
RYOB1 Ryobi 522 
Ryobi 522H 

OFFSET PRESS 

 

This parts list also includes the optional accessories 
for your convenience when ordering. July '91 





, 



531 (522) 575 570 567 
534 (522H) 

576 

611 

260 
270 
290 
295 

612 550 740 560 

430 460 650 

540 
410 
440 
470 

waif/F.4m Non operation side 

(' gE) L-  or y-r }, a, Ryobi 522 
(Note) This illustration shows the Ryobi 522. 

532 
(522H) 

wit  1-4  ,  Machine model No. : 5522 Z, 5522 G 

120 

510 

330 

530 535 (522) 
533 537 (522H) 

350 

340 

620 

621 

360 110 610  390 310 
370 
375 

milvfil Operation side 



L /  SECTION INDEX 
-t 9 9 ..//SECTION 

 

t s , 7 Li — 11,f15 Bed, Frame section 110.-120 

Lubrication section 130-140 

Main section 210-295 

I 1 p Feeder section 310-390 

Delivery section 410-470 

, Ink, Water section 510-576 

FWI Electrical section 610-630 

1 fiI Accessories 1 section 650-690 

Cover section 710-740 
 • 

lift  J 2 MS Accessories 2 section 830 • 
# Part number index 

• 
• 
• 

• 
• 

• 



Copyright©1988Ryobi Limited. All rights reserved. This manual may not be duplicated, 
reproduced or transmitted (in whole or in part) in any form or by any means, electronic 
or mechanical, (including without limitation photocopy, facsimile, recording or any infor-
mation storage and retrieval system) without the prior written consent of Ryobi Limited. 

Disclaimer of Warranties (Express or implied). While due care has been taken in the pre-
paration of this manual, Ryobi Limited makes no representation or warranties with respect 
of the adequacy or accuracy hereof and specifically disclaims any implied warranties of 
merchantability or fitness for any particular purpose. Further, Ryobi Limited reserves the 
right to revise this publication and to make changes (both substantial and insubstantial 
in nature) in the contents hereof from time to time hereafter without obligation of Ryobi 
Limited to notify any person or organization of such revisions or changes. 

Safety Warning. Safety devices have been installed for your protection and safety. 
The removal, disconnection or alteration of any safety guard, protective cover, safety 
interlock or other safety or protective device comprising part of the equipment described 
herein poses an undue safety hazard. 

Disclaimer of Liability. Ryobi Limited disclaims any responsibility or liability for personal 
injury, death or property damage caused by or arising out of (1) the removal, disconnection 
or alteration of any safety guard, protective cover, safety interlock or other safety or 
protective device comprising part of the equipment described herein, or (2) the failure 
of the person or persons operating the equipment described herein or servicing or repairing 
the same to observe all operating and safety procedures and warnings contained herein. 

Warning / it 

1 This manual may not be.copied partially or fully without the permission of Ryobi. 

2 The contents of this manual are subject to change without any notification. 

3 This manual's contents have been carefully checked but if you notice something 

that is unclear, a mistake, or something is left out, please contact Ryobi. 

4 We are not responsible for any machine poor operation results. 

1. *,1 oFkr „ X" C $4at LttAtiEtil-Ctivit 
2.  
3. *,Iitpkr4t:--)o--cfi lf-Al.. --ciMI.,t — ,-011T*t.-.. , 

iidAtzt)tifc L-3W , 4?) t Lit 6t1R•t it -clikili14 Ft o. 
4. i U Lit- MTOWLL--)livra 31-04,1- 7) 7)4-AtAg VII/NhNtaZ bN&) 

9 t--4-0-Y-c-LT7*-Ft 



Ryobi 522 
Ryobi 522F1 

PARTS LIST 

sr. a) It: tY  , 9 L"FrinlitAN WAVNI:02-1- b)  ffi \ -ito 

--'70)M3Z,:s.7:0A—'.' 9 A t• ffl.I.TH -F 

Thank you for purchasing our press. 

Please use this parts list when ordering any parts or consulting a service technician. 

(itiE)  Q)/—y 9x b a, Ryobi 522 ffi A* t-3 9 , Ryobi 522H C11 

"522H" LPRIEU-Clivito 

(Note) This parts list is based on the Ryobi 522. 

Ryobi 522H exclusive parts are indicated with the "522H". 



-V F ®  1 L' 
1 . -t9 

H. 
-1•41,-fttlzftittib`tttz-f 5A 1-1zaltittt.:*14 "-t9 LrATT1* -1-. 

(0.1)  

  

5522Z 115 
9 . 

Afal t 

    

    

     

2. 6LNZ 
1) iff!ifp*-'41J4a ovit 

##t L 0%V, 

2) fgicilzin*-/Jqpi3\ -D -C1.\ -C, Ez1=4V--)41.-COZffitt -PfiffiOLJL- ovi-g. 

    

,i „ , 
1- 1 

I /-1 

HL  

C=1 



i 
Y.'.,,.f. 
i i L 
I- I: 

, 1 

I 
, , 1 1 

I. 

To find the section number and 
the position identification number 
use the part number index at the 
end of this manual. 

How to use the parts list 
1. Section number 

This parts list is divided into machine sections and each section has a number. 

(Example) Section number 

5522Z 115 
The section number 

The machine model number 

* This number includes both the machine model number and 
the section number. 

2. How to use the parts list 

1) To find the part number(when ordering the part) 

Part to replace 
Find the section number needed 
on this illustration of the machine. 

2) To find the section number and the position identificaiton number 
of the part in the illustration when knowing the part number 



/ CONTENTS 

Section No. Section name 
Page 

5522 110 

5522 115 

5522 117 

5522 120 

5522 G 130 

5522 G 140 

5522 Z 210 
5522 Z 230 

5522 G 240 

5522 Z 245 

5522 Z 250 

5522 Z 260 
5522 Z 270 

5522 Z 280 

5522 Z 290 

5522 Z 295 

5522 Z 310 

5522 Z 320 

5522 Z 330 

5522 Z 340 

5522 Z 350 

5522 Z 360 

5522 Z 370 

5522 Z 375 

5522 Z 380 

5522 Z 390 

5522 Z 410 

5522 Z 420 

5522 Z 430 

5522 Z 440 

5522 G 450 

5522 Z 460 

5522 Z 470 

<"'F', 7 Li —LAI> 

-f 
ffn24& 

:k.7 

<ICEIM> 

*Pah (OPS) 

*Pith (NOPS) 

<*ttini> 
mem 
EIN 

g4 1 dikIN 

gg 2 d.LAJJ14 

Nib 

I I- 

-f 
-f  /VW) 

VT "C , SEE#11  X 

Nab 

<lees> 
7 4 — — 7 1./-1.4 

7 — Y-11Zith 

7 4 
7 4 —Y—/• 

7 — D-5 — 

7 4 —9"—*— (ii'-f 
7 4 —9" 71-Z 

*Mat 

<1#W51> 

<Bed, Frame section> 

Bed frame  6 
Main pump  10 
Pneumatic piping  14 
Ink frame  18 

<Lubrication section> 

Lubrication (OPS)  20 
Lubrication (NOPS)  24 

<Main section> 

Feeder drum  28 
Impression cylinder  34 
1st blanket cylinder  38 
2nd blanket cylinder  44 
Main drive  50 
Side lay  52 
Swing  56 
Swing driving  58 
Front lay  62 
Front lay drive  66 

<Feeder section> 

Feeder frame  72 
Feeder drive  76 
Air valve  82 
Feeder head height adjusting  86 
Feeder head  90 
Feed roller  98 
Feeder board (Guide)  102 
Feeder board  106 
Feeder table drive  112 
Feeder table  116 

<Delivery section> 

Chain guide  120 
Back guide  122 
Front, side guide  126 
Delivery table lifting  130 
Delivery shaft  134 
Delivery table  140 
Gripper  144 



/ CONTENTS 

Section No. a 2/t Section name 
Page 

<1-f i4, *SI> <Ink, Water section> 

5522 Z 510 4113A gi` — Distributor roller  148 
5522 G 520 4 i•t• 9' 9 9 — — Ink ductor roller  150 
5522 Z 530 1 * 7 t  7 — D —5— (Ryobi 522) 1st water fountain, ductor roller (Ryobi 522)  156 
5522 Z 531 2 *7 t — D —5 — (Ryobi 522) 2nd water fountain, ductor roller (Ryobi 522)  162 
5522 G 532 *AM (Ryobi 522H) Water circulation system (Ryobi 522H)  168 
5522 Z 533 Z 1 * 7 t .> > — 5— (Ryobi 522H) 1st water fountain roller (Ryobi 522H)  170 
5522 Z 534 Z 2 *7 7t 5-  >1=1— — (Ryobi 522H) 2nd water fountain roller (Ryobi 522H)  174 
5522 G 535 *7 t —AEI — (Ryobi 522) Water form roller (Ryobi 522)  178 
5522 Z 537 * 7 71-  —1k D — — (Ryobi 522H) Water form roller (Ryobi 522H)  182 
5522 Z 540 MN Plate cylinder  186 
5522 G 545 M Plate register  190 
5522 Z 550 4 i•t• 7 21- 1:1 — — Ink fountain roller  194 
5522 G 560 *CAM Oscillating drive  200 
5522 G 565 l'AU — 5 — , 74 K -V— Oscillating roller, idle gear  204 
5522 Z 567 4 > - ;44i , It& sz-: L'J giV Roller cleaner, hickey picker  208 
5522 G 570 4 > •t• 7 71- —1_41:1— — Ink form roller  212 
5522 G 575 M.  1 7 71- —14 0 —5 —*AA 1st form roller ON/OFF  216 
5522 G 576 2 7 7t —*Mt 2nd form roller ON/OFF  220 

<Electrical section> 

5522 G 610 #4•11F -J1,  (* e) Operation panel (Feeder)  224 
5522 G 611 1 #A111W*,)1, 1st operation panel  226 
5522 G 612 Z 2 #441F 2nd operation panel  230 
5522 G 620 VA* X (OPS) Control box (OPS)  234 
5522 G 621 VA* 9 A (NOPS) Control box (NOPS)  240 
5522 Z 623 MOP* 9 A (Ryobi 522H) Control box (Ryobi 522H)  244 
5522 Z 630 NM Static eliminator  246 

<I1ziJ 1 n> <Accessories 1 section> 

5522 Z 650 Z 7— 7 1:1 7 — , A 7' 1, — Air blower, spray  248 
5522 Z 660 I{f 12 Accessories  252 
5522 Z 680 5- — 7°  ,  7 1J > 9 — Tape inserter, preset counter  256 
5522 G 690 NOPS 4 >5- > l'7tZ 9 A NOPS inching box  258 

<Cover section> 

5522 G 710 t i<— (OPS) Cover (OPS)  260 
5522 G 720 t (NOPS) Cover (NOPS)  266 
5522 G 730 t — Safety cover  270 
5522 Z 740 Safety bar  276 

<MANI 2 SI> <Accessories 2 section> 

5486 Z 830 1./.) A9—/>5 Register punch  280 

<Part number index> 



Jtt, I RAI 11UPACIt.11 I  

SECTION BED FRAME 



BED FRAME 
SECTION NUMBER I 5522G 11U  

SECTION 
one. (1*A -tit /34 1, 1 A-0 -t  F T Ls o  

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. 
1!'y I *  
SET NO. / PART NO. naft/

4"*J4 PART NAME 
COMPONENT PARTS NO. 

IMO 
Crty 

1 5522 11 121-1 7D-L FRAME 

1 5522 11 521 'L'-L (522H) FRAME (522H) 1 
2 5522 11 122-2 71)-L FRAME 1 
2 5522 11 522 71)-L (522H) FRAME (522H) 1 
3 5560 11 901 ATV7°9"-f (OPS) FOOT STEP (OPS) 1 

4 5522 11 425-1 ATV7°9"-( (NOPS) FOOT STEP (NOPS) 1 

5 5522 11 911-3 7-L ARM 2 

6 5640 11 911 SPACER 2 

7 5640 11 909-1 A7° 117/9" SPRING 2 

8 5560 11 907 w_41_ SPACER 2 

9 5560 11 908 AhVA°- STOPPER 2 

1 0 9670054501 95'191..$"11,F M5X45 SOCKET BOLT M5X45 4 

12 9670051001 Vh'VhytiNDF M5X10 SOCKET BOLT M5X10 4 

15 5640 11 907 AhVA°- STOPPER 2 

16 5560 11 905 AFVA°- STOPPER 2 

1 7 5640 11 904 V\ WASHER 2 

1 8 5640 11 903 0 PIN 2 

1 9 5522 11 154 AT- STAY 1 

20 5522 11 151-1 AT- STAY 1 

21 5522 11 158 -3 AT- STAY 1 
22 5522 11 157 AT- STAY STAY 

23 5522 11 164 V-0." GUIDE 4 

24 5522 45 1 41 h"-IF" GUIDE 2 

25 5522 11 161 STAY 1 

26 5522 11 163-1 1°-A°-/3"-(F" PAPER GUIDE 2 

27 5522 11 1 62-2 AFVA°- STOPPER 2 

28 5522 11 155 AT- STAY 1 

29 5522 11 1 65-1 r\o_no_v.ipx PAPER PAPER GUIDE 4 

30 5522 11 156 STAY 1 

30 5522 11 156 AT- STAY 2 

522H 522H 

31 5522 11 152 AT- STAY 1 

32 9670085008 V7VhiliNDF M8X50 SOCKET BOLT M8X50 20 

33 9670061208 Vh*Vh*"11,1- M6X12 SOCKET BOLT M6X12 16 

34 9710060008 A" b" M6 SPRING WASHER M6 2 

35 90964 5-A9 -t°) 1 0X60 TAPER PIN 1 0X60 2 

36 9670125008 V7VhiliNUF M12X50 SOCKET BOLT M12X50 4 

37 9670084508 Vh.Vhili"0 M8X45 SOCKET BOLT M8X45 4 

38 9670124008 M12X40 SOCKET BOLT M12X40 10 



 

NUMbtK 

 

  

BED FRAME SECTION 
*LI one. ti*en-clt s5-s -

t•Y L "CT Lso  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. F* /n' * 
SET NO. / PART NO. PART NAME 5341 1:/4A5ZONENT PARTS NO. 

Mft 
City 

40 9670061614 Vhili"lbh M6X16 SOCKET BOLT M6X16 2 

41 9670061008 M6X10 SOCKET BOLT M6X10 8 

42 9672061614 W.9)327NNIJF M6X16 HEXAGON BOLT M6X16 2 

43 5522 11 111 FRAME 1 

44 5522 11 421-2 A5197° STEP 1 

45 5522 11 431 A5:".97'9"-f FOOT STEP 1 

46 5522 11 411-2 A5V7°9'..1 FOOT STEP 1 

47 5562 65 321 4-fltal°D OIL PAN 2 

49 9670051608 9”Fi1i"11)1- M5X16 SOCKET BOLT M5X16 2 

50 5522 11 422-2 7"55Vt. BRACKET 2 

51 9670125508 V WID1-. M12X55 SOCKET BOLT M12X55 2 

52 5522 11 414-1 7"5TVi. BRACKET 3 

53 9670123508 99ht"11,1- M12X35 SOCKET BOLT M12X35 10 

54 5640 53 136 Aph"- HANGER 1 

55 9642051014 t1"3*D" M5110 SCREW M5X10 1 0 

56 5522 11 114 ='.97°11, NIPPLE 4 

57 5522 11 115 HOSE 2 

58 91191 't-)\") F" 1 5 HOSE BAND 15 6 

60 9670123008 %h'VtliNIJF M12X30 SOCKET BOLT M12X30 6 

61 5522 11 413 TA- FOOT 6 

62 9660120014 h M12 NUT M12 6 

63 5640 53 130 T.99 HOOK 2 

64 5640 53 133 9fh" NOZZLE 2 

65 5522 11 415 70 1) _ [.. PLATE 1 

66 5640 11 1 02-1 :9"1"Yiti'llih JACK BOLT 6 

67 9660160014 tVh M16 NUT M16 6 

68 5640 11 103 JACK BASE 6 

69 9670122508 M12X25 SOCKET BOLT M12X25 4 

70 5522 11 424 STUD 4 

71 5640 45 144-1 1t11)9'- HOLDER 

72 9672124014 c0/39$"Ild- M12X40 HEXAGON BOLT M12X40 3 

73 5640 45 1 45 Vga KNOB 2 

74 5522 11 116 -A HOSE 2 

75 9670064508 95- '91-1iNDF M6X45 SOCKET BOLT M6X45 4 

76 5560 11 114 0 PIN 4 

77 5522 11 416 70 u_ t, PLATE 1 

78 95902 ,t-10°59" DP-562 HOLE PLUG DP-562 8 

80 9672125514 oVh9V0 M12X55 HEXAGON BOLT M12X55 3 

83 5522 11 241 70 1)-1, PLATE 1 



 

SECTION NUMBER I 
IIU I 1 

BED FRAME SECTION 
*.LaymAlu*ATut54L - A.o .--cs-t.yi..*-4-c;t5cuTTL,

0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. /PART NO. 
/M- PART NAME COMPONENT PARTS NO. 

Ma 
City 

84 9670061608 '.1 F;ti"Ild• M6X16 . SOCKET BOLT M6X16 6 

85 5522 61 242 9"91- DUCT 1 

86 5486 76 517 A9Vh" STUD 2 

87 5522 61 243 9"91- DUCT 1 . 

88 5522 61 241 9"9F DUCT 1 

89 5486 76 525 A9'VF" STUD 2 

90 5522 61 244 9"9F DUCT 1 

90 5522 61 245 9"9h DUCT 1 

F"-fV7Dt"D DB') WITH GERMAN SAFETY FEATURES 

91 5522 48 131-2 7"5iVh BRACKET 1 

92 99994 60HZ FLUORESCENT LAMP 60HZ 1 

92 99995 50HZ FLUORESCENT LAMP 50HZ 1 

93 99996 D' 5)7° 20W LAMP 20W 1 

94 9642051214 t1"DD" M5X12 SCREW M5X12 2 

95 9710050008 1 1J" M5 SPRING WASHER M5 1 0 

96 9716050014 t5 13" M5 PLAIN WASHER M5 1 0 

97 9660050014 tVF M5 NUT M5 2 

98 5522 11 436 TVF FOOT 4 

99 5522 11 437 7o D _F PLATE 1 

1 00 5522 11 426 79 COVER 1 

1 01 5522 11 427 AFVA°-V.A GRIPPER 2 

1 02 5523 11 158 AT- STAY 1 

1 03 90702 Ut'.91- M16 U-NUT M16 2 



o‘,.. I lull ilvivichmrc 

SECTION MAIN PUMP 



* 

AlaM a/ 

MAIN PUMP 

SECTION NUMBER  55 -d2Z 115 I 

SECTION 
* lt*ATUI3ALTMA-0-Cs -t7F*-,*T5±LTToo  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-t -yEAUg- /MAIV-4.  
SET NO. / PART NO. g5At /411/a* PART NAME / COMPONENT PARTS NO. 

AR 
Grty 

5486 1 4 110-2 VD7° ASSY (,)9')) PUMP ASSY (THREE PHASE) 1 

23-31.33-42.48 

1 5522 11 227-2 701)_1., PLATE 1 

2 90515 0 11)9" P-24 0—RING P-24 6 

3 5522 11 226-2 VV2A BOX 1 

4 5640 53 136 ADW`— HANGER 1 

5 9652050803 F5ADD" M5X8 SCREW M5X8 4 

6 5522 11 221-1 7"oV9 BLOCK 1 

7 5640 11 222-1 2'7°J1) NIPPLE 9  

8 5486 11 222 )1"110" VALVE 3 

9 9722300008 C-9)9" C-30 C—RING C-30 3 

1 0 9670061208 Vh".9h7li"lbh M6X12 SOCKET BOLT M6X12 8 

12 5520 65 471-1 ROLLER HOLDER 4 

1 4 5522 65 473-1 VD7°W— PUMP COVER 1 

1 5 9642051014 11"DD" M5X10 SCREW M5X10 1 

1 6 91193 A"Dh' 26 BAND 26 11 

17 5522 11 253 —A HOSE 1 

1 8 5522 11 225-1 hA"— COVER 1 

21 91870 fi—A 1 9X26X3000 HOSE 1 9X26X300.0 2 

22 5522 11 256 1-1 HOSE 2 

23 91125 )7”VF KNOB NUT 4 

24 91124 /"13" (D-10 WASHER 4 

25 91090 (7°5A3)9) FILTER COVER (PLASTIC) 2 

26 91097 11 0 ) PACKING 4 

27 91093 A7o9D9" SPRING 4 

28 91094 .fp%)j%% WASHER 4 

29 91120 Ac")) (D"L) PACKING 4 

30 91119 7-NO — FILTER 4 

31 5486 1 4 112-1 $°—.)7° ( )r)) PUMP (THREE PHASE) 1 

33 91091 COVER 1 

34 9642051214 t'N'3D" M5X12 SCREW M5X12 4 

35 9710050008 il"Vf"V M5 SPRING WASHER M5 4 

36 9716050014 t54/"V M5 PLAIN WASHER M5 4 

37 91131 14"21)-9— VC-61 REGULATOR 2 

38 91127 L4`%2U-9— REGULATOR 2 

39 91130 VACUUM GAUGE 2 

40 91126 70 1JVDV-5'"—D" PRESSURE GAUGE 2 

41 90106003 1"11,1- 1 0055M390 BELT 1 0055M390 2 

42 91092 ,JA'— COVER 1 



 

JCL.IRJ11 IIUMOCK 

 

  

MAIN PUMP SECTION 
* 0)1;13,11II -*AZ ti A, art-,  -t T 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. /PART NO. / ne. * PART NAME 
COMPONENT PARTS NO. 

Sin 
Q'ty 

43 5430 1 4 117 :V7°14 NIPPLE 1 

44 5522 11 257 *-A HOSE 1 

45 91217 t-71F)03,9" 17 CLAMP 17 1 

46 9652030608 F5ADD' M3X6 SCREW M3X6 4 

47 9670081208 V”hit-04/1- M8X12 SOCKET BOLT M8X12 2 

48 91096 7-111/9-hA"- ($91D) FILTER COVER (METAL) 2 

49 9710060008 il "1" M6 SPRING WASHER M6 8 

50 9660060014 /VI' M6 NUT M6 8 





PNEUMATIC PIPING SECTION 
btl, I ILAN INUMULK 



 

SECTION NUMBER I 
5522G 117  yvr -i wind 

PNEUMATIC PIPING SECTION 
*C.0)1,1,3A(t*A -C1/1-sigt L 't  F L -CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. neaft"4"*J4-  PART NAME COMPONENT PARTS NO. Q'ty 

1 94106 FRi=Vh W3000-10-52 . FR UNIT W3000-10752 1 
2 94102 5:"DD"Y‘D AB42-02-3 VALVE AB42-02-3 1 
3 94107 A-fV\"D v3000-10 VALVE v3000-10 1 
4 94105 /-11»/- sLw-10A SILENCER SLW-10A 3 

5 90904001 ”DD"1") VALVE M4KB210-06-c3-6 1 
522H 522H 

5 94100 7.. )--j\‘'.\\XD  VALVE M4KB210-06-c3-4 1 
6 94108 iy-D)7°V)/- 0.20P-7T COMPRESSOR 0.20P-71 
7 5522 1 4 171-1 7`"5VF BRACKET 1 
8 90904013 NN DEpNiVX2) 

5: VALVE M4KB310-10-LS-4 

9 9648061614 1/5DEJ" M6X16 SCREW M6X16 1 
1 0 9670061608 Vh'Vhell'h M6X16 SOCKET BOLT M6X16 5 

11 94103 / -ND/- sLw-8A SILENCER SLW-8A 2 

1 2 9670065508 m6x55 SOCKET BOLT M6X55 4 

1 3 94200 GSL-8-6 ELBOW GSL-8-6 8 

13 94200 GSL7876 ELBOW GSL-8-6 12 

522H 522H 

1 4 94203 Gss8-6 NIPPLE Gss8-6 8 

1 4 94203 .='!)7°11, GSS8 -6 NIPPLE GSS8-6 12 

522H 522H 

15 94204 zV70 11, GSS12-8 NIPPLE GS12-8 1 
17 94205 GSS12-10 NIPPLE GSS12-10 9 

1 8 94202 GSL-12-10 ELBOW GSL-12-10 10 
21 94206 =V7°11.1 GSS8 -8 NIPPLE GSS8-8 1 
22 5522 11 113-1 A9V1" STUD 2 

24 5523 73 511 A9Vh" STUD 4 

25 9642033513 1-1"DD" M3X35 SCREW M3X35 12 

26 9642033008 1-1`IDEP M3X30 SCREW M3X30 8 

27 94207 41-A F-1508(9o) HOSE F-1508 (BLACK) 

28 94208 iti-A F-1512(20) HOSE F-1512 (BLACK) 1 
29 94209 71i-A HB-8 HOSE HB-8 1 
31 94210 7"55.VF B310 BRACKET B310 1 
32 9670054508 9h.Vhih"lbh M5X45 SOCKET BOLT M5X45 2 

33 9642045014 J-1NNDE)" M4X50 SCREW M4X50 2 

34 90911016 R3/8 ELBOW R3/8 1 
35 90911017 V7.0 11, R3/8 X 9 NIPPLE R3/8 X 9 1 
36 90911015 n7°111 R3/8 X R3/8 NIPPLE R3/8 X R3/8 1 
37 90904003 ANION% VALVE 1 
38 5522 1 4 1 72 "5 1' BRACKET 1 



SEC: I IUN _ _ 

SECTION 
*=.0413AU*ATUt3AL -CM- A,OT.,.t.y1-* T;t5cUTToo  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t•y1*- 5,T.4 
SET NO. /PART NO. 

NO.
/ COMPONENT  PART NAME 

PARTS NO. 
tan 
Q'ty 

39 98943002 5.-74,95)7° 3346 CABLE CLAMP 3346 1 

40 9670061208 9J'VFVIDF M6X12 SOCKET BOLT M6X12 1 

41 9710050008 il"VP/3" M5 SPRING WASHER M5 

42 9642051014 1-1"DD" M5X1.0 SCREW M5X10 1 

43 90904014 T-"Df9"1"D 4KB319-00 VALVE 4KB319-00-LS 4 

- 44 90904008 5"DD'1"D 4KB219-00 VALVE 4KB219-00 C3AC200V 4 

45 90911022 -(5.I=V7°11, 1/8X1/4 NIPPLE 1/8X1/4 1 

[ /

-../ J, fli/Ja 

PNEUMATIC PIPING 





INK FRAME SECTION 
bt.t... I ItAN INUMbitH 



SECTION NUMBER J 55ZZZ 1ZU I 

SECTION 
*..--_0413,Fmtwa-citt5gt F * -C Ls°  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

Mft 
Q'ty PART NAME NO. SET NO. / PART NO. mg "/4* * COMPONENT PARTS NO. 

1 5522 11 1 34-1 7D-L FRAME 1 

2 5522 11.172 AT- STAY 1 

3 5522 11 1 33-1 71)-G FRAME 1 
4 5522 11 1 53-3 AT- STAY 2 
5 5522 11 1 71 AT- STAY 2 
6 5522 11 1 51-1 AT- STAY 1 

7 5522 11 132 7D-L, FRAME 1 

8 5522 11 1 31-1 71, FRAME 1 

9 5522 11 135 70p_Is  PLATE 8 
10 9670084508 M8X45 SOCKET BOLT M8X45 4 
11 9670084008 M8X40 SOCKET BOLT M8X40 8 
12 9670064008 95.Vht'll)h M6X40 SOCKET BOLT M6X40 8 
13 9670125008 M12X50 SOCKET BOLT M12X50 8 
1 4 9670051208 95*Vh1iNDF M5X12 SOCKET BOLT M5X12 16 
15 9670085008 Vh7liNIJF M8X50 SOCKET BOLT M8X50 4 

AaT/V 

INK FRAME 



bt.l. I ION INUPIltith< 
LUBRICATION (OPS) SECTION 



t17/ CUPS) 
SECTION NUMBER I 5522G 130 I 

LUBRICATION (OPS) SECTION 
*..ionAtto,11-ctlt3-4 1-t-A„arc, -"t;it 1- 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t.y NO. SET NO. / PART NO. nA$ft/4"**  PART NAME / COMPONENT PARTS NO. 
'MR 
Q'ty 

1 91166 PZ-24 • PIPE BAND PZ-24 15 
2 9642050814 DV)" M5X8 SCREW M5X8 44 
3 91167 A °17° A"DF" PZ-34 PIPE BAND PZ-34 3 
4 91180 il°1 °A"Dh" PZ-16 PIPE BAND PZ-16 18 
5 91165 PZ-14 PIPE BAND PZ-14 8 
6 9670062508 9h"Yhiti"11/F M6X25 SOCKET BOLT M6X25 12 
7 9670061208 M6X12 SOCKET BOLT M6X12 8 
8 5522 12 117 7"55'VF BRACKET 2 
9 91488 PH6M1OT ELBOW PH6M1OT 6 

1 0 91172 A9-7" PB-6 SLEEVE PB-6 14 
11 91173 7°59" PA-6 PLUG PA-6 1 4 
12 91061 A°-()° AS2-170 PIPE AS2-170 1 
12 91336 H/E.A.°117° 6 ALUMINUM PIPE 6 1 
13 9710060008 A * M6 SPRING WASHER M6 8 
1 4 9660060014 tVh M6 NUT M6 8 

15 91337 71baA°17° 4 . ALUMINUM PIPE 4 1 
15 91478 J-fopil°1'° 4 PIPE 4 1 
1 6 91161 A9-7" PB-4 SLEEVE PB -4 48 
1 6 91161 AIJ-7" PB-4 SLEEVE PB -4 44 

522H 522H 
1 7 5522 12 121-1 ”A9-7°5):7)"1,- DESTER PLUNGER 1 
1 8 91331 D-11/7°59" PG1ON SEAL PLUG PG1ON 2 
20 5522 12 123-2 5-"A9-7°5DD”- DESTER PLUNGER 5 
21 91160 7°59" PA-4 PLUG PA-4 48 
21 91160 7°59" PA-4 PLUG PA-4 44 

522H 522H 

22 91332 9oA PJD-406 CROSS PJD-406 1 

24 91203 PHD-4 ELBOW PHD-4 7 

25 91162 :1.9 7°11) PD-4 NIPPLE PD-4 10 

26 9670052508 97Vh$"11)F M5X25 SOCKET BOLT M5X25 1 
27 91486 +22iti0 D7 0 MLBO3WTY6P OIL PUMP MLBO3WTY6P102 1 
29 9670081608 9J- Vh$NDF M8X16 SOCKET BOLT M8X16 8 
30 9710080008 A"V/"h"* M8 SPRING WASHER M8 4 
31 9660080014 th M8 NUT M8 4 
32 5522 12 132-1 7"5,VF BRACKET 1 
33 5522 12 1 31-1 7"5y-.9F BRACKET 1 
35 5486 78 274-1 5'N"11) (97")) LABEL (JAPANESE) 1 
35 5486 78 275-1 5'\"11, (I1'7")) LABEL (ENGLISH) 1 
36 91171 PHD6 ELBOW PHD6 1 



T -L J- r StL; I lUIN 

 

  

LUBRICATION (OPS) SECTION 
* cry,i,fien(t*accct L,  1 &OYU, *-' -"C--;± t.. so  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t•Y #-g- pefienit-F+ -g" 
NO. SET NO. /PART NO. COMPONENT PARTS NO. 

PART NAME 1111 
Q'ty 

37 91164 :7.)-110°59" PG-8 SEAL PLUG PG-8 4 

522H 522H 





Z7Z1 ,1„1  !01 

LUBRICATION (NOPS) SECTION 
btt.; I IUN NUMULR 



LUBRICATION (NOPS) 

SECTION NUMBER I 5522G 14U I 

SECTION 
*.,10)413eizitt*Z -NI L "C'  1 F L —CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

t! NO. SET NO. / PART NO. Psw. n/4"#'4  PART NAME / COMPONENT PARTS NO. Qty 

1 91180 A°-(7°A"Dh" PZ-16 PIPE BAND PZ-16 10 

2 9670050808 9h'VF$"11,h M5X8 SOCKET BOLT M5X8 41 

3 91166 A°-17°)1") PZ-24 PIPE BAND PZ-24 9 

4 9710060008 A"V,"/J" M6 SPRING WASHER M6 4 

5 9660060014 ”F M6 NUT M6 4 

6 9670061208 95'VF7Ii"11)F M6X12 SOCKET BOLT M6X12 4 

7 91488 'ID*" PH6M1OT ELBOW PH6M1OT 6 

8 91172 A9-7" PB-6 SLEEVE PB-6 20 

9 91173 7°59" PA-6 PLUG PA-6 20 

1 0 91160 7°59" PA-4 PLUG PA-4 70 

1 0 91160 7°59" PA-4 PLUG PA-4 67 

522H 522H 

11 91332 9o7, PJD-406 CROSS PJD-406 1 
12 9670062508 9 1•7ti"1id- M6X25 SOCKET BOLT M6X25 7 

13 91331 D-10°59" PG1ON SEAL PLUG PG10N 4 

1 4 9670064008 95- VF$"11/F M.6X40 SOCKET BOLT M6X40 4 

15 5522 12 121-1 T"A9-7°5)D".1,- DESTER PLUNGER 4 

1 6 5522 12 116 7"55'Vh BRACKET 2 

17 91161 AU-7" PB-4 SLEEVE PB-4 70 

1 7 91161 A 11-7" PB-4 SLEEVE PB-4 67 

522H 522H 

1 8 5522 12 127-2 5 "A9-7°57)D"1'- DESTER PLUNGER 2 

1 9 91376 no.00nk.DF%% 
PZ-144 PIPE BAND PZ-144 1 

20 9670065008 Vh'VF7PNA,F M6X50 SOCKET BOLT M6X50 2 

21 91.061 A 0 170 
AS2-170 PIPE AS2-170 1 

21 91336 711/ZA°-17° 6 ALUMINUM PIPE 6 

22 91337 711)F.A°-17° 4 ALUMINUM PIPE 4 1 
22 91478 1-roDA°-17° 4 PIPE 4 1 

23 91165 PZ-14 PIPE BAND PZ-14 12 

24 91167 A°17°A"Dh" PZ-34 PIPE BAND PZ-34 6 

25 91379 A °10°A"DF" PZ-554 PIPE BAND PZ-554 2 

26 91062 A0 -(7°A")F" PZ544 PIPE BAND PZ544 1 

28 91162 1V7°11, PD-4 NIPPLE PD-4 8 

29 91203 Ill/it" PHD-4 ELBOW PHD-4 8 

30 5522 12 1 41 T"A9-7°5DD"t- DESTER PLUNGER 1 
31 5486 31 1 44 AINO_# 7  SPACER 2 

32 5522 1 2 1 42 T"A9-7°5DD"1'- DPB21 DESTER PLUNGER DPB21 1 
33 91164 D-100 59" PG-8 SEAL PLUG PG-8 3 



T1/4. I JI SEC; 1 ION NUMBLK  

   

LUBRICATION (NOPS) SECTION 
* -LaYglia.(1*ATU15;41- -C- 6 F *- -C<ASC t-so  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. h **/0A*44. 
SET NO. / PART NO. nam:/

414d4* 
PART NAME / COMPONENT PARTS NO. Qty 

33 91164 D-110°59' PG-8 SEAL PLUG PG-8 6 

522H 522H 

34 5520 12 121-1 5-"A9-7°5DD"V- DESTER PLUNGER 1 

35 91186 PKD-6 SEPARATOR PKD-6 1 

36 91056 D-147°59" PG12N SEAL PLUG PG12N 2 

37 91054 1 1)70 14 PD612C NIPPLE PD612C 2 





FEEDER DRUM 
btl, I 1011 INUIVItSthl 

SECTION 



TlVal" V SECTION NUMBER I CIU I 

FEEDER DRUM SECTION 
*LOMAUJEKATUI-341-TI -d- A-0-C,-t'YF#TALTT, 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO/PART NO. gsat*/*" / COMPONENT PARTS NO. PART NAME U 
Q'ty 

5522 21 130-1 7'5i1YF ASSY BRACKET ASSY 1 

1.17 

5522 21 1 40-1 7"55")F ASSY BRACKET ASSY 2 

1.2 

5522 21 150-1 7"5TVF ASSY BRACKET ASSY 1 

1.7 

5522 21 1 70-1 W,D")9" ASSY HOUSING ASSY 1 

25.107 

5522 21 1 80-1 V.A1illi51"— ASSY GRIPPER HOLDER ASSY 10 

32.33 

5522 21 190 D"9 ASSY SHAFT ASSY 1 

20.21 

5522 21 210 W,D"D9" ASSY HOUSING ASSY 1 

38.48 

5522 21 220 hL ASSY CAM ASSY 

39.40 

5522 21 260 W D9 ASSY HOUSING ASSY 1 

44-46.48.50 

1 91634 1%%7 1JD9" RNA6902UU BEARING RNA6902UU 4 

2 5522 21 1 41-1 7"5-J.VF BRACKET 2 

3 9670084508 95')Fiti"114- M8X45 SOCKET BOLT M8X45 4 

4 5522 21 195 ARM 2 

5 9684060608 h fi" M6X6 SET SCREW M6X6 8 

6 9670081608 V91-71INDF M8X16 SOCKET BOLT M8X16 2 

7 5522 21 151-1 7"5h.Vh BRACKET 1 

8 9670083008 9h.Vh*"11,h M8X30 SOCKET BOLT M8X30 4 

9 9721060008 E-9D9" E-6 E —RING E-6 4 

10 5560 23 127-2 E)" SCREW 4 

11 5560 23 129-1 A7"W" SPRING 4 

1 2 5560 23 116 A7'9)9"A9')F" SPRING STUD 4 

1 3 5522 21 196 tO PIN 2 

1 4 5522 21 163 A7°U)9"A9VF" PIN 1 

1 5 5522 21 1 61-1 7—L ARM 1 

16 5522 21 194 E.)‘‘, SHAFT 1 

1 7 5522 21 131-1 7"5,VF (OPS) BRACKET (OPS) 1 

1 8 5522 21 1 82 HOLDER 10 

19 9670062008 95.191'40'11JF M6X20 SOCKET BOLT M6X20 10 

20 90260 =—F"11/1"Y9)9" HK0810 NEEDLE BEARING HK0810 1 

21 5522 21 1 91 A7o9D9 VF' SPRING STUD 1 



 

JCL,IRJIM IIVMDCM 

 

   

FEEDER DRUM SECTION 
*LONAU*ATU:5ALT 1tA.0-C, -t ..v h TTtICLTTL,,, 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

-tv1-*/nalt-g- • Na SET Na / PART NO. gsaAn/44" PART NAME 
COMPONENT PARTS NO. City 

22 5522 21 164 A7° 9)979VF" SPRING GUIDE 2 

23 91910 77° 11 )9N` TF30X90 SPRING TF30X90 1 

24 9670083508 V5"91-304,F M8X35 SOCKET BOLT M8X35 6 

25 5522 21 1 71-1 h"-(F" GUIDE 1 

26 5522 21 1 62-1 D"9 SHAFT 1 

27 91736 o-5-7to7- NATR8LL ROLLER FOLLOWER NATR8LL 

28 9670082508 9 1-71i"JDF M8X25 SOCKET BOLT M8X25 

29 9710080008 ANNVPh" M8 SPRING WASHER M8 1 

30 9660080014 1- Th M8 NUT M8 

31 5522 21 1 84-1 /1" SPRING 10 

32 5522 21 1 81-1 V;(711,9"- GRIPPER HOLDER 10 

33 5640 27 359-1 7"oV9 BLOCK 10 

34 5640 23 136 AFVA°- STOPPER 1 0 

35 5522 21 183 V;( GRIPPER 10 

36 9648061014 /53.D" M6X10 SCREW M6X10 1 0 

37 9716080014 t5 V* M8 PLAIN WASHER M8 13 

38 5522 21 211  HOUSING 1 

39 5522 21 221 CAM 1 

40 90534 A-MD-11, 0S70824 OIL SEAL 0S70824 1 

41 5522 21 110-1 F5DA77-h"5L TRANSFER DRUM 1 

42 5560 24 1 62 KEY 1 

43 5522 27 114 KEY 1 

44 91666 t-f1DD-11, 0S68857 OIL SEAL 0S68857 1 

45 9723850008 C-Up9" C-85 C -RING C-85 1 

46 5522 21 262 - - SPACER 1 

48 91671 =-1-"11)1"79)9"84RNAO NEEDLE BEARING 8QRNAO 2 

50 5522 21 261 HOUSING 1 

51 5522 21 263 SPACER 1 

52 9670061608 9J'VhtiN1F M6X16 SOCKET BOLT M6X16 3 

53 9670086508 97VFV10. M8X65 SOCKET BOLT M8X65 

54 9642060814 M6X8 SCREW M6X8 1 

55 9710060008 VV/"1J" M6 SPRING WASHER M6 1 

56 9716060014 ti/"/3" M6 PLAIN WASHER M6 5 

57 5522 21 252 D.Dp INDICATOR 1 

58 5522 21 251 A9VF\` STUD 1 

61 5522 21 121  GRIPPER BASE 1 0 

62 9670051008 95'VhliNDF M5X10 SOCKET BOLT M5X10 12 

63 9716120014 t5 1 " M12 PLAIN WASHER M12 3 

64 9710120008 A 1I" M12 SPRING WASHER M12 3 



- 

FEEDER DRUM 
SECTION NUMBER J 

-1 U I 

SECTION 
*C (Dn,flgt*aTUt5ALTMA.OT, -t•yh#J4'TV±LTToo  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

NO SET SET NO. /PART NO. nak./
4"#  PART NAME COMPONENT PARTS NO. 

%ft 
Crty 

65 9672125014 oVh9*"11/1- M12X50 HEXAGON BOLT M12X50 3 
66 9642061014 1-\"D*D" M6X10 SCREW M6X10 1 
67 5640 33 655 PROTRACTOR 1 
68 5486 28 116-1 CAM 1 
69 9684050508 1- D" M5X5 SET SCREW M5X5 3 
70 5522 21 235 9 -(Z.D9"7 0 1)-1,  TIMING PLATE 1 

71 5522 21 236 A9Vh" TIMING PLATE 1 
72 9670061808 M6X18 SOCKET BOLT M6X18 2 
73 5522 21 234-1 Dt7h SHAFT 1 

74 5522 21 232 tVh NUT 1 
75 91661 A5AFT9D1,- W56085 THRUST WASHER W56085 2 

76 91640 A57F1"79D9"NTB6085 THRUST BEARING NT86085 2 

77 91646 A5AF.9 1YD1,- AS6085 THRUST WASHER AS6085 2 

78 5522 21 231 PLATE 1 
79 5522 21 237 A9')F" WASHER 1 
80 9642043014 M4130 SCREW M4X30 2 

81 9710040008 A"Vi"h" M4 SPRING WASHER M4 2 

82 9716040014 t5,"/J" M4 PLAIN WASHER M4 7 

83 95111 A-Of Z-15GW22B SWITCH Z-15GW22B 1 
84 5522 21 243-1 7"5rVh BRACKET 1 
85 9642032514 t1"D*D" M3X25 SCREW M3X25 4 

86 9710030008 A"V,"b" M3 SPRING WASHER M3 4 

87 97812 A -V)f TL-Q3 SWITCH TL-Q3 2 

88 5522 21 242 A9Vh" SWITCH HOLDER 1 
89 9670061208 Vh'Vh7ti"11,h M6X12 SOCKET BOLT M6X12 4 

90 5522 21 241-2 7" .3 1- BRACKET 1 
91 5522 27 111 GEAR 1 

92 5522 21 271 11/9" - HOLDER 1 

93 5522 21 272 +"t- GEAR 1 

94 9670085008 95.')FitiNDF M8X50 SOCKET BOLT M8X50 3 

95 90769 13" AW10 WASHER AW10 1 

96 90734 tVF AN10 NUT AN10 1 
97 5522 27 113 *JO"- HOLDER 1 
98 5522 27 112 hL CAM 1 

99 90932 c099VD1,  AW08 LOCK WASHER AW08 1 
100 90931 oV9tVF ANO8 LOCK NUT ANO8 1 
1 01 5522 21 281-1 A7" HUB 1 

1 02 5640 23 202 SCALE 1 
1 03 9642040814 1-1\"D.D" M4X8 SCREW M4X8 5 



 

JG‘.... I 

 

  

FEEDER DRUM SECTION 
*.=.0DittiAlt*A -Clt /34 L.'r I F L 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. /PART NO. 115aAn /*Mt* PART NAME 
/COMPONENT PARTS NO. Q'ty 

1 04 5640 23 205-1 DD.) INDICATOR 1 

1 05 5430 52 233 h5- COLLAR 1 

1 06 91296 L".97°11, A-6MF NIPPLE A-6MF 5 

107 90442 7"VD2 MB1008DU BUSHING MB1008DU 1 

108 91162 =V7°11; PD-4 NIPPLE PD -4 1 

109 91161 Aq-7" PB-4 SLEEVE PB-4 2 

110 91160 7°59" PA-4 PLUG PA-4 2 

111 91203 PHD-4 ELBOW PHD-4 1 

112 5640 22 314-1 7°59" PLUG 2 

113 91636 ili"-11,1"79D9"6007ZZC2P BALL BEARING 6007ZZC2P5 1 

114 5522 21 283 Y-L, SPACER 1 

115 90389 A5AF9VD1' A52035 THRUST WASHER AS2035 1 

116 95117 EAA"- AP-B TERMINAL COVER AP-B 1 

117 9648061614 /53.D" M6X16 SCREW M6X16 3 





SECTION NUMBER 
IMPRESSION CYLINDER SECTION 



IMPRESSION CYLINDER 
SECTION NUMBER 1 5522Z 230  

SECTION 
*C0110 AUWT.TU1541.- 1-q-A.OT, -t.yF#T;ticLTTLso  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. 
-t.yfAt-g-/MA4* 
SET NO. / PART NO. gsaft/4"-'4' / COMPONENT PARTS NO. PART NAME IN ft( 

crty 

5522 21 1 80-1 V$$11,9"— ASSY GRIPPER HOLDER ASSY 1 6 

1 8,19 

5522 23 120-1 7"5”1- ASSY BRACKET ASSY 6 

1,2,5 

5522 23 129 A"1PN1F" ASSY SPRING GUIDE ASSY 2 

44,53 

5522 23 150 W,D"D9" ASSY HOUSING ASSY 1 

63-65 

5522 23 1 60 1)A"— ASSY COVER ASSY 

66,67 

5522 23 210 W,D")9" ASSY HOUSING ASSY 1 

39-41 

5522 23 220 ID)"—. ASSY COVER ASSY 1 

37,38 

1 91296 ='.97°11, A-6MF NIPPLE A-6MF 12 

2 5522 23 121-1 7"57VF BRACKET 6 

3 9670084508 s.MVFV11.11- M8X45 SOCKET BOLT M8X45 12 

5 91634 1"79)9" RNA6902UU BEARING RNA6902UU 1 0 

6 9721060008 E- 11D9" E-6 E —RING E-6 8 

7 5560 23 116 Arqp9"A9')F" SPRING STUD 8 

8 9684060608 F;( D" M6X6 SET SCREW .M6X6 6 

9 5522 21 1 96 t° PIN 4 

1 0 9670082008 V,VtliNDF M8X20 SOCKET BOLT M8X20 8 

11 5560 23 127-2 SCREW 8 

12 5560 23 129-1 A7°97)9" SPRING 8 

13 5522 23 1 31 7—L ARM 4 

14 5522 23 143-4 V)t GRIPPER 1 6 

15 9670061008 V91.1i"IliF _M6X10 SOCKET BOLT M6X10 16 

1 6 5640 23 136 AFV/1°— STOPPER 16 

1 7 9670062008 V 1..*"11/F M6X20 SOCKET BOLT M6X20 16 

1 8 5640 27 359-1 BLOCK 16 

1 9 5522 21 1 81-1 V)ttlli9"— GRIPPER HOLDER 16 

20 5522 23 1 44-1 A7° 11 )9" SPRING 16 

21 5522 21 1 82 $11/9"— HOLDER 1 6 

22 5522 23 212 hA"— COVER 1 

23 9670083008 Vh'Vf7liNDF M8X30 SOCKET BOLT M8X30 12 

24 5522 23 222 +%\17 _, GEAR 1 

25 9670126008 Vh'VF7VIld- M12X60 SOCKET BOLT M12X60 6 

26 9710080008 il"VP`h" M8 SPRING WASHER M8 2 



IMPRESSION CYLINDER 

SECTION NUMBER I ----- 
SECTION 

*.loglIAU*A -CUS.54LT A,0-C, -t.y LTTLA. 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

NO. /11.5gb#J4 - 
SET NO. /PART NO. 

PART NAME '43A1 41'/gge)IsdinNENT PARTS NO. 
*V( 
Crty 

27 9660080014 J".9F M8 NUT M8 2 

28 9670081608 M8X16 SOCKET BOLT M8X16 4 

29 5522 23 132  GRIPPER SHAFT 2 

30 90389 A5AF9VDt A52035 THRUST WASHER A52035 2 

32 9670051008 Vh*V1-$"10. M5X10 SOCKET BOLT M5X10 1 6 

33 5522 21 121  GRIPPER BASE 16 

34 5522 23 110 T.91-"s, ASSY IMPRESSION CYLINDER ASSY 1 

35 5430 52 233 /35- COLLAR 2 

36 9684050608 1- D" M5X6 SET SCREW M5X6 4 

37 91648 DS115 1307 OIL SEAL DS115 1 307 1 

38 5522 23 221 COVER 1 

39 5522 23 211 1 ,D")9" HOUSING 1 

40 90634 1"7 11D2" 32020XUP5 BEARING 32020XUP5 2 

41 5522 23 213 SPACER 1 

42 5522 23 215 tVh NUT 1 

43 5522 23 214  NUT 1 

44 90260 Z-P4,1"Y9)9" HK0810 NEEDLE BEARING HK0810 2 

47 9684061008 f.)( D" M6X10 SET SCREW M6X10 4 

48 5640 22 314-1 7°59" PLUG 4 

49 5522 23 123-1 7-G ARM 2 

50 91736 o-5-74-o7- NATR8LL ROLLER FOLLOWER NATR8LL 2 

51 5522 21 1 62-1 DN%9 SHAFT 2 

52 5522 21 1 63 A7°U)9"A9Vhu PIN 2 

53 5522 23 124 Du, SHAFT 2 

54 5522 21 1 64 A7°9)9"A9VF 1̀  SPRING GUIDE 4 

55 91911 A7°9)9" TF30X125 SPRING 1F30X125 2 

57 5522 23 127 7"n9 BLOCK 2 

58 9670083508 Vh*Vh$"10- M8X35 SOCKET BOLT M8X35 4 

59 5522 23 1 55 tVF NUT 1 

60 5522 23 154 SPACER 1 

61 9670082508 9J- V1.4"11)1.. M8X25 SOCKET BOLT M8X25 1 8 

62 5522 23 152 COVER 1 

63 91669 1"7 1JD9" 32016XUP5 TAPER ROLLER BEARING 32016XUP5 2 

64 5522 23 153 SPACER 1 

65 5522 23 151 11)DN`p9" HOUSING 1 

66 5522 23 1 61 h)\"- COVER 1 

67 91667 4-MD-11, DS90 1 056 OIL SEAL DS90 1 056 1 

68 5522 23 1 62 WAilli9"- CAM HOLDER 1 

70 5522 23 1 63-1 hL CAM 1 



IMPRESSION CYLINDER 

SECTION NUMBER I 
5522Z 23U I 

SECTION 
*cogriZU*A-c(ttiALTI1tA,0T., 4t7F#TALTTL,„ 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. /g5a#.-4,  
SET NO. / PART NO. 

olta# PART NAME g5gAft /COMPONENT PARTS NO. 
fWft 
Q'ty 

73 9672127014 oVh9$"11,h M12X70 • HEXAGON BOLT M12X70 6 

74 5640 59.117 13 %.‘ WASHER 6 

75 91162 PD-4 NIPPLE PD-4 1 

76 91161 7U-7" PB-4 SLEEVE PB-4 2 

77 91203 'JD*" PHD-4 ELBOW PHD-4 1 

78 91160 7°59" PA-4 PLUG PA-4 2 

79 5430 38 412 t5,"h" PLAIN WASHER 6 



1ST BLANKET CYLINDER SECTION 
btUllUN NUMULK 



1ST BLANKET CYLINDER 

SECTION NUMBER I 5522G 24U  

SECTION 
*zon5AU*ATIlt-34LTMA.0T, -t.yF#TitLT -Ft..,„ 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. SET NO. / PART NO. 
1-4-'4 /g5e6W4-  g5Aft PART NAME COMPONENT PARTS NO. 

111M 
iXty 

5522 24 120 ')A--LD"9 ASSY WORM SHAFT ASSY 2 

44,46,47 

5522 24 1 30 D"2 ASSY SHAFT ASSY 1 

9,13-15 

5522 24 1 40 D"2 ASSY SHAFT ASSY 1 

9,13,14,22 

5522 24 150-3 25D70 ASSY CLAMP ASSY 2 

1-6,8 

5522 24 210 /1',EJ"D9" ASSY HOUSING ASSY 

54,55,65 

5522 24 220 hfl'- ASSY COVER ASSY 1 

48,49 

5522 24 230 W)D"-D9" ASSY HOUSING ASSY 1 

27,54,55 

5522 24 240 hA'- ASSY COVER ASSY 1 

49,53 

5522 24 250 7 E))2" ASSY BUSHING ASSY 1 

54,55,61-63,65,66 

5522 24 260 7"VDD9" ASSY BUSHING ASSY 1 

27,54,55,60-63 

5522 24 420 IV2111 ASSY KNUCKLE ASSY 1 

1 03,124 

5522 24 430 7-13 ASSY ARM ASSY 1 

98,99 

5522 24 440 IJ D9 ASSY LINK ASSY 1 

39,94 

5522 24 450-1 D'2 ASSY SHAFT ASSY 1 

85,89-91,93 

5522 24 460 11. 9 ASSY LINK ASSY 2 

39,40 

1 5640 54 116 /1" SPRING 4 

2 5522 24 156 VIDF BOLT 12 

3 9716080014 t5 b" M8 PLAIN WASHER M8 12 

4 5522 24 152-3 95)7° CLAMP 2 

5 5522 24 151-1 25D7°1"-A CLAMP BASE 2 

6 5640 23 136 PM°- STOPPER 6 

7 9670051208 V Fiti"/DF M5X12 SOCKET BOLT M5X12 8 

8 5640 24 127-1 AP.9 /1°- STOPPER 6 

9 9410502508 77°9D9't°D 5X25 SPRING PIN 5X25 2 



* 

..0". I  I •-• I StUIILAN INUMULK I 

1ST BLANKET CYLINDER SECTION 
*LOgaU*ATUtiALTI -d- A..0-Yr., -t'../ F *-'4-TVILTTLso  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET SET NO. / PART NO. PART NAME 115 A411'./g4gsfPONENT PARTS NO. Q'ty 

1 0 5522 24 133 . ;MO"- HOLDER 1 

11 5522 24 154 7"5)5.VF BLANKET 1 

12 5522 24 155 YD9"- 7"5)5'F UNDER BLANKET 1 

13 9411502800 5-11°-t°D 5X28 TAPER PIN 5X28 2 

14 5522 24 132 WORM WHEEL 2 

15 5522 24 131 E)"9 SHAFT 1 

16 5522 24 1 43 119 HOOK 4 

17 5522 24 1 44 SPRING 4 

1 8 9670051008 M5X10 SOCKET BOLT M5X10 4 

1 9 9670082008 VVF;ti"11)F M8X20 SOCKET BOLT M8X20 12 

20 9670062008 M6X20 SOCKET BOLT M6X20 1 6 

21 5640 24 115 HOOK 4 

22 5522 24 1 41 D"9 SHAFT 1 

23 5640 22 314-1 7
0
59" PLUG 8 

24 9684060608 h)t D" M6X6 SET SCREW M6X6 1 8 

25 9680081008 1-)( E)" M8X10 SET SCREW M8X10 4 

26 9670084008 95.VF$'11)1.. M8X40 SOCKET BOLT M8X40 12 

27 5522 24 231 HOUSING 1 

28 5522 24 225 Tth" GUIDE 4 

29 5522 24 226 AFVA°- STOPPER 4 

30 5522 24 238 7"”Vh BRACKET 1 

31 5640 24 114 7V9 HOOK 4 

32 5522 24 233 '1'79)9" MI"- BEARING COVER 1 

33 5522 24 183 V`11- GEAR 1 

34 5522 24 1 81 $10"- HOLDER 1 

35 5560 24 1 64 4j• 13U WASHER 1 

36 9670082508 95")Ffi"IliF M8X25 SOCKET BOLT M8X25 2 

37 5522 24 462 0 PIN 2 

38 91688 1-01) IR8X12X12D INNER RACE IR8X12X12D 2 

39 90427 HK1212 NEEDLE BEARING HK1212 6 

40 5522 24 461 
11)9 LINK 2 

41 5640 59 117 
ii.x‘ 13 N% WASHER 3 

42 9670122508 9.5.VF$"bh M12X25 SOCKET BOLT M12X25 3 

43 9670063508 95.VF$"11/1" M6X35 SOCKET BOLT M6X35 4 

44 5522 24 121 l't-L3D"9 WORM SHAFT 2 

45 5522 24 123 55.  BRACKET 2 

46 5522 24 122 r)t-LV`Y WORM GEAR 2 

47 9411402000 T-A°-t°D 4X20 TAPER PIN 4X20 2 

48 5522 24 221 bA"- COVER 1 



SECTION NUMBER I 5522G 240 I 

SECTION 
*.=.0);!1,3.F. lli#,TVCCI /34 L T "CT 
Note: When ordering items marked*ondicate the set number because they are available only as a set. 

Aft 
Wty PART NAME NO. SET NO. / PART NO. *ItI)MIONENT PARTS NO. 

* 

* 

* 

49 90534 4-(11,D-11, 0S70824 
50 9670061608 V7Vhiti"10. M6X16 

51 5522 24 110-1 EM "- 

52 5560 24 162 +- 

53 5522 24 241 

54 91668 1\"79)9" 32012XUP5 

55 5522 24 212 9VDt- 

56 5522 24 216 h5- 

57 5522 24 215 tVF 

58 9670082208 Vh'VFfiNtih M8X22 
59 5522 24 222 AhVA°- 

60 5522 24 217 VF)(911) 

61 91687 Y`7 11.D9" K1 20X1 27X34 

62 91644 A57F9VDt- AS1124 

63 91639 A5AF179)9" AXK1124 
64 5522 24 224 AFVA°- 

65 5522 24 211 A ,,D`ND9" 

66 5522 24 227 91.)011, 

67 5522 24 315 0 

68 9670063008 9h- VF$NDF M6X30 
69 5522 24 314  

70 5522 21 232 J- Vh 

71 5522 24 214-1 1 5- 

72 5522 24 218 7"55- VF 

73 5522 24 223 AhVA°- 

74 5522 24 313 7"55")h 

75 5522 24 311 '1 )9 

76 5522 24 333 

77 90767 oV9tVh ANO4 

78 90768 oV99VD1'- AW04 

79 90388 A5AFT)D17 GS2035 

80 90493 A571-1"79)9" NTB2035 
81 90389 A5AF9VDV A52035 

82 5480 55 313 t5/NNh" 

82 5480 55 313 t5,"h"* 

522H 

83 5522 24 332-1 Aph4) 

84 5522 24 331 1DT"V9A SD-53AR 

85 90963 T-A°-t°) 8X60 

OIL SEAL 0S70824 2 

SOCKET BOLT M6X16 12 

CYLINDER 1 

KEY 1 

COVER 1 

BEARING 32012XUP5 4 

WASHER 2 

COLLAR 

NUT 

SOCKET BOLT M8X22 

STOPPER 

OUTSIDE HOUSING 

BEARING K1 20X1 27X34 2 

THRUST WASHER AS1124 4 

THRUST BEARING AXK1124 2 

STOPPER 

HOUSING 

OUTSIDE HOUSING 1 

PIN 2 

SOCKET BOLT M6X30 4 

BRACKET 1 

NUT 

COLLAR 

BRACKET 1 

STOPPER 

BRACKET 

LINK 1 

HOLDER 2 

LOCK NUT ANO4 

LOCK WASHER AW04 

THRUST WASHER GS2035 

THRUST BEARING N1B2035 

THRUST WASHER A52035 

PLAIN WASHER 

PLAIN WASHER 1 

522H 

HANDLE 2 

INDEX SD-53AR 2 

TAPER PIN 8X60 2 

1 

1 

1 

1 

1 

1 

2 

2 

2 

4 

6 

2 

1 

8 

2 

1 

›-11J-Lr-9 

1 ST BLANKET CYLINDER 



1,, , 

1 ST BLANKET CYLINDER 

SECTION NUMBER I ..... 

SECTION 
*COgaU*ATUti- ALT /c0T-s -t:v L -CTL,,, 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

NO. 
-t.yF*-g. /g5A* • 
SET Na / PART Na naF/4"4" PART NAME 

COMPONENT PARTS NO. 
114TA 
Crty 

86 5522 24 443 t PIN 2 

87 5522 24 442 0 PIN 2 

88 91681 1"79)9" HMK3531LL NEEDLE BEARING HMK3531LL 2 

89 91693 )(911.0 1R30X35X32 BUSHING IR30X35x32 2 

* 90 5522 24 451-1 D"9 SHAFT 1 

* 91 5522 24 445 ARM 1 

92 9670083508 Vh'Vhiti"10- M8X35 SOCKET BOLT M8X35 2 

* 93 5522 24 444 Y-L ARM 1 

94 5522 24 441 9)9 LINK 

95 9721240008 E- 11)9" E-24 E-RING E-24 1 

96 5522 24 433 SPACER 1 

97 5522 24 432 A9Vh" STUD 1 

98 91676 =-1"11)1"7 11 )9" HK3016 NEEDLE BEARING HK3016 2 

99 5522 24 431 -I, ARM 1 

1 00 5640 24 204 41‘‘ )] .. WASHER 1 

1 01 5480 56 1 38 9VD1,  WASHER 1 

102 9721100008 E- 11 )9" E-10 E-RING E-10 2 

1 03 5522 24 421 J".9911) KNUCKLE 1 

1 04 5522 24 414 STOPPER 1 

1 05 9660080014 tVF M8 NUT M8 1 

1 06 9672083514 oVh9$"11)F M8X35 HEXAGON BOLT M8X35 1 

1 07 9648061214 /53!)" M6X12 SCREW M6X12 2 

108 5522 24 415 GUIDE 1 

1 09 5522 24 416-1 IY-D9)9"- AIR CYLINDER 1 

110 5522 24 411 V.9911) KNUCKLE 1 

111 5522 24 410 to p  PIN 1 

113 5522 24 1 42 ;HO"- HOLDER 

114 9670081608 V”ht"IliF M8X16 SOCKET BOLT M8X16 2 

114 9670081608 Vh- Vtli"Ild- M8X16 SOCKET BOLT M8X16 1 

522H 522H 

115 9660120014 J".91- M12 NUT M12 1 

116 9710120008 A"V,"/3" M12 SPRING WASHER M12 1 

117 5522 24 213 hA"- COVER 1 

118 5522 24 422 I 0 )  PIN 1 

119 5522 24 312 9)9 LINK 1 

1 20 91203 PHD-4 ELBOW PHD-4 2 

121 91161 7 11-7" PB-4 SLEEVE PB-4 2 

122 91160 7'59" PA-4 PLUG PA-4 2 

123 90939 oVh9IVF M18X1.5 HEXAGON NUT M18X1.5 2 



SECTION NUMBER I 5522G 240 I 
SECTION 

*LOgrialt*ATUIsALTrnk.OT,. -t:yh*TA3ZUTT 
Note: When ordering items marked *,indicate the net number because they are available only as a set. 

PART NAME /*A#J4 NO. gl3A1 * SET NO. / PART NO. COMPONENT PARTS NO. 

2 

8 

PLATE 

SOCKET BOLT M5X6 

124 91673 7.-F4J1"79)2" HMK1220 

125 5640 75 243-1 A9VF' 

1 26 5640 75 244 A7°9)9" 

1 27 5560 75 1 02 A9VF." 

128 9710060008 ll'Vf"h" M6 

129 9660060014 J-Vh M6 

130 5522 24 1 71-2 hA"- 

131 5522 24 533 70 Lj_F 

132 9670050608 M5X6 

1 33 5522 24 532 ip‘h.. 

1 34 5640 12 1 42 A" 

1 35 9670081208 VVIAi"Ilit. M8X12 

136 9684050508 M5X5 

137 5522 24 339 7°L-F (522H) 

138 9648081614 #5DD" M8X16 

gift 
Q'ty 

1 NEEDLE BEARING HMK1220 

522H 522H 

STUD 2 

SPRING 

STUD 

SPRING WASHER M6 4 

NUT M6 

COVER 

WASHER 2 

SPRING 2 

SOCKET BOLT M8X12 2 

SET SCREW M5X5 2 

PLATE (522H) 1 

SCREW M8X16 1 

4 

1 

2 

2 

51-11Js'Gr", 

1ST BLANKET CYLINDER 



2ND BLANKET CYLINDER SECTION 
SECTION NUMBER I  



"Uyi'3," 
SECTION NUMBER  5522Z 245  

SECTION 
* ± L F *-g--til L. "CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

"7, -1CJ — Lsr — V 

2ND BLANKET CYLINDER 

* 

NO. F - / .  
SET NO. / PART NO. PART NAME / COMPONENT PARTS NO. Crty 

5520 24 440 tV9IIJ ASSY • KNUCKLE ASSY 1 

92.126 

5522 24 1 20 --L 9 ASSY WORM SHAFT ASSY 2 

46.56.57 

5522 24 130 D"9 ASSY SHAFT ASSY 1 

63.64,68,94 

5522 24 1 40 D"9 ASSY SHAFT ASSY 1 

63,64,67,68.  

5522 24 1 50-3 
7
5D70 ASSY CLAMP ASSY 

96-101.104 

5522 24 220 hil"- ASSY COVER ASSY 1 
22.60 

5522 24 240 ASSY COVER ASSY 1 

22,24 

5522 24 460 9)9 ASSY LINK ASSY 2 

1 6.17 

5522 24 530 1\)D")9" ASSY HOUSING ASSY 1 

25.26.58 

5522 24 540 A ")9" ASSY HOUSING ASSY 1 

25,26,34 

5522 24 550 7"VDD9" ASSY BUSHING ASSY 1 

25.26.32.33.58,59.110 

5522 24 560 T`VDD9" ASSY BUSHING ASSY 1 

25,26.31-34,110 

5522 24 850-1 D"9 ASSY SHAFT ASSY 1 

76.78-80,87 

1 5522 24 331 SD-53AR INDEX SD-53AR 2 

2 5522 24 332-1 ADFN4 HANDLE 2 

3 9684060608 F E)" M6X6 SET SCREW M6X6 15 

4 90389 75AF9VDI, A52035 THRUST WASHER A52035 6 

5 90493 A5AF1"7 11 )9" NTB2035 THRUST BEARING N1B2035 4 

6 5480 55 313 t5/"b" PLAIN WASHER 2 

7 9670081608 9h.Vh7tINDF M8X16 SOCKET BOLT M8X16 2 

8 90388 A5AFT)Dt GS2035 THRUST WASHER GS2035 2 

9 90768 oV99VD1,- AW04 LOCK WASHER AW04 2 

1 0 90767 oV91VF ANO4 LOCK NUT ANO4 2 

11 5522 24 333 MO"- HOLDER 2 

12 9670063008 M6X30 SOCKET BOLT M6X30 4 

1 3 5522 24 313 7"55.VF BRACKET 1 



2ND BLANKET CYLINDER 

SECTION NUMBER I   
SECTION 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. SET
I. 
NO. / PART NO. natl,/*"* PART NAME 

COMPONENT PARTS NO. 
fala 
Q'ty 

1 4 5522 24 218 7"55.'.9F BRACKET 1 

15 9670082008 9 1-13"11./F M8X20 SOCKET BOLT M8X20 12 

16 5522 24 461 '1 )9 LINK 2 

17 90427 1-F"11,1"79)9" HK1212 NEEDLE BEARING HK1212 4 

1 8 91688 1'J IR8X12X12D  IR8X12X12D INNER RACE IR8X12X12D 2 

19 5522 24 462 t°D PIN 2 

20 5522 24 711 [OF" ROD 2 

21 5522 24 315 t 0 PIN 2 

22 90534 t-111/D-11, 0S70824 OIL SEAL 0S70824 2 

23 9670061608 M6X16 SOCKET BOLT M6X16 1 2 

24 5522 24 241 13)1"- COVER 1 

25 91668 1"7 1JD9" 32012XUP5 BEARING 32012XUP5 4 

26 5522 24 212 WASHER 2 

27 5522 24 216 /35- COLLAR 1 

28 5522 24 215 t NUT 1 

29 9670082208 V7ViliNDF M8X22 SOCKET BOLT M8X22 8 

30 5522 24 223 AhVA ° - STOPPER 1 

* 31 5522 24 227 ')F II.' OUTSIDE HOUSING 1 

32 91687 1"7 11D9" K120X127X34 BEARING K120X127X34 2 

33 91644 A57F9VD1'- AS1124 THRUST WASHER AS1124 4 

* 34 5522 24 541 Ar,D"p9" HOUSING 1 

35 5522 24 233 1"7 11)9" bA"- BEARING COVER 1 

36 9670062008 M6X20 SOCKET BOLT M6X20 16 

37 5522 24 1 83 +"1'- GEAR 1 

38 5522 24 181 HOLDER 1 

39 5560 24 164 /"h" WASHER 1 

40 9670082508 M8X25 SOCKET BOLT M8X25 5 

41 5522 24 214-1 /35- COLLAR 1 

42 5522 24 213 COVER 1 

44 5522 24 314 7"” VF BRACKET 1 

45 5640 22 314-1 7°59" PLUG 8 

46 5522 24 121 -LE)"2 WORM SHAFT 2 

47 9670063508 '.1 1- $"11/F. M6X35 SOCKET BOLT M6X35 4 

48 9680081008 1- E)" M8X10 SET SCREW M8X10 4 

49 5522 24 225 GUIDE 4 

50 5522 24 226 AhVA°- STOPPER 4 

51 5640 59 117 ).3%\ WASHER 3 

52 9670122508 9 Fili"IDF M12X25 SOCKET BOLT M12X25 3 

53 9670084008 95.VhfiNDF M8X40 SOCKET BOLT M8X40 8 



"12J"Ll'"9 SECTION NUMBER I 5522Z 245  

2ND BLANKET CYLINDER SECTION 
*.LogIU1,,u4lcaTIti5ALTI -d- A.0-c.,--t.yhtt*T;t5cLTT , 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-t.. h*- gfia** 
SET NO. / PART NO. PART NAME 1?I'3'Y''' 411 /4A1144NENT PARTS NO. Qty 

54 5522 24 123 7"55''Y • BRACKET 2 

55 5522 21 232 tVF NUT 1 
56 5522 24 1 22 WORM GEAR 2 

57 9411402000 T-i\°-t°  D 4X20 TAPER PIN 4X20 2 

* 58 5522 24 531 HOUSING 1 
* 59 5522 24 217 9h)(911, OUTSIDE HOUSING 

60 5522 24 221 hA"- COVER 1 
61 5522 24 110-1 DUD9"- CYLINDER 

62 5560 24 162 KEY 1 
63 5522 24 1 32 f)t-L7N-f-11, WORM WHEEL 2 

64 9411502800 5-.-A°-t
0
D 5X28 TAPER PIN 5X28 2 

65 9670061208 Vh'Vh$N1/1.- M6X12 SOCKET BOLT M6X12 8 

66 5640 24 114 7V9 . HOOK 4 

67 5522 24 1 41 D"9 SHAFT 1 
68 9410502508 A7°U2,9"t°D 5X25 SPRING PIN 5X25 2 

69 5522 24 133 $11,9"- HOLDER 1 
70 9670085008 9h'VFAiNDF M8X50 SOCKET BOLT M8X50 2 

71 5522 24 814 AFVA°- STOPPER 1 
72 9660080014 tVh M8 NUT M8 1 
73 9672083514 I:I V/3940'0 M8X35 HEXAGON BOLT M8X35 1 
74 5522 24 238 7"55-Vh BRACKET 1 
75 5522 24 222 AFVA°- STOPPER 2 

* 76 5522 24 844 ARM 1 
77 91681 1"7 11)9" HMK3531LL NEEDLE BEARING HMK3531LL 2 

78 91693 IR30X35X32 BUSHING IR30X35X32 2 

* 79 5522 24 451-1 D"9 SHAFT 1 
* 80 5522 24 845 -L ARM 

82 9670051008 M5X10 SOCKET BOLT M5X10 4 

83 5522 24 1 44 A" SPRING 4 

84 5522 24 1 43 7V9 HOOK 4 

85 5640 24 115 7V9 HOOK 4 

86 5522 24 443 t°D PIN 2 

87 90963 8X60 TAPER PIN 8X60 2 

88 5522 24 1 54 7"5-D5- VF BLANKET 1 
89 5522 24 155 7)9"- 7"5 fl UNDER BLANKET 1 
90 9721100008 E-TD9" E-10 E -RING E-10 2 

91 5522 24 842-1 1 °7, PIN 1 
92 5520 24 441 1".99111 KNUCKLE 1 
93 5522 24 822-1 9VD1'- WASHER 1 



/  IL-I WI / SECTION NUMBER I   

2ND BLANKET CYLINDER SECTION 
*LogliAtt*A -c-u L T 1AQYt. lzy#- "C'lliC T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. /PART NO. 
PART NAME 

/

COMPONENT PARTS NO. 
flitft 
0Xty 

94 5522 24 1 31 D"9 SHAFT 1 

95 5522 24 1 42 $10"- HOLDER 1 

96 5640 54 116 SPRING 4 

97 5640 24 127-1 7FV0- STOPPER 6 

98 5522 24 156 BOLT 12 

99 9716080014 t5/"/3" M8 PLAIN WASHER M8 12 

100 5522 24 1 52-3 95)70  CLAMP 2 

101 5522 24 1 51-1 95D7' 7 CLAMP BASE 2 

102 5522 24 815 70 1)-F PLATE 1 

103 9648062014 /5DD" M6X20 SCREW M6X20 2 

104 5640 23 1 36 AFV0- STOPPER 6 

105 5522 24 816-1 17-D9D9"- AIR CYLINDER 1 

1 06 5480 56 138 9VDt WASHER 1 

1 07 5522 24 411 tV911, KNUCKLE 1 

1 08 5522 24 813 A9VF" STUD 1 

1 09 5522 24 224 7FV0- STOPPER 1 

110 91639 A5AF1'79)9" AXK1124 THRUST BEARING AXK1124 2 

111 91203 ill)*" PHD-4 ELBOW PHD-4 2 

112 91161 A9-7" PB-4 SLEEVE PB-4 2 

113 91160 7059" PA-4 PLUG PA-4 2 

114 90939 WA)9J- Vh M18X1.5 HEXAGON NUT M18X1.5 2 

115 9710060008 A"VPh" M6 SPRING WASHER M6 4 

116 9660060014 tV1- M6 NUT M6 4 

117 5522 24 171-2 /30- COVER 1 

118 5560 75 102 A9VF' STUD 2 

119 5640 75 243-1 A9VF" STUD 2 

120 5640 75 244 A7°I)D9" SPRING 2 

121 5522 24 534 #"h"* WASHER 2 

122 90730 1.6X5 RIVET 1.6X5 4 

123 9670050608 95')FitiNt/F M5X6 SOCKET BOLT M5X6 6 

124 5522 24 532 \%13%% WASHER 2 

125 5640 1 2 1 42 SPRING 2 

126 91673 =-F"WN"7 11)9" HMK1220 NEEDLE BEARING HMK1220 1 

127 9670081208 95- VhiliNDF M8X12 SOCKET BOLT M8X12 2 

1 28 9684050508 F.A D" M5X5 SET SCREW M5X5 2 





bL(...; I IC)11 INUIVILSt.1-‹ I  1 

MAIN DRIVE SECTION 



7—dr-7 SECTION NUMBER I 552ZZ Z5U I 

MAIN DRIVE SECTION 
*z_owersgb(t*a-clit3.4 L 1-th.0)T, F 4#*"-C;± L. TT ts„ 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. goa4t/*"* PART NAME COMPONENT PARTS NO. 
Aft 
Qty 

5520 25 110 'PN5-7V1- ASSY BRACKET ASSY 1 
1 0-13115 

1 9670061208 M6X12 SOCKET BOLT M6X12 12 

2 5522 25 224 COVER 1 

3 5522 25 223 COVER 1 
4 5522 25 222 - 

COVER COVER 1 
5 5522 25 221 COVER 1 
6 5522 25 212 COVER 

7 5522 25 211 COVER COVER 1 
8 90761 oV9tVF ANO7 LOCK NUT ANO7 2 

9 90762 oV99VD1'- AW07 LOCK WASHER AW07 2 

1 0 91702 A5AF9VDt- WS3552 THRUST WASHER WS3552 2 

11 90495 5Af..1”9:)9" NTB3552 THRUST BEARING NTB3552 2 

12 90394 -5AFT9D1' GS3552 THRUST WASHER GS3552 2 

13 5520 25 111  METAL 1 
1 4 9670123508 M12X35 SOCKET BOLT M12X35 5 

1 5 90336 1t" -11,1"79D9" 6207ZZ BALL BEARING 6207ZZ 2 

1 6 5520 25 112 SPACER 2 

1 7 5520 25 115 %\ GEAR 1 
1 8 5520 25 114 +- KEY 2 

1 9 5520 25 113 .%%
.
)Fk%,)

,
:j%%9 SHAFT 1 

20 5520 25 116-1 7°-')- PULLEY 1 
26 97061 1-9- SF-JR5.5KW U53 MOTOR SF-JR5.5KW UB3 1 
27 9684060608 F)( D" M6X6 SET SCREW M6X6 1 
28 5522 25 112-2 E-7-7°-'J- PULLEY 1 
29 90076 950H100 TIMING BELT 950H100 1 
30 9672103014 oV1j9fiNDF M10X30 HEXAGON BOLT M10X30 4 

31 9710120008 A"V/"V M12 SPRING WASHER M12 4 

32 9670124008 M12X40 SOCKET BOLT M12X40 4 

33 9716120014 t5/"1J" M12 PLAIN WASHER M12 • 4 

34 5522 25 111-3 I-9-11"-A BASE 1 
35 9710100008 A"V/"V* M10 SPRING WASHER M10 4 

36 5520 25 117 SPACER 1 



SECTION NUMBER I - - - I  
SIDE LAY SECTION 



SIDE LAY 
SECTION NUMBER I 55eeL  eou 

SECTION 
*zonauwT.Tctt54LTI1u-AxYc,-t.yF*TT±5o..TToo  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO.  
SET NO. /PART NO. na$ft/4/1"#  PART NAME / COMPONENT PARTS NO. 

AR 
city 

5522 26 110-2 7"591' ASSY • BRACKET ASSY 1 

8.15 

5522 26 120-2 9F '9 ASSY SHAFT ASSY 1 

8.23-25 

5522 26 130 t0.) ASSY PIN ASSY 1 

8-11 

5522 26 150 1:tA"W9 ASSY SHAFT ASSY 1 

81.82.85 

5522 26 220 7°D-F ASSY PLATE ASSY 1 

43.48.55.67 

5522 26 270 7°D-F ASSY PLATE ASSY 1 

43.48.67.99 

5560 26 220 Y-L ASSY ARM ASSY 2 

17.28 

5560 26 240 Y-L (OPS) ASSY ARM (OPS) ASSY 1 

29.30 

5560 26 250 7°D-1- ASSY PLATE ASSY 2 

57.58 

5560 26 270 7-L (NOPS) ASSY ARM (NOPS) ASSY 1 

29.39 

4 5522 26 213 99D-0 (D3')) PLATE (SMALL) 6 

5 5522 26 212 99DI9 (9"-f) PLATE (LARGE) 2 

8 90214 it"-1\797)9" 6000ZZ BALL BEARING 6000ZZ 7 

9 5522 26 131 0 
.
2)  PIN 1 

10 5522 26 132 GEAR 1 
11 9411044000 5--11°-t'D 0.4X40 TAPER PIN 0.4X40 1 
12 5522 26 133 +%\17„„, GEAR 1 

13 9670051608 Vh.Vht"11/1- M5X16 SOCKET BOLT M5X16 4 

14 5522 26 112 A”h" STUD 2 

15 5522 26 111-2 7"5rVh BRACKET 1 
17 90442 7"VD2 MB1008DU BUSHING MB1008DU 2 

18 9716060014 t5,"h" M6 PLAIN WASHER M6 3 

19 9670060808 M6X8 SOCKET BOLT M6X8 1 

20 9684050608 F>t EP` M5X6 SET SCREW M5X6 1 

21 5522 26 128 hi- COLLAR 1 

23 5522 26 121-2 309f"')D"9 SHAFT 1 

24 5522 26 122-1 +"t- GEAR 1 

25 9684050508 h)( D" M5X5 SET SCREW M5X5 2 

26 5560 26 246 t PIN 2 



 

RJI  PIUMDCM 

 

  

SIDE LAY SECTION 
-"C I :y F 4V4 ±3( T 

Note: When ordering items marked *,indicate the net number because they are available only as a set. 
-t•yF4V4/g5A#'4- NO. SET NO. / PART Na PART NAME 11.3"4'1'/44:1:PONENT PARTS NO. 

Aft 
Q'ty 

27 5522 27 336 F. :7) " M5X10 SET SCREW M5X10 2 

28 5560 26 221 7-11 ARM 2 

29 90249 7"VD2 MB0808DU BUSHING MB0808DU 2 

30 5560 26 241 7-L ARM 1 

31 9660060014 1 A' M6 NUT M6 2 

32 9710060008 A"V,"h" M6 SPRING WASHER M6 4 

33 5560 26 247-1 V7E. KNOB 2 

34 5560 26 248 tVh NUT 2 

35 5560 26 230 hL7to7- CAM FOLLOWER 2 

36 5560 26 234 SPRING 2 

37 5560 26 272 GUIDE 1 

38 5560 26 243 t°D PIN 2 

39 5560 26 271 7-L ARM 1 

40 5560 26 253 SCREW 2 

41 9414161014 9 11t°) 1.6X10 SPLIT PIN 1.6X10 3 

42 5560 26 252 GEAR 2 

43 90881 7"VD2 MB1610DU BUSHING MB1610DU 2 

45 5560 26 245 7T GUIDE 2 

46 5560 26 254 KNOB 2 

47 5560 26 249 A9VF" STUD 2 

48 90242 7"VD2 MB1210DU BUSHING MB1210DU 6 

49 5560 26 242 GUIDE 1 

50 5560 26 244 79VF" STUD 1 

51 5430 43 1 33  PLAIN WASHER 2 

52 9670040608 V Fs1i"10. M4X6 SOCKET BOLT M4X6 2 

53 5560 26 217 4:- KEY 4 

54 90924 79otVh M6 DOMED CAP NUT M6 2 

55 5522 26 221 70 1)-F PLATE 1 

56 91252 9q1'14-NlihV7° 3/16 OIL CUP 3/16 2 

57 5560 26 251 70 1)-F PLATE 2 

58 9410402008 A7°99"t°) 4X20 SPRING PIN 4X20 2 

60 9710050008 A V M5 SPRING WASHER M5 2 

61 5560 26 233 V-fh" GUIDE 2 

62 9650020514 q11,#5D M2X5 SCREW M2X5 4 

63 9670051208 M5X12 SOCKET BOLT M5X12' 8 

64 5640 26 207 KEY 2 

65 5560 26 215 ykt\UIDVX1,_ BEVEL GEAR 2 

66 5560 26 216 Do WHEEL 2 

67 90599 7"VD2 MB1206DU BUSHING MB1206DU 2 



95. 1.*"161- M5X14 77 9670051408 

78 5560 26 213 

79 5560 26 214  

HOLDER  

WASHER 

2 

2 

SECTION NUMBER I 5522Z 260 I 

SECTION 
*cona *t.f.  it t3 A,   
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

Q'ty PART NAME NO. SET NO/PART NO. n E/
4"4-'4 

 COMPONENT PARTS NO. 

68 5290 29 311  •  WASHER 2 

CE- 11)9" CE-10 CE-RING CE-10 2 69 90602 

SIDE LAY 

80 9722180008 C-RING C-18 2 C-9D9" C-18 

81 5522 26 152 Y-L ARM 1 

DU7"VD2 MB2010DU BUSHING MB2010DU 2 86 90879 

87 5560 26 286 A"* SPRING 1 

88 5522 26 153  BRACKET 1 

89 9670061008 9 Fiti"10. M6X10 SOCKET BOLT M6X10 3 

90 5522 26 164 /DT"V9A INDEX 1 

91 5522 26 163 .17" KNOB 1 

92 9670082508 M8X25 SOCKET BOLT M8X25 2 

93 5522 26 161 7"55- VF BRACKET 1 

D _ 99 5522 26 271 PLATE 1 

1 03 9672061814 oVh9iN"lbh M6X18 HEXAGON BOLT M6X18 1 

UtVF M6 U-NUT M6 1 04 90703 

1 00 5560 26 292 *D" SCREW 1 

1 01 5560 26 273 A9Vh" STUD 1 

1 02 90245 7"VD2 MB1215DU BUSHING MB1215DU 1 

5560 26 232 

5640 26 214 

5560 26 212 1"1"114"t- 

90882 7"VD2 MB1810DU 

CAM 2 

CAM HOLDER 2 

BEVEL GEAR 2 

BUSHING MB1810DU 2 

SOCKET BOLT M5X14 4 

72 

73 

75 

76 



SWING 
SECTION NUMBER l I 

SECTION 



AIX)" SECTION NUMBER I 5522Z 270  

SWING SECTION 
*Z Ofd3A(t-iiienT( 34 h L TT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

* 

* 

NO. 
-t.yFR-'4- /MAR* 
SET NO. / PART NO. g.5 4114"*24-' PART NAME 

COMPONENT PARTS NO. 
MR 
Qty 

5522 27 320-1 A1(D9" 7"5rVh ASSY • SWING BRACKET ASSY 3 

11.12.14 

5523 27 320 !9)(795D"2 ASSY SHAFT ASSY 1 

29-31 

1 5430 51 127 1J5— COLLAR 1 

2 9684050608 h)( E)" M5X6 SET SCREW M5X6 1 

3 5522 27 331 SHAFT 1 

4 9660100014 t)h M10 NUT M10 1 

5 9710100008 A"V/"/J" M10 SPRING WASHER M10 1 

6 5522 27 335 F9V5 DA"— LEVER 1 

7 90470 1iL 1to7— FCRS22 CAM FOLLOWER FCRS22 1 

8 9670062008 95- Vhiti"liih M6X20 SOCKET BOLT M6X20 4 

9 9672050814 oV1j9t"11)F M5X8 HEXAGON BOLT M5X8 6 

1 0 5522 27 322 D-114/1-0 PLATE 6 

11 91663 t -fil/D—fli 0S18264 OIL SEAL 0S18264 6 

12 5522 27 321-1 7"55Vh BRACKET 3 

13 9670083508 95'VFiti"11/F M8X35 SOCKET BOLT M8X35 3 

1 4 91678 =-1"11/1"79D9"NK18/20R NEEDLE BEARING NK18/20R 3 

1 5 5522 27 333 V$ GRIPPER 8 

1 6 9670051608 95")Fili"Ilsh M5X16 SOCKET BOLT M5X16 10 

1 7 5522 27 332 HOLDER 8 

1 8 5522 27 336 1- $ D" M5X10 SET SCREW M5X10 8 

1 9 5522 27 334 A" SPRING 8 

20 5640 55 133 INN h WASHER 1 

21 91489 9"9—A=V74) A—PT 1/8 GREESE NIPPLE A—PT 1/8 3 

22 9721080008 E-9)9" E-8 E—RING E-8 8 

23 5522 27 342 to p  PIN 4 

24 5522 27 341 DA"— LEVER 2 

25 9670082508 Vh'VF4i"IliF M8X25 SOCKET BOLT M8X2.5 2 

26 5522 27 343 " SCREW 4 

27 5522 27 344 A7°9D9" SPRING 2 

28 5522 27 345 A7°97)2" ARM 2 

29 5522 27 324 Vi9"-f GRIPPER BASE 8 

30 5523 27 321 '))(795D"9 SHAFT 1 

31 9670051508 95- VF4-1"IDF M5X15 SOCKET BOLT M5X15 8 

32 9670061608 9 Fli"11/1- M6X16 SOCKET BOLT M6X16 3 



SECTION NUMBER I 1  
SWING DRIVING SECTION 



AID9"9t."") SECTION NUMBER I 5522Z 280  

SWING DRIVE SECTION 
Orgrd3ifnit*A -C-It t5;ik L TT 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. /g5A* 
SET NO. / PART NO. 

/*A** goa. n/ PART NAME COMPONENT PARTS NO. City 

5522 27 120 A-09"Y-G ASSY . SWING ARM ASSY 1 

577 
5522 27 1 30-1 A9Vh" ASSY STUD ASSY 1 

1,3,4,88-90 

5522 27 1 40 A-09"oVh" ASSY SWING ROD ASSY 1 

1 4,15 

5522 27 150-1 A -09" 4,7"UA"- ASSY SWING SUB LEVER SUB ASSY 1 

6,53,54,64,94 

5522 27 1 60 A9VF" ASSY STUD ASSY 

4,60,62 

5522 27 170 A7 0 13 Vh ASSY SPROCKET ASSY 1 

41,42 

5522 27 180-1 A9V1" ASSY STUD ASSY 1 

38-40 

5522 27 1 90 A7°9D9"(), ASSY PLATE ASSY 1 

1 6,52,56 

5522 27 220 A1')9" $911, ASSY SWING METAL ASSY 1 

78,80,85 

5522 27 230 A -09"7"5rVh ASSY SWING BRACKET ASSY 1 

78-80 

5522 27 360 A7°UD9" ASSY SPRING ASSY 1 

57-59 

5522 27 410 13L$10"- ASSY CAM HOLDER ASSY 1 

74-76 

5522 27 429 qp9t°) ASSY LINK PIN ASSY 1 

66,67 

1 5522 27 1 31-1 A9VF" STUD 1 
2 9670125008 V”Fiti"ll/F M12X50 SOCKET BOLT M12X50 3 

3 5522 27 1 32 SPACER 1 
4 91733 1-0JD IR35X40X20 INNER RACE IR35X40X20 4 

5 5522 27 122 SPACER 1 

6 91723 7_71-"11,1"79D9" NK40/20 NEEDLE BEARING NK40/20R 4 

7 5522 27 121 A -09")(-01A1"- LEVER 1 
8 9680060808 F)L F)" M6X8 SET SCREW M6X8 2 

9 5522 27 123 SPACER 2 

1 0 5522 27 133 t°). PIN 1 

11 91735 o-574- o? NAST2OZZUU ROLLER FOLLOWER NAST2OZZUU 2 

1 2 5522 27 134 t 
PIN 1 

1 3 9680061008 1. .D" M6X10 SET SCREW M6X10 2 



SWING DRIVE 

SECTION NUMBER I  
SECTION 

*LONAU*ATUt5ALTMA,OT h *-'4T;t3ZLTToo 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

-t.yFilk /114%* NO. SET Na / PART Na 05.P. 441411"4* PART NAME COMPONENT PARTS NO. 
%ft 
City 

1 4 5522 27 1 41 AID9"c0F" SWING ROD 1 

15 90262 :-F"W7 11D9" NK19/20 NEEDLE BEARING NK19/20 2 

1 6 90237 tlIJD IR15X19X20 INNER RACE IR15X19X20 4 

1 7 91647 A5AF9VDt- AS85110 THRUST WASHER A585110 2 

1 8 5522 29 320-1 ASSY GEAR ASSY 1 

21 5522 29 323 GEAR 1 

22 9710060008 11" Vf"1" M6 SPRING WASHER M6 8 

23 9670061608 ”Vht"11,1- M6X16 SOCKET BOLT M6X16 4 

24 5522 29 632 4/1-0 PLATE 1 

25 9670051208 95.Vh*NliF M5X12 SOCKET BOLT M5X12 3 

26 91646 A5AF9VDt- A56085 THRUST WASHER AS6085 4 

27 91640 A5AF1"79)9"NTB6085 THRUST BEARING N1B6085 2 

28 9670082008 95")FAINDF M8X20 SOCKET BOLT M8X20 1 

29 5522 27 144 VtUT JOINT 1 

30 5522 27 1 42 A-W"DA"- LEVER 1 

32 5522 27 143 tc'D PIN 1 

33 9660120014 tVh M12 NUT M12 5 

34 9710120008 A" b" M12 SPRING WASHER M12 3 

35 5522 27 242 7AF STUD 2 

36 5522 27 241-2 7D-C, FRAME 1 

37 9670082508 M8X25 SOCKET BOLT M8X25 6 

38 5522 27 1 81-1 A9VF" STUD 1 

39 5522 27 1 82 Al\0_11_ SPACER 1 

40 91690 IR17X22X23 INNER RACE IR17X22X23 1 

41 91686 z-F"$1"79)9" RNA6903 NEEDLE BEARING RNA6903 1 

42 5522 27 171 A7°D5'VF SPROCKET 1 

43 5522 27 1 83 SPACER 1 

44 9722170008 C- 11)9" C-17 C-RING C-17 1 

45 5522 27 1 45 SPACER 

46 91636 t"-WYUD9"6007ZZC2P BALL BEARING 6007ZZC2P5 

47 5522 29 353 SPACER 1 

48 90762 oV9T)D1'- AW07 LOCK WASHER AW07 1 

49 90761 oV91VF ANO7 LOCK NUT ANO7 1 

50 5522 27 1 67 CHAIN 1 

51 9722150008 C-9)9" C-15 C -RING C-15 1 

52 90368 A5AF9VD1' AS1102 THRUST WASHER A51102 2 

53 90324017 =-1-"$1"79)9" HMK1919 NEEDLE BEARING HMK1919L 2 

54 5522 27 1 51-1 A-1)2"/7"DA"- SWING SUB LEVER 1 

56 5522 27 1 91 A7O9)9" PLATE 1 



A1J -J —Jr - v 
SECTION NUMBER  5522Z 280 I 

SWING DRIVE SECTION 
*Log5(1*.P.Tut.54LTI1q- AA7)T-.. -t•yF4T-A3zUTT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

fIr3 4/g%*  NO. 
COMPONENT PARTS NO. SET NO. / PART NO. PART NAME 

City 

* 57 5522 27 164 *D" • SCREW 1 

* 58 5522 27 1 66-1 A7° 11)9" SPRING 1 

* 59 5522 27 1 65 *D" SCREW 1 

60 5522 27 1 61 b/1"-IFD"9 STUD 1 

61 9670102508 95"Vh*"11/F M10X25 SOCKET BOLT M10X25 3 

62 5522 27 1 62 SPACER 1 

63 5522 27 1 53 t°) PIN 1 

64 5522 27 1 52 SPACER 1 

65 9722350008 C- 11 )9" C-35 C-RING C-35 

66 5522 27 423 11)9t°) LINK PIN 1 

67 90233 t-f 11) IR 8X12X12.5 INNER RACE IR 8X12X12.5 1 

68 9710080008 A"*/"t"* M8 SPRING WASHER M8 1 

69 9660080014 tVF M8 NUT M8 1 

70 5522 27 412 SPACER 1 

71 9680081008 h$*D" M8X10 SET SCREW M8X10 2 

72 9672062514 c0h94-1"10 M6I25 HEXAGON BOLT M6X25 4 

73 5522 27 413 hL CAM 1 

74 90427 z-F11,1"7 11)9" HK1212 NEEDLE BEARING HK1212 1 

75 5522 27 411 $11,9"- HOLDER 1 

76 91684 1-h"ll 7U)9"NK50/35R NEEDLE BEARING NK50/35R 1 

78 91662 AB2847G0 OIL SEAL AB2847G0 2 

79 5522 27 231 A -fD9")(911, SWING METAL 1 

80 91683 =-1-"11,1"79)9"NK50/25R NEEDLE BEARING NK50/25R 4 

81 9670081508 Vh'VFiti"lbh M8X15 SOCKET BOLT M8X15 3 

82 90734 tVF AN10 NUT AN10 1 

83 90769 /"h"* AW10 WASHER AW10 1 

84 5522 27 223 A5AF3r) t/I PLATE 1 

85 5522 27 221  SWING METAL 1 

86 5522 27 211-1 A-f)9"7:9"9 SWING SHAFT 1 

87 91162 L"J7°11) PD-4 NIPPLE PD-4 5 

88 91161 AU-7" PB-4 SLEEVE PB-4 8 

89 91160 7°59" PA-4 PLUG PA-4 8 

90 91203 ill,$" PHD-4 ELBOW PHD-4 3 

91 5640 1 2 1 42 h"* SPRING 3 

92 5640 12 1 41 /1"* SPRING 1 

93 90507001 PH-4(M8P-1) ELBOW PH-4(M8P-1) 1 

94 90531003 9"9-A=)7°11, B-M6F GREASE NIPPLE B-M6F 1 



FRONT LAY SECTION 
SECTION NUMBER I  



-11f7 .7]:=7-7I SECTION NUMBER I 5522Z 290 I 

FRONT LAY SECTION 
*C0g5A(/*ATUI3ALTI -d-A,OT-, -t.YF#'4Tit5CLTTL.,„ 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-t•vFit-lg- ina4* 
SET NO. / PART NO. Ao.P. 41,/*" PART NAME COMPONENT PARTS NO. Q'ty 

5522 29 110 -L ASSY . ARM ASSY 1 

67-69.73 

5522 29 120-1 7-L ASSY ARM ASSY 1 

67.69.73.95 

5522 29 1 40-1 A9VF" ASSY STUD ASSY 2 

69.82 
5522 29 170 Y-L ASSY ARM ASSY 1 

63.64 
5522 29 440 AFVA°- ASSY STOPPER ASSY 

1 04.105 

1 9670064508 Vh'VF40'10- M6X45 SOCKET BOLT M6X45 4 
2 5522 26 351 7"”Vh BRACKET 2 

3 9670062008 9VW11.11- M6X20 SOCKET BOLT M6X20 2 

4 5522 26 352 STAY 1 

7 9670051008 95")F1iNDF M5X10 SOCKET BOLT M5X10 2 

1 4 5640 21 402 70 u_ F  PLATE 1 

1 5 97828 LIGHT PROJECTOR 1 

1 6 5522 26 353-1 7"55")F BRACKET 1 

1 7 9648031214 /5M)" M3X12 SCREW M3X12 2 

1 8 5522 26 361 $10"- HOLDER 6 

1 9 5522 26 362 UT-t- (th"1.-0 RETAINER (LONG. THIN) 4 

20 9710040008 A"V,"h" M4 SPRING WASHER M4 17 

21 9642040614 t Th)" M4X6 SCREW M4X6 12 
22 5522 26 363 9T-t- ( T1j"-1.7V-0 RETAINER (LONG. THICK) 2 

26 9670083508 Vh'VhifiNtiF M8X35 SOCKET BOLT M8X35 4 

27 9670061608 V7VHIONIDF M6X16 SOCKET BOLT M6X16 5 

28 9672040814 nh91i"IDF M4X8 HEXAGON BOLT M4X8 5 

29 5522 26 334 GUIDE 2 

30 5522 26 335 GUIDE 1 

31 9670052008 95'VFili"JbF M5X20 SOCKET BOLT M5X20 4 

32 5640 21 502 COVER 1 

33 5522 26 311-2 91-0 PLATE 1 

36 5522 26 312-1 7"5J'VF BRACKET 2 

37 9670031208 M3X12 SOCKET BOLT M3X12 6 

38 97823 SENSOR 2 

39 5522 26 314 7"75.5- h BRACKET 2 

40 5522 26 315 BLOCK 2 

41 9670050608 ”Vhili"11)F M5X6 SOCKET BOLT M5X6 2 

42 5522 26 313-1 7"5TVh BRACKET 1 



 

SLUIILAN NUMULK ___ 

   

FRONT LAY SECTION 
*z-OnAti*tirTiziTtt tiA -"C- it- A.0)-Ci. L. -CT Ls°  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t.:/F#- 5 * NO. SET NO. / PART NO. 
PART NAME 

COMPONENT PARTS NO. 
MCA 
Qty 

43 5522 29 222 tVh NUT 4 

44 90301 4i"-V\"7 11:)9" 604ZZ BALL BEARING 604ZZ 4 

45 9721040008 E- 11)9" E-4 E-RING E-4 8 

46 5522 29 216 to p  PIN 4 

47 5522.29 215-2 q175 FRONT LAY 4 

48 5522 29 223 7%hVA
0
- STOPPER 4 

49 9670081608 95'Vhiti"g,h M8X16 SOCKET BOLT M8X16 4 

50 90703 UIVF M6 U-NUT M6 4 

51 5523 29 221 D1,71- SHAFT 1 

52 9414161600 9Ut°) 1.6X16 SPLIT PIN 1.6X16 4 

53 5522 29 221 t4iF BOLT 4 

54 9710050008 A"Vf"h\\ M5 SPRING WASHER M5 6 

56 9722120008 C- 11.7,9" C-12 C-RING C-12 2 

57 9680060608 F E" M6X6 SET SCREW M6X6 2 

58 5522 29 1 35-1 VW- BOLT 1 

59 9660080014 ”F M8 NUT M8 3 

60 9710080008 il"V/"h" M8 SPRING WASHER M8 1 

61 5522 29 1 65-1 oVF" ROD 1 

62 5522 29 1 82 COLLAR 1 

63 5522 29 1 71 7-18 ARM 1 

64 91748 f\"7 11)9" SARI12 BEARING SARI12 1 

65 5522 29 1 81 t°D PIN 1 

66 5522 29 113 F D" SET SCREW 2 

67 91749 '1"79)9" SA4 20B BEARING SA4 20B 2 

68 5522 29 111 YL3 ARM 1 

69 90889 7"VD2 MB1015DU BUSHING MB1015DU 6 

70 5522 29 1 31-1 t°D PIN 1 

71 9716080014 t5/"h" M8 PLAIN WASHER M8 2 

72 5522 29 122 A9VF" STUD 2 

73 5522 29 112  BUSHING a 

74 5640 55 1 33  WASHER 2 

75 9721150008 E- 11)9" E-15 E-RING E-15 2 

76 5522 29 1 33 WORM WHEEL 2 

77 9684050608 F E.)" M5X6 SET SCREW M5X6 8 

78 5522 29 1 42 WORM 2 

79 9684040608 [.. E)" M4X6 SET SCREW M4X6 2 

80 5522 29 132-1 itiNDF BOLT 1 

81 9721120008 E-U9" E-12 E -RING E-12 2 

82 5522 29 1 41-2 A9Vh" STUD 2 



83 5430 33 122 /"/3" WASHER 

84 9721080008 E- 1) )9" E-8 E —RING E-8 

85 5522 29 1 44 7"7,Vh BRACKET 

86 5522 29 1 43 D"9 SHAFT 

87 91743 D"311)1- JOINT 

88 5522 29 153 $11/3"— HOLDER 

89 9670063008 Vh.VhitiNDF M6X30 SOCKET BOLT M6X30 

90 5522 29 151 f3r)11' D"9 SHAFT 

91 5 22 29 152 INDICATOR 

92 5522 29 134-1 to p  PIN 

93 9670082508 Vh")FitiNliF M8X25 SOCKET BOLT M8X25 

94 5430 26 422 t5,"h" PLAIN WASHER 

95 5522 29 121-1 7—t ARM 

96 5522 29 1 63 to D  PIN 

97 5522 29 172 A9')F" STUD 

98 5522 29 1 73 719VF" STUD" 

99 5430 22 124 77° 11 )9" SPRING 

1 00 9684083508 1-$D" M8X35 SET SCREW M8X35 

1 01 5430 52 326 717°9)9" SPRING 

1 02 5327 33 342 COVER 

1 03 5430 34 324  PLAIN WASHER 

1 04 5486 53 129 135— COLLAR 

1 05 9410401608 717° 11 )9't°D 4X16 SPRING PIN 4X16 

1 06 5522 26 316 70 PLATE 

1 07 9642050814 J-1"DD" M5X8 SCREW M5X8 

1 08 91166 )1°-17°A"DF" PZ-24 PIPE BAND PZ-24 

1 09 91165 11 °-(7° V)h" PZ-14 PIPE BAND PZ-14 

110 97835 D"/M)+ LIGHT RECEIVER 

111 5522 26 364 1J5 —t— (F.D"/J-1. ',711) RETAINER (SHORT: 

112 5522 26 365 (ED"/Pf. T.)-0 RETAINER (SHORT. 

113 5523 29 222 qi77-  FRONT LAY 

114 9684030408 h)t.D" M3X4 SET SCREW M3X4 

2 

2 

2 

2 

2 

2 

8 

2 

1 

1 

1 

1 

1 

2 

3 

1 

2 

2 

2 

4 

2 

2 

2 

6 

5 

1 

1 

THIN) 2 

THICK) 2 

1 

4 

-eiY7.77z4-71 SECTION NUMBER I 5522Z 290 I 

FRONT LAY SECTION 
*.:_- ofsattliien-cit L TT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

/g5A*-.4 
/glat-ONENT PARTS NO. 

NO. 
  SET NO. / PART NO. PART NAME fma 

Q'ty 



FRONT LAY DRIVE 
SECTION NUMBER I  _ I 

SECTION 



 

-t7f,a% 5522Z I SECTION NUMBER 295I  
SECTION 

* z apav tt*P.-tit 15  I- L TT t.so  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-(IrTvr-9 

FRONT LAY DRIVE 

 

NO. 
-t•yF*-'4-/1413A*-4. 
SET NO. / PART NO. flOa4/4"4-14'  PART NAME COMPONENT PARTS NO. Crty 

5522 27 430 IA"- ASSY • LEVER ASSY 1 

41.55,61 

5522 27 440 ,D`N ASSY SCREW ASSY 2 

36,37 

5522 29 1 60 WI"- ASSY LEVER ASSY 1 

41.42,55 

5522 29 190 t°) ASSY PIN ASSY 1 

39,59 

5522 29 370 7"55- VI, ASSY BRACKET ASSY 

3,69 

5522 29 390 A9V1" ASSY STUD ASSY 1 

62,63,110 

5522 29 410-3 AhVA°- ASSY STOPPER ASSY 1 

75,78 

5522 29 420-1 AFVA°- ASSY STOPPER ASSY 1 

75,76 

1 5522 29 333 A9Vh" STUD 1 

2 5522 29 331-1 7"5TVh BRACKET 1 

3 91637 V-11/1"7 11 )9"6005ZZC2p BALL BEARING 6005ZZC2P5 2 

4 9670081508 95'V1-V10. M8X15 SOCKET BOLT M8X15 2 

5 5522 29 346 7°- 11-$10"- HOLDER 1 

6 5522 29 345 70 _ 1J _ PULLEY 1 

7 5430 25 234 135- COLLAR 3 

8 9670082008 9h'Vhili"11,F M8X20 SOCKET BOLT M8X20 3 

9 5522 29 348 SPACER 1 

11 9672082014 oVh9VII,F M8X20 HEXAGON BOL1— M8X20 1 

1 2 5522 29 332 A9VF" STUD 1 

13 5522 29 382 hL CAM 1 

1 4 5522 29 361-1 1)LA49"- HOLDER 1 

1 5 9680060608 F D" M6X6 SET SCREW M6X6 1 

1 6 5522 29 383 ht CAM 1 

1 7 5522 29 341 hLE)"9 SHAFT 1 

1 8 5522 29 343 KEY 2 

1 9 5522 29 342 +- KEY 1 

20 91636 V-W7U)9"6007ZZC2P BALL BEARING 6007ZZC2P5 1 

21 5522 29 381-1 1"?.9)9"/I BEARING HOLDER 1 

22 9670061208 V,Vh*"10. M6X12 SOCKET BOLT M6X12 1 

24 5522 29 352-1 4"1,- GEAR 1 

25 5522 29 351-1 1)L$11,9"- CAM HOLDER 1 



' 1.11.11 - SECTION NUMBER I  

FRONT LAY DRIVE SECTION 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-t•Yh#-k'ina# 
SET NO. / PART NO. 

PART NAME 
COMPONENT PARTS NO. Q'ty 

26 9670081608 9 Ft"Ilih M8X16 SOCKET BOLT M8X16 6 

27 5522 29 384 13L CAM 1 

28 9710080008 A "h" M8 SPRING WASHER M8 5 

29 9670083008 9 FtiNbi- M8X30 SOCKET BOLT M8X30 4 

30 90762 oV99VDt- AW07 LOCK WASHER AW07 1 

31 90761 oV9J- Vh ANO7 LOCK NUT ANO7 1 

32 9672062514 oVh9VIDF M6X25 HEXAGON BOLT M6X25 6 

33 9710060008 A 1i" M6 SPRING WASHER M6 6 

34 9722120008 C-9)9" C-12 C-RING C-12 1 

35 5480 56 138 9VDt WASHER 1 

36 90446 T").D2 MB1212DU BUSHING MB1212DU 2 

37 5522 27 441 .D`N  SCREW 2 

38 5522 27 444 t°D PIN 1 

39 5522 29 1 91  PIN 1 

41 90427 =-F"11)1"79)9`N HK1212 NEEDLE BEARING HK1212 2 

42 5522 29 161 LEVER 1 

43 5522 29 180 WOtoY- CAMFOLLOWER 1 

44 9660080014 IV! M8 NUT M8 3 

45 5522 27 443 t° D PIN 1 

46 5522 27 44271 77°9D9" SPRING 1 

47 5522 27 422 oVFIN ROD 1 

48 9716080014 t5 4P/3" M8 PLAIN WASHER M8 6 

49 9710120008 AN`VP`h" M12 SPRING WASHER M12 1 

50 9660120014 tVF M12 NUT M12 1 

51 9722200008 C-9D9" C-20 C-RING C-20 1 

52 5522 29 393 SPACER 1 

53 9660100008 1'VF M10 NUT M10 1 

54 9710100008 A"Vf"h" M10 SPRING WASHER M10 1 

55 91677 1-F"W79)9"RLM2525 NEEDLE BEARING RLM2525 2 

56 5522 29 394 SPACER 1 

57 9684060808 1- D" M6X8 SET SCREW M6X8 2 

58 5522 27 424 9 9t°) LINK PIN 1 

59 90233 t-OlD IR 8X12X12.5 INNER RACE IR 8X12X12.5 2 

60 5522 27 450 bL7to7- CAMFOLLOWER 1 

61 5522 27 431 LEVER 1 

62 5522 29 392 SPACER 1 

63 5522 29 391 A9VF" STUD 1 

64 9670084008 9 FitiNlih M8X40 SOCKET BOLT M8X40 3 

65 5522 29 164 A7°U)9" SPRING 2 



qIY1-91.-"9 

FRONT LAY DRIVE 

5522Z I SECTION NUMBER I 295  

SECTION 
4,1o4fialt*a,Tal5AL -c 1±-A,oxr,-t.yF*1%-c;t3ZLTTI.,„ 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. -t•yh#14/45Ailt-g- 
SET NO. / PART NO. ne.feE/4"** PART NAME COMPONENT PARTS NO 

Mr( 
Q'ty 

66 5522 29 1 63 L 0 D PIN 2 

67 9722250008 C-Up9" C-25 C-RING C-25 1 

68 9670082508 Vh'VFt"141.. M8X25 SOCKET BOLT M8X25 3 

69 5522 29 371 7"55- VI BRACKET 1 

70 5522 29 372 A9')F" STUD 2 

71 5430 26 422  PLAIN WASHER 1 

73 5522 29 413 AN` SPRING 2 

74 9721030008 E-Up9" E-3 E -RING E-3 3 

75 90878 DU7"VD/ MB1615DU BUSHING MB1615DU 

76 5522 29 421-1 Al.°)A°- STOPPER 1 

77 5522 29 412 L 0 D PIN 2 

78 5522 29 411-3 AhVA°- STOPPER 1 

79 5522 29 422-1 A9VF." STUD 1 

80 5430 24 412 (.1%% )j%% WASHER 1 

81 9670081208 VJ'VF*N1,h M8X12 SOCKET BOLT M8X12 1 

82 5522 29 433 t°) PIN 1 

83 5522 29 437 I\0 ..t SPACER 2 

84 5522 29 430 9D9 ASSY LINK ASSY 1 

86 5522 29 435 SPRING 1 

87 5522 29 434 t°) PIN 1 

88 9670041208 V,VtliNI/F M4X12 SOCKET BOLT M4X12 4 

89 97646 VD)-0." AS-05N 200V SOLENOID AS-05N 200V 1 

90 5522 29 438 91)/ -1F"9"-f SOLENOID PLATE 1 

91 9660040014 tVF M4 NUT M4 4 

92 5522 29 436 STOPPER 1 

93 9672040614 oV1j9$"10. M4X6 HEXAGON BOLT M4X6 2 

94 5486 38 1 43-1 1:0 D PIN 1 

95 90628 AIV7°t°D - SSP-4 SNAP PIN SSP-4 2 

97 9716060014 t 13" M6 PLAIN WASHER M6 6 

98 91160 7°5” PA-4 PLUG PA-4 1 

99 91161 A9-7" PB-4 SLEEVE PB-4 1 

1 00 91162 1V7°11, PD-4 NIPPLE PD-4 1 
102 9710040008 A"* V* M4 SPRING WASHER M4 4 

1 03 9723350008 C-9)9" C-35 C-RING C-35 2 

1 04 5522 25 1 81 70_q_ PULLEY 1 

1 05 90315 iti"-W79)9" 6003ZZ BALL BEARING 6003ZZ 2 

1 06 5522 25 1 82 135- COLLAR 1 

1 07 5522 25 1 91 135- COLLAR 1 

108 5522 29 334 MAST 1 



FRONT LAY DRIVE 

SECTION NUMBER I . 

SECTION 
*C.0)A,3Allt4tATt*t54L. A.,0)e, -t7 F LTT‘..,,, 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

-t ,y1, #44./f$A* /4#51*-4. g13 4A7 NO.  SET NO. /PART NO. COMPONENT PARTS NO. 
PART NAME %ft 

Q'ty 

1 09 9648061214 /5M)" M6X12 SCREW M6X12 2 

110 90330007 J-01.7) LM2525*B INNER RACE LM2525*B 2 

111 5430 35 314 SPACER 1 





SECTION NUMBER I  
FEEDER FRAME SECTION 



7-(-9"-71)—L 

FEEDER FRAME 
SECTION NUMBER 1 5522Z 310 I 

SECTION 
*LOY4Al/10- ATI11-34LTMA..09T% -t•yh**Ta3U-TTL,,, 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

NO. 
1t .:/ h #'4- /nA# 
SET NO. / PART NO. natl,/*" PART NAME COMPONENT PARTS NO. 

U 
crty 

5522 31 120-1 71)—(3 ASSY • FRAME ASSY 1 
53.54 

5522 31 1 30-2 71)—t ASSY FRAME ASSY 1 
42.47.54 

5523 31 1 40 AT- ASSY STAY ASSY 1 
1 8-21 

1 9670054008 M5X40 SOCKET BOLT M5X40 4 
2 9670083008 95. VFAiNDF M8X30 SOCKET BOLT M8X30 4 
3 5522 31 112  FRAME 1 
4 5522 31 122 AT— STAY 1 
5 9670050808 M5X8 SOCKET BOLT M5X8 8 
6 9710050008 A" h" M5 SPRING WASHER M5 1 0 

7 9716050014 t5/"13" M5 PLAIN WASHER M5 8 
8 97318 A-C)f AZ8112 SWITCH AZ8112 2 
9 9642061214 t1"Th7)" M6X12 SCREW M6X12 3 

1 0 9710060008 A"V,"/)" M6. SPRING WASHER M6 5 
11 5522 31 115 7"5h. VF BRACKET 1 
12 98341001 A-f WD1124 SWITCH WD1124 1 

1 3 9670083508 9”FliNDF M8X35 SOCKET BOLT M8135 3 
1 7 5486 31 1 41-1 AT- STAY 1 
1 8 90730 A°—/1—t"3') 1.6X5 RIVET 1.6i5 4 
1 9 5522 31 1 25 SCALE 1 
20 5522 31 124 SCALE 1 
21 5523 31 1 41 AT— STAY 1 
22 5522 31 111-1 7b—L FRAME 1 
23 9670081208 97VF*NDF M8X12 SOCKET BOLT M8X12 4 
24 5522 31 152 7"57VF BRACKET 3 
25 5522 31 1 51 AT- STAY 2 
26 9670063008 M6X30 SOCKET BOLT M6X30 4 
27 5522 31 116-1 .70 1'  PLATE 2 
28 5486 31 1 44 SPACER 1 4 
29 5522 31 1 32 AT— STAY 2 

30 9670082008 95.1)F1iNDF M8X20 SOCKET BOLT M8X20 2 
31 5522 31 1 37 h5— COLLAR 2 
32 5522 31 1 35-1 AT— STAY 1 
33 5522 31 1 33 h5— COLLAR 2 
34 5486 31 1 38 Af\0_1_ SPACER 4 
35 5522 31 134 AT— STAY 1 
36 9716060014 t5- 1j' M6 PLAIN WASHER M6 6 



SECTION NUMBER L .0 .0 C. C- L.  .0 I LJ I 

SECTION 
* 1113  tt a Tit 43 At arc-,  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

FEEDER FRAME 

h#/g5a#-g: NO. SET NO. / PART NO. natft/*" PART NAME 
COMPONENT PARTS NO. 

iWn 
Q'ty 

37 9670062508 M6X25 SOCKET BOLT M6X25 6 

38 5522 31 118 T`57Vh BRACKET 1 

39 9670060808 M6X8 SOCKET BOLT M6X8 2 

40 5522 31 192 STAY 1 

41 9672122514 oV/39.$"11JF M12X25 HEXAGON BOLT M12X25 1 

42 5300 32 568 T`VD2 BUSHING 8 

44 9672123514 oVh9VIDF M12X35 HEXAGON BOLT M12X35 2 

45 9670082508 95'VtliND.F M8X25 SOCKET BOLT M8X25 1 8 

46 9670122008 V Fili"10. M12X20 SOCKET BOLT M12X20 4 

47 5522 31 131-2 ?Li-t FRAME 1 

49 5522 31 126 AT- STAY 

50 5522 31 117-5 7b-L FRAME 1 

52 5523 38 328 7"c09 BLOCK 1 

53 5522 31 121-1 71)-G FRAME 1 

54 90447 7")D2 MB1612DU BUSHING MB1612DU 2 

55 9670125008 95'VFili"11).F M12X50 SOCKET BOLT M12X50 1 0 

56 9710120008 VV,"/J" M12 SPRING WASHER M12 6 

57 9716120014 t5/"h" M12 PLAIN WASHER M12 7 

58 5522 31 136 STAY 2 

59 5522 31 191, D"1, V+ AiNIJF JACK BOLT 2 

60 9662160014 tVh M16 NUT M16 2 

61 5522 31 114-1 1"VF" BED 1 

62 5483 1 4 112 E.P`I,V "-A JACK BASE 2 

63 9670124508 9J- Vh,1iNDF M12X45 SOCKET BOLT M12145 4 

64 5522 31 113-1 1"VF" BED 1 

65 5640 74 306 70 PLATE 1 

67 5560 11 114 0 PIN 2 

68 9410602008 A7°9:)91N t° D 6X20 SPRING PIN 6X20 4 

69 5522 31 153 7" .”Vh BRACKET 1 

70 9670081608 95. 1-71;"10. M8X16 SOCKET BOLT M8X16 

71 5522 31 119 STAY 1 

72 5522 38 324-1 A9VF" STUD 1 

73 9660120014 IVF M12 NUT M12 1 

74 9642050814 "DD" M5X8 SCREW M5X8 2 

75 91180 A ° -(7° 'VDF" PZ-16 PIPE BAND PZ-16 1 

76 90512007 A °1'7°A"DF" PZ0208 PIPE BAND PZ0208 1 

77 9670063508 9 1-7104)F M6135 SOCKET BOLT M6X35 1 

78 9670126008 9 1- 40`11,F M12X60 SOCKET BOLT M12X60 4 





FEEDER DRIVE 
SECTION NUMBER I 

I 
 

SECTION 



.11-51"-91"9 SECTION NUMBER 1 5522Z 320 I 
FEEDER DRIVE SECTION 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. Pal&4-4-  
SET SET NO. / PART NO. PART NAME COMPONENT PARTS NO. City 

5522 32 110-1 95 7°L,—F ASSY • CLUTCH PLATE ASSY 1 

48,52,56 

5522 32 120-2 7"1,—+ -OD+ BRAKE ASSY 1 

3,4,7,9-12,127 

5522 32 130-1 7° I)—F ASSY PLATE ASSY 1 

92,93 

5522 32 530 95'”5."-(A9 CLUTCH DISK 1 

1 9,21-23,26 

5560 32 120 tp9—h5— SUB ASSY COLLAR SUB ASSY 2 

39,40 

5560 32 1 60-1 VW SUB ASSY BOLT SUB ASSY 1 

95-97 

5560 32 210 7"5h7VF ASSY BRACKET ASSY 1 

48,103 

5640 32 540 95)9 ASSY CRANK ASSY 1 

73,74 

5640 32 550 71.9 9 ASSY HOOK ASSY 1 

65,66 

1 5522 32 124 A9 1)h" STUD 3 

2 5522 32 123 7,3")- 1, PLATE 1 

* 3 5522 32 121 ;MO"— HOLDER 1 

4 9684050608 1')( Ei" M5X6 SET SCREW M5X6 1 
* 7 91015-1 PLATE 1 

8 9670062008 95")1t"lliF M6X20 SOCKET BOLT M6X20 4 

* 9 91012 7o D _ F  PLATE 1 
* 10 91013 4/5/1" FLAT SPRING 1 
* 11 91014 WASHER 1 

* 12 91016 NUT 1 

16 9642060814 tY'MD" M6X8 SCREW M6X8 1 

1 7 9716060014 t5,"1j" M6 PLAIN WASHER M6 6 

1 8 5560 23 212 .)t IJ A") SCALE 1 

1 9 5522 32 533 1 5— COLLAR 1 

20 9684060608 F D" M6X6 SET SCREW M6X6 1 9 

21 9723420008 C- 11 )9" C-42 C—RING C-42 2 

22 90299 li"-11,1"7 117,9" 6905ZZ BALL BEARING 6905ZZ 2 

23 5522 32 532 1J5— COLLAR 

24 9670084508 Vh.VFiN ts M8X45 SOCKET BOLT M8X45 3 

25 5522 32 114 70
_1J— PULLEY 1 

26 5522 32 531 95”5"-fA9 CLUTCH DISK 1 



I SEUTUN NUMBER I ----- I 

FEEDER DRIVE SECTION 

Note: When ordering items marked*,indicate the set number because they are available only as a net. 

NO. SET NO. / PART NO. 
PART NAME 115 COMPONENT PARTS NO. 

flifi ft 
Qty 

27 5522 32 514 h5- COLLAR 1 

29 5522 32 112 DV7F SHAFT 1 

31 9670081608 Vh- Vh,1i"11d. M8X16 SOCKET BOLT M8X16 6 

32 5522 32 127-1 7°I)-4 PLATE 1 

33 5522 32 128  STUD 2 

34 5560 32 117 hL CAM 1 

35 5560 32 118 hL CAM 1 

36 5522 36 135-1 70°07Vh SPROCKET 1 

37 5560 32 122  CAM 1 

38 9642061214 DiJ" M6X12 SCREW M6X12 2 

39 90317 *"-W\"79:)9" 6005ZZ BALL BEARING 6005ZZ 2 

40 5560 32 121 h5- COLLAR 2 

41 5560 32 1 24 hL CAM 1 

42 9684061008 F D" M6X10 SET SCREW M6X10 2 

43 9642040814 3.D" M4X8 SCREW M4X8 2 

44 9716040014 t5/"1" M4 PLAIN WASHER M4 2 

45 5640 23 205-1 DDD INDICATOR 1 

46 5522 32 115 TN5-5'!9h BRACKET 1 

47 9670081208 V”FiliNIJF M8X12 SOCKET BOLT M8X12 1 

48 90887 7"W)/ MB2512DU BUSHING MB2512DU 2 

49 9670061208 M6X12 SOCKET BOLT M6X12 4 

50 5560 32 126 7o L,_ F  PLATE 1 

51 9670051608 V HtiNtif. M5X16 SOCKET BOLT M5X16 1 

52 5522 32 111-1 95V37°b-F CLUTCH PLATE 1 

53 5560 32 1 29 AU!" STUD 2 

54 9710080008 A`NV/"b" M8 SPRING WASHER M8 2 

55 9660080014 tVF M8 NUT M8 2 

56 9410502008 A7°9)9"t°) 5X20 SPRING PIN 5X20 1 

57 5560 32 1 55 )37- COLLAR 2 

58 5560 32 116 F  PLATE 1 

59 90699 UtV1- M5 U-NUT M5 9 

60 9710050008 1\ "b" M5 SPRING WASHER M5 6 

61 5640 61 1 63 7o Li- F  PLATE 1 

62 9670053508 Vh")FitiNDF M5X35 SOCKET BOLT M5X35 2 

63 97621 Vb)1'F"AS-20NJ708-328 SOLENOID AS-20N J708-328 1 

64 9672065514 in/39404,h M6X55 HEXAGON BOLT M6X55 1 

65 5640 32 551 T)9 HOOK 1 

66 5640 32 552-1 7"VD2 BUSHING 1 

67 5640 32 557  SPRING 1 



-C7f/ai's 
SECTION NUMBER 1 5522Z 320 I 

ima 
Q'ty 

1 BLOCK 7"0V9 

PART NAME 14"3 /InIMIrONENT PARTS NO. 

r 0 PIN 1 

1 A "b" M6 

UtVF M6 

SPRING WASHER M6 

U -NUT M6 

1 

1 7"VD2 

SPACER 

BUSHING 

95)9 CRANK 1 
A" SPRING 1 

PLAIN WASHER M5 9 t5#"/J"  M5 

1 

1 

V7Vhiti"lids M5X10 

V5VhitiNDh M10X25 

SOCKET BOLT M5X10 

SOCKET BOLT M10X25 

DA"— LEVER 

2 

1 

9h.VFAi"J1iF M6X40 
70 Li _ F  

SOCKET BOLT M6X40 

PLATE 

9 Fili"lbh M12X25 SOCKET BOLT M12X25 2 

2 

1 

95- 1- $"11,h M5120 

A9VF" 

SOCKET BOLT M5X20 

STUD 

A91)F" STUD 1 
A7' 11)9" SPRING 

0 PIN 1 

CATCHER 1 

1 

1 

2 

1 

1 

1 

1 

ARM 1 

5 SOCKET BOLT M8X20 
7"55.VF BRACKET 1 
E- 11 )9" E-8 E -RING E-8 4 
A4)0..1_ SPACER 1 

TENSION STUD 1 5:DD3DA9VF" 

TY'DE)" M5X8 8 SCREW M5X8 

SECTION 
*C(Dr113iNaItAten-eill /54 I- #-g-ir;t1... TT t.so  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. 

68 5640 32 553 

69 5640 32 556 

70 9710060008 

71 90703 

72 5640 32 555 

73 5640 32 542 

74 5640 32 541 

75 5640 32 558 

76 9716050014 

77 9670051008 

78 9670102508 

79 5560 32 125-1 

80 9670064008 

81 5522 32 1 26 

82 9670122508 

83 9670052008 

84 5560 32 113 

85 5522 32 113 

86 5486 32 113 

87 5640 32 575 

88 5640 32 572 

89 5640 32 576 

90 9670063008 

91 9670051808 

92 5522 32 117-2 

93 92118001 

95 5640 36 152 

96 9410402508 

97 5560 32 161-1 

98 5486 31 138 

99 5522 32 180 

100 90075 

101 5522 32 170 

102 9670082008 

103 5560 32 173 

1 04 9721080008 

105 5560 32 153 

106 5522 32 152 

1 07 9642050814 

A r\ o_if _ 

slh- VF$"11)h M6X30 

M5X18 

5-DD3) 7"5h.Vh 

91fa)2"'N'11/F 630H100 

7—G 

V7V WIDF M8X20 

SPACER 

SOCKET BOLT M6X30 

SOCKET BOLT M5X18 

PLATE 

PIN 3.3X2.0X3.5 

HANDLE 

SPRING PIN 4X25 

BOLT 

SPACER 

TENSION BRACKET 

TIMING BELT 630H100 

1 

1 

1 

1 

70 1)-F 

AF)4 3.3X2.0X3.5 

ADF"11) 

A70117,9"t
0
) 4X25 

$"11,F 

FEEDER DRIVE 



SECTION NUMBER I  

SECTION 
*ZOOACI-WATI2b4L - 1t- ,,,,OT- „ -t.vh4-'4.T;t LTTo. 
Note: When ordering iterns marked*,indicate the set number because they are available only as a set. 

......fl LJ - 

No. SET NO. / PART NO. g.5WIE/4"# PART NAME COMPONENT PARTS NO. Q'ty 

1 08 5522 32 1 51 70
_9— PULLEY 1 

1 09 90206 —V1"7 11)9" 6201ZZ BALL BEARING 6201ZZ 2 

110 5522 32 156 9VDV- WASHER 

111 9715120014 t5 1j" M12 PLAIN WASHER M12 

112 90707 UM- M12 U —NUT M12 1 

113 5522 32 154 7o
( 

F PLATE 2 

114 9670050808 Vh9Ft"11)F M5X8 SOCKET BOLT M5X8 1 

115 5522 32 1 41 0-5— ROLLER 1 

116 5522 32 1 44 *NO. BOLT 1 

117 5522 32 1 42-1 9VDt— WASHER 2 

118 90204 $-11,1"7 11 )9" 6001ZZ BALL BEARING 6001ZZ 2 

119 5522 32 1 43 5-)D3) 7—L TENSION ARM 1 

120 9710120008 A"V/"/J" M12 SPRING WASHER M12 1 

121 9660120014 tVF M12 NUT 1112 1 

123 9670122008 V Fli"JDF 1112X20 SOCKET BOLT M12X20 2 

124 5486 34 134-3 A7°U)9" SPRING 1 

1 25 5522 32 1 45 70 PLATE 1 

1 27 9684050808 M5X8 SET SCREW M5X8 2 

,I I 

FEEDER DRIVE 





AIR VALVE 
1 SECTION NUMBER I  

SECTION 



I7-ANO" 

AIR VALVE 
SECTION NUMBER I 5522Z 330 I 

SECTION 
*c. ()Dna tt*a t5;gt  T. L TT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

* 

* 

* 

NO. 
-t'yF#'4- /g5a# 
SET NO. / PART NO. g5p. n/4"1#'4 PART NAME COMPONENT PARTS NO. 

Mft 
Crty 

5486 33 110-1 ANWt"51"1( ASSY • VALVE BODY ASSY 1 

8,9,26-28,31,32,34 

5560 33 120 7"07-7-/, SUB ASSY ARM SUB ASSY 1 

48-51,53 

5560 33 1 30 A"+/-G7-L SUB ASSY ARM SUB ASSY 1 

48-52 

5560 33 1 40-1 95V”-L SUB ASSY CLUTCH ARM SUB ASSY 1 

43-45 

5560 33 150 7"oV9 ASSY BLOCK ASSY 

37,39 

1 5562 33 681 t-A HOSE 2 

2 5562 33 684 HOSE 1 
3 5640 33 692 7-110--fD1- FILTER INNER 1 

4 5640 32 353 7-110- FILTER 1 

5 5640 33 691 FILTER BODY 1 

6 5522 33 122 $-A HOSE 1 

7 91219 t-AA"Dh" 19 HOSE BAND 19 4 

8 5486 33 603 no ..(70 PIPE 3 

9 91250 1-1103V7° 1 /4" OIL CUP 1 /4" 4 

1 0 5522 33 116-1  STUD 1 
11 5640 33 694 WIRE 1 

1 2 5560 33 132 t-A HOSE 1 

13 5640 33 693 YD"hD Y-PIECE 1 

1 4 5560 33 133 *-A HOSE 1 

1 5 9670061208 9h'Vhiti"114- M6X12 SOCKET BOLT M6X12 4 

16 9660040014 tVh M4 NUT M4 4 

1 7 5522 33 1 40-1 Vbilt-"7°L,-F ASSY PLATE ASSY 1 
1 8 95184 Vb)lh" AS-03 200V SOLENOID AS-03 200V 1 
1 9 9716040014 t5,"h" M4 PLAIN WASHER M4 4 

20 9710040008 11" VPh" M4 SPRING WASHER M4 6 

21 9642041214 t1"Th)`k M4X12 SCREW M4X12 4 

22 5640 33 673 il" SPRING 2 

23 90628 AtV7°t°D SSP-4 SNAP PIN SSP-4 

24 5522 52 864-1 t°D PIN 1 
25 5487 93 527 PIPE 2 

26 5486 33 118 io‘A  BOSS 1 

27 5560 33 115 BOSS 1 

28 5560 33 112 TNVD2 BUSHING 1 

29 9670086508 Vh*VIliNDF M8X65 SOCKET BOLT M8X65 1 



AIR VALVE 

SECTION NUMBER I   

SECTION 
-ors: crag:. u*A -c /C)t t y LtFs 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

* 

* 

* 

NO. -t ,yr.**pasa* 
SET NO. /PART NO. PART NAME '11341 51'/4=7)NENT PARTS NO. Qty 

30 9670082008 Vh"Ali"11)F M8X20 SOCKET BOLT M8X20 1 

31 5486 33 111-1 /1"110'$"5-"-1 VALVE BODY 1 

32 5560 33 114 A°1'° PIPE 1 

33 5486 33 643 t°Ahp PISTON 1 

34 5640 33 602  BUSHING 5 

35 5560 33 1 51  PISTON 1 

36 5640 33 646-1 7,7°Up91̀  SPRING 2 

37 5640 33 645 PIN 2 

38 9684060608 F;(V)" M6X6 SET SCREW M6X6 2 

39 5640 33 644 7"c09 BLOCK 2 

40 9660080014 J-Vh M8 NUT M8 1 

41 9710080008 A'VJ'h' M8 SPRING WASHER M8 1 

42 5430 23 123  WASHER 1 

43 5560 33 1 41-1 95 Y —L5 CLUTCH ARM 1 

44 5640 33 672 A9VF" STUD 1 

45 90241 7"VD/ MB1220DU BUSHING MB1220DU 1 

46 5560 33 1 42-1 t°) PIN 1 

47 5430 33 233 .9.%% 13" WASHER 1 

48 5640 33 622 t 0 PIN 2 

49 5640 33 621 7—L ARM 2 

50 90200 1t —WYUD9" 607ZZ BALL
. 
BEARING 607ZZ 2 

51 5640 33 623  BEARING PIN 2 

52 90591 7"VD2 MB1825DU BUSHING MB1825DU 1 

53 90248 7"VD/ MB1815DU BUSHING MB1815DU 1 

54 5560 33 1 21 A9')F" STUD 1 

55 9660060014 tVh M6 NUT M6 1 

56 9710060008 A"V,"/ M6 SPRING WASHER M6 1 

57 9716060014 ti h" M6 PLAIN WASHER M6 1 

58 5560 33 1 43 70 1)-1, PLATE 1 

59 5560 33 1 44 A9Vh" STUD 1• 

60 5486 33 115 7"5- J'')F BRACKET 1 

61 5486 33 116 70 1"...h PLATE 1 

62 9670050808 Vh".9F,1i"0 M5X8 SOCKET BOLT M5X8 2 

64 9642040814 t1"Th.," M4X8 SCREW M4X8 2 





2t/JU77Vel 

FEEDER HEAD HEIGHT ADJUSTING 
SECTION 

SECTION NUMBER I  



SECTION NUMBER I 5522Z 340 I 

SECTION 
* UL 4t-'4"C';±  L TT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

)1-51"— h" 9731/T3',11 

FEEDER HEAD HEIGHT ADJUSTING 

SET NO. NO. /PART NO. gsa n/
41"-'4" COMPONENT PARTS NO. 

5486 34 1 60 D1'7F SUB ASSY SHAFT SUB 

2.3.6 

5486 34 260 "J`N ASSY SCREW ASSY 

59.60,62 

5486 35 270-2 iph"7°D-h(OPS) ASSY END PLATE 

4,5 

5522 34 1 90 59t°-F ASSY RACK ASSY 

25,28,29 

5522 34 210 7-L3 ASSY ARM ASSY 

41,42 

5522 34 220 -L ASSY ARM ASSY 

42,46 

5522 34 230 Aph"14D" ASSY SCREW ASSY 

53-55 

5522 34 240 D1,7h ASSY SHAFT ASSY 

30,31.36 

5522 35 250-2 Ip1"7
0
D-F ASSY END PLATE 

5.9,20 

5486 34 1 71-1 70D-F PLATE 

5640 34 571 +"1'- GEAR 

PART NAME Q'ty 

ASSY 1 

2 

(OPS) ASSY 1 

1 

1 

1 

1 

ASSY 1 

2 

2 

NO. 

1 

* 2 

9 5522 35 251-2 IDF"7°1,-1- END PLATE 1 
1 0 5486 35 285-1 7"oV9 BLOCK 2 

11 9670082501 9,'Vh$"11/F M8X25 SOCKET BOLT M8X25 2 

1 3 5560 35 293 7"c09 BLOCK   2 

15 9670086501 M8X65 SOCKET BOLT M8X65 4 

1 6 9670062001 V1fi"10- M6X20 SOCKET BOLT M6X20 4 

17 5486 34 262 7"0V2 BLOCK   2 

1 8 5430 44 154 t5,'"h" PLAIN WASHER 2 

1 9 9721060008 E-U)9" E-6 E -RING E-6 2 

20 90257 7.—F"1b'\"?9)9" HK1512 NEEDLE BEARING HK1512 1 
21 5522 34 193 -L ARM 2 

22 5486 34 191 .11$0_1, SUPPORT 1 
23 9670061601 V7VF*NDF M6X16 SOCKET BOLT M6X16 4 

3 9410301808 A7"JD9'1:°D 3X18 SPRING PIN 3X18 2 

4 5486 35 271-2 IDF"7°D-F END PLATE 1 
5 90446 ?"VD2 MB1212DU BUSHING MB1212DU 2 

* 6 5486 34 161 Ert,7F SHAFT 1 
7 5486 34 162 91p)70 GRIP 1 
8 9684060608 h)( E.)" M6X6 SET SCREW M6X6 9 



SECTION NUMBER I J.OLLL J.4.1-1  I 

SECTION 
* z og[tAtt*a-clt ti  L F 4*-rii3Z L -CT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

FEEDER HEAD HEIGHT ADJUSTING 

* 

* 

NO. -t ,y1-* /gfir11*-14- 
SET NO. /PART NO. PART NAME 11134 /111044-0NENT PARTS NO. 

MR 
Q'ty 

24 5486 34 213 1: 0 :) PIN 3 

25 5522 34 1 91 5V9/$°-F RACK 1 

26 5486 34 1 95 51)9 RACK 1 

27 9648051014 /57*D" M5X10 SCREW M5X10 8 

28 90730 A°-1J-t"3 1.6X5 RIVET 1.6X5 2 

29 5522 34 1 92 SCALE 1 

30 9411503000 5.--11°-1:0) 5X30 TAPER PIN 5X30 2 

31 5522 34 242 ARM 2 

32 5522 34 217 9)9 LINK 2 

33 5486 36 1 42-1 1: 0 ) PIN 6 

34 5430 42 415 1 5- COLLAR 2 

35 9684050608 h$V)" M5X6 SET SCREW M5X6 2 

36 5486 34 241 Dt7F SHAFT 1 

37 5522 34 226 1:0 D PIN 2 

39 5522 34 215 9)9 LINK 2 

40 5522 34 214 tO PIN 1 

41 5522 34 211 7-1.3 ARM 1 

42 5486 34 212 tO PIN 2 

44 9721100008 E- 11 D9' E-10 E-RING E-10 2 

46 5522 34 221 7-L ARM 1 

47 5522 34 218 A9Vh" STUD 2 

48 5522 34 219 Y-L, ARM 1 

49 9670082008 V FiliNDF M8X20 SOCKET BOLT M8X20 2 

50 5486 34 234 9VDV- WASHER 1 

51 5486 34 233 A9Vh" STUD 1 

52 5430 26 214 .11%N ))%k WASHER 1 

53 5522 34 232 VIDF BOLT 1 

54 5522 34 231 ADFND HANDLE 1 

55 9410401808 A7
0
9p9"t

0
:) 4X18 SPRING PIN 4X18 2 

56 5522 34 229 7-G ARM 1 

59 5560 34 211 ADFND HANDLE 2 

60 5486 34 261 SCREW 2 

61 5486 34 263 hi- COLLAR 2 

62 9410301008 A7°IlD9't°) 3X10 SPRING PIN 3X10 2 

63 5522 34 233 h7- COLLAR 1 

64 5486 34 1 96 5'99 RACK 1 





FEEDER HEAD SECTION 
Jtl. I ILAN !NUM ULF< 



FEEDER HEAD 
SECTION NUMBER 1 5522Z 350 I 

SECTION 
*LI ogria (t*A-c-ct t5.4 L "C.  1 -ft A0  )t. 1- *----c-,-t3z 
Note: When ordering items marked*,indicate the set number because they are available only as a net. 

 

NO. h**/nen*-'4- 
SET NO. /PART NO. nan/4"*. 

 COMPONENT PARTS NO. 
PART NAME Aft 

Q'ty 

5522 34 110-1 hL 71-137- ASSY CAM FOLLOWER ASSY 1 

1 42-144,146,148,153,154 

5522 34 1 30-1 97)9 ASSY LINK ASSY 1 

93,149 

5522 34 1 40-1 9)9 ASSY LINK ASSY 2 

92,93 

5522 34 1 50 11)9 ASSY LINK ASSY 1 

93,120 

5522 34 1 60 7°D-F ASSY PLATE ASSY 

119,146,148 

5522 35 160 ASSY ARM ASSY 1 

1 07,108 

5522 35 1 80 VW' ASSY BOLT ASSY 1 

124,126 

5522 35 190-2 7VF ASSY FOOT ASSY 1 

9-11 

5522 35 220-1 D1'7F ASSY SHAFT ASSY 1 

1 61-163 

5522 35 230-1 7-L ASSY ARM ASSY 1 

8,26 

5522 35 240 t°1-1"Vh D"9 ASSY SHAFT ASSY.  1 

6,103 

5522 35 260-1 IF-"7°L'-F ASSY END PLATE ASSY 1 

3,6,80 

5522 35 270-1 Iph"7°D-F ASSY END PLATE ASSY 1 

80,105 

5522 35 280 7-L ASSY ARM ASSY 1 

7,8 

5522 35 290-2 AT- ASSY STAY ASSY 1 

13-15,17,18,24,45,50,182 

5560 35 290 Ar\°-/- SUB ASSY SPACER SUB ASSY 1 

24,87 

5640 35 610 1 "V2/3"1(h" ASSY (4T-f) BACK GUIDE ASSY (HEAVY) 2 

57-60,66-68 

5640 35 620 1\"99/3"-fF" ASSY 0311,-() BACK GUIDE ASSY (LIGHT) 2 

57-60,64,66,67 

2 5486 35 294 5h'VF BRACKET 1 

3 5522 35 261-1 IDF"7°D-F END PLATE 1 

4 5522 35 262 PLATE 1 



SECTION NUMBER I  

SECTION 
1 L "CT 

Note: When ordering items marked *,indicate the net number because they are available only as a set. 

I I I 

FEEDER HEAD 

•-• I 

* 

* 

NO. toy F "- 
SET NO. / PART NO 

aa PART NAME 
COMPONENT PARTS NO. 

11118t 
Crty 

5 9670061201 Vh.VIliNDF M6X12 SOCKET BOLT M6X12 16 

6 5522 35 247 $911) BUSHING 2 

7 5522 35 224 7-13 ARM 1 

8 5522 35 226 $911) BUSHING 2 

9 5486 35 213-2 t o p  PIN. 1 

1 0 90307 li'-11/1"79)9 605ZZ BALL BEARING 605ZZ 1 

11 5522 35 210-2 7Vh FOOT 1 

12 9721100008 E-Up2" E-10 E-RING E-10 4 

13 5522 35 291-1 AT- STAY 1 

14 5486 33 603 A0.00 PIPE 3 

15 5486 35 132 AO ..(70 PIPE 2 

16 5486 35 261 7'0V9 BLOCK 2 

17 5560 74 1 02 5'1'14 LABEL 1 

18 90730 A
0
-h-t"3

1
) 1.6X5 RIVET 1.6X5 2 

1 9 90514 09)9" P-12 0-RING P-12 4 

20 5486 35 314 /1"110" VALVE 2 

21 5430 39 989 t5/"h" PLAIN WASHER 2 

22 9670086508 9Vhiti"10. M8X65 SOCKET BOLT M8X65 2 

23 5522 35 1 98-1 A7°U.7,9" SPRING 2 

24 5560 - 35 291 t 0 PIN 3 

26 5522 35 231-1 Y-L, ARM 1 

27 5522 72 1 30-2 b\"- ASSY COVER ASSY 1 

28 5640 35 524 tA°L)-9- SEPARATOR 2 

29 5640 35 525 tA°L)-9- SEPARATOR 2 

30 5640 35 527 7"5D95)7°  BRUSH CLAMP 1 

31 9642043014 t1"3.D" M4X30 SCREW M4X30 2 

32 9710040008 A"Vi'h" M4 SPRING WASHER M4 4 

33 9716040014 t5iPh" M4 PLAIN WASHER M4 2 

34 95117 9DDhA"- AP-B TERMINAL COVER AP-B 1 

35 5640 35 528 1 A°D-9-7"5D SEPARATOR BRUSH 2 

36 95119 A-rJf Z-15GS-B SWITCH Z-15GS-B 1 

37 9716050014 ti/"V M5 PLAIN WASHER M5 4 

38 9670051008 9h'VhitiNDF M5X10 SOCKET BOLT M5X10 6 

39 9684040508 F)1. :)" M4X5 SET SCREW M4X5 2 

40 5560 35 1 33-1 ,DNN SCREW 2 

41 5290 1 7 115 ?o 'J:)9" SPRING 2 

42 9716060014 t5/"h" M6 PLAIN WASHER M6 2 

43 9670041008 Vh.V1-iti"10. M4X10 SOCKET BOLT M4X10 1 

44 5522 35 322 7Vt-b'-f h" FOOT GUIDE 1 



FEEDER HEAD 

SECTION NUMBER J 5522  Z  35U I 

SECTION 
-Ar c otf Att*A-cu L h **-C•<,±  L -CT Lso 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. 
-.t .yh#*/g5A*-'4 
SET NO. / PART NO. AiLV. ft/414" PART NAME COMPONENT PARTS NO. Crity 

45 5522 35 313 A9VF" . STUD 2 

46 5522 35 130 #11.."7"o7- (NOPS) SIDE BLOWER (NOPS) 1 

47 5486 35 131-2 7"5rVh BRACKET 1 

48 9710050008 A'V,"b" M5 SPRING WASHER M5 4 

49 9670051201 95.91.10'11,1- M5X12 SOCKET BOLT M5X12 2 

50 5486 35 312 Ar\O_#_ SPACER 1 

52 5560 35 116-1 /1" SPRING 2 

54 5522 35 120 (OPS) SIDE BLOWER (OPS) 1 

55 5486 35 122-2 7"”Vh BRACKET 

56 9648030614 #5 D" M3X6 SCREW M3X6 4 

57 9642050814. 1-1"Th.)' M5X8 SCREW M5X8 10 

58 5640 35 622 PLATE 4 

59 5640 35 619 BAR 4 

60 5640 35 618-2 11"V9h"-(F' BACK GUIDE 4 

61 5560 35 1 49 7"55-19h BRACKET 1 

62 5486 35 1 52 W. CAM 1 
63 9670061601 V 1-113"flif- M6X16 SOCKET BOLT M6X16 4 

64 5640 35 623 ')I-0. WEIGHT 2 

65 9670087501 95- Vh404,h M8X75 SOCKET BOLT M8175 2 

66 5640 35 624 #"h" WASHER 4 

67 9642040614 t1"3*D" M4X6 SCREW M4X6 4 

68 5640 35 621-1 WEIGHT 2 

69 5522 35 126 TA-W3 CAM 1 

70 5560 35 112-2 D1'7F SHAFT 2 

71 5560 35 117 A" SPRING 2 

72 5486 35 153-1 h"-fh" GUIDE 1 

73 5486 35 110-4 )(11)7M7- BLOWER 1 

74 5640 35 526 7'5D95)7° BRUSH CLAMP 1 

75 9684050608 F Ei" M5X6 SET SCREW M5X6 2 

76 5560 35 243 /7" KNOB 1 

77 5430 35 224 A7° 11)9" SPRING 1 

78 9670083501 M8X35 SOCKET BOLT M8X35 2 

79 5486 35 293 SPACER 1 
80 90257 .=-F'11,1"79D9" HK1512 NEEDLE BEARING HK1512 2 

81 9670062501 ”VhitiNDF M6X25 SOCKET BOLT M6X25 3 

82 9684060608 1-,(*D" M6X6 SET SCREW M6X6 2 

83 5522 35 1 63 7'9F 1 J71- 95)70  FOOT LIFT CLAMP 1 

84 5560 35 1 65  GUIDE BLOCK 1 

85 5486 35 164 70 D- F  PLATE 1 



FEEDER HEAD 

SECTION NUMBER I ----- 

SECTION 
*  Ali It*A L "CT t.so  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. 1-*14/g13A*-'4. 
SET NO. /PART NO. PART NAME I'd3"4 44:4-0NENT PARTS NO. 

*In 
O'ty 

86 5522 35 151 D1'71' SHAFT 1 

87 5560 35 292 SPACER 1 

88 5560 35 246 A" SPRING 1 

89 5560 35 1 47 BOLT 1 

90 90302 t-11,1"7 11 )9" 626ZZ BALL BEARING 626ZZ 1 

91 5480 51 222 SPACER 1 

92 5522 34 141-1 11)9 LINK 2 

93 90260 —1•"11)11"Y9)2" HK0810 NEEDLE BEARING HK0810 8 

94 5522 35 1 72-1 t°) PIN 2 

95 9670082508 V91-1"1bh M8X25 SOCKET BOLT M8X25 3 

96 5522 35 1 71-1 95)9 CRANK 1 

97 5560 35 252 h5— COLLAR 1 

99 9670062001 'MVF*"11/F M6X20 SOCKET BOLT M6X20 5 

1 00 5522 35 152 25)7°  CLAMP 1 

1 01 5486 35 134 )7" KNOB 1 

1 02 5522 35 156 9VD1'— WASHER 2 

1 03 5522 35 241 L'ili"VhD"9 SHAFT 1 

1 04 5522 35 242-1 7"55')F BRACKET 1 

1 05 5522 35 271-1 IDF"7°L)-1- END PLATE 1 

1 06 9682060808 1- D" M6X8 SET SCREW M6X8 4 

1 07 5560 35 1 62 7"VD2 BUSHING 1 

108 5522 35 1 61 7—t ARM 1 

109 5522 35 1 46 Y—L ARM 1 

110 5522 35 1 55 1 5— COLLAR 1 

111 5486 35 1 54 A" SPRING 1 

112 5522 35 1 54 h5— COLLAR 1 

113 5486 35 1 35 A" SPRING 1 

116 5522 34 1 63 1J)9 h"11.." LINK GUIDE 2 

117 9670061608 V5')FiliNDF M6X16 SOCKET BOLT M6X16 1 

118 9670066508 V5- VFiti"10- M6X65 SOCKET BOLT M6X65 1 

119 5522 34 1 61 7o D _F PLATE 1 

1 20 5522 34 1 51 95)9 CRANK 1 

1 21 5560 35 1 83-1 A" SPRING 1 
122 5522 35 1 36 SUCKER PLATE 2 

123 5640 35 532 t'Ah) PISTON 2 

124 5522 35 1 81 BOLT 1 

125 5640 35 533 11" SPRING 2 

126 5560 35 1 82 7"VD2 BUSHING 1 

127 5522 35 1 41 A"— BAR 1 



FEEDER HEAD HEAD 

SECTION NUMBER  5522Z 350 I 

SECTION 
*-7.0g0AUW.TIttiALT 1tA-0T-, -t7F4V-4T;i5cLTToo  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

-t .y1-4*'/g5A NO. SET NO. / PART NO. PART NAME "4134: 1-14=0NENT PARTS NO. Q'ty 

1 28 9710030008 A"*#"h" M3 . SPRING WASHER M3 8 

129 55
.
60 35 1 45-1  SPRING 

130 5560 35 1 57-1 7`"),D2 BUSHING 1 
131 9660080014 tVh M8 NUT M8 3 

132 9710080008 W`V,"h" M8 SPRING WASHER M8 4 

133 5522 34 1 65 A9VI" STUD 1 
134 5290 29 313 WASHER 1 4 

135 5522 35 1 35 #Vh—'\"—A SUCKER BASE 1 
136 5560 35 1 66-1 

4
P9h- SUCKER 2 

1 36 5640 35 531-1 #!9h- SUCKER 2 

1 37 9642030614
.  t1"D*D" M3X6 SCREW M3X6 8 

138 5522 35 1 38 40`11)1- BOLT 2 

1 39 9670051001 Vh'V W11,1- M5X10 SOCKET BOLT M5X10 5 

1 40 5560 35 1 44-1 hi— COLLAR 2 

1 41 5522 35 1 34 #':)h- 11"—A SUCKER BASE 1 
1 42 5290 29 312 WASHER 1 
1 43 90294 V—W79D9" 6300ZZ BALL BEARING 6300ZZ 

1 44 5522 34 113-1 A9Vh" STUD 1 
1 45 5560 23 116 A7°9)2"A9Vh" SPRING STUD 2 

1 46 9684050508 F)(*D" M5X5 SET SCREW M5X5 7 

1 47 9721060008 E-9D2" E-6 E —RING E-6 2 

1 48 5522 34 112-1 1:°) PIN 6 

1 49 5522 34 131-1 
1
1 )2 LINK 1 

1 50 5522 34 1 64 I) F" STUD 1 
1 52 5430 26 214 WASHER 1 
153 90412 

-
1—F"W7IJD9" HK1210 NEEDLE BEARING HK1210 2 

154 5522 34 111-1 7—L ARM 1 
155 5522 34 115-1 A9:91" STUD 1 
156 9710120008 M12 SPRING WASHER M12 1 
157 9660120014 tVF M12 NUT M12 1 
158 90703 UI"Jh M6 U—NUT M6 9 

1 59 5560 35 1 73 9VDV— WASHER 4 

1 60 5522 35 222-1 tov.vF  PIVOT 1 

1 61 5522 35 221 Dt7h SHAFT 1 
1 62 5522 35 225 7"cr.99 BLOCK 1 
1 63 9410201208 A7°9D9"1:°) 2X12 SPRING PIN 2X12 1 
1 64 9652050803 1-5ADD" M5X8 SCREW M5X8 4 

1 65 5522 72 132 70 PLATE 1 
1 66 5560 74 114 51"$ LABEL 1 



SECTION NUMBER I ..... 

SECTION 
-Ar.-.:(7)0Alt*-A-citt.54 L -t  L. TT 
Note: When ordering items marked *,indicate the set number because they are available only as a set: 

/ — 5I1" 

FEEDER HEAD 

Na 
-tvF*-g-PSA4* 
SET Na / PART NO. g5 A1-14$1"* PART NAME 

COMPONENT PARTS NO. 
%ft 
Q'ty 

1 67 5560 74 113 LABEL 1 

168 5522 34 1 66 A7°9D9" SPRING 1 

1 69 5522 33 125 HOSE 1 

170 5522 33 123  HOSE 1 

171 5560 33 1 32 *-A HOSE 1 

172 5522 33 126 HOSE 

1 73 9670052001 95")F10111) F M5X20 SOCKET BOLT M5X20 2 

174 5522 35 1 37 5A"- RUBBER 2 

1 75 5522 35 1 57 /35- COLLAR 1 

176 5522 35 1 45 A7°11)9" SPRING 1 

177 5522 35 1 43-1 Y-L (NOPS) ARM (NOPS) 1 

1 78 5522 35 1 42-1 7-G (OPS) ARM (OPS) 1 

179 9672061214 oVb9iliNtiF M6X12 HEXAGON BOLT M6X12 2 

1 80 9710060008 M6 SPRING WASHER M6 2 

1 81 90715 A5AhrYn1' STWFT12X0.5 THRUST WASHER STWFT12X0.5 1 

1 82 9410301608 A7°9p2"t°D 3X16 SPRING PIN 3X16 1 

1 83 5522 35 263 AFVA°- STOPPER 1 

1 84 9716080014 t5/"h" M8 PLAIN WASHER M8 1 

185 5522 35 321 M27, CUSHION 1 

1 86 5522 35 323
. 

 Ma:A-1ft PLATE 1 

1 87 9642041214 t1"M")" M4X12 SCREW M4X12 2 

1 88 91202 $-AIDF" PFB-4 HOSE END PFB-4 1 

1 89 9715040014 t5 /J" M4 PLAIN WASHER M4 1 

1 90 91180 A° -17°1\".7)h" PZ-16 PIPE BAND PZ-16 2 

1 91 5290 74 083 51"11, LABEL 1 





SECTION FEED ROLLER 
SECTION NUMBER I ----- I 



-t.y1-* /%A** NO. SET NO. / PART NO. /ota# 
COMPONENT PARTS NO. 

1141t 
Q'ty PART NAME 

5486 36 250 

5522 36 130-1 

5522 36 1 40 

5522 36 150 

5522 36 1 70-1 

5522 36 280 

5522 36 290 

5640 36 200 

5640 36 270-1 

1 71'-F"o-5- ASSY FEED ROLLER ASSY 

711-F."0-5- ASSY FEED ROLLER ASSY 1 

4i-fli,  ASSY WHEEL ASSY 2 

AL-1/-95)7° ASSY SMOOTHER CLAMP ASSY 6 

A7°E7,5.VF ASSY SPROCKET ASSY 1 

oVh" ASSY ROD ASSY 1 

7-t ASSY ARM ASSY 

2 7o)F7i r  ASSY • TRAY SUB ASSY 

A7°05.!9[.  ASSY SPROCKET ASSY 1 

61.62 

91.92 

74.75 

68.69 

80.83 

45.51.52 

1 3.34.35.37-42.49.50.95.96 

13.34.37-43.49.50.95.96 

95.96 

SPACER 

NUT M5 3 

1 9670086001 

2 5640 36 212 

3 5640 36 213 

4 5640 36 218 

5 5640 36 211 

6 5640 36 214 

7 5640 36 219 

8 9660050014 

9 5486 36 1 90 

1 0 9672052014 

11 9710050008 

1 2 9670103001 

1 3 9716040014 

1 4 9710040008 

1 5 9642043014 

1 6 9670053501 

1 7 9716050014 

1 8 5640 36 224 

1 9 9682082508 

20 9716080014 

21 9670061601 

A"*/"h" M4 

J-1"DE)" M4X30 

95- '91.1i"RiF M5X35 

SPRING WASHER M4 

SCREW M4X30 

SOCKET BOLT M5X35 

2 

2 

1 

2 

1 

t -5/"JJ M5 

tVh• 

PLAIN WASHER M5 

NUT 

F D" M8X25 SET SCREW M8X25 1 

PLAIN WASHER M8 1 t5/"h" M8 

9J")Fiti"lbh M6X16 SOCKET BOLT M6X16 2 

tVF M5 

1 

oVh971iNDF M5X20 

A"V/"h" M5 

9 ht"11,[. M10X30 

t51/"h"* M4 

PLATE 

HEXAGON BOLT M5X20 

SPRING WASHER M5 

SOCKET BOLT M10X30 

PLAIN WASHER M4 

1 

2 

1 

6 

95.1911-1"11,F M8X60 SOCKET BOLT M&X60 2 

70 1)- F PLATE 1 

SPACER 2 

/7" KNOB 1 

BODY 1 

BODY 1 

7 -f-F"o-5- 

FEED ROLLER 

SECTION NUMBER I 5522Z 360 I 

SECTION 
*L- 0g5Alt*ATUS5-4LT /1.0T,-t.y1-#Tit5cLT -F -

0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 



••." 
SECTION NUMBER I -j-j " 

 'JUL'  I 

SECTION 
ic,:one.u*sb-cus-34 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

ii-r-o-7- 
FEED ROLLER 

NO. -t•y1-*- gt3g,* 
SET NO. / PART NO. A4F. A/44" PART NAME COMPONENT PARTS NO. 

IINET 
Crty 

22 5640 36 217-1 70 D-F PLATE 1 

23 97321 A-Of Z-15H2-B SWITCH Z-15H2-B 1 
24 95117 9DEAV- AP-B TERMINAL COVER AP-B 1 

25 5640 36 215 A9Vh" STUD 1 

26 5640 36 216 11" SPRING 1 

27 5640 36 223 )1" SPRING 1 

28 9670051001 Vh- VFitiNDF M5X10 SOCKET BOLT M5X10 2 

29 5522 36 211 -fh" GUIDE 1 

30 9660100014 tVF M10 NUT M10 1 

31 9710100008 A b" M10 SPRING WASHER M10 1 

32 9716100014 ti,"h" M10 PLAIN WASHER M10 2 

33 90292 t"-11/1"7 ,JD2" 6300LLU BALL BEARING 6300LLU 1 
34 9414161000 9 ,1 t°) 1.6X10 SPLIT PIN 1.6X10 2 

35 5522 36 230 711-h"0-5-1./A"- FEED ROLLER LEVER 1 

37 5640 36 203 WHEEL 2 

38 5640 37 209-1 /"13" WASHER 6 

39 9721040008 E-UD9" E-4 E -RING E-4 4 

40 5560 36 235 A70117/2" SPRING 2 

41 9686061508 h)( V)" M6X15 SET SCREW M6X15 2 

42 5486 36 233-1 7"5Vh BRACKET 2 

43 5522 36 240 FEED ROLLER LEVER 1 

45 5640 36 272 95)70  CLAMP 6 

46 5486 36 243 SMOOTHER 2 

47 5486 36 242 SMOOTHER 2 

48 5486 36 245 AG-1- SMOOTHER 2 

49 5640 37 208 NUT 2 

50 5486 37 207-1 V71-: KNOB 2 

51 5640 36 271 95)70*"”/- CLAMP BODY 6 

52 9678062514 f3NiNIJF M6X25 WING BOLT M6X25 6 

53 9716060014 t5 h" M6 PLAIN WASHER M6 2 

54 9642061214 J-\"3*D" M6X12 SCREW M6X12 2 

55 9722150008 C-Up9" C-15 C-RING C-15 1 
56 90312 iti"-W79)9" 6002ZZ BALL BEARING 6002ZZ 4 

57 5522 36 111-4 1')71-h"o-5- MAIN FEED ROLLER 1 

58 5522 36 115 A70 1:0.VF SPROCKET 1 

59 9684060608 h)t E)" M6X6 SET SCREW M6X6 3 

60 9670063508 M6X35 SOCKET BOLT M6X35 6 

61 5486 36 251 95)9 CRANK 2 

62 90596 7"VD/ MB0707DU BUSHING MB0707DU 2 



7-r-h"o-5- 

FEED ROLLER 

SECTION NUMBER I 5522Z 360 I 

SECTION 
*CO)fiRaltAlpf&T'It t55/k L 1-ft   
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

--t7F424/g5A4-q. NO. SET NO. / PART NO. nAft./*"-'4 PART NAME COMPONENT PARTS NO. 
'aft 
Q'ty 

63 5486 36 1 80-1 7IDA ASSY • FENCE ASSY 1 

64 5486 36 1 62 tp9-D"9 CENTER BEARING 1 

65 5486 36 1 41-1 7"c09 BLOCK 1 

66 9684050508 FL*" M5X5 SET SCREW M5X5 2 

68 90597 7"VD2 MB0806DU BUSHING MB0806DU 2 

69 5522 36 1 51 oVh" ROD 1 

70 5486 36 1 42-1 t'D PIN 2 

71 9670082008 M8X20 SOCKET BOLT M8X20 1 

72 5522 36 1 43 A9VF" STUD 

73 5522 36 1 42 TJD1)- 2 

74 91609 ti"-W7 11 )9" 6900ZZ BALL BEARING 6900ZZ 1 

75 5522 36 1 41 or) 1' SPROCKET 1 

76 9721080008 E-99" E-8 E-RING E-8 2 

77 5486 34 133 A9VF" STUD 1 

78 5560 36 1 85 SPRING 1 

79 5522 36 1 83-1 A9Vh" STUD 1 

80 90294 t"-$1"YqD9" 6300ZZ BALL BEARING 6300ZZ 2 

81 5290 29 312 WASHER 2 

83 5522 36 171-1 7-L ARM 1 
85 5522 36 1 82-1 A9')F" STUD 1 

86 9672123008 DV/39404J M12X30 HEXAGON BOLT M12X30 1 

87 9710120008 A"VI"V* M12 SPRING WASHER M12 

88 9716120014 t5#"b"* M12 PLAIN WASHER M12 1 

89 5522 36 1 33-1 A9VF" STUD 1 

90 5430 38 412 t5/"V PLAIN WASHER 1 

91 90206 ih"-11/1"7
11 )9" 6201ZZ BALL BEARING 6201ZZ 2 

92 5522 36 131-1 A7o1:17 1A- SPROCKET 1 

93 9721100008 E-qp9" E-10 E-RING E-10 1 

94 5522 36 113 CHAIN 1 

95 5640 36 201 WHEEL 2 

96 5640 36 202 ”VD2 BUSHING 2 

97 5522 36 114 7".”Vh BRACKET 1 

98 9670061201 M6X12 SOCKET BOLT M6X12 1 

99 9710060008 A"V/"V* M6 SPRING WASHER M6 1 

1 00 9660060014 tVt. M6 NUT M6 1 

1 01 9670054008 V5.V.F1i"lbh M5X40 SOCKET BOLT M5X40 2 

1 02 5640 36 255 0-5- ROLLER 1 



FEEDER BOARD (GUIDE) 
SECTION NUMBER 1 I 

SECTION 



ling!Z 
Q'ty 

PART NAME COMPONENT PARTS NO. 

-t.y1-*-g- pa5A** NO. SET NO. / PART NO. 

PLATE ASSY 2 7°1)-h ASSY 

RUNNER WHEEL 4 

BRUSH ASSY 1 7"5D ASSY 

7”D$1-11, (**() BRUSH WHEEL (THIN) 1 

BRUSH WHEEL (THIN) 1 (**() 

7"5Diti-f-110 (7hl) BRUSH WHEEL (THICK) 1 

7"5D7li-f-JD (7H) BRUSH WHEEL (THICK) 1 

FRAME ASSY 1 71,-L ASSY 

WHEEL ASSY 8 liflt, ASSY 

1  9721040008 E-9 -2)9" E-4 E-RING E-4 22 

22 

7 

2 5640 37 209-1 /"h" WASHER 

3 5486 37 242 7"W)2 BLOCK 

5 90787 /7"71iNDF M6X25 KNOB BOLT M6X25 1 6 

11 5560 37 294 17"(A) KNOB (A) 14 

1 5 9684050508 1-. D" M5X5 SET SCREW M5X5 2 

SECTION NUMBER I 5522Z 370 I 

SECTION 
ona -c-ct 13  L 1-ff &op -c, 3Z L TT 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

1 9.37 

4 5640 37 215 SPRING 1 4 

1 2 5640 23 136 AhVA°- STOPPER 1 4 
1 3 5640 37 222 TN5D BRUSH 2 

1 6 5486 37 241 2"oV9 BLOCK 7 

5522 37 139 

5522 37 210 

5522 37 230 

5522 37 250 

5522 37 270 

5522 37 290 

5522 37 310 

5522 37 370 

5522 37 390 

5522 37 500 

5523 37 210 

5523 37 220 

5640 36 200 

26.27 

57A- -7V-11, RUNNER WHEEL 4 

1.2,4.5.10-12.16.19.20.37.52 

1-5.10-12.19.20.37.53 

1.2.4.5.10-13.15.16.54 

7"5D ASSY BRUSH ASSY 

1 -5.10-13.15.55 

1.2.4.5.8-12.16.57 

1-5.8-12.56 

1.2.4,5.9-12.16.41.57 

1-5.9-12.41.56 

38.39,42-51 

5.58-65.67.68 

ASSY (OPS) WHEEL ASSY (OPS) 1 

5.58-67 

4i-1-11) ASSY (NOPS) WHEEL ASSY (NOPS) 1 

7..r_9 _ V_F(V..(,) 

FEEDER BOARD (GUIDE) 



r-J 

FEEDER BOARD (GUIDE) 

SECTION NUMBER I -"CCL -ItU
J 

SECTION 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

4•yr.#-4-ina** 
NO. SET NO. /PART NO. natft/4/"* PART NAME 

/ COMPONENT PARTS NO. Crty 

1 9 5640 36 201 *--(-11) WHEEL 8 

20 5640 36 203 WHEEL 8 

24 5522 37 512 $10"- HOLDER 8 

25 9680060608 M6X6 SET SCREW M6X6 24 

26 90445 7"VD2 MB1208DU BUSHING MB1208DU 2 

27 5522 37 115 70 1) _[.. PLATE 2 

29 9648061614 /53*D" M6X16 SCREW M6X16 4 

30 9721060008 E-9)9" E-6 E-RING E-6 2 

31 5430 23 123 t5/"h" WASHER 2 

32 5522 37 514-2 95V3: CLUTCH 1 

33 5522 37 513 A"- BAR 4 

34 5522 37 515 /3"-(1-"A"- GUIDE BAR 4 

35 5522 37 113-1 ili"-F" BOARD 1 

36 9648051014 /5D*D" M5X10 SCREW M5X10 8 

37 5640 36 202 7"VD2 BUSHING 8 

38 91927 D"GV+4iN(,F M4 BOLT M4 4 

39 9660040014 tVh M4 NUT M4 4 

40 5522 37 123  BOARD 1 

41 5560 37 384-1 7"5Dili -f-11/(9"-99"1,-) BRUSH WHEEL (DARK GRAY) 2 

42 5522 37 521 STAY 1 

43 5522 37 522 STAY 1 

44 5522 _37 523 AT-- STAY 2 

45 5522 37 524 0 PIN 1 

46 5522 37 525 t 0 PIN 1 

47 5522 37 526 A9Vh" STUD 4 

48 91928 A-1042-C-5 HANDLE A-1042-C-5 1 

49 5522 37 528 L c' ) PIN 2 

50 9670051208 95'VFli"lbh M5X12 SOCKET BOLT M5X12 2 

51 9670061208 9 1- $"11,1- M6X12 SOCKET BOLT M6X12 2 

52 5522 37 220 7-k ARM 4 

53 5522 37 240 7-k ARM 4 

54 5522 37 260 7-k ARM 1 

55 5522 37 280 7-k ARM 1 

56 5522 37 320 7-k ARM 2 

57 5522 37 340 7-k ARM 2 

58 90699 UfVF M5 U -NUT M5 4 

59 5523 37 212 7"oV7 BLOCK 2 

60 91609 iti"-R/1"7 11 )9" 6900ZZ BALL BEARING 6900ZZ 2 

61 5523 37 215 t 0 PIN 2 



11-51 "-76"-h"(Z"fh") SECTION NUMBER I 5522Z 370 I 

FEEDER BOARD (GUIDE) SECTION 
10(.7_ 003AU*ATUI5ALTMA-0-C% -t—yh*-qT5±LTTk.so  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. /i11341*-'4 
SET NO. / PART NO. 

/Okfili*-q PART NAME naAtAv COMPONENT PARTS NO. 
flti 
crty 

62 9410302008 A7° 11D9't°D 3X20 . SPRING PIN 3X20 2 

63 5523 37_213 h5— COLLAR 2 

64 5523 37 214 Up9 LINK 2 

65 9716050014 t5/"/3" M5 PLAIN WASHER M5 2 

66 5523 37 211 A7° 11)9" SPRING 1 

67 9672054514 W9h9*"11/F M5X45 HEXAGON BOLT M5X45 2 

68 5523 37 221 A7°U)9" SPRING 1 



FEEDER BOARD 
SECTION NUMBER I _ _ _ 

SECTION 



FEEDER BOARD 

•"" 

SECTION NUMBER I 5522Z 375 I 

SECTION 
*Log13Au*g.Tut54uT A,oDT., -t.yh4 Ta3cLTTt.so  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

NO. SET NO. / PART NO. 
3.15g. try PART NAME COMPONENT PARTS NO. 

Aft 
Q'ty 

5522 37 110 / -IF"AT— ASSY . SIDE STAY ASSY 1 

23.24.92 

5522 37 119 /-0."A5— ASSY SIDE STAY ASSY 1 

1 3.23.24 

5522 37 120-1 /-0-"A5— ASSY SIDE STAY ASSY 1 

22.50 

5522 37 129 /-fh"AT— ASSY SIDE STAY ASSY 1 

22.46 

5522 37 1 30 0-5— ASSY ROLLER ASSY 

82.83 

5522 37 140-1 T-7°0-5— ASSY TAPE ROLLER ASSY 1 

7.8 

5522 37 1 60 70 PLATE 2 

22.47 

5522 37 170 7—L ASSY ARM ASSY 6 

72.79 

5522 37 1 80 gD9 ASSY LINK ASSY 1 

23.62 

5522 37 1 89 9)9 ASSY LINK ASSY 1 

23.58 

5522 37 1 90 7"0V9 ASSY BLOCK ASSY 2 

11.12 

5640 37 1 60 0-5— ASSY ROLLER ASSY 6 

75.76 

1 9670051001 V 1-ili"11)F M5X10 SOCKET BOLT M5X10 2 

2 5522 37 138-1 75*-11/1\") SCALE PLATE 1 

5 5522 37 165-1 ilill/ 9"— HOLDER 2 

6 5522 37 1 52-1 t°) PIN 2 

7 90352 V—W\"79)9" 698ZZ BALL BEARING 698ZZ 2 

8 5522 37 1 44-1 0-5— ROLLER 1 

9 90703 UtVh M6 U—NUT M6 4 

11 5522 37 1 91 7"0V9 BLOCK 2 

1 2 5522 37 1 92 9VD3) CUSHION 2 

13 5522 37 112 I-fh"AT— SIDE STAY 1 

1 4 5522 37 114 AT— STAY 2 

1 5 5522 37 136 t'D PIN 4 

1 6 9717100008 taiph" Mb WAVE WASHER M10 4 

1 7 91908 AT-0"DA° DAMPER 2 

1 8 91909 9VDt— WASHER 4 

http://-t.yh4Ta3cLTTt.so
http://-t.yh4Ta3cLTTt.so
http://-t.yh4Ta3cLTTt.so


SECTION NUMBER I  

SECTION 
*C.0);413All*.fo -Cli SA "C-- F L. T t..,0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

FEEDER BOARD 

J/LLL I 

-t:Y1-#*/g5A#* NO. SET NO. / PART NO. PART NAME °3 411:M*PINENT PARTS NO. 
AR 
O'ty 

19 5522 37 127-1 7"oV9 BLOCK 1 

20 9721100008 E-9)9" E-10 E -RING E-10 7 

21 5480 56 138 TYD1,  WASHER 5 

22 90445 7"VD2 MB1208DU BUSHING MB1208DU 4 

23 90599 7"VD2 MB1206DU BUSHING MB1206DU 6 

24 90597 7"YD/ MB0806DU BUSHING MB0806DU 2 

25 9648062014 /5M)" M6X20 SCREW M6X20 4 

26 9648051614 M5X16 SCREW M5X16 20 

27 9684060608 ts :4)" M6X6 SET SCREW M6X6 15 

28 5522 37 137 APYA°- STOPPER 2 

29 9670082501 9”F1tNt/F M8X25 SOCKET BOLT M8X25 

30 9672124514 oVh9VIDF M12X45 HEXAGON BOLT M12X45 2 

31 9660120014 tVh M12 NUT M12 2 

32 5522 37 193 D1,71' SHAFT 2 

33 9670082008 95'VFAiNDF M8X20 SOCKET BOLT M8X20 4 

34 5522 37 1 94 $10"- HOLDER 2 

35 9648041014 /5M)" M4X10 SCREW M4X10 1 

36 5310 33 538 V7F. (90) KNOB (BLACK) 1 

37 5522 37 153-2 95V3: CLUTCH 1 

38 5522 37 1 54 D1,71- SHAFT 1 

39 5522 37 155-2 95-V3 CLUTCH 1 

40 9670060808 M6X8 SOCKET BOLT M6X8 4 

41 5522 37 1 86 7"”'91- BRACKET 2 

42 5522 37 185 LOD PIN 2 

43 9670062508 95"Yhili"11/F M6X25 SOCKET BOLT M6X25 8 

44 5522 37 128 ?"0V9 BLOCK 2 

45 9670081808 M8X18 SOCKET BOLT M8X18 4 

46 5522 37 122 /-0."AT- SIDE STAY 1 

47 5522 37 1 61 70 u_F PLATE 2 

48 5522 37 1 62-1 A9Vh." STUD 2 

49 91330 A"*-9"9V7° BG-10 BAR GRIP BG-10 1 

50 5522 37 1 58 ASSY SIDE STAY ASSY 1 

51 5522 37 126-1 7"c09 BLOCK 1 

52 5522 37 118 AT- STAY 1 

53 5522 37 1 63-1 t°D PIN 1 

54 5522 37 1 64 -L ARM 1 

55 5522 37 124 AT-- STAY 2 

56 5522 37 125 AT- STAY 1 

57 5522 37 1 84 LO PIN 2 



711-9"-V-F" 

FEEDER BOARD 

5522Z  SECTION NUMBER 375 II 
SECTION 

*zonilact*A-c-ut5A L TT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

N O. -t.y l- W4-/A5A*J4 
SET NO. / PART NO. gu.. u/4"*-k' PART NAME COMPONENT PARTS NO. 

%ft 
GY4 

58 5522 37 1 82 '1 )9 . LINK 1 

59 5522 37 183 9VDt- WASHER 1 

60 5430 33 122 .1p h WASHER 2 

61 9721080008 E-q)9" E-8 E-RING E-8 2 

62 5522 37 1 81 97)9 LINK 1 

63 9722150008 C- 11 )9" C-15 C-RING C-15 1 

64 90312 $"-WY9)9" 6002ZZ BALL BEARING 6002ZZ 2 

65 9716060014 t5,"/Pk M6 PLAIN WASHER M6 2 

66 9642061214 1-Y`p M6X12 SCREW M6X12 2 

67 5522 36 121-3 5-7°o-5- TAPE ROLLER 1 

68 5522 37 1 42 BOARD TAPE 6 

69 5522 36 123 77°o h SPROCKET 1 

70 5522 37 1 47 PLATE 6 

71 9670061208 Vh.VF1i"10. M6X12 SOCKET BOLT M6X12 8 

72 5522 37 174 Y-L ARM 6 

73 5640 37 1 62 v%, 9  SHAFT 6 

74 5640 37 209-1 #"h" WASHER 12 

75 5640 36 202 7'.9D2 BUSHING 12 

76 5640 37 1 61 o-5- ROLLER 6 

77 5522 37 133 TDD2DD"9 TENSION SHAFT 1 

78 9721150008 E-99" E-15 E-RING E-15 12 

79 9410042508 A7°9)9"t°) 4X25 SPRING PIN 4X25 6 

80 5522 37 1 45 WASHER 12 

81 5522 37 1 41-1 A°1(7°  PIPE 6 

82 5522 37 131 o-5- ROLLER 6 

83 5522 37 132 7"VD2 BUSHING 6 

84 5522 37 146-1 D1'7h SHAFT 1 

86 5640 35 579 A" SPRING 6 

87 5522 37 1 48 7"5rVF BRACKET 1 

88 5522 37 135 HOLDER 1 

89 5522 37 134 AT- STAY 1 

90 9670063508 V Fili"11,1' M6X35 SOCKET BOLT M6X35 2 

91 9721050008 E-9)9" E-5 E-RING E-5 2 

92 5522 37 157 /111-"A5- ASSY SIDE STAY ASSY 1 

93 9660080014 TVF M8 NUT M8 1 

94 9710080008 A"Vi'ti" M8 SPRING WASHER M8 1 

95 5522 37 1 43 PAPER GUIDE 4 

96 90514 09)9" P-12 0-RING P-12 12 

97 5520 37 158 )35- COLLAR 2 



SECTION NUMBER I 77GCL .7( I 

SECTION 
003agtota-c--(t13-,s s -tA,ares F **-c-;± L "CT Lso 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

FEEDER BOARD 

COMPONENT PARTS NO. NO. SET NO. /PART NO.   
PART NAME Mft 

Q'ty 

98 9684050608 M5X6 SET SCREW M5X6 2 

99 9648061414 /53D" M6X14 SCREW M6X14 4 





SECTION NUMBER I   
SECTION FEEDER TABLE DRIVE 

T19v:$"ivr -v 1..:.••• I 



Aft 
Q'ty 

2 

4 

1 

2 

6 

10 

2 

2 

2 

4 

2 

2 

6 

4 

2 

1 

1 

4 

4 

2 

2 

2 

1 

2 

4 

1 

4 

8 

1 

1 

1 

1 

1 

2 

4 

+2r)D9" -191") SECTION NUMBER I 5522Z 380 I 

FEEDER TABLE DRIVE SECTION 
*.1045Attlia -c(1154 s .y F L -c -F 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

* 

* 

NO. /A5A*-g- 
SET NO. / PART NO. PART NAME '13i1""i /glICVANENT PARTS NO. 

5486 38 410 A7° VF SUB ASSY SPROCKET SUB ASSY 

4,6 

5486 38 420 0-5— ASSY ROLLER ASSY 

9,10 

5522 38 210-1 A7°05"V1' D1'71' ASSY SPROCKET SHAFT ASSY 

12-,13,17 —19 

5522 38430 0-5— ASSY ROLLER ASSY 

9,38 

1 9660120014 IVF M12 NUT M12 

2 9710120008 A"VP`h" M12 SPRING WASHER M12 

3 5522 38 416 A9V1" STUD 

4 5486 38 411 A70 07')1' SPROCKET 

5 5522 38 415 fi—D CHAIN 

6 90295 V-11/1"TUD9" 6900 BALL BEARING 6900 

7 5522 38 417 Ta ti —F PLATE 

8 9721080008 E-97/9" E-8 E —RING E-8 

9 90447 7"VD2 MB1612DU BUSHING MB1612DU 

1 0 5486 38 421 0-5— ROLLER 

11 5522 38 412 A9Vh" STUD 

1 2 5522 38 212-1 77° VF SPROCKET 

1 3 9411605000 T—A°—t°) 6X50 TAPER PIN 6X50 

1 4 9642061214 1-11"DD" M6X12 SCREW M6X12 

15 9716060014 t5,"1j" M6 PLAIN WASHER M6 

16 90316 $"-11/1'79)9" 6004ZZ BALL BEARING 6004ZZ 

1 7 5430 37 712 A7°05.Vh SPROCKET 

1 8 9411603200 T—A°—L°D 6X32 TAPER PIN 6X32 

19 5522 38 213-1 Dt71' SHAFT 

20 5522 38 122 7"0V9 BLOCK 

21 9670082208 VVI-iti"lbt. M8X22 SOCKET BOLT M8X22 

22 5522 38 111 A7°0'.9F SPROCKET 

23 9672124514 c01j9VID1' M12X45 HEXAGON BOLT M12X45 

24 9716120014 t5/"h" M12 PLAIN WASHER M12 

25 90858 D"31(DFUD9 R540 JOINT LINK R540 

26 5522 38 211 fI—D MOTOR CHAIN 

27 5522 38 121-1 7°D-1' PLATE 

28 5522 38 112 KEY 

29 97062 1-9— GM—EJFB2—R 0.1K MOTOR GM—EJB2—R 0.1KW 

31 5522 38 414-1 A9V1" STUD 

32 5480 51 343 t5/"V PLAIN WASHER 



SECTION NUMBER 
SECTION 

*:',Onall*ATUS54LTI -q- A.,0)1.',. -t'Yb4U4T-;± LTTO. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. -t•YF**/MAR 
SET NO. / PART NO. gOait, /411" PART NAME 

/ COMPONENT PARTS NO. 
AR 
City 

33 9721120008 E-9)9" E-12 E -RING E-12 4 

34 9670083008 95'VF7VIDF M8X30 SOCKET BOLT M8X30 4 

35 5522 38 432 roV9 BLOCK 2 

36 9660080014 tVF M8 NUT M8 2 

37 9672086514 oVh94044. M8X65 HEXAGON BOLT M8X65 2 

38 5522 38 431 0-5- ROLLER 2 

39 90857 V+"5:9).9 RS-35 JOINT LINK RS35 4 

40 5522 38 413 A9Vh" STUD 2 

41 9410504508 A7°,17)9"t°) 5X45 SPRING PIN 5X45 2 

.J.JGGL —IOU I t1VV"..1-1Yr — V 

FEEDER TABLE DRIVE 





FEEDER TABLE 
SECTION NUMBER I I 

SECTION 



-C 7 
SECTION NUMBER I 

5522Z 390  

SECTION 
*zonauwft.Tut5- ALT AJDT... -t•yF* ---utLzTk.so  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

Ti9V5(-1 

FEEDER TABLE 

NO. 
-tvF*-g- ina4)4 
SET NO. / PART NO. PART NAME 'V COMPONENT COMPONENT PARTS NO. 

%ft 
c1'ty 

5522 38 240 0-5- ASSY ROLLER ASSY 8 

28,29 

5522 38 280-1 42');) 9"-( ASSY PAPER FEED TABLE ASSY 2 

3,5-8 

5522 38 340 t9U*D" ASSY SCREW ASSY 1 

59,67,68 

5522 38 350 19IJEJ" ASSY SCREW ASSY 1 

60,67,68 

5522 38 380 9 "2 ASSY SHAFT ASSY 

67,68,72,73 

1 5640 38 230 IN0_A0_#*0_11, PAPER SUPPORT 4 

2 5486 38 291-1 PLATE 2 

3 5522 38 289 V-F" BOARD 2 

4 9648061614 # .5 79" M6X16 SCREW M6X16 4 

5 5522 38 281-1 70 D _F PLATE 4 

6 5480 72 1 37 SPACER 8 

7 9670061408 95")F40`10. M6X14 SOCKET BOLT M6X14 8 

8 90777 19*D" 5.1X20 WOOD SCREW 5.1X20 16 

9 5522 38 256-1 7°D-F PLATE 1 

1 0 5640 26 234 il" SPRING 2 

11 9716080014 t5#"h" M8 PLAIN WASHER M8 2 

12 9670083508 95'Vh,1i"IliF M8X35 SOCKET BOLT M8X35 6 

1 3 9670061001 9h'Vh7li"11,F M6X10 SOCKET BOLT M6X10 8 

1 4 5522 38 251 7"55'VF BRACKET 1 

1 5 5486 38 262 to p  PIN 4 

1 6 9721060008 E-'J 9" E-6 E-RING E-6 4 

1 7 5486 38 261 7"1:02 BLOCK 4 

1 8 9684050508 F$*D" M5X5 SET SCREW M5X5 1 6 

1 9 5640 38 1 94 D1'7F SHAFT 4 

20 5640 38 214 7"55")F BRACKET 4 

21 5486 38 310 A5 -(F"ADFNI) SUB ASSY HANDLE SUB ASSY 2 

22 5640 23 136 AhVA°- STOPPER 4 

23 9670082508 95'')F,1i"Ild. M8X25 SOCKET BOLT M8X25 16 

24 9660080014 tVF M8 NUT M8 12 

25 9710080008 A"V/"1j" M8 SPRING WASHER M8 8 

26 5522 38 241 70 1)-F PLATE 2 

27 5522 38 252 7"5T'.9h BRACKET 2 

28 5430 44 123 7"VD/ BUSHING 8 

29 5522 38 246 o-5- ROLLER 8 



T17a.A A SECTION NUMBER 

   

   

FEEDER TABLE SECTION 
*.110%Att*ATUI3ALT 1tA.OT.,-t.../F*-'4T;±5CUTT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

-t7F4V4-/g5a** NO. SET NO. / PART NO. PART NAME It1341 4/!:firPONENT PARTS NO. 
St 

Qty 

30 5522 38 245-1 'VDDD t0) PIN 4 

31 5522 38 243 7"W.99 BLOCK 4 

32 5522 38 244-1 J- Vh NUT 4 

33 9670081608 Vh*Vtli"IlJh M8X16 SOCKET BOLT M8X16 4 

34 5486 38 263 Dt7h SHAFT 2 

35 5522 38 253 AT- STAY 1 

36 9670062508 Vh- VhitiNIJ M6X25 SOCKET BOLT M6X25 12 

37 5522 38 254 STAY 1 

39 5523 5523 38 321 b" ...1F" GUIDE 

42 5523 38 327 DE)) INDICATOR 2 

43 5522 38 332-1 PLATE 2 

44 5430 34 453 )35- COLLAR 4 

45 5486 38 333 u _ F  PLATE 1 

47 9648061214 /5DE.)" M6X12 SCREW M6X12 4 

50 5522 38 322-1 AT- STAY 1 

51 9648082514 /5DE)" M8X25 SCREW M8X25 3 

52 5523 38 323-1 7"5rVF BRACKET 4 

53 5523 38 322  GUIDE 1 

55 5486 38 334 70 
L.
, F  PLATE 1 

56 9670051208 V”FitiNDF M5X12 SOCKET BOLT M5X12 1 2 

57 5486 38 391-1 $11,9"- HOLDER 4 

59 5522 38 341 4-99VP' SCREW 2 

60 5522 38 351 4'99 D" SCREW 2 

62 5522 38 342 AT'oh'VF SPROCKET 4 

63 5522 38 325 70 1)- F  PLATE 2 

64 9716060014 t5 h" M6 PLAIN WASHER M6 4 

65 9710060008 A h" M6 SPRING WASHER M6 4 

66 9670061208 V7VhitiNbh M6X12 SOCKET BOLT M6X12 8 

67 9410301608 A7°U)9"t°) 3X16 SPRING PIN 3X16 4 

68 5300 32 574 \\•17 ._ GEAR 4 

69 9684050608 F D" M5X6 SET SCREW M5X6 4 

70 5300 32 568 7"VD2 BUSHING 4 

71 5522 38 323  BRACKET 4 

72 9410301808 A7°97,9"t°) 3X18 SPRING PIN 3X18 2 

73 5522 38 381 D1'7h SHAFT 2 

74 5522 38 392 CHAIN 2 

75 5310 1 2 220 ADFNI) (90) HANDLE (BLACK) 2 

76 5300 12 224 70u_F PLATE 2 

77 9650052014 71 5MPN M5X20 SCREW M5X20 2 



FEEDER TABLE 

SECTION NUMBER 1 5522Z 390 I 
SECTION 

*.L0g5AU*AT111.54UTM.A.OT-s -t-yh#24T- LTToo  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

NO. 
-t.y1-#-g--/A5e.** 
SET NO. / PART NO. 

/00014-g- 0.11 ft/ COMPONENT PARTS NO. PART NAME Crty 

78 5310 12 223 9"P97° (90) GRIP (BLACK) 

79 5522 38 283 t'D PIN 2 

80 5523 38 282 70 1) ._, F  PLATE 2 
81 5522 38 284 $"11)1- BOLT 4 
82 9684060608 F. *D" M6X6 SET SCREW M6X6 4 

84 9670060801 95. )1-$NUF M6X8 SOCKET BOLT M6X8 2 

85 5522 38 286-1 7"55.9F BRACKET 2 

86 5522 38 242 t 0 PIN 4 
87 90703 UtVF M6 U -NUT M6 2 

89 5522 38 287-2 7"55"11h BRACKET 2 

90 5486 38 292-1 h"1'1" GUIDE 1 
91 5522 38 291 A9!)1" STUD 2 
92 5522 38 292 79VF" STUD 2 

93 5522 31 1 60 ASSY STAY ASSY 2 

95 9648051214 /5D*D" M5X12 SCREW M5X12 2 

96 90699 UfVF M5 U -NUT M5 2 

97 9652041014 FiADD' M4X10 SCREW M4X10 8 



CHAIN GUIDE 
SECTION NUMBER I  - _ - - - I 

SECTION 



5522Z I SECTION NUMBER 1 410  

SECTION 
*.= ODAILall*A-Cit t34 L 1 -Ic y F L•0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

'an 
Qty PART NAME 

-
t•YF-**/nA4-'4.  NO. SET NO. PART NO. nen /

M"-'4"  COMPONENT PARTS NO. 

2 

ELBOW PHD-4 2 

SLEEVE PB-4 

1 9670062008 Vh")Fiti"lbh M6X20 

2 5522 41 313-1 I—Dh"-fh" 

3 5522 41 318-1 b" -rt."A9DF" 

4 9670061608 V7V1-$"10. M6X16 

5 5524 41 326 h" -fh" 

6 5522 41 321 h" -CF" 

7 5522 41 325-1 h" -(h" 

8 5522 41 317 A9Vh" 

9 9642050814 J-1"DD" M5X8 

1 0 9710050008 A"V/"h" M5 

11 5522 41 332 Y7"5h.  

12 5522 41 333-1 A9'.91-" 

13 5522 41 311  

1 4 9642052014 J-1"Th)" M5X20 

1 6 9716050014 t5/"1j"* M5 

17 5340 87 461 7"5D 

1 8 5522 41 334 7"55.VF 

1 9 9670061008 M6X10 

20 9716060014 t5,"h" M6 

21 5522 41 331 77"5r) 

22 5522 41 319 h" -f F" 

23 5522 41 315-3 . I.—Dh"fl" 

24 5524 41 316  

25 5522 41 322-3 h"fh" 

26 5524 41 324 h"-(l" 

28 5524 41 314 h"fh" 

29 5522 41 312-1 h" -rh" 

30 5522 41 327 I.-743"-1ts" 

31 9670061208 V h*"11,F M6X12 

32 91203 'Hit" PHD-4 

33 91161 A9-7" PB-4 

34 91160 7°59" PA-4 

35 9670061408 Vh.Vht"lbh M6X14 

SOCKET BOLT M6X20 22 

CHAIN GUIDE 1 

GUIDE STAND 4 

SOCKET BOLT M6X16 11 

GUIDE 1 

GUIDE 1 

GUIDE 1 

STUD 26 

SCREW M5X8 4 

SPRING WASHER M5 8 

OIL TRAY 1 

STUD 4 

GUIDE 2 

SCREW M5X20 4 

PLAIN WASHER M5 4 

BRUSH 2 

BRACKET 2 

SOCKET BOLT M6X10 7 

PLAIN WASHER M6 4 

OIL TRAY 1 

GUIDE 1 

CHAIN GUIDE 1 

GUIDE 1 

GUIDE 1 

GUIDE 1 

GUIDE 1 

GUIDE 1 

CHAIN GUIDE 1 

SOCKET BOLT M6X12 1 

PLUG PA-4 2 

SOCKET BOLT M6X14 1 

TI—D1)"11" 

CHAIN GUIDE 



SECTION BACK GUIDE 
SECTION NUMBER I   



SECTION NUMBER I 5522Z 420 1 
SECTION 

*C.0)ffiAlt.W.A -Clt134 L "t It* -CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

PART NAME 
-t.y1-4- g5P.* NO. SET NO. / PART NO. naft/

*"*  COMPONENT PARTS NO. 

71)-L ASSY 

1 7,22 

Dt7F ASSY 

3,18,19 

t°=t) D1'7F ASSY 

1 9,33,38,39 

D1'7h ASSY 

47,48,52-54 

7"5'In- ASSY 

23,25 

A7° CO'VF 

A7'9D9"e'D 5X30 
F$D" M6X6 

7D-L 

7"”VF 

Vh- VFINI/F M6X25 

5522 42 110-2 

5522 42 120-1 

5522 42 1 30 

5522 42 1 40-1 

5522 42 160 

1 9648051214 

2 5522 42 112-1 

3 5522 42 121 

4 5640 42 114 

5 9684060608 

6 9670051008 

7 5522 42 174 

8 5522 42 173 

9 5522 42 124 

1 0 5522 42 1 82-1 

11 9670063008 

12 5522 42 1 81-1 

1 3 9684050808 

1 4 5522 42 125 

1 5 9670052008 

16 5522 42 126-1 

1 7 90312 

1 8 5522 42 122-1 

19 9410503008 

20 9680060608 

21 5522 42 123 

22 5522 42 111-2 

23 5522 42 1 61 

24 9670062508 

25 90244 

26 5522 42 162 

27 9670051208 

28 9648051014 

29 5522 42 113 

FRAME ASSY 1 

SHAFT ASSY 1 

PINION SHAFT ASSY 1 

SHAFT ASSY 1 

BRACKET ASSY 4 

SCREW M5X12 4 

BACK GUIDE 1 
SHAFT 1 
BRAKE WHEEL 2 

SET SCREW M6X6 8 

SOCKET BOLT M5X10 8 

PLATE 2 

BAR 2 

PIPE 1 

DUCT 1 

SOCKET BOLT M6X30 2 

DUCT 1 

SET SCREW M518 6 

JOINT 1 

SOCKET BOLT M5120 1 

NIPPLE 1 

BALL BEARING 6002ZZ 2 

SPROCKET 1 

SPRING PIN 5X30 4 

SET SCREW M6X6 1 

COLLAR 1 

FRAME 1 
BRACKET 4 

SOCKET BOLT M6125 10 

BUSHING MB1620DU 6 

RACK 2 

SOCKET BOLT M5X12 4 

SCREW M5X10 22 

GUIDE 6 

M5X20 

L- V7°11, 
40`-11,'\"Y9D9" 6002ZZ 

h5- 

9"91' 

D"2IDF 

DV7F 

7"D-+*-f-ID 
F. E)" M6X6 

Vh.V[10\11/F M5110 
70 1)- F  

A"- 

9"9F 

V7VhitiNDF M6130 

4/5]E" M5X12 

W".99h"1h" 

F D" M5X8 

7"VD1 MB1620DU 
5V7 
V”h7li"lbh M5X12 

M5X10 

"-1 F" 

W")9h'-rh" 

BACK GUIDE 



BACK GUIDE 

SECTION NUMBER I DDLLL i+GU 

SECTION 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. 
-t.yF4t /g5a** 
SET NO. / PART NO. PART NAME 1113 A*11'/gTMIDINENT PARTS NO. (Xty 

30 5522 42 114 1")7°11, NIPPLE 1 

31 91193 Vph" 26 BAND 26 2 

32 5522 11 254-1 HOSE 2 

33 5522 42 1 33 WORM WHEEL 1 

35 90243 7')D2 MB1625DU BUSHING MB1625DU 2 

36 5640 47 123 h5— COLLAR 2 

38 5522 42 131 DI,71- SHAFT 1 

39 5522 42 132 t°=4-D PINION 2 

40 9670064508 M6X45 SOCKET BOLT M6X45 2 

41 5522 42 171 AT— STAY 1 

42 5522 42 175 7"0V9 BLOCK 1 

43 9670064008 95'91.411d- M6X40 SOCKET BOLT M6X40 2 

44 5522 42 172-1 h"-0" GUIDE 5 

45 5290 88 1 70 SCREW 1 

46 5522 42 190 ADF'll, HANDLE 1 

47 9411404000 5 —A°—t°) 4X40 TAPER PIN 4X40 1 

48 5640 44 514 95” CLUTCH 1 

49 9670065008 Vh*VF7ti"10. M6X50 SOCKET BOLT M6X50 4 

50 5522 42 151 7"55')F BRACKET 2 

52 5522 42 1 4171 D1'7h SHAFT 1 

53 9411403200 5 —A°—t°) 4X32 TAPER PIN 4X32 1 

54 5640 44 512 WORM GEAR 1 

55 97056 9)9"7"07— VFC106A RING BLOWER VFC106A 1 

56 9670082008 Vh- Vh1NDF M8X20 SOCKET BOLT M8X20 2 

57 5562 42 316 7 99— CONNECTOR 1 

59 5522 11 231 70 1) ... F PLATE 1 

60 9670082508 9 F7ti"11,1- M8X25 SOCKET BOLT M8X25 2 

63 91217 4i—AF)tht9" 1 7 CLAMP 17 1 

64 5640 42 135 79 CAP 2 

65 5486 42 167 3"Ltp RUBBER CAP 4 

66 5522 42 115 BRACKET 1 

67 9672062014 c0h94iNlih M6X20 HEXAGON BOLT M6X20 2 

68 5523 43 531-1 A")9/3"-fF" BACK GUIDE 1 





7 la ../ I • , I I ,... I  I SECTION NUMBER I ----- - - - I 
FRONT.SIDE GUIDE SECTION 



Mr( 
Qty 

1 

1 

2 

2 

1 

2 

1 

1 

1 

1 

2 

3 

1 

4 

4 

4 

1 

1 

1 

1 

1 

1 

1 

2 

1 

1 

1 

5 

3 

7oph./ -(F"h"--11" 

FRONT.SIDE GUIDE 

5522Z I SECTION NUMBER 430I   
SECTION 

*zarsen(twz-cut34 1 t- fcarr., [.#- ""C-5t5C I- TT ‘..%0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. 
-t .Y1-**/g0-A*-'4- 
SET NO. / PART NO. gurAn/4" PART NAME COMPONENT PARTS NO. 

5522 43 120 il°-A°.-D"I'LETP71- ASSY. SHAFT ASSY 

23.87 

5522 43 130 7-Ls ASSY ARM ASSY 

3,4.7 

5522 43 230 t°7.1) ASSY PINION ASSY 

58-60 

5522 43 240 *NN W' ASSY BOLT ASSY 

58.59.62 

5522 43 270 li-fh"/3"-(1" ASSY SIDE GUIDE ASSY 

69.70.77 

5522 43 280 4f-fF"/3 fh" ASSY SIDE GUIDE ASSY 

69.73.77 

5523 61 171 SENSOR 

74.91 

1 9410606008 77° 11)9"t°) 6X60 SPRING PIN 6X60 

2 5522 43 134 A9VF" STUD 

3 5522 43 132 7-L ARM 

4 9410603208 A7° 11)9"t°D 6X32 SPRING PIN 6X32 

5 90243 7")D/ MB1625DU BUSHING MB1625DU 

6 9684060608 F)(4D" M6X6 SET SCREW M6X6 

7 5522 43 1 31 D"9 SHAFT 

8 9670062501 M6X25 SOCKET BOLT M6X25 

9 5522 43 1 37 70)Fh`"fh" FRONT GUIDE 

1 0 5560 43 113 GEAR 

11 9684050508 h)4:9" M5X5 SET SCREW M5X5 

12 5430 52 326 A7011)9" SPRING 

13 5522 43 1 33 A9Vh" STUD 

1 4 9670062008 Vh'VF7V4,1- M6X20 SOCKET BOLT M6X20 

15 90302 401-WITUD9" 626ZZ BALL BEARING 626ZZ 

16 9710060008 A"*/3" M6 SPRING WASHER M6 

17 9660060014 tVh M6 NUT M6 

1 8 5640 47 123 /35- COLLAR 

19 9721060008 E-UD9" E-6 E -RING E-6 

20 90217 li"-JD1"7 112)9" 688ZZ BALL BEARING 688ZZ 

21 5640 43 123 SPRING 

22 5522 43 123 135- COLLAR 

23 5522 43 121-2 D1'7F SHAFT 

24 9642051014 1.1"DD" M5X10 SCREW M5X10 

25 9710050008 A"*/"b" M5 SPRING WASHER M5 



SECTION NUMBER I  
SECTION 

*LOWSAU*ATUt5ALTMA,OT, -t..vh* TA.3ZLTT0.0  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

IUJr.vir. /J 

FRONT.SIDE GUIDE 

..... I 

NO. SET NO. /PART NO. 
ik PART NAME 111347'4 44:MUNENT PARTS NO. Q'ty 

26 5522 43 122 7o u_ F  PLATE 2 

28 5640 43 125 hA" - COVER 1 

29 9670050808 .Vht"Ilih M5X8 SOCKET BOLT M5X8 3 

30 5522 43 125 135- COLLAR 1 

31 5300 59 134 F)th5- LOCK COLLAR 1 

32 9670044008 9h.'.911111)1- M4X40 SOCKET BOLT M4X40 2 

33 9670084508 95.VFIVIDF M8X45 SOCKET BOLT M8X45 4 

35 5522 43 111-1 W"fh"AT- GUIDE STAY 1 

36 5522 43 124-2 7-L ARM 1 

37 9410506508 A7°9)9"t'D 5X65 SPRING PIN 5X65 1 

38 5522 43 128-2 7"55- Vb BRACKET 1 

39 95117 9)D13il"- AP-B TERMINAL COVER AP-B 1 

40 97324 A-r93 Z-15HW24B SWITCH Z-15HW24B 1 

41 9716040014 t5,"b" M4 PLAIN WASHER M4 2 

42 9642042514 t'l"D*D" M4X25 SCREW M4X25 2 

44 5522 43 212-1 KEY 1 

45 9670063508 9h.1.91-7104d- M6X35 SOCKET BOLT M6X35 3 

46 5522 43 211 )011, BUSHING 1 

47 5522 43 214  SPRING 1 

48 5522 43 112-1 1J" -(1-" GUIDE 2 

49 9648041014 /5-3,D" M4X10 SCREW M4X10 8 

52 5560 43 118 Dt7F SHAFT 2 

53 5560 43 117-1 7'5h*VF BRACKET 2 

54 9670051601 M5X16 SOCKET BOLT M5X16 4 

55 5560 43 119 UV- LEVER 2 

56 9670061201 V,VhitiNDF M6X12 SOCKET BOLT M6X12 2 

58 5560 43 243-1 V7E KNOB 4 

59 9410201608 A7° 11)9"t°D 2X16 SPRING PIN 2X16 4 

60 5522 43 231 t°:*) PINION 2 

61 9410504508 A7"JD9't°) 5X45 SPRING PIN 5X45 4 

62 5522 43 241 *NH' BOLT 2 

63 9670061608 M6X16 SOCKET BOLT M6X16 3 

64 9716060014 t5/"13" M6 PLAIN WASHER M6 4 

65 5560 43 235 135- COLLAR 1 

66 90582 V-11,"\"7 11)9' 6200ZZ BALL BEARING 6200ZZ 1 

67 9722130008 C-9.'9" C-13 C-RING C-13 4 

6-8 5290 44 242 7°57" PLUG 2 

69 9410401608 A7°97)9't°) 4X16 SPRING PIN 4X16 2 

70 5522 43 250-1 / -fh"13" -(1" ASSY SIDE GUIDE ASSY 1 



70)1'./lh"1J"-fh' SECTION -NUMBER I 5522Z 430 I 
FRONT.SIDE GUIDE SECTION 

*.:(Df113if.(1#-ATII b•At L. "C. 4-q-Cit5C "CT t..so  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. I 
-t.y1-#- gven*,'"  PART NAME COMPONENT PARTS NO. 

Mft 
r:Fty 

71 9648040614 1/53V.i" M4X6 SCREW M4X6 4 

72 9648031814 /5M)" M3X18 SCREW M3X18 4 

73 5522 43 260-1 /fh'W"fh" ASSY SIDE GUIDE ASSY 1 

74 96613-1 A-1” E2K-F7MC1-10 SWITCH E2K-F7MC1-10 2 

75 9710030008 A'Vi."h" M3 SPRING WASHER M3 4 
76 9660030014 tVh M3 NUT M3 4 
77 5522 43 215 Dm, SHAFT 2 
78 5522 43 213 7"5,VF BRACKET 1 

79 5560 43 233 GUIDE PLATE 2 

80 9670051208 V5'1)140%10. M5X12 SOCKET BOLT M5X12 4 

81 5522 43 252-1 /1h"b"-fh" SIDE GUIDE 1 

82 5522 43 262-1 / -1F"h"1'h" SIDE GUIDE 1 

83 5522 43 221 7"5y.Vh BRACKET 1 

84 5522 43 113-2 b'-fh" GUIDE 1 

85 5522 43 114-1 h"-(F" GUIDE 1 

87 9410301208 A7° 9)9"t° - .3X12 SPRING PIN 3X12 1 

88 5522 43 1 38 /35- COLLAR 1 

89 5523 43 523 7"55'.9h BRACKET 1 

90 98912001 D17°9911, RECEPTACLE 1 

91 98911001 7°59" R03-PB3M PLUG R03-PB3M 2 

92 5523 43 122 PLATE 1 

93 5523 43 1 24 7o D-1., PLATE 1 

94 5523 43 521 /1F"13"-fh" (OPS) SIDE GUIDE (OPS) 1 

95 5523 43 522 //h"h"-fh" (NOPS) SIDE GUIDE (NOPS) 1 



SECTION NUMBER I  I 
DELIVERY TABLE LIFTING SECTION 



9"-(75'91"') 5522Z 440  SECTION NUMBER 
DELIVERY TABLE LIFTING SECTION 

*C.0-Pagaft*A-Ctt t5 4 L 1 A.,0"Yr h*- "C";t5C1.- "CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO/PART NO. nAt4t/414"'4 PART NAME / COMPONENT PARTS NO. 
gia 
ixty 

5522 43 310 -L ASSY ARM ASSY 1 

42.43 

5522 43 320 7-L3 ASSY ARM ASSY 1 

61.62 

5522 43 540 9D9 ASSY LINK ASSY 1 

61.64 

5522 44 220-1 Dt71- ASSY SHAFT ASSY 1 

16-20.85 

5522 44 230 7"5,V1' ASSY BRACKET ASSY 

7.10.15 

5522 44 240-2 +"t-D1'7F ASSY SHAFT ASSY 1 

4.8.11.12.85 

5522 44 310 Dt7h ASSY SHAFT 

3.30.38.58 

5522 44 320 .7"5 1)1' ASSY BRACKET ASSY 1 

33.37 

5522 44 330 -L ASSY ARM ASSY 1 

32-34 

5522 44 530 9D9 ASSY RINK ASSY 1 

56.57 

5522 46 159-2 7"5”F ASSY BRACKET ASSY 1 

7.9 

5560 44 230 ASSY BEARING HOLDER ASSY 1 

10,88 

1 5290 88 170 SCREW 1 

2 5522 44 270 ADF"11, ASSY HANDLE ASSY 

3 9411404000 T-A°-L°D 4X40 TAPER PIN 4X40 2 

4 5640 44 514 95'” CLUTCH 

5 9721120008 EIJD9" E-12 E-RING E-12 2 

6 5480 51 343 L 5/"h" PLAIN WASHER 2 

7 90447 7"VD/ MB1612DU BUSHING MB1612DU 2 

8 5522 44 241-2 Dt7h SHAFT 1 

9 5522 46 154-3 7"5J'VF BRACKET 1 

10 90214 V-W711)9" 6000ZZ BALL BEARING 6000ZZ 2 

11 9410403208 A7°9)9"t°) 4X32 SPRING PIN 4X32 1 

12 5522 44 242 GEAR 1 

14 9670089008 M8X90 SOCKET BOLT M8X90 4 

15 5522 44 231 7"55'.9f- BRACKET 1 

16 9411403500 4X35 TAPER PIN 4X35 2 



DELIVERY TABLE LIFTING 

SECTION NUMBER  I .""1- "U  

SECTION 
* L -t A. 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

-t•yF*4=4/45e.* NO. SET NO. /PART NO. PART NAME *13 /COMPONENT PARTS NO. Q'ty 

1 7 5560 44 223 GEAR 1 

1 8 5522 44 221-1 D1'7h SHAFT 1 

19 5560 44 224 WORM 1 

20 5560 44 222 +'t- GEAR 1 

21 9721060008 E-9)9" E-6 E -RING E-6 4 

22 5640 44 550 511F RATCHET 1 

23 5640 44 553 SPRING 1 

24 5640 44 546 PIN 1 

26 5640 07 082 1,"/3" WASHER 2 

29 9660080014 J-Vh M8 NUT M8 7 

30 5640 44 541-1 .311)1-71i-f-11, RACHET WHEEL 1 

31 5522 44 313 /35- COLLAR 1 

32 9723420008 C-9)9" C-42 C-RING C-42 1 

33 90316 iti"-$1"79)9`N 6004ZZ BALL BEARING 6004ZZ 3 

34 5522 44 331 ARM 1 

35 9710080008 A" 1)" M8 SPRING WASHER M8 6 

36 9670082508 M8X25 SOCKET BOLT M8X25 4 

37 5522 44 321 7"5rVh BRACKET 1 

38 5522 44 311 Dt7h SHAFT 1 

39 5640 04 1 61 7"VD2 BUSHING 1 

40 5522 43 313 A5P.9h" STUD 1 

41 5480 56 138 9VD1' WASHER 1 

42 5522 43 311 ARM 1 

43 5640 04 122 2(911, BUSHING 1 

44 5522 43 312 A9Vh" STUD 1 

45 9710120008 A"V,"/3" M12 SPRING WASHER M12 1 

46 9660120014 tVh M12 NUT M12 1 

47 9710060008 A"VPh'* M6 SPRING WASHER M6 2 

48 9660060014 VA- M6 NUT M6 2 

49 5522 43 322 A9Vh" STUD 1 

50 90450 POS 8 ROD END POS8 1 

52 5522 43 323 9-)A"V914 TURN BUCKLE 1 

53 90685 oVh9tVF M8 3D/ t9"9 HEXAGON NUT M8 3TYPES LEFT 1 

54 90668 oVF"I)F"SMR1-8 ROD END SMR1-8 1 

55 5522 44 332 LOD PIN 1 

56 5430 23 119  BUSHING 2 

57 5522 44 531 9)9 RINK 1 

58 5560 44 312 GEAR 1 

59 9670082008 9h.V1-$NDF M8X20 SOCKET BOLT M8X20 2 



9"-(77."91"1, 

DELIVERY TABLE LIFTING 

SECTION 
SECTION 

NUMBER 

*.:10ARAIt*A -C-ft t54 1 -t 

I 5522Z 440I   

I- # -̀ -C; -1 L. -CT Lso  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-t .yht -'4 /g5A*-'4 
SET NO. / PART NO. PART NAME '4 /!:,/t-77,NENT PARTS NO. 

Mt 
Crty 

60 5640 43 544 itiNDF BOLT 3 

61 5640 04 1 00 7"VD2 BUSHING 3 

62 5522 43 321 7-L ARM 1 
63 5560 43 324 BRACKET 1 
64 5522 43 541 '1 )2 LINK 1 
65 5486 39 808  SPRING 1 
66 5522 44 564 A"*n.  STUD 1 
68 5640 44 581-1 11)9 LINK 1 
69 9670041608 Vh. V1-71iNli1' M4X16 SOCKET BOLT M4X16 4 

70 5640 44 583-2 Lc') PIN 1 

72 5522 44 562 0 :
0
, PIN 1 

73 5522 44 570 7-La ARM 1 

74 5522 44 573 A')35.  STUD 1 

75 5522 44 561 A" n" STUD 1 

76 90628 J- V7°t°) SSP-4 SNAP PIN SSP-4 1 

77 9716040014 t5/"h" M4 . PLAIN WASHER M4 1 
78 97622 VD/10." AS-10N 200V SOLENOID AS-1-N 200V 1 

79 5640 44 574-3 7J-)A°- STOPPER 1 

80 5522 44 575 PLATE 1 
81 9710040008 A"*/"/J" M4 SPRING WASHER M4 4 

82 9660040014 tV1' M4 NUT M4 4 

83 9670081608 V!9F41"11)F M8X16 SOCKET BOLT M8X16 2 

84 9716080014 t5 .1'h" M8 PLAIN WASHER M8 2 

85 9411403000 5-i\°-L°  ) 4X30 TAPER PIN 4X30 2 

86 5 22 44 312 h5- COLLAR 1 

87 5640 74 205 51'11, LABEL 1 

88 5560 44 231 HOLDER 1 
89 9670085008 Vh"Vhili"11/F r8X50 SOCKET BOLT M8X50 2 

90 9722120008 C-'J'9" C-12 C-RING C-12 1 

91 90703 UtVF M6 U-NUT M6 1 

92 9684060608 F;(*D" M6X6 SET SCREW M6X6 1 



SECTION NUMBER I  .1 I 1-1 I 

DELIVERY SHAFT SECTION 



5-"IJA"J-D"9 

DELIVERY SHAFT 
SECTION NUMBER I 5522G 450 I 

SECTION 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. -t•yr.a,4, /,a5A1*-'4. 
SET NO / PART NO. naffE/414"  PART NAME COMPONENT PARTS NO. 

Aa 
Qty 

5522 45 1 60-1 11')D" 9" ASSY HOUSING ASSY 1 

52.53.70-72 

5522 45 170 W)D":)9"ASSY HOUSING ASSY 1 

52.53.60.70.71 

5522 46 110-2 D1'71- ASSY SHAFT ASSY 1 

25.26.37.39 

5522 46 120-1 hOilli9"- ASSY CAM HOLDER ASSY 1 

31.32 

5522 46 1 30 ht ASSY CAM ASSY 

47.126 

5522 46 310-1 ASSY SCREW ASSY 1 

NP `P)f1'9 ONLY FOR MACHINE WITH NP 

1.2,16.120.121 

5522 46 320 f)" ASSY SCREW ASSY 1 

NP tV")f1'9 3') ONLY FOR MACHINE WITHOUT NP 

1.2.16,120,121 

5524 45 110 D1'7F ASSY SHAFT ASSY 1 

54.55.64 

1 5522 46 312 tVh NUT 1 

NP 3') ONLY FOR MACHINE WITH NP 

1 5522 46 323 tVF NUT 1 

NP tVr)31'9+ 3") ONLY FOR MACHINE WITHOUT NP 

2 9410301208 A7° 112,9"t'D 3X12 SPRING PIN 3X12 1 

3 5522 46 151-2 D1'7F SHAFT 2 

4 9670085008 ' V)'')FAINDF M8X50 SOCKET BOLT M8X50 2 
7 9670083508 V).VFiliNDF M8X35 SOCKET BOLT M8X35 8 

8 5430 34 453 /35- COLLAR 2 

9 5522 46 155-2 7"5- )".9F BRACKET 1 

1 0 9670063008 M6X30 SOCKET BOLT M6X30 12 

11 5522 46 1 43 70b_F PLATE 3 

1 2 5522 46 114-2 *JO"- HOLDER 1 

1 4 5522 46 314-3 7"5). '” BRACKET 2 

1 5 5522 46 315-3 t')1- NUT 1 

1 6 5522 46 311-1 ;')" SCREW 1 

1 7 5522 46 322 0 2, PIN 1 

1 8 5522 43 1 36 13G CAM 1 

1 9 9670061008 V).V[liNDF M6X10 SOCKET BOLT M6X10 1 

20 9670082508 V,VhitiNDF M8X25 SOCKET BOLT M8X25 4 

21 5522 46 1 41-2 CASE 1 



SECTION NUMBER r JJGGU 4JU I 

SECTION 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

7 - v11- 9-v - v 

DELIVERY SHAFT 

* 

* 

* 

* 

* 

NO. -t.Y1- 4=+ /g5A444' 
SET NO. / PART NO. natl,/4"* PART NAME 

COMPONENT PARTS NO. 
1WR 
Q'ty 

23 91737 t'-W79D9"6306ZZ BALL BEARING 6306ZZ 1 

24 5522 46 1 42-2 CASE 1 

25 5522 46 112 A7°Dh*Vh SPROCKET 

26 90957 T--A°-t°) 10X80 TAPER PIN 10X80 2 

28 90723 c0.999.VDV AW06 LOCK WASHER AW06 1 

29 90722 oV9tVF AN06- LOCK NUT ANO6 

30 90370 A5AF9VD1' AS1107 THRUST WASHER AS1107 2 

31 5522 46 115-4 1t11/9"- HOLDER 

32 90324008 -1-1-`4,1"7 11D9" HK4018L NEEDLE BEARING HK4018L 2 

33 91694 J-19) IR35X40X40 INNER RACE IR35X40X40 1 

34 5522 46 119 SPACER 1 

35 5522 46 123 h5- COLLAR 1 

36 9684060808 F$:)" M6X8 SET SCREW M6X8 2 

37 5522 46 111-2 D1'7h SHAFT 1 

39 5522 46 113-1 7.,7c)oh.VF SPROCKET 1 

40 5522 46 242-2 h*-A CASE 1 

41 90336 V-W79)9" 6207ZZ BALL BEARING 6207ZZ 1 

42 5522 46 243-1 7\O.._ SPACER 1 

45 5522 46 118 SPACER 1 

46 5522 46 125-1 v7a KNOB 1 

47 5522 46 116-3 lit CAM 1 

49 5522 46 316-3 9D9 LINK 1 

51 9660080014 tVF M8 NUT M8 2 

52 9723850008 C-9)9" C-85 C -RING C-85 2 

53 91666 0S68857 OIL SEAL 0S68857 2 

54 5524 45 112  SPROCKET 2 

55 90958 5- -)1°-1°) 10X100 TAPER PIN 10X100 2 

56 9660060014 tVt. M6 NUT M6 1 

57 5522 46 317-4 Lc') PIN 1 

60 5522 45 171 AD"D2" HOUSING 

61 9670083008 M8X30 SOCKET BOLT M8X30 13 

63 5522 46 241-1 CASE 1 

64 5522 45 111 D1'7h SHAFT 1 

65 9670061608 Vh.V1.4"11,h M6X16 SOCKET BOLT M6X16 4 

66 5522 21 231  PLATE 1 

67 91646 A5AF9VDt- A56085 THRUST WASHER AS6085 2 

68 91640 A5Ah1"79)9"NTB6085 THRUST BEARING NTB6085 2 

69 91661 A5AF9VDt- WS6085 THRUST WASHER W56085 2 

70 91671 =-F"W79)9"8QRNAO NEEDLE BEARING 8QRNAO 2 



T"[JA"q-D"9 133' 

SECTION NUMBER J 
5522G 450 I 

DELIVERY SHAFT SECTION 
Oft6a.(1*ATIt134 1 F #-` —"C'; C 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. . .y l.  
SET NO. / PART NO. g5gft/4/1" PART NAME COMPONENT PARTS NO. 

%ft 
Crty 

71 5522 21 262 At\t,_#_ SPACER 2 
72 5522 45_161-1 W,D"D9" HOUSING 1 
73 5522 45 125 h"1"F" GUIDE 2 
74 9672084514 oVh9$"11,1' M8X45 HEXAGON BOLT M8X45 2 
75 5522 21 263 SPACER 1 
76 5522 11 1 64 h" -IF" GUIDE 4 
77 5522 45 115 $11,9"- HOLDER 1 
78 5522 44 533 to p  PIN 

80 5480 56 138  WASHER 1 
81 9680081208 h)t D" M8X12 SET SCREW M8X12 2 
82 9680080608 1- ,D" M8X6 SCREW M8X6 1 
83 9670061808 M6X18 SOCKET BOLT M6X18' 8 
84 5522 45 124 D1,7h.  SHAFT 8 
88 5522 44 532 95D9 CRANK 1 
89 90937 oV9tVF AN12 LOCK NUT AN12 1 
90 90938 cO9TVD1,- AW12 LOCK WASHER AW12 1 
96 5522 45 117-1 +"1,- GEAR 1 
97 5640 59 117 %% h WASHER 3 
98 5562 54 1 36 BOLT 3 

99 5522 45 118 PLATE 1 
1 00 9670062508 Vh.Vhiti"ll)h M6X25 SOCKET BOLT M6X25 3 
1 01 9684050608 F D" M5X6 SET SCREW M5X6 7 
1 02 91203 PHD-4 ELBOW PHD-4 2 
1 03 91161 Aq-7" PB-4 SLEEVE PB-4 2 
1 04 91160 7°59" PA-4 PLUG PA-4 2 
1 05 5522 45 126 h"-f1"0-5- GUIDE ROLLER 40 
106 5522 46 127 GEAR 1 
107 5522 46 128 95” CLUTCH 1 
1 08 9716080014 t5#"h" M8 PLAIN WASHER M8 3 
1 09 9648050814 #53E.," M5X8 SCREW M5X8 4 
110 5522 46 126 /35- COLLAR 1 
111 9670086508 M8X65 SOCKET BOLT M8X65 4 
112 5522 46 1 44 PLATE 1 
113 9670064508 V ht"11/1- M6X45 SOCKET BOLT M6X45 4 
114 5522 46 1 45 )35- COLLAR 1 
115 9684060608 F F.)" M6X6 SET SCREW M6X6 2 
116 5290 44 242 .70 59.% PLUG 1 
117 5640 23 136 AhVA°- STOPPER 1 
118 90700 UtVF M8 U-NUT M8 6 



T -qn"9-v"v SECTION NUMBER I 
 

DELIVERY SHAFT SECTION 
*.17.0NAII*A -CUt3AUTI -q- A.OT, -t.yhlt-'4'T;t5CLTT 0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-t•YI-- */g5A*-1g-

SET NO. / PART NO. g5a /
4"*'-%  COMPONENT PARTS NO. PART NAME 

Crty 

119 5522 46 319 SPACER 1 

120-9684050508 M5X5 SET SCREW M5X5 2 

121 5522 46 313 b5- COLLAR 1 

1 22 90531001 9"1-A=V74, AS-M6 GREASE NIPPLE AS-M6 1 

123 5521 11 552 t'D PIN 1 

124 5560 24 162 KEY 1 

125 9710120008 A'VP'h" M12 SPRING WASHER M12 3 

126 90324018 1"79)9" HMK0814LL NEEDLE BEARING HMK0814LL 2 

1 27 9648061614 M6X16 SCREW M6X16 3 





DELIVERY TABLE 

=e- ..... SECTION NUMBER  Ill 

SECTION 



DELIVERY TABLE 
SECTION NUMBER I 

deL 40U 

SECTION 
* -clt 134 1:: *'-4-CTCL -CTL`c, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

* 

* 

NO. -t'yF#4i/g5A*-- 
SET NO. / PART NO. g5ACAN/4"*.  PART NAME COMPONENT PARTS NO. 

INA 
Grty 

5522 44 1 40 1\1'D9"1f ASSY DELIVERY TABLE ASSY 2 

36.47-53 

5522 44 210-1 D1,71- ASSY SHAFT ASSY 1 

1.5.9.64 

1 5560 44 213-1 r)t-Lai -1-11) WORM WHEEL 

2 9411604000 T-A°-t°) 6X40 TAPER PIN 6X40 2 

3 9670061008 95.VF*INIDF M6X10 SOCKET BOLT M6X10 9 

4 5522 44 213 V7° CAP 

5 5522 44 212 A7°cO'VF SPROCKET 

6 90355 ili "-11)1"7 11D9" 6304LLU BALL BEARING 6304LLU 2 

7 5560 44 212 A7c) oh.VF SPROCKET 2 

8 5560 44 114-1 V-fh"t°D GUIDE PIN 4 

9 5522 44 211-1 Dt7h SHAFT 1 

1 0 5522 44 114 CHAIN 2 

11 90858 D"311DFIJD9 RS40 JOINT LINK RS40 4 

1 2 5640 44 112 WEIGHT 2 

1 3 9721080008 E-9)2" E-8, E-RING E-8 2 

1 4 5430 31 242 qD9 LINK 2 

1 5 5522 44 112-1 T"”Vh BRACKET 1 

1 6 5522 44 116 b"-(F" GUIDE 2 

1 7 9710080008 A b" M8 SPRING WASHER M8 6 

1 8 9660080014 tVF M8 NUT M8 6 

1 9 5522 44 122-1 7"”Vh BRACKET 1 

20 9670051208 95. 1.-71iNDF M5X12 SOCKET BOLT M5X12 6 

21 9670041008 V7VhVIDF M4X10 SOCKET BOLT M4X10 2 

22 5522 44 121 7"c09 BLOCK 1 

23 5522 44 120-1 7°L'-I' ASSY PLATE ASSY 1 

24 5640 44 1 05 Do WHEEL 4 

25 9722120008 C-9)9" C-12 C-RING C-12 4 

26 5640 44 1 04 t°D PIN 2 

27 9670081808 9h"V1.1iNDF M8X18 SOCKET BOLT M8X18 4 

28 5522 44 110-1 7°U-F ASSY PLATE ASSY 1 

29 9670081608 .'1) Fiti"10. M8X16 SOCKET BOLT M8X16 2 

30 5522 44 115 AT- STAY 1 

31 5480 51 712 SPACER 8 

32 9670085508 9 1-710`11/F M8X5 SOCKET BOLT M8X55 8 

34 9670061208 95.Vht"10- M6X12 SOCKET BOLT M6X12 4 

36 9660060014 tVh M6 NUT M6 32 

38 5522 44 1 37 7"55.Vh BRACKET 2 



 

JtUIRAN NUMIZMK 

 

  

DELIVERY TABLE SECTION 
*C.Ornati*A -C(ti3A L I, "C T t-so  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. goaft/""#'4.  COMPONENT PARTS NO. 
PART NAME *ft 

City 

39 5522 44 138-1 7 0 D—F PLATE 2 

40 5522 44 1 31-3 V-0.11 1)-11, GUIDE RAIL 2 

41 5522 44 132-3 h"-IF"D—R, GUIDE RAIL 2 

42 9670062008 M6X20 SOCKET BOLT M6X20 6 

45 5522 44 136-1 7FV)10 — STOPPER 2 

47 5522 44 1 42 7o D _F PLATE 4 

48 9648061614 /53,D" M6X16 SCREW M6X16 32 

49 91350 +1'A9— 420G—N-75 CASTER 420G—N-75 8 

50 9716060014 t5/"h" M6 PLAIN WASHER M6 32 

51 9710060008 A"Vf"h" M6 SPRING WASHER M6 32 

52 90777 T9D" 5.1X20 WOOD SCREW 5.1X20 24 

53 5522 44 1 41 WfD9"-f DELIVERY TABLE 2 

54 95111 A-f” Z-15GW22B SWITCH Z-15GW22B 1 

55 95117 92)D/7V— AP—B TERMINAL COVER AP—B 1 

56 9642042514 t'1"3*D" M4X25 SCREW M4X25 2 

57 9660040014 tVF M4 NUT M4 2 

58 9710040008 A"V''h" M4 SPRING WASHER M4 2 

59 9716040014 t5/"1)" M4 PLAIN WASHER M4 2 

60 9716050014 t5 h" M5 PLAIN WASHER M5 2 

61 9710050008 A'V,"1j" M5 SPRING WASHER M5 2 

62 9642051214 7:PN M5X12 SCREW M5X12 2 

63 5522 44 123 Ta D _ F  PLATE 1 

64 9411603500 T-0—t°) 6X35 TAPER PIN 6X35 1 

65 5300 33 562 1 5— COLLAR 2 

66 9642061614 t'N'3"."" M6X16 SCREW M6X16 4 





SECTION GRIPPER 
SECTION NUMBER I I 



GRIPPER 

SECTION NUMBER i 5522Z 47U I 

SECTION 
*ZOWirtilt*A -Cliti- igt  er I F 1.. -CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

* 

* 

NO. 
-t•y[- */A5A** 
SET NO. / PART NO. g5alLft /4"4-4.  PART NAME COMPONENT PARTS NO. Crty 

5522 47 110-1 ASSY HOLDER ASSY 8 

6,7 

5522 47 1 20-4 9"9)A°— ASSY GRIPPER ASSY 4 

1 -22,32-38 

5522 47 1 30-1 V$9"-f ASSY GRIPPER BASE ASSY 4 

1,3,8,35-37 

5522 47 1 40 *10"— ASSY HOLDER ASSY 

35,36 

1 5522 47 112 D1'7F SHAFT 4 
2 9670052008 V F,1i"JDF M5X20 SOCKET BOLT M5X20 44 

3 5522 47 117-2 V.i9"--( GRIPPER BASE 36 

4 5522 47 114 hi— COLLAR 4 

5 5522 47 113-1 D1'7F SHAFT 4 

6 5522 47 119 )t 9111 BUSHING 8 

7 5522 47 111-1 ilin/9"— HOLDER 8 

8 9670051608 Vh*VF7 F M5116 SOCKET BOLT M5X16 36 

9 5522 47 116-1 ifill)9"— HOLDER 36 

1 0 5522 47 1 23 AP9A°—'9$ GRIPPER 4 

11 9684060608 F D" M6X6 SET SCREW M6X6 12 

1 2 90471 1 L71137— KRV19LL CAM FOLLOWER KRV19LL 4 

1 3 5522 47 115-1 7—t ARM 4 

1 4 9710080008 A"Vh" M8 SPRING WASHER M8 4 

1 5 9660080014 tVF M8 NUT M8 4 

1 6 9680060808 F.A D" M6X8 SET SCREW M6X8 24 

17 5522 27 336 F)( V)" M5X10 SET SCREW M5X10 36 

1 8 5560 27 356 A"* SPRING 36 

1 9 5640 27 359-1 7"c09 BLOCK 36 

20 5522 47 124-2 GRIPPER 36 

21 5522 47 125 h"—F" GUARD 36 

22 9652050803 F5ADiD" M5X8 SCREW M5X8 36 

23 90862 D"311DFUD9 RS50 JOINT LINK RS50 1 6 

24 5522 47 1 31 o-5—fi—D CHAIN 2 

25 5522 47 122 9VDV— WASHER 16 

26 9722050008 C- 11 )9" C-5 C—RING C-5 16 

27 9670084008 V FiN"IliF M8X40 SOCKET BOLT M8X40 2 

28 5522 47 211 7"ih- VF BRACKET 1 
29 5522 47 212 CAM 1 
30 9670083008 M8X30 SOCKET BOLT M8X30 2 

31 9716080008 ti,"h"* M8 PLAIN WASHER M8 2 



Jtl, I IUIN INUMOtK  - - — — — 

SECTION 
*Z10)1113A'i.lt*A -C11 tiA rt-' "CT Lso  
Note: When ordering items marked*,indicate the net number because they are available only as a set. 

NO. 1t ,y1-414-/g5enit-g- 
SET NO. /PART NO. nAttiq

MA4* 
PART NAME 

COMPONENT PARTS NO. Q'ty 

32 5522 47 126-1 *11/9"-. HOLDER 36 

33 5522 47 128 A7° 11 )9" SPRING 12 

34 5522 47 127 h5- COLLAR 12 

35 5522 47 142 11) BUSHING 8 

36 5522 47 1 41 HOLDER 8 

37 5640 56 611-1 h5- COLLAR 12 

38 9670062008 Vh'VFAINDF M6X20 SOCKET BOLT M6X20 4 

39 9680050608 F.OD" M5X6 SET SCREW M5X6 8 

* 

/ II 

GRIPPER 





DISTRIBUTOR ROLLER 
Jtl, I Il/11 Ill.JIVIntll 1  

SECTION 



"e:/ :"4," SECTION NUMBER J 55Z -ZZ 51U I 

SECTION 
* t * L AOC.  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

DISTRIBUTOR ROLLER 

NO. 
-tvl—W4- /g5a#* 
SET NO. / PART NO. gsa4,t/44" '& PART NAME COMPONENT PARTS NO. 

MR 
Crty 

5522 51 110 0-5- ASSY ROLLER ASSY 8 

5,6 

5522 51 120 0-5- ASSY ROLLER ASSY 2 

5,16 

5522 51 130 0-5- ASSY ROLLER ASSY 4 

5,10 

5522 51 140 0-5- ASSY ROLLER ASSY 2 

5,21 

5522 51 150 0-5- ASSY ROLLER ASSY 

5,26 

1 5522 51 113-1 7"55- VF BRACKET 8 

2 9670051408 95.V1-71-04/F M5X14 SOCKET BOLT M5X14 48 

3 5480 53 391-1 95D7° CLAMP 8 

4 9670061608 V5.V17VIDF M6X16 SOCKET BOLT M6X16 48 

5 90214 V-11)1"7 11p9" 6000ZZ BALL BEARING 6000ZZ 36 

6 5522 51 111 0-5- ROLLER 8 

7 5522 51 119 32-7" (9"-f1 1.7)F) TUBE (FOR 1 ST UNIT) 9 

8 5522 51 114-1 7"55.Vh BRACKET 8 

9 5522 51 1 33-1 7"”Vh BRACKET 2 

1 0 5522 51 1 31 0-5- ROLLER 4 

11 5522 51 134-1 7"5rVh BRACKET 2 

12 5522 51 135-2 7"55.VF BRACKET 2 

1 3 5522 51 136-2 7"55.Vh BRACKET 2 

1 4 5522 51 123-2 7"5h.VF BRACKET 2 

1 5 9670062008 95.VhitiNDF M6X20 SOCKET BOLT M6X20 8 

1 6 5522 51 121 0-5- ROLLER 2 

1 7 5522 51 124-2 7"55.VF BRACKET 2 

1 8 5522 51 1 45 A9'9F" STUD 8 

1 9 5522 51 1 43-1 7"55.VF BRACKET 2 

20 9670081608 V7VF$"10- M8X16 SOCKET BOLT M8X16 8 

21 5522 51 1 41 0-5- ROLLER 2 

22 5522 51 1 44-1 7"5h.VF BRACKET 2 

23 5522 51 155-1 A9VF" STUD 4 

24 5522 51 154-1 7"55.Vh (NOPS) BRACKET (NOPS) 2 

26 5522 51 151 0-5- ROLLER 2 

27 5522 51 117 PLATE 16 

28 9660050014 V)[- M5 NUT M5 1 6 

29 5522 51 153-1 7"5'91 (OPS) BRACKET (OPS) 2 



INK DUCTOR ROLLER 

i ----- --- I SECTION NUMBER 
SECTION 



SECTION NUMBER I 5522G 520 I 

INK DUCTOR ROLLER SECTION 
*=.0g5AU*A -C(t1-3 4LTMA.OT% -t'yh -'4--CAL-TToo  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-tvF4V-4-/NA4t* 
SET NO. / PART NO. fifiAl;*://4"4-4-  PART NAME COMPONENT PARTS NO. Q'ty 

5522 52 1 20 9"7°- 11— ASSY TIMING PULLEY ASSY 2 

26.76.79-81 

5522 52 1 30-1 7°D—F ASSY PLATE ASSY 2 

71.73.87.95.96 

5522 52 210-1 7—L ASSY ARM ASSY 2 

63.67 

5522 52 230 9)9 ASSY LINK ASSY 2 

60.62 

5522 52 250 7—/.3 ASSY ARM ASSY 2 

51,52 

5522 52 260 7-13 ASSY ARM ASSY 2 

51.56 

5522 52 270 0-5— ASSY ROLLER ASSY 2 

37,38 

5522 52 350 t°) ASSY PIN ASSY 2 

37,88 

5522 52 410 7-13 ASSY ARM ASSY 1 

9`Nf1 2=Vb 1 ST UNIT 

1 8,22 

5522 52 420-1 9.5”7-13 ASSY CLUTCH ARM ASSY 2 

17,18 

5522 52 850 7—L ASSY ARM ASSY 1 

9"f2 2ND UNIT 

1 8,22 

1 5522 52 415 SPACER 1 

9"f1 1ST UNIT 

2 5480 53 385 7"51- BRACKET 1 

9"-f1 =Vh 1 ST UNIT 

3 9710051008 A"V,"h" M5 SPRING WASHER M5 2 

9"f1 1.1-Vh 1ST UNIT 

4 9642051214 J-1"D*DN` M5X12 SCREW M5X12 2 

9"11 =Vh. 1ST UNIT 

5 5480 53 383 t0 ) PIN 2 

6 5430 26 315 '1 )9 LINK 2 

7 5300 33 562 1j5— COLLAR 4 

8 5522 52 864-1 t°D PIN 2 
9 90628 AtT7°t°) SSP-4 SNAP PIN SSP-4 2 

1 0 97644 Vl.)-(h" AS-03A 200V SOLENOID AS-03A 200V 2 



U / SECTION NUMBER 1   

INK DUCTOR ROLLER SECTION 
*7-05AU*ATUt5ALT.,1 -d- A.0-Cs -t .YF*Ta5CUTTo. 
Note: When ordering items marked *,indicate the net number because they are available only as a set. 

-t7F**ina** NO. SET Na / PART Na nalSft/4111" PART NAME 
COMPONENT PARTS NO. 

Aft 
Q'ty 

11 9716040014 t5 1j"* M4 PLAIN WASHER M4 4 

9"-11 2IVF 1 ST UNIT 

12 9710040008 A"VI"h" M4 SPRING WASHER M4 8 

13 9710060008 A"VPh" M6 SPRING WASHER M6 8 

1 4 9660060014 tVh M6 NUT M6 8 

1 5 5480 51 286 1)D)t°) ECCENTRIC PIN 2 

1 6 5522 52 413 A9')F" STUD 2 

1 7 5522 52 431-1 95 1.93Y-L, CLUTCH ARM 2 

1 8 5522 52 412 7"VD2 BUSHING 4 

1 9 9642040814 1-N"MD" M4X8 SCREW M4X8 4 

9"1'1 i:Vh 1ST UNIT 

20 5480 51 144 A9')F" STUD 2 

21 5480 53 382 A7° 11 )9" SPRING 2 

22 5522 52 411 ARM 1 

9"1I1 2=Vh 1 ST UNIT 

22 5522 52 851 7-G ARM 1 

9"-f2 inF 2ND UNIT 

23 9721040008 E- 11 )9" E-4 E -RING E-4 2 

24 5522 52 414 h5- ECCENTRIC COLLAR 2 

25 5430 51 274  PLAIN WASHER 2 

26 9670061208 9 Fiti"lbh M6X12 SOCKET BOLT M6X12 8 

27 9670051008 9Vh1"11)h - M5X10 SOCKET BOLT M5X10 4 

28 9660050014 tVF M5 NUT M5 2 

29 9672053014 o1h9$"11/F M5X30 HEXAGON BOLT M5X30 2 

30 5560 38 118 135- COLLAR 8 

31 9684060608 F$E)" M6X6 SET SCREW M6X6 24 

32 5522 53 112 7" 1)Di BUSHING 4 

34 5522 52 242 51)1 LATCH 2 

35 9670082508 Vh'VF7Ii"10- M8X25 SOCKET BOLT M8X25 8 

36 5480 51 287 A7°U)9" SPRING 2 

37 90214 t"-11)1"7 11 )9" 6000ZZ BALL BEARING 6000ZZ 6 

38 5522 52 271 0-5- ROLLER 2 

39 5522 51 119 2-7" (9"-(1 2:Vh) TUBE (FOR 1 ST UNIT) 1 

40 5522 52 246 t0
.
) PIN 2 

41 9684050608 h :"D" M5X6 SET SCREW M5X6 2 

42 5522 52 245-2 7-L ARM 2 

43 9670083008 9 Fli"11)1- M8X30 SOCKET BOLT M8X30 4 

44 9682050608 F$V)" M5X6 SET SCREW M5X6 4. 

45 5522 52 253-1 E)" SCREW 4 



-(p 9"99-o-5- SECTION NUMBER I
5"(3  5 t-J   

INK DUCTOR ROLLER SECTION 
*zonau*.v.-cit t-35s1..- L. -CT t.sc, 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. nAlS4q4"#* PART NAME 
COMPONENT PARTS NO. 

%ft 
Q'ty 

46 9660080014 t'.9F M8 NUT M8 8 

47 5522 52 254 T`W.119 BLOCK 4 

48 9670065508 Vh''91-4-1"10- M6X55 SOCKET BOLT M6X55 8 

49 5430 38 316 /\\h" WASHER 4 

50 5480 51 733-2 aA"71-Lo-5-3',A7°9)9" SPRING 4 

51 9410501608 A7° 11)9"t°) 5X16 SPRING PIN 5X16 4 

52 5522 52 251 7-G ARM 2 

53 5480 53 391-1 95)7°  CLAMP 4 

54 90899 oVh971-V1iNDF M5X14 HEXAGON SOCKET HEAD BOLT M5X14 4 

55 5522 52 241-1 Dt7F SHAFT 2 

56 5522 52 261 7-L ARM 2 

57 5522 52 244-1 7-L ARM 4 

58 5522 52 247 $11 10- BOLT 4 

59 9670083508 Vh"VhVIDF M8X35 SOCKET BOLT M8X35 2 

60 5522 53 262 BUSHING 4 

61 5522 53 264 BOLT 2 

62 5522 52 231 Up9 LINK 2 

63 5522 52 211-1 7-1, ARM 2 

64 9710080008 A "h" M8 SPRING WASHER .M8 4 

65 9721120008 E-12 E-RING E-12 2 

66 5480 51 343 PLAIN WASHER 2 

67 5486 29 647 )( 91b BUSHING 2 

68 9670062008 Vh'Vh7tiNUF M6X20 SOCKET BOLT M6X20 6 

69 5522 52 221 STUD 2 

70 9721080008 E- 11 )9" E-8 E-RING E-8 2 

71 91645 A5Ah9VD1'- AS1024 THRUST WASHER AS1024 4 

71 91645 A5AF.TYD1— AS1024 THRUST WASHER AS1024 2 

522H 522H 

72 5522 52 1 43 WASHER 1 

73 5522 55 212 1-19) METAL 4 

74 9670081208 Vh".9h*"10- M8X12 SOCKET BOLT M8X12 2 

75 5480 55 313 .PLAIN WASHER 2 

76 5522 52 121 9-(a)9%` 7°-9- TIMING PULLEY 2 

79 9723470008 C-U)9" C-47 C-RING C-47 2 

80 90317 $"-JIA"79)2" 6005ZZ BALL BEARING 6005ZZ 4 

81 5522 52 122 BOSS 2 

82 5522 52 123 ht CAM 2 

83 5522 52 124-1 hL CAM 2 

84 5522 52 111 A9VF" STUD 2 



INK DUCTOR ROLLER 

SLUMUN NUMBER  ..... ,LW I 

SECTION 
*C. ODINAII*A -Nt 11±,øT. v LrTs, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

/41114# NO. SET NO. / PART NO. COMPONENT PARTS NO. PART NAME 

85 9672062514 oV1j9itiNDF M6X25 HEXAGON BOLT M6X25 6 

86 9716060014 t5/"1j" M6 PLAIN WASHER M6 6 

87 5522 52 1 40-1 70 L)-1- PLATE 2 

88 5522 52 351 0 PIN 2 

89 9660040014 tVh M4 NUT M4 4 

9"-(2 2ND UNIT 

90 5522 52 852 70 D _ F  PLATE 1 

9"(2 =Vh 2ND UNIT 

91 9670061608 9 4iNDF M6X16 SOCKET BOLT M6X16 2 

9"-f2 2=Vh 2ND UNIT 

92 9642041014 1-N"MPI M4X10 SCREW M4X10 4 

9NN-(2 27.VF 2ND UNIT 

94 90074 9- "10. 270H075 TIMING BELT 270H075 2 

95 5522 52 1 44 SPACER 2 

96 91296 197°11, A-6MF NIPPLE A-6MF 2 

97 5524 52 1 43 135- COLLAR 2 





.0'. I  I .... II , .. 10.  I ur m 0, ....  ..• 

1ST WATER FOUNTAIN.DUCTOR 
(522) 

SECTION 
SECTION NUMBER I 

_ _ _  
- - i 



ZA -14J7J.›-V›-  (5ee) SECTION NUMBER I 5522Z 530 1 

1 ST WATER FOUNTAIN.DUCTOR 
(522) 

SECTION 
*zonau*A -cubALTWA„oT., -t7F*Ti..--c—rt.so  
Note: When ordering items marked *,indicate the set number because they are available only as a net. 

NO. 
-t7F*-q/g0A -'4-  
SET NO. / PART NO. ifiAl!,ti 

414*-g. 
PART NAME /COMPONENT PARTS NO. 

Aft 
Qty 

5522 52 320 7-13 ASSY ARM ASSY 1 

1 4.17 

5522 52 330 7-13 ASSY ARM ASSY 1 

1 7.28 

5522 52 340 0-5— ASSY ROLLER ASSY 1 

1.2 

5522 52 410 Y—L ASSY ARM ASSY 1 

44.48 

5522 52 440-1 95”7—G ASSY CLUTCH ARM ASSY 1 

43.44 

5522 53 110 itill/ 9"— ASSY HOLDER ASSY 1 

93-95 

5522 53 120-1 $11/9".— ASSY HOLDER ASSY 1 

88.91 

5522 53 130-1 7"55.Vh ASSY BRACKET ASSY 1 

78.79.84.-85 

5522 53 1 40 ',4-0i1-11, ASSY WORM WHEEL ASSY 1 

86.87.134.135 

5522 53 150-2 7—G ASSY ARM ASSY 1 

73.75 

5522 53 170-1 A9VF" ASSY STUD ASSY 1 

59.62.63.136 

5522 53 1 80-1 97)9 ASSY LINK ASSY 1 

60.61 

5522 53 760-1 7-13 ASSY ARM ASSY 1 

66.68 

1 91638 iti"—ID1"79D9'SS60002RS BALL BEARING SS60002RS 2 

2 5522 52 - 341 0-5— ROLLER 1 

3 5522 51 119 3/-7' ( 9"1(1 2:Vh) TUBE (FOR 1ST UNIT) 1 

4 9660080014 t!91- M8 NUT M8 5 

5 9710080008 11" VP/3" M8 SPRING WASHER M8 1 

6 5522 52 312-3 7—L ARM 1 

8 90214 V-11,1"79D9' 6000ZZ BALL BEARING 6000ZZ 1 

9 5523 52 213 0 PIN 1 

1 0 9670082508 Vh- VhliNDF M8X25 SOCKET BOLT M8X25 3 

11 5522 53 112 7"VD2 BUSHING 4 

12 5560 38 118 135— COLLAR 4 

1 3 9684060608 ts)( D' M6X6 SET SCREW M6X6 1 4 

1 4 5522 52 321 Y—L ARM 1 



 

StUIUN NUMUtH  

   

1 ST WATER FOUNTAIN.DUCTOR 
-  (522) 

SECTION 
*..10g5au* (tt5ALTs-d- A.0T.., -t71..* T;t3zLTT‘..,„ 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

-t7h#/g5A#* NO. SET NO. / PART NO. PART NAME l'' s/n1rVnNENT PARTS NO. Q'ty 

15 5480 53 391-1 95)7° CLAMP 2 

1 6 90899 o 7 4liJL,I M5X14 HEXAGON SOCKET HEAD BOLT M5X14 2 

17 9410501608 A7°,1 )9"t°) 5X16 SPRING PIN 5X16 2 

1 8 5480 51 733-2 EI7"71--Lo-5-2,5A7°UD9" SPRING 2 

1 9 5430 38 316 4,"h"* WASHER 2 

20 5522 52 322 7"c09 BLOCK 2 

21 9670064508 9 liNDF M6X45 SOCKET BOLT M6X45 4 

22 5522 52 253-1 V)" SCREW 2 

24 5480 56 1 48 43"11)F BOLT 2 

25 9660060014 tVh M6 NUT M6 3 

26 5522 52 313-1 7-G ARM 2 

27 5522 52 311-1 D1'7h SHAFT 1 

28 5522 52 331 ARM 1 

30 5522 52 242 5V3 LATCH 1 

31 9710060008 A"*/"b" M6 SPRING WASHER M6 1 

32 5480 51 286 1DDDt°D ECCENTRIC PIN 1 

33 9642040814 J-1"DD" M4X8 SCREW M4X8 4 

34 9710040008 A"V,"h" M4 SPRING WASHER M4 4 

35 9716040014 t54Ph" M4 PLAIN WASHER M4 4 

36 97644 91)/-fh" AS-03A 200V SOLENOID AS-03A 200V 1 

37 5480 53 385 BRACKET 1 

38 5522 52 864-1 t°D PIN 1 

39 90628 Al”°t°) SSP-4 SNAP PIN SSP-4 1 

40 9642051214 tV`DV)" M5X12.  SCREW M5X12 4 

41 9710050008 A"Vi"b" M5 SPRING WASHER M5 2 

42 5522 52 413 A9Vh" STUD 1 

43 5522 52 451 95V3Y-L CLUTCH ARM 1 

44 5522 52 412 7"VD2 BUSHING 2 

45 5480 53 383 to p  PIN 1 

46 5480 51 1 44 A9VF" STUD 1. 

47 5480 53 382 A7°9)9" SPRING 1 

48 5522 52 411 Y-L ARM 1 

49 9721040008 E- 11)9" E-4 E-RING E-4 1 

50 5480 53 384 97)9 LINK 1 

51 '5300 33 562 COLLAR 2 

52 5480 51 287 A7° 11D9" SPRING 1 

53 9672053014 oVh9liNtiF M5X30 HEXAGON BOLT M5X30 1 

54 9670051008 9 713 11/ F M5X10 SOCKET BOLT M5X10 2 

55 5522 52 414 1DD) /35- ECCENTRIC COLLAR 1 



t. Dee, SECTION NUMBER I )D L ).SU I 

1 ST WATER FOUNTAIN.DUCTOR 
(522) 

SECTION 
*Z OThrWrilt*ATIII3A L -t..wF**T;t5C L. "C T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-t•:/hit'-%/g5a*-.4 
SET NO. / PART NO. PART NAME 11134 /ft5ZPONENT PARTS NO.  Wty 

56 5430 51 274 t5/"1j" PLAIN WASHER 1 

57 9670061208 V5'VFV1b1' M6X12 SOCKET BOLT M6X12 1 

58 9721080008 E- 11 )9" E-8 E -RING E-8 1 

59 91645 A5AFT)D1,- A51024 THRUST WASHER AS1024 2 

60 5522 53 181-1 9D9 LINK 1 

61 90960 1-F"WY9)9" HK1412 NEEDLE BEARING HK1412 2 

62 5522 55 212 1-01) METAL 1 

63 5522 53 171-1 A9Vh" STUD 1 

64 9721150008 E- 11 )9" E-15 E-RING E-15 1 

65 5522 53 1 62 WASHER 1 

66 5522 53 761-1 7-1, ARM 1 

68 91685 =-411)1"7 11 D9"NA4903LL NEEDLE BEARING NA.4903LL 1 

69 5522 53 152-1 D1'7F
. 

 SHAFT 1 

70 5522 53 153 A7° 11 D9" SPRING 1 

71 5522 53 1 54 A9VF" STUD 1 

72 5522 53 1 55-1 h5- COLLAR 1 

73 5522 53 1 51-1 Y-1., ARM 1 

75 90355002 FCB-20 ONE WAY CLUTCH FCB-20 1 

76 5522 53 1 43-1 $10"- HOLDER 1 

77 9670062508 V5- V111"114- M6X25 SOCKET BOLT M6X25 1 

78 5522 53 131-1 7"5Vh BRACKET 1 

79 5522 53 133 D1'7h SHAFT 1 

80 9684050608 F)( D" M5X6 SET SCREW M5X6 1 

82 5522 53 134 V:.7. KNOB 1 

83 5522 53 1 35 
-
fDT"'99A INDEX 1 

84 5522 53 132 WORM 1 
85 9410301608 A7°97)9"t°) 3X16 SPRING PIN 3X16 1 
86 5522 53 1 41 WORM WHEEL 1 
87 5522 53 142 T4 VD2 BUSHING 1 
88 5522 53 1 21 HOLDER 1 
89 5480 51 256-1 bA`N- LEVER 1 
90 90799 :4"99"7 25 BALL GRIP 25 1 

91 90355004 9Dr)I1'95” FCB30 ONE WAY CLUTCH FCB30 1 

93 90289 1-01) IR17X20X30.5 INNER RACE IR17X20X30.5 1 

94 90586 1-01) IR25X30X32 INNER RACES IR25X30X32 1 
95 5522 53 111 HOLDER 1 
96 5522 53 114-1 74-D7Do-5- FOUNTAIN ROLLER 1 

97 9670062501 Vh*Vh*"11)F M6X25 SOCKET BOLT M6X25 2 

98 5522 53 113 *I0"- HOLDER 1 



 

JtUHUN NUMMtM 

 

  

1 ST WATER FOUNTAIN.DUCTOR 
(522) 

SECTION 
L T F '0  

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. -t!-, 
SET NO. / PART NO. 

PART NAME 
COMPONENT PARTS NO. 

AV 
crty 

99 5522 53 122 7"LP-4 '35- BREAK COLLAR 1 

1 00 5640 55 561  STUD 2 

1 01 9648050814 /5DD" M5X8 SCREW M5X8 2 

1 02 5480 53 125 BRAKE SHOE 1 

1 03 5480 53 128 Ta b _ F  PLATE 1 

1 04 5522 53 1 91 A" BREAK SPRING 2 

1 05 9716080014 t5/"h" M8 PLAIN WASHER M8 2 

1 06 9642050814 1-1'3D" M5X8 SCREW M5X8 4 

1 07 5522 53 444 CATCHER 2 

1 08 5522 53 443-1 WATER SAUCER 1 

1 09 90699 U'VF M5 U-NUT M5 6 

110 5522 53 217 7o b _F PLATE 8 

111 5430 53 617 WIPER 8 

112 5522 53 215-1 7"57Vh BRACKET 1 

113 9670061201 M6X12 SOCKET BOLT M6X12 6 

114 9670051001 Vh.VFANDF M5X10 SOCKET BOLT M5X10 2 

115 5522 53 213-2 7"5VF BRACKET 8 

116 9710030008 1"VJ'h" M3 SPRING WASHER M3 16 

117 9642031014 t'V'MD" M3X10 SCREW M3X10 1 6 

118 91316001 3 f.)" M5X12 SCREW M5X12 8 

119 5522 53 211 AY- STAY 1 

120 9716060014 t5#"/P' M6 PLAIN WASHER M6 2 

121 5522 53 117 A0.00 PIPE 1 

122 5522 53 118 *-A HOSE 1 

123 5522 53 115-2 ZA"7" WATER FOUNTAIN 1 

124 90507 0 11)9' P-14 0-RING P-14 ' 1 

125 5522 53 116-3 +V.97°  CAP 1 

126 5522 53 216-1 7"5rVF BRACKET 1 

127 5522 52 343 .72.- -11,(520,522D3f)) NEWMOL(DAMPENING ROLLER COVER) 1 

128 9670083008 95- V1'40'11/h M8X30 SOCKET BOLT M8X30 1 

129 5430 35 314 SPACER 1 

130 9684061008 F)1 D" M6X10 SET SCREW M6X10 1 

131 9660040014 I'Vh M4 NUT M4 4 

132 5522 53 445 HOLDER 2 

133 9660050014 tVF M5 NUT M5 1 

134 9410502008 A7° 11)9't°D 5X20 SPRING PIN 5X20 2 

135 9410302008 A7°U.D9"t°D 3X20 SPRING PIN 3X20 2 

136 91296 A-6MF NIPPLE A-6MF 1 





2ND WATER FOUNTAIN.DUCTOR 
(522) 

StC:1 IVIN NUNIbtFi 
SECTION 



I ZI .•••- 
SECTION NUMBER J

DDLLL 7.3 I I 

SECTION 
*C.0g13,?.(1*.fla-Clt S3A -C"  1  L. "C T t.s,„ 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

AG :-Z.A - /.1../J../. C-  / 

2ND WATER FOUNTAIN.DUCTOR 
(522) 

NO. SET NO. / PART NO. 
MCA* PART NAME f"E  COMPONENT PARTS NO. 

INV( 
City 

5522 52 340 0-5- ASSY ROLLER ASSY 1 

1.2 

5522 52 440-1 95)3Y-L3 ASSY CLUTCH ARM ASSY 1 

43.44 

5522 52 820 Y-L ASSY ARM ASSY 1 

1 4.17 

5522 52 830 7-L ASSY ARM ASSY 1 

17.28 

5522 52 860 Y-L ASSY ARM ASSY 1 

44.48 

5522 53 110 CO"- ASSY HOLDER ASSY 1 

93-95 

5522 53 120-1 401,9"
.
- ASSY HOLDER ASSY 1 

88.91 

5522 53 1 50-2 Y-L ASSY ARM ASSY 1 

73.75 

5522 53 1 70-1 A9'.9h" ASSY STUD ASSY 1 

59.62.63.145 

5522 53 730 7"55"VF ASSY BRACKET ASSY 1 

78.79.84,85 

5522 53 740 i)t-Liti ASSY WORM WHEEL ASSY 1 

86.87,130,143 

5522 53 760-1 Y-L ASSY ARM ASSY 1 

66.68 

5522 53 780 Il D9 ASSY LINK ASSY 1 

60.61 

1 91638 40`-11/1"79D9"SS60002RS BALL BEARING SS60002RS 2 

2 5522 52 341 o-5- ROLLER 1 

4 9660080014 J".9h M8 NUT M8 5 

5 9710080008 ANNV/"V M8 SPRING WASHER M8 1 

6 5522 52 312-3 Y-L ARM 1 

9 5523 52 213 0 PIN 1 

1 0 9670082508 9 1-1-1"10- M8X25 SOCKET BOLT M8X25 3 

11 5522 53 112 7"”/ BUSHING 4 

1 2 5560 38 118 hi- COLLAR 4 

1 3 9684060608 1.• .D" M6X6 SET SCREW M6X6 14 

1 4 5522 52 821 Y-L ARM 1 

1 5 5480 53 391-1 95)7° CLAMP 2 

1 6 90899 oV/397tVW4iF M5X14 HEXAGON SOCKET HEAD BOLT M5X14 2 



 

JCA,IILJIN IIUMOCK 

 

  

2ND WATER FOUNTAIN.DUCTOR 
(522) 

SECTION 
*LownAcim..f'.-c-ttt,Ar L 1 A. T, T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-t•yh**/g5A4* 
SET NO. / PART NO. t=zait/*4* PART NAME 

COMPONENT PARTS NO. Qty 

17 9410501608 A7°9 -.)9"t°D 5X16 SPRING PIN 5X16 2 

18 5480 51 733-2 F:A"71-Go-5-3',A7° 9)9 SPRING 2 

1 9 5430 38 316 h WASHER 2 

20 5522 52 254 7"1:09 BLOCK 2 

21 9670064508 9J.Vhiti"11,h M6X45 SOCKET BOLT M6X45 4 

22 5522 52 253-1 SCREW 2 

24 5480 56 148 VIliF BOLT 2 

25 9660060014 ”F. M6 NUT M6 3 

26 5522 52 313-1 7-G ARM 2 

27 5522 52 311-1 D1'7h SHAFT 1 

28 5522 52 831 Y-G ARM 1 

30 5522 52 242 5Vf LATCH 1 

31 9710060008 il"VP/3" M6 SPRING WASHER M6 1 

32 5480 51 286 1pDpt°) ECCENTRIC PIN 1 

33 9642041014 tY`3:7)" M4X10 SCREW M4X10 4 

34 9710040008 VVP`h" M4 SPRING WASHER M4 4 

35 9716040014 t5 /3" M4 PLAIN WASHER M4 4 

36 97644 VL/Ilh" AS-03A 200V SOLENOID AS-03A 200V 1 

37 5522 52 863 roV9 BLOCK 1 

38 5522 52 864-1 t o ) PIN 1 

39 90628 At”°t°D SSP-4 SNAP PIN SSP-4 1 

40 5480 51 297 r5-5.V1- BRACKET 1 

41 9670061608 M6X16 SOCKET BOLT M6X16 2 

42 5522 52 413 A9VF" STUD 1 

43 5522 52 451 95V3Y-L CLUTCH ARM 1 

44 5522 52 412 7"VD2 BUSHING 2 

45 5480 53 383 t 0 D PIN 1 

46 5480 51 1 44 A9VF" STUD 1 

47 5522 52 866 A7°9)9" SPRING 1 

48 5522 52 861 Y-L ARM 1 

49 9721040008 E- 11 )9" E-4 E -RING E-4 1 

50 5522 52 862 11 )2 LINK 1 

51 5300 33 562 b5- COLLAR 2 

52 5480 51 287  SPRING 1 

53 9670053008 VVF7101 11, F M5X30 SOCKET BOLT M5X30 2 

54 9670051008 9J-A-VIDF M5X10 SOCKET BOLT M5X10 2 

55 5522 52 414 17)D) )35- ECCENTRIC COLLAR 1 

56 5430 51 274  PLAIN WASHER 1 

57 9670061208 V7Vt1iNDF M6X12 SOCKET BOLT M6X12 4 



”1'2 E.A"7*DT-D.9"99- (522) 

2ND WATER FOUNTAIN.DUCTOR 
(522) 

SECTION NUMBER 1 5522Z 531 I 

SECTION 
*Z.OgRaft*A-ClItOJEUTI -d- A.,OT, -t•.vh* TitLTTL.'. 
Note: When ordering items marked *,indicate the set number because they are available only ass set. 

 

NO. -t'yF#- a13a# 
SET NO. / PART NO. PART NAME 11'547 /41agf4NENT PARTS NO. 

'aft 
Q'ty 

58 9721080008 E-9D9" E-8 E-RING E-8 1 

59 91645 A5AF9VDt- A51024 THRUST WASHER AS1024 2 

60 5522 53 781 11 )7 LINK 1 

61 90960 _-_-F"WYUD9" HK1412 NEEDLE BEARING HK1412 2 

62 5522 55 212 1-01) METAL 1 

63 5522 53 1 71-1 A9VF" STUD 1 

64 9721150008 E-9)9" E-15 E-RING E-15 1 

65 5522 53 1 62 9VDt- WASHER 1 

66 5522 53 761-1 7-13 ARM 1 

68 91685 _=-1-"11,1"7,1 )9"NA4903LL NEEDLE BEARING NA4903LL 

69 5522 53 1 52-1 D1,71- SHAFT 1 

70 5522 53 1 53 A7°97)9" SPRING 1 

71 5430 38 324 A9Vh" STUD 1 

72 5522 53 1 55-1 135- COLLAR 1 

73 5522 53 1 51-1 7-L ARM 1 

75 90355002 9Dr)If95 FCB-20 ONE WAY CLUTCH FCB-20 1 

76 5522 53 1 43-1 t11' "- HOLDER 1 

77 9670062508 M6X25 SOCKET BOLT M6X25 1 

78 5522 53 731 7"5h.V1- BRACKET 1 

79 5522 53 732 SHAFT 1 

80 5522 53 754 STUD 1 

81 5522 53 126 (L3800) HOSE (L3800) 1 

82 5522 53 1 34 KNOB 1 

83 5522 53 1 35 -fDT"V97 INDEX 1 

84 5522 53 1 32  WORM 1 

85 9410301608 7°97)9"t° 3X16 SPRING PIN 3X16 1 

86 5522 53 741 g)t-G WORM WHEEL 1 

87 5522 53 1 42 7"VD2 BUSHING 1 

88 5522 53 121 HOLDER 1 

89 5480 51 256-1 LEVER 1 

90 90799 _74"19"7 25 BALL GRIP 25 1 

91 90355004 9Dr511(9.5” FCB30 ONE WAY CLUTCH FCB30 1 

93 90289 tfilD IR17X20X30.5 INNER RACE IR17X20X30.5 1 

94 90586 t-rUD IR25X30X32 INNER RACES IR25X30X32 1 

95 5522 53 111 HOLDER 1 

96 5522 53 114-1 74-D77--Do-5- FOUNTAIN ROLLER 1 

97 9670062501 V,Vh*"11)F M6X25 SOCKET BOLT M6X25 2 

98 5522 53 113 HOLDER 1 

99 5522 53 122 h5- BREAK COLLAR 1 



SECTION NUMBER I ..... .0,1 I 

SECTION 
*cOnAU*AT(lliALTI -d- A.OT, -t—yh*-4.-C-A.5cLTT o  
Note.  When ordering items marked *,indicate the set number because they are available only as a set. 

2ND WATER FOUNTAIN.DUCTOR 
(522) 

NO. 
-t .Yh**Paiia# 
SET NO. / PART NO. PART NAME '44:M*P-ONENT PARTS NO. 

IWO 
C.V .ty 

100 5640 55 561 A9VF" STUD 2 

1 01 9648050814 M5X8 SCREW M5X8 2 

1 02 5480 53 125 — BRAKE SHOE 1 

1 03 5480 53 128 

7".1)-4D1

70 F PLATE 1 

1 04 5522 53 1 91 11" BREAK SPRING 2 

1 05 9716080014 t5/'/J" M8 PLAIN WASHER M8 2 

106 91217 t—AF)031-9' 17 CLAMP 17 4 

1 07 5522 53 722 t—A (L2800) HOSE (L2800) 1 

1 08 91923 7-00— FILTER 1 

1 09 5522 53 125 t—A (L3800) HOSE (L3800) 1 

110 5522 53 217 70 11 _4 PLATE 8 

111 5430 53 617 WIPER 8 

112 5522 53 212-1 7"5TVF BRACKET 1 

113 9670061201 Vh'Vht"lbh M6X12 SOCKET BOLT M6X12 6 

114 9670051001 VJ.Vht"Ild- M5X10 SOCKET BOLT M5X10 3 

115 5522 53 213-2 7"5rVF BRACKET 8 

116 9710030008 M3 SPRING WASHER M3 1 6 

117 9642031014 J-1"D.D" M3X10 SCREW M3X10 1 6 

118 91316001 M5X12 SCREW M5X12 8 

119 5522 53 211 STAY 1 

120 9716060014 t5 h" M6 PLAIN WASHER M6 2 

121 91192 A"DF" 23 BAND 23 4 

122 5522 53 721 t—A (L2800) HOSE (L2800) 1 

123 91922 aA"D"2:ApsP)f WATER CIRCURATION DEVICE 1 

124 90507 OUD9" P-14 0—RING P-14 1 

125 5522 53 116-3 +tV7° CAP 1 

126 5522 53 715-2 aA"7" WATER FOUNTAIN 1 

127 9670054508 V5VF$"14F M5X45 SOCKET BOLT M5X45 4 

128 5522 53 716 7".”VF BRACKET 2 

129 5522 53 214 7"55.VF BRACKET 1 

130 9410502008 77°U)9"t°D 5X20 SPRING PIN 5X20 2 

1 31 5522 52 343 2-1-11/(520,522D31)) NEWMOL(DAMPENING ROLLER COVER) 1 

132 9710050008 A'VP\h" M5 SPRING WASHER M5 1 

1 33 5640 42 1 31 —AVDF" HOSE BAND 2 

134 5486 76 517 A9')F" STUD 1 

135 9670083008 V Ft"11)1.. M8X30 SOCKET BOLT M8X30 1 

136 5430 35 314 SPACER 1 

137 9684061008 F. .D" M6X10 SET SCREW M6X10 1 

1 38 9660040014 tV1- M4 NUT M4 



 

I SECTION NUMBER  5522Z 531I   
SECTION 

*LoDt113Alt*A -Clt154L. - 1-d- ,4,(7) -C, 1- 4-'4--C1±3ZL. TT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

ss-12 --,A"71-DTD.9"29- (522) 

2ND WATER FOUNTAIN.DUCTOR 
(522) 

NO. F A-13 Alk -4- 

SET NO. / PART NO. nanima#'4- PART NAME / COMPONENT PARTS NO. 
AA 
Q'ty 

139 5522 52 865 COVER 1 

1 40 55,22 53.723 HOSE BAND 3 

1 41 9672053014 oVh9NDF M5X30 HEXAGON BOLT M5X30 

1 42 9660050014 J-1.91- M5 NUT M5 

1 43 9410302008 A7°9)9%Nt°D 3X20 SPRING PIN 3X20 2 

1 44 9684050608 F. .D" M5X6 SET SCREW M5X6 1 

1 45 91296 =V7°11, A-6MF NIPPLE A-6MF 1 



JCl..111.,11 NUMMMK I t  

SECTION WATER CIRCULATION SYSTEM(522H) 



.--ZA"Afin (522H) 

WATER CIRCULATION SYSTEM(522H) 

5522G I SECTION NUMBER I 532  
SECTION 

*LOOAlt*ATI/S54 4,0T, -tvF#TALTTI„,„ 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. SET NO. / PART NO. PART NAME COMPONENT PARTS NO. 
%ft 
iTty 

5522 53 910 F.A"A-03) ASSY . WATER CIRCULATOR ASSY 1 

12.15.16 

5524 61 981 F.- A"U-f t2D"2:-ADIP,3: WATER COOLING/CIRCULATION DEV. 1 

24-34 

5524 61 982 EiA"D -f+fi2D'1)13DV WATER COOLING/CIRCULATION DEV. 1 

7)(9h.ht9" L35. FOR U.S.A..CANADA 

24-34 
1 9670082008 9 F*NliF M8X20 SOCKET BOLT M8X20 4 

2 5524 53 821 7"755'')F BRACKET 1 

3 5522 53 912 7"c09 BLOCK 1 

4 91101018 ANDT` 6X1/8 VALVE 6X1/8 2 

5 91211 1i- \") I-" 1 6 HOSE BAND 1 6 4 

6 5524 53 816 $ -A (L=2300) HOSE (L=2300) 1 

7 5524 53 815 *-A (L=2150) HOSE (L=2150) 1 

1 0 91101017 *-An7°11, 12.7X3/8 HOSE NIPPLE 12.7X3/8 2 

11 9670051008 Vh'VF*NDF M5X10 SOCKET BOLT M5X10 1 

12 90911017 :V7°11) R3/8 X 9 NIPPLE R3/8 X 9 4 

13 91212 *-AA"DF" 25 HOSE CLAMP 25 6 

1 4 5524 53 811 t -1 (L=1200) HOSE (L=1200) 2 

15 90911019 7"VDD9" R1/2XR3/8 BUSHING R1/2XR3/8 3 

1 6 5522 53 913 7")/1°-03) DISTRIBUTIVE PIPE 1 

1 8 5722 65 1 26 *JO"- HOLDER 1 

21 5524 53 813 $ -A (L=1100) HOSE (L=1100) 1 

24 5R 3030 7110 -A FILTER CASE 1 

25 5R 3037 7$3-11, 71"D1) ALCOHOL SAFETY CAN 1 

26 5R 3161 tp11.- tV70  CENSING CAP 1 

27 5R 3162 HYDROMETER 1 

28 5R 3278 h9/DA°Vh DIFFUSER PAD 1 

29 5R 3280 7 -M9-5-rt- FILTER LINER 1 

30 5R 5282 A -f-ft-f+"3 /32) LEVEL CONTROL TUBE 1 

31 5R 3801 *D"39)9 AUXILIARY TANK 1 

32 5R 3832 ?"5 5.  BRACKET 1 
33 5R 4468 AFVA9- STOPPER 1 
34 5R 9001 $0)70 PUMP 1 

35 5522 53 723 *-AA"Dh" HOSE BAND 4 

36 9670061208 95.Vh*NDF M6X12 SOCKET BOLT M6X12 4 



,A  /najau_, 

1ST WATER FOUNTAIN ROLLER(522N) SECTION 
SLU I IUN NUMBER 



Mft 
Qty PART NAME 

-t7F#'4- /MAlit NO. SET NO. / PART NO. g 11"  g, ft/4 -4.  COMPONENT PARTS NO. 

• LINK ASSY 1 9)9 ASSY 

ARM ASSY 1 7-L ASSY 

ARM ASSY 1 7-L ASSY 

PIN ASSY 2 t°D ASSY 

HOLDER ASSY 1 *JO"- ASSY 

BOLT ASSY 2 tull'h ASSY 

5520 53 530 

5524 53 130 

5524 53 1 60 

5524 53 190 

5524 53 210 

5524 53 240 

5524 53 250 

5524 53 270 

5524 53 280 

64,65 

SHAFT ASSY 1 D1'7F ASSY 

ARM ASSY 1 Y-L3 ASSY 

66,67,70 

73,74 

1,2,41 

1,2,55 

30,31 

0-5- ASSY ROLLER ASSY 

15,36-38 

78,79 

80,81 

C-RING C-35 6 C-9D9" C-35 

E-RING E-15 2 E-9.'9" E-15 

JOINT 1 D"31(Dh 

SET SCREW M5X10 2 M5X10 

STUD 2 A9Vh" 

E -RING E-8 9 E-97)9" E-8 

8 

1 

WASHER 

BRACKET 

SET SCREW M6X6 3 1- ,D" M6X6 

1„, PLATE 2 

NUT M5 10 1":11- M5 

tO PIN 2 

1 9723350008 

2 90315 

3 5524 53 112 

7 5524 53 1 42 

8 9721150008 

9 5524 53 174-1 

1 0 9684051008 

11 5524 53 171-1 

12 5524 53 173-1 

1 3 9710120008 

1 4 9660120014 

1 5 9670051608 

1 6 95115004 

17 9721080008 

1 8 5430 33 122 

1 9 5524 53 1 81 

20 9684060608 

21 5522 51 117 

22 9660050014 

23 5524 53 1 92 

24 9716080014 b5"1j M8 PLAIN WASHER M8 4 

A"VP`h" M12 SPRING WASHER M12 4 

M,  M12 NUT M12 4 

95"9F1iNDF M5X16 SOCKET BOLT M5X16 3 

/-4011-9- R,88M-H10030 MOTOR R88M-H10030-GTS1 1 

V-11,1"79D9u 6003ZZ BALL BEARING 6003ZZ 6 

SPACER 2 

WASHER 2 

BRACKET 1 

3`"(1 *))0-5- (522H) 

1 ST WATER FOUNTAIN ROLLER(522H) 

SECTION NUMBER I 5522Z 533 I 

SECTION 
*.ionaUfiliAlTussALTM/1.0T,-t7FW4'T;i3ZLTTL,„ 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 



SECTION NUMBER 
SECTION 

* opi$AI *A -c-ct s34 T 1 CD T's :y Lso  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

:X -11 ZA -11J)JU-1— l7GLI1/ 

1ST WATER FOUNTAIN ROLLER(522H) 

..... I 

-t7F**ina#,4, NO. SET NO. / PART NO. =a5A#A14"# PART NAME 
COMPONENT PARTS NO. 

aft 
Q'ty 

25 90696 1.1 ”1- M8(t9"
11) U-NUT M8 (L) 2 

26 5522 53 1 91 BREAK SPRING 2 

27 5524 53 1 93 oVh" ROD 2 

28 5560 53 392 SPACER 2 

29 5430 27 117 135- COLLAR 2 

30 5524 53 191 
to)  PIN 2 

31 90336001 DU 7%")D2 MB0812DU DU BUSHING MB0812DU 2 

32 9684050608 F;14D" M5X6 SET SCREW M5X6 6 

33 5524 53 1 94 17" KNOB 2 

34 5486 35 135 SPRING 2 

35 9670040508 .fl t"J1- M4X5 SOCKET BOLT M4X5 3 

36 90214 1t"-W79D9" 6000ZZ BALL BEARING 6000ZZ 2 

37 5524 53 211 0-5- ROLLER 1 

38 5524 53 213 GEAR 1 

39 5524 53 1 82 7"”Vh BRACKET 1 

41 5524 53 131 -L ARM 1 

42 90700 UfVF M8 U -NUT M8 2 

43 5524 53 1 63 t 0 PIN 2 

44 5524 53 1 68 A7° 11)9" SPRING 2 

45 9660080014 IVF M8 NUT M8 3 

46 9710080008 A"VP`W` M8 SPRING WASHER M8 3 

47 5524 53 166 A9')F" STUD 1 

48 5524 53 167 oVF" ROD 2 

49 5524 53 1 83 0 PIN 2 

50 5524 53 1 41 t$9"- HOLDER 1 

51 9670052008 V t"lbh M5X20 SOCKET BOLT M5X20 2 

52 5524 53 121 0-5- ROLLER 1 

53 5524 53 122 4`1,- GEAR 1 

54 5524 53 1 62-1 fill/9"- HOLDER 1 

55 5524 53 1 61 ARM 1 

56 5524 53 1 64 A9VF" STUD 1 

57 9670084008 V7')FitiNDF M8X40 SOCKET BOLT M8X40 1 

58 9672061214 oVh91t"IDF M6X12 HEXAGON BOLT M6X12 2 

59 9716060014 t5/"b" M6 PLAIN WASHER M6 2 

60 5524 53 220 EA"7" ASSY WATER FOUNTAIN ASSY 1 

61 9670054008 M5X40 SOCKET BOLT M5X40 4 

62 5524 53 222 7"57')F BRACKET 2 

63 5522 57 332 7"VD2 BUSHING 2 

64 5524 53 281 $"107 BOLT 2 



51-11 zA-M'D7DO-7-(522H) SECTION NUMBER I 5522Z 533 I 

1ST WATER FOUNTAIN ROLLER(522H) SECTION 
*cogoact*A-c-t/13A s TT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

F W4/gFa*-'4- NO. SET NO. / PART NO. nan/4-*"-'4 
PART NAME COMPONENT PARTS NO. Q'ty 

65 90312 V-IIA"7 11)2" 6002ZZ • BALL BEARING 6002ZZ 2 

66 5524 53 242 7-L ARM 2 

67 5524 53 241 D1'7h SHAFT 1 

68 5524 53 244 ARM 1 

69 9670083508 Vh'V17li"11)F M8X35 SOCKET BOLT M8X35 1 

70 9411604000 5.-A°-t°) 6X40 TAPER PIN 6X40 2 

71 5522 52 246 to p  PIN 4 
72 9684050508 F D" M5X5 SET SCREW M5X5 4 

73 90442 7"VD/ MB1008DU BUSHING MB1008DU 

74 5520 53 531 qD2 LINK 1 

75 5480 51 343  PLAIN WASHER 1 

76 9721120008 E- 11 )2" E-12 E-RING E-12 1 

77 5524 53 252 A9VF" STUD 1 

78 5487 51 322 7"VD/ BUSHING 2 

79 5524 53 251 7-L ARM 1 

80 90247 7"VD1 MB101.0DU BUSHING MB1010DU 1 

81 5524 53 271 t11/9"- HOLDER 1 
82 90953 M10X1.25 NUT M10X1.25 1 

83 94001 D9)9"- CMK2-CC-32-2-5 CYLINDER CMK2-CC-32-25 1 

84 5524 53 253 A9'91.." STUD 1 

85 9670051003 V5'Yht"IDF M5X10 SOCKET BOLT M5X12 2 

86 5524 53 123 COVER 1 

87 5524 53 125 A9VF" STUD 2 

88 5522 51 119 31-7" (9"11 2=Vh) TUBE (FOR 1ST UNIT) 1 

89 9710050008 A"Vf"1j" M5 SPRING WASHER M5 8 

90 5524 53 223 70 Li_ h PLATE 1 

91 5522 53 444 "t' I'-- CATCHER 4 

92 9642050814 1-1"3D" M5X8 SCREW M5X8 8 

93 5522 53 116-3 't )7° CAP 1 

94 90507 09)9" P-14 0-RING P-14 

95 5524 53 175 /35- (9"11 /)F) COLLAR (1ST UNIT) 

97 9686061008 F D" M6X10 SET SCREW M6X10 2 

98 9670066008 V7VF$"11)1" M6X60 SOCKET BOLT M6X60 4 



... JtUllUN NUMbLK 1 i  

2ND WATER FOUNTAIN ROLLER(522H) SECTION 



gift 
Crty PART NAME 

-t•YF#*/gISA*-'4 NO. SET NO. / PART NO. nan/4"24" COMPONENT PARTS NO. 

5520 53 530 

5520 53 540 

5524 53 1 90 

5524 53 210 

5524 53 280 

5524 53 330 

5524 53 340 

5524 53 380 

5524 53 390 

80,81 

LINK ASSY 1 qp9 ASSY 

ARM ASSY 1 7—L ASSY 

PIN ASSY 2 t0D ASSY 

ROLLER ASSY 1 0-5— ASSY 

ARM ASSY 1 7—L ASSY 

ARM ASSY 1 7—L ASSY 

ARM ASSY 1 7—L ASSY 

HOLDER ASSY 1 *10"— ASSY 

73.74 

78.79 

30,31 

1 5,36-38 

711 "11)F ASSY BOLT ASSY 

64,65 

1,2,41 

1,2,55 

66,67,70 

h)( DN% M5X10 SET SCREW M5X10 

7"5rVh BRACKET 

NUT M5 4 tVF M5 

t 0 PIN 2 

1 9723350008 

2 90315 

3 5524 53 112 

7 5524 53 1 42 

8 9721150008 

9 5524 53 1 74-1 

1 0 9684051008 

11 5524 53 1 72 

12 5524 53 1 73-1 

1 3 9710120008 

1 4 9660120014 

15 9670051608 

1 6 95115004 

1 7 9721080008 

1 8 5430 33 122 

1 9 5524 53 351 

20 9684060608 

21 5522 51 117 

22 9660050014 

23 5524 53 1 92 

24 9716080014 

2 

1 

C—RING C-35 6 C-9)9" C-35 

ifi"—W79)9" 6003ZZ BALL BEARING 6003ZZ 6 

SPACER 2 

9VD1,— WASHER 

E-9)9" E-15 E—RING E-15 

D"2-(DF JOINT 

2 

2 

1 

SET SCREW M6X6 3 F D" M6X6 

9 

8 

1 

E—RING E-8 

WASHER 

BRACKET 

E- 11)9" E-8 

/"V4 

7"5J*.V1' 

PLATE 2 

791)F" STUD 2 

M"V,"h" M12 SPRING WASHER M12 3 

tVF M12 NUT M12 3 

95- VF1t"lbh M5X16 SOCKET BOLT M5X16 3 

/—$"1-9— R88M—H10030 MOTOR R88M—H10030—GTS1 1 

t5,"h" M8 PLAIN WASHER M8 4 

9"12 "..i. A"747)5-Do-5—(522H) SECTION NUMBER 
2ND WATER FOUNTAIN ROLLER(522H) SECTION 

on93a,(tAia--c- 4 "t'' 

I 
5522Z 534 I 

F *-g:TAIC L 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 



SECTION NUMBER J.ILLO J-J.1] 

SECTION 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

ZA - 11JTJU-1— l7GCM) 

2ND WATER FOUNTAIN ROLLER(522H) 

4
t.YF**/g5A* Na SET Na/ PART NO. nattz/4/4" PART NAME 

COMPONENT PARTS NO. Q'ty 

25 90696 UtVF M8(t9"9) U -NUT M8 (L) 2 

26 5522 53 191 7"1)- A" BREAK SPRING 2 

27 5524 53 353 OVF" ROD 2 

28 9670062008 9 Fli"10- M6X20 SOCKET BOLT M6X20 3 

29 5430 27 117 1 5- COLLAR 2 

30 5524 53 1 91 PIN 2 

31 90336001 DU 7"i2 MB0812DU DU BUSHING MB0812DU 2 

32 9684050608 M5X6 SET SCREW M5X6 8 

33 5524 53 194 )7' KNOB 2 

34 5486 35 135 SPRING 2 

35 9670040508 9 110'11/F M4X5 SOCKET BOLT M4X5 2 

36 90214 1t"-WYIJD9" 6000ZZ BALL BEARING 6000ZZ 2 

37 5524 53 211 0-5- ROLLER 1 
38 5524 53 213 +"t- GEAR 1 

39 5524 53 352 7"5,VF BRACKET 1 

41 5524 53 331 ARM 1 
42 90700 UtVF M8 U -NUT M8 2 

43 5524 53 1 63 tO PIN 2 

44 5524 53 1 68 A7'49" SPRING 2 

45 9660080014 tVF M8 NUT M8 2 

46 9710080008 il"VP'h" M8 SPRING WASHER M8 2 

47 5524 53 1 64 A9')[.%% STUD 2 

48 5524 53 1 65 oVh" ROD 2 

49 5524 53 183 PIN 2 

50 5524 53 1 41 $10"- HOLDER 1 
51 9670052008 95")Fiti'll)h M5X20 SOCKET BOLT M5X20 2 

52 5524 53 121 0-5- ROLLER 1 
53 5524 53 122 GEAR 1 

54 5524 53 1 62-1 $10"- HOLDER 

55 5524 53 341 -13 ARM 1 

56 5524 53 391 A9Vh" STUD 1 
57 9670084008 9 1- 404J1- M8X40 SOCKET BOLT M8X40 2 

58 9672061214 0Vh9V10. M6X12 HEXAGON BOLT M6X12 2 

59 9716060014 t5/"h" M6 PLAIN WASHER M6 2 

60 5524 53 370 aA"7" WATER FOUNTAIN 1 
61 9670054008 M5X40 SOCKET BOLT M5X40 4 

62 5524 53 222 7"5,VF BRACKET 2 

63 5522 57 332 7"VD/ BUSHING 2 

64 5524 53 281 BOLT 2 



%a 
Q'ty PART NAME NO. SET NO. / PART NO. A5A F/

41"#'4  COMPONENT PARTS NO. 

1 BUSHING MB1010DU 

1 

1 

1 

2 

1 

1 

1 

1 

1 

2 

1 

51-12 ---,A"74-DTDo-,-(522H) SECTION NUMBER 
2ND WATER FOUNTAIN ROLLER(522H) SECTION 

1 5522Z 534 I 

ir..7.0)fflAlt*ATIt t54 T" 1-U- A,ODT, yF CF 0  

Note: When ordering items markedicondicate the set number because they are available only as a set. 

65 90312 it -1 6002ZZ • 

66 5524 53 242 Y-L 

67 5524 53 381 DV7F 

68 5520 53 522-1 7-L 

69 9670083508 M8X35 

70 9411604000 T-A°-t°D 6X40 

71 5522 52 246 to p  

72 5522 57 853 t°D 

73 90442 7"Wa MB1008DU 

74 5520 53 531 9D9 

75 5480 51 343 t5I"b" 

76 9721120008 E- 1J 9" E-12 

77 90381 A5AFTJEA, FTRA1629 

78 5430 51 316 7"VD2 

79 5520 53 541 7-L 

80 90247 T`VD2 MB101..0DU 

81 5524 53 393 

82 90953 M10X1.25 

83 94001 DIJD9"- CMK2-CC-32-25 

84 5524 53 392 A9VFN` 

85 9652051203 F5A3D" M5X12 

86 5524 53 124 +"thil"- 

87 5524 53 126 A9Vh" 

89 5522 53 116-3 V7° 

90 5524 53 373-1 A 0 -17 0  

91 5524 53 372 $-A 

92 90507 0 11 D9" P-14 

93 5524 53 374-1 110.00 

97 9686061008 h :9" M6X10 

98 9670066008 VV1.10`11,F M6X60 

BALL BEARING 6002ZZ 2 

ARM 2 

SHAFT 

ARM 

SOCKET BOLT M8X35 

TAPER PIN 6X40 

PIN 

PIN 1 

BUSHING MB1008DU 2 

LINK 

PLAIN WASHER 

E-RING E-12 

THRUST WASHER FTRA1629 

BUSHING 

ARM 

HOLDER 

NUT M10X1.25 1 

CYLINDER CMK2,CC-32-25 1 

STUD 1 

SCREW M5X12 2 

COVER 1 

STUD 2 

CAP 1 

PIPE 1 

HOSE 1 

0-RING P-14 1 

PIPE 

SET SCREW M6X10 

SOCKET BOLT M6X60 

1 

2 

4 



SECTION NUMBER I ----- - I 
WATER FORM ROLLER (522) SECTION 



SECTION NUMBER 1 5522G 535 I 

SECTION 
*_-_. 0nau_wa-c-(54 L "CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

zA"l7— (40—— (522) 

WATER FORM ROLLER (522) 

city 
PART NAME NO. -t'yh*-g- ral3a* 

SET NO. / PART NO. A0A$*.q4  Au52*-.4- 
COMPONENT PARTS NO. 

3 9670051208 M5X12 SOCKET BOLT M5X12 23 

5 9660080014 tVF M8 NUT M8 24 

t"-11)1"7 11D9NNSS60002RS BALL BEARING SS60002RS 8 6 91638 

7 5522 53 431-2 o-5- ROLLER 2 

5522 53 310-1 W,D"D9" ASSY HOUSING ASSY 

35.42 

5522 53 320-1 W)D")9" ASSY HOUSING ASSY 

42,43 

5522 53 340-2 7-L ASSY ARM ASSY 

27.28.50 

5522 53 350-2 Y-L ASSY ARM ASSY 

27.28.33 

5522 53 360-1 7-L ASSY ARM ASSY 

27,28,48 

5522 53 370-1 Y-G ASSY ARM ASSY 

27,28.30 

5522 53 380 t°) ASSY PIN ASSY 

27,28 

5522 53 390-2 9')1-" ASSY STUD ASSY 

1,5.14 

5522 53 430-2 o-5- ASSY ROLLER ASSY 

6,7 

5522 53 440-2 o-5- ASSY ROLLER ASSY 

6,15 

5522 53 620-1 9")7°=)9`N79-7"o-5- DAMPENING SLEEVE 

6,7 

5522 53 630-1 9"D7°=D9"A9-7"o-5- DAMPENING SLEEVE 

6.15 

5522 57 230-1 A9VF" ASSY STUD ASSY 

5,14,21 

5523 53 430 A9V1" ASSY STUD ASSY 

5.14,32 

5522 53 391-2 7I9'9F" STUD 

5522 53 394 *11/9"- HOLDER 

5522 53 395 CO"- HOLDER 

9N"f2 2zVF 2ND UNIT 

4 5522 53 392 tVF NUT 12 

7 5522 53 621-1 9")7°=)9"7q-7N`o-5- DAMPENING SLEEVE ROLLER 2 

8 5522 51 119 (9"-(1 2=VF) TUBE (FOR 1ST UNIT) 2 

* 1 

2 

2 

2 

2 

2 

2 

2 

8 

8 

2 

2 

ROLLER 2 

ROLLER 2 

2 

6 

8 

7 

1 



/g —Un—,— SECTION NUMBER I ----- 

WATER FORM ROLLER(522) SECTION 
*C.0)gl3ial(1*-i1Pritlt /34 L 1 -it 1... '"CT t.so  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. -t•yl..**/MA4 
SET NO. / P.ART NO. na /

4"*14. 
 COMPONENT PARTS NO. 

PART NAME MR 
(Xty 

* 

* 

9 9721100008 E-qp9" E-10 E-RING E-10 8 

11 5522 53 384-2 7"5,Vh BRACKET 2 

12 5522 53 388-1 *11/9"- HOLDER 4 

13 9670051408 M5X14 SOCKET BOLT M5X14 8 

1 4 9410301208 A7°U.D9"t°D 3X12 SPRING PIN 3X12 1 6 

1 5 5522 53 441-2 o-5- ROLLER 2 

15 5522 53 631-1 9"D7°:D9"711J-7"o-5- DAMPENING SLEEVE ROLLER 2 

1 6 5522 53 386-1 7"5h-A- BRACKET 2 

1 8 5522 53 387 40,9"- HOLDER 4 

21 5522 57 231-1 AUF" STUD 2 

22 5522 53 393 h5- COLLAR 8 

23 5522 57 232 VA' NUT 2 

24 5522 53 323-1 0-5- ROLLER 2 

25 90677 7Y-( )F FUO8SS U-NUT FUO8SS 4 

26 90229 A5AFTYD1,- AS1108 THRUST WASHER AS1108 12 

27 5522 53 381 LOD PIN 8 

28 90214 *"-W79D9" 6000ZZ BALL BEARING 6000ZZ 8 

29 9684050608 1- $D" M5X6 SET SCREW M5X6 8 

30 5522 53 371-1 Y-L ARM 2 

31 5522'53 362-1 t°D B PIN B 4 

32 5523 53 431 X9')F" _STUD 6 

33 5522 53 351-2 7-L ARM 2 

34 5522 53 342-1 t°D PIN 4 

35 5522 53 311 Ar)D"D9" HOUSING 2 

36 9410501608 A7°9D9"t°D 5X16 SPRING PIN 5X16 8 

37 5480 51 733-2 F.A"7*-Lo-5-3')A7°11D9" SPRING 8 

38 5430 38 316 WASHER 8 

39 9670063508 Vh"Vh*"11,F M6X35 SOCKET BOLT M6X35 1 6 

40 5522 53 343 7"oV9 BLOCK 8 

41 5522 52 253-1 .DNN SCREW 8 

42 91664 4-(11,D-11) DS22304 OIL SEAL D522304 4 

43 5522 53 321 W)D"D9" HOUSING 2 

44 9670062008 V,Vh*NliF M6X20 SOCKET BOLT M6X20 12 

45 5640 56 531 i
h.11.,N% GUIDE 4 

46 5522 56 242 SPACER 2 

47 90702 UVA. M16 U-NUT M16 2 

48 5522 53 361-1 7-13 ARM 2 

49 5522 53 385-1 7"55.'A. BRACKET 2 

50 5522 53 341-2 7-13 ARM 2 



 

SECTION NUMBER  5522G 535 I ZA — ,1 1 -1JU -7 —  lDGC) 

WATER FORM ROLLER (522) SECTION 
*-105AUAKATIt15ALTI -d-A,OT, -tv1-#-4--CA5cLTToo  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 't 7 ing.41* 
SET NO. /PART NO. A.5. .4t, PART NAME /COMPONENT PARTS NO. 

Aft 
crty 

51 5522 53 383-2 7"5”1- BRACKET 2 

52 5522 53 324 GEAR 2 

53 5522 53 433 :2-1-11,(520.5229"-() NEWMOL(DAMPENING ROLLER COVER) 4 

53 91537 3M AU-7" 3M SLEEVE 4 

54 90698 UtVF M16 t9"U U-NUT M16 (L) 2 

55 5480 56 1 38 9VDt WASHER 8 

56 9670040808 M4X8 SOCKET BOLT M4X8 8 

57 9716040014 t5 h" M4 PLAIN WASHER M4 8 

58 5522 53 396 h5- COLLAR 8 

59 5522 53 397 NUT 2 



WATER FORM ROLLER (522H) SECTION 



-:,=A"71-L0-- (522H) SECTION NUMBER 

WATER FORM ROLLER (522H) SECTION 
*:LOD%alt-W-ATIII3A L 1-ft/1.0)T, 

I 
5522Z 537 I 

4t-'4T;i5t L "CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set, 

140 
Qty 

2 

2 

2 

2 

2 

4 

2 

12 

2 

4 

8 

1 6 

1 6 

2 

4 

1 4 

10 

4 

4 

2 

20 

4 

4 

4 

4 

12 

12 

2 

2 

4 

8 

4 

4 

NO. SET NO. / PART NO. nan/
Md* 

PART NAME COMPONENT PARTS NO. 

5522 53 310-1 1r)D")9N` ASSY HOUSING ASSY 

6151 

5522 53 320-1 WYD")9" ASSY HOUSING ASSY 

5,6 

5524 53 560 ZA"7t-Lo-5- ASSY FORM ROLLER ASSY 

40,42 

5524 53 630 99D 0-5- ASSY BRIDGE ROLLER ASSY 

40,41 

1 90702 UtVF M16 U-NUT M16 

2 5640 56 531  GUIDE 

3 5522 56 242 SPACER 

4 9670062008 95.Vht"JDF M6X20 SOCKET BOLT M6X20 

5 5522 53 321 ili)D")2N` HOUSING 

6 91664 DS22304 OIL SEAL D522304 

7 90229 A5AF9VD1'- AS1108 THRUST WASHER AS1108 

8 9721080008 E-UD9" E-8 E-RING E-8 

9 5430 33 1 22 /"J3' WASHER 

1 0 5524 53 472 Y-L ARM 

11 90677 77-1D1)I- FUO8SS U-NUT FUO8SS 

1 2 9660080014 tVF M8 NUT M8 

1 3 9710080008 A"V,"h" M8 SPRING WASHER M8 

1 4 9686083008 1-,(*D" M8X30 SET SCREW M8X30 

15 5524 53 536 A9Vh" STUD 

1 6 5524 53 482 Y-L ARM 

17 9084060608 F D" M6X6 SET SCREW M6X6 

1 8 5524 53 532 t°D PIN 

1 9 5524 53 534 oVF" ROD 

20 5524 53 483 ANN* SPRING 

21 5524 53 533 A9 1)h" STUD 

22 9716080014 t5/N'1" M8 PLAIN WASHER M8 

23 90700 UtVF M8 U-NUT M8 

24 5524 53 538 A9Vh" STUD 

9"-(2 21Vh 2ND UNIT 

24 5524 53 539 A9')1" STUD 

9"-f1 =')F 1 ST UNIT 

25 5640 57 156-1 ANN SPRING 

26 5524 53 537 oVF" ROD 

27 5524 53 535 to .7) PIN 

28 5524 53 545 0 PIN 



SECTION NUMBER I  
SECTION 

onact*actlt F #*-C.A.(1,""C -FLso  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

WATER FORM ROLLER (522H) 

I 

NO. SET NO. /PART NO. PART NAME A13̀ 5" T'slz/n14-0NENT PARTS NO. 
%ft 

. City 

29 5524 53 566 A7°9)9" SPRING 4 

30 5524 53 564 A9VF" STUD 2 

31 9670084008 Vh'Vhiti"11,h M8X40 SOCKET BOLT M8X40 2 

32 9670051608 M5X16 SOCKET BOLT M5X16 16 

33 9660050014 ”F M5 NUT M5 4 

34 5524 53 544 o-5 t/I PLATE 4 

35 9716050014 t5,"b" M5 PLAIN WASHER M5 4 

36 5524 53 127 PLATE 4 

37 5524 53 542 '7"”VF BRACKET 2 

38 5524 53 543 h5- COLLAR 4 

39 9670082008 VVFli"10. M8X20 SOCKET BOLT M8X20 4 

40 90214 V-$1"79)9" 6000ZZ BALL BEARING 6000ZZ 8 

41 5524 53 631 99E) 0-5- BRIDGE ROLLER 2 

42 5524 53 561 ZA" FORM ROLLER 2 

43 5524 53 531 t°) PIN 4 

44 91645 A57F9VD1,- AS1024 THRUST WASHER AS1024 4 

45 90701 UtVh M10 U -NUT M10 4 

46 5524 53 481 7-G ARM 2 

47 5524 53 541 7"5J'VF BRACKET 2 

48 5524-53 565 A9VF" STUD 2 

49 90698 U'VF M16 t9"9 U-NUT M16 (L) 2 

50 5522 53 324 GEAR 2 

51 5522 53 311  HOUSING 2 

52 5524 53 471 7-L ARM 2 

53 5524 53 411 o-5- ROLLER 2 

54 5522 51 119 1/-7" (9"11 2=''F) TUBE (FOR 1ST UNIT) 1 



- 



SECTION NUMBER I I 
PLATE CYLINDER SECTION 



ADF"') 

PLATE CYLINDER 

I SECTION NUMBER J 5522Z 540  
SECTION 

*=.0)1113alt*-ATII1351L. •-t F L "CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. -t.yr-#,4/g5A#* 
SET NO. /PART NO. nan/4"#* PART NAME COMPONENT PARTS NO. 

SIR 
Q'ty 

1 5560 75 1 02 A9'.9h" STUD 4 

2 5522 54 251 COVER 2 

3 5640 75243-1 A9Vh' STUD 4 
4 5640 75 244 A7°9)9" SPRING 4 
5 9670063008 9h'VhitiNDF M6X30 SOCKET BOLT M6X30 24 

6 5522 54 229 7"cr.99 BLOCK 24 

6 5522 54 541 t/17"1:09 (KR) BLOCK (KR) 24 

7 5522 54 216-4 95)7° CLAMP 2 

7 5522 54 535-2 95)70 
(KR) CLAMP (KR) 2 

9 5522 54 217-4 95D7° CLAMP 2 

9 5522 54 536-2 75)7° (KR) CLAMP (KR) 2 

1 0 9710060008 A"Vi"h' M6 SPRING WASHER M6 8 

11 9660060014 th .M6 NUT M6 8 

12 9670041008 Vh'VF4iNDF M4X10 SOCKET BOLT M4X10 24 

1 3 5340 54 635 7o L,_ F  PLATE 12 

1 4 5522 54 212-4 7°D-F (99ID"U) PLATE (TAIL EDGE) 2 

1 4 5522 54 532-1 7°D-F (KR) PLATE ( KR) 2 

17 5640 54 123 70 57 ‘‘ PLUG 24 

1 8 9684060608 F D" M6X6 SET SCREW M6X6 24 

1 9 5522 54 231-1 *NO' BOLT 12 

21 5522 54 250-2 95)7°A"- ASSY CLAMP BAR ASSY 4 

24 5640 54 116 A" SPRING 1 6 

25 5522 54 232 1"10. BOLT 8 

26 5522 54 214-4 95)7° CLAMP 2 

26 5522 54 533-2 957,7° (KR) CLAMP (KR) 2 

27 5522 54 215-4 95)7° CLAMP 2 

27 5522 54 534-2 952,7° ( KR) CLAMP ( KR) 2 

28 5522 54 211-4 7°D-F (991) PLATE (LEADING EDGE) 2 

28 5522 54 531-1 7°D-F (KR) PLATE (KR) 2 

29 9670061208 9 1. $"11)F M6X12 SOCKET BOLT M6X12 32 

30 5522 54 225 7"1:09 BLOCK 8 

31 5522 54 226 7"o1)9 BLOCK 8 

32 9642040614 1-1'3D" M4X6 SCREW M4X6 16 
33 5522 54 224-1 B SCALE B 4 
34 9670082008 95"YFitiNtil- M8X20 SOCKET BOLT M8X20 4 

35 5560 54 213 SPRING 4 

36 5522 54 218 711J9'- HOLDER 4 

37 5522 54 412 KEY 2 

38 5522 54 110-1 ADI- PLATE CYLINDER 2 



J.OLLL J.I.0 I SECTION NUMBER I  
SECTION 

*CODf-1,3A(/*A -C11 t54 -C 1:: **—C'',±5( L. TT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. -t.yh*J4JMA** 
SET NO. / PART NO. nalAt/

41024 
PART NAME COMPONENT PARTS NO. 

111r( 
Q'ty 

38 5522 54 510 ADF"') (KR-15) PLATE CYLINDER (KR-15) 2 

38 5522 54 520 Aph"g, (KR-25) PLATE CYLINDER (KR-25) 2 

39 5522 54 219 PLATE 4 

40 5522 54 223-1 A-11, A SCALE A 4 

41 5640 54 1 04 0 D PIN 8 

42 5430 54 684 0 D PIN 4 

42 5522 54 542 t°D (KR) PIN ( KR) 4 

44 5522 54 213 Al°M°- STOPPER 8 

45 5290 17 115 A7° 11 D9" SPRING 12 

nar -v 

PLATE CYLINDER 





SLC; I ION NUMULR  
SECTION PLATE REGISTER 



* 

nddry 7i9t1 SECTION NUMBER 1 5522G 545 I 

PLATE REGISTER SECTION 
iCLOARAU*A -CIttsALTI -ft,,,,OT, -t.yh#*-C- LTTL,„ 
Note. When ordering items marked *,indicate the set number because they are available only as a set. 

-t .yh*/g5A4-4. NO. SET NO. / PART NO. 
/44151*-%' A13414fA PART NAME /COMPONENT PARTS NO. 

At 
Q'ty 

5522 54 310 10D")9" ASSY HOUSING ASSY 1 

3"-(1 TIVF 1 ST UNIT 

33.38.64-66 

5522 54 320 10D")9" ASSY HOUSING ASSY 1 

3"-(1 2:Vh 1ST UNIT 

37.38 

5522 54 330 )0D")9" ASSY HOUSING ASSY 1 

3"-f2 21- Vh 2ND UNIT 

33,38,64-66 

5522 54 340 10D")9" ASSY HOUSING ASSY 1 

3"-(2 2=VF 2ND UNIT 

37,38 

5522 54 350 1"7 1179"4- /I ASSY BEARING COVER ASSY 2 

33,34 

5522 54 450 7D"1'AFA9q2.- (OPS) SCREW ASSY (OPS) 2 

76,80 

5522 54 460 7D"I'AF79 111- (NOPS) SCREW ASSY (NOPS) 2 

14.60 

1 5522 54 421-1 9 -C-1)9"7°- 11- PULLEY 4 

2 91754 1-F"Wt"7 11 )9" AZK1730 NEEDLE BEARING AZK17303.5 8 

3 5522 54 423 75DD" FLANGE 4 

4 90766 oV99VD1,- AW03 LOCK WASHER AW03 4 

5 90765 oV9tVF ANO3 LOCK NUT ANO3 4 

6 9670084008 V Fiti"11)F M8X40 SOCKET BOLT M8X40 18 

7 5522 54 425-1 A9Vh" STUD 12 

8 5522 54 483 7D-L. FRAME 1 

3"-f1 2.7_VF 1 ST UNIT 
8 5522 54 484 7D-13 FRAME 1 

9"-(2 i:Vf 2ND UNIT 

9 5522 54 485 bA"- COVER 2 

1 0 9648061214 /53V)" M6X12 SCREW M6X12 6 

11 5522 54 434 $10"- HOLDER 2 

12 90392 A37F9VD1' A53047 THRUST WASHER AS3047 16 

13 90494 A57h1"7 11D9" NTB3047 THRUST BEARING N1B3047 8 

1 4 5522 54 436-1 V)" SCREW 2 

15 5430 51 274  PLAIN WASHER 4 

1 6 9670061608 V Fit 10' M6X16 SOCKET BOLT M6X16 10 

17 5522 54 441-1 $11,9"- HOLDER 4 



4 t5 / M8 

A "/3" M8 

95"!)H1i'l1,h M8X30 

PLAIN  WASHER M8  

SPRING WASHER M8 

SOCKET BOLT M8X30 

30 9716080014 

31 9710080008 

32 9670083008 

4 

4 

----- --I I  SECTION NUMBER I  
SECTION 

* Of1.3glat*airlt fs L 4t-'4"C';t5C(... -CT Lso  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

I Is./ • .1 I I 

PLATE REGISTER 

tt 
Q'ty PART NAME -to y F Na SET NO. / PART NO. ii5aft/41"14  COMPONENT PARTS NO. 

HOLDER 2 17 5522 54 441-1 $11,9"- 

18 5640 22 314-1 7°59" PLUG 4 

1 9 9684060608 Fi*D" M6X6 SET SCREW M6X6 4 

KNOB 4 22 5522 54 443-2 

522H 522H 

20 5522 54 442 SPRING 4 

21 9670050501 VVF71-1"10. M5X5 SOCKET BOLT M5X5 4 

=-F"11/1"79)9"8QRNAO NEEDLE BEARING 8QRNAO 4 38 91671 

GEAR 2 40 5522 54 471-1 4"t'- 

GEAR 2 41 5522 54 472 

GUIDE 2 42 5522 54 473 13 ,..(F 

SOCKET BOLT M8X50 6 

E-RING E-8 2 

%.MVFt"10. M8X50 

E- 11 )9" E-8 

43 9670085008 

44 9721080008 

WASHER 

GEAR 

2 

2 

KEY 2 

PIN 2 

SCALE 2 

50 9642040514 J-1"3.D" M4X5 SCREW M4X5 4, 

51 5522 54 482-1 IDD'5
.-9- INDICATOR 2 

52 9710050008 A" b" M5 SPRING WASHER M5 2 

53 9642050814 • t"1"3E)" M5X8 SCREW M5X8 2 

5430 33 122 .1”13‘‘ 

5560 54 139 

5560 54 1 38 +- 

5562 54 1 37 to p  

5522 54 475-1 Ah--11, 

45 

46 

47 

48 

49 

5522 54 422 +- 

90387 A5AFT)D1' GS1730 

5522 54 474-1 ADF" "t- 

5640 59 117 .1”)]%% 

5562 54 1 36  

5522 54 432 +- 

KEY 4 

THRUST WASHER GS1730 8 

GEAR 2 

WASHER 6 

BOLT 6 

KEY 4 

54 

55 

56 

57 

58 

59 



 

OCL,110IN NUMOth< 

 

  

PLATE REGISTER SECTION 
* C L /,®T.  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

* 

* 

* 

NO. 
-t .:/ F 4-%- /gRA*J4 
SET NO. / PART NO. PART NAME I'd3AfVg4CIPINENT PARTS NO. City 

60 5522 54 431 (NOPS) . ADJUSTING BOLT (NOPS) 2 

61 5522 54 481-2 1t10"- HOLDER 2 

62 9648061014 /57E)" M6X10 SCREW M6X10 6 

63 5522 54 312 1"79)9"4-4/1  BEARING COVER 2 

64 5522 54 311 iOD"D9" HOUSING 1 
9"11 2..7 1.9 h 1ST UNIT 

64 5522 54 331 AOD")9" HOUSING 1 
9"-I2 2:')F 2ND UNIT 

65 5522 21 262 SPACER 2 

66 9723850008 C-'J 9 C-85 C-RING C-85 2 

67 5522 54 433 *110"- HOLDER 2 

68 5522 54 424 71)-L (9"-f1 2=Vh) FRAME (151 UNIT) 1 
68 5522 54 426 71)-4 (9"-f2 21TF) FRAME (2ND UNIT) 1 
69 9670083508 Vh.V1-404/F M8X35 SOCKET BOLT M8X35 6 

70 9670061008 V hVIL/1- M6X10 SOCKET BOLT M6X10 6 

71 5522 54 414-1 VA BOSS 2 

72 9670081608 M8X16 SOCKET BOLT M8X16 6 

73 5522 54 413 $10"- HOLDER 2 

74 5522 54 411 \N GEAR 2 

75 5522 54 444 -IDT"'.99A INDEX 2 

76 5522 54 435-2 *D" SCREW 2 

80 5522 54 437 fa0t-fV1DF (OPS) ADJUSTING BOLT (OPS) 2 

81 90386 A5AF9VD1' WS1730 THRUST WASHER W51730 8 

82 9716040014 ti#"h" M4 PLAIN WASHER M4 4 

83 5522 54 447 ”IVF RATCHET 4 

84 9670051208 V5.VFV11/F M5X12 SOCKET BOLT M5X12 16 

85 9670062208 M6X22 SOCKET BOLT M6X22 6 

86 5522 54 476 h5- COLLAR 2 

87 5522 54 412 KEY 2 

88 5522 54 449 t11/9"- HOLDER 2 

522H 522H 



INK FOUNTAIN ROLLER SECTION 



INK FOUNTAIN ROLLER 
SECTION NUMBER  5522Z 550 I 

SECTION 
*..7.0)1,11.3Aft*ATIt S54 -"C' F *-g•T .̀/1  L. TT 
Note: When ordering items marked *,inclicate the set number because they are available only as a set. 

 

-t.y NO. SET NO. / PART NO. ptd#-.4 PART NAME COMPONENT PARTS NO. 
*ft 
Crty 

5522 55 110 0-5- ASSY ROLLER ASSY 2 

39,40 

5522 55 120-1 A,")9" ASSY HOUSING ASSY 2 

34.41,43,75 

5522 55 130-1 A "D9" ASSY HOUSING ASSY 1 

3"-I1 21- Vh 1 ST UNIT 

34,41-43 

5522 55 1 40-3 ASSY HOLDER ASSY 1 

71,73 

5522 55 150 7-L ASSY ARM ASSY 2_ 

70,71 

5522 55 160-1 A5-19"- ASSY SLIDER ASSY 2 

82,83,85,87-89,103 

5522 55 170-1 A519"- ASSY SLIDER ASSY 2 

87-89 

5522 55 1 80-3 9D9 ASSY LINK ASSY 1 

85.86 

5522 55 1 90 DA"- ASSY LEVER ASSY 4 

38,105 

5522 55 210-1 A9VF" ASSY STUD ASSY 2 

81-83,103 

5522 55 220-1 7-1 ASSY ARM ASSY 1 

78,79 

5522 55 250 D17h ASSY SHAFT ASSY 1 

9"-f1 2=VF 1ST UNIT 

57,61,63 

5522 55 810-2 Il D9 ASSY LINK ASSY 1 

85,86 

5522 55 820-1 7"L ASSY ARM ASSY 1 

78,79 

5522 55 830 D1'7h ASSY SHAFT ASSY 1 

9"-f2 2ND UNIT 

57.61,63 

5522 55 840-2 filb9"- ASSY HOLDER ASSY 1 

71,73 

5522 55 850 A ")9" ASSY HOUSING ASSY 1 

9"-(2 2=VF 2ND UNIT 

41-43 

5522 59 110 'I.7) 9V ASSY INK FOUNTAIN ASSY 2 



SECTION NUMBER I ..... .0/.1! I 

SECTION 
*..7-0)1115At ( Si;f4 L cryc, -c -F 
Note: When ordering items marked *,indicate the net number because they are available only ass set. 

I  a/ I / 'I a./ I-1 

INK FOUNTAIN ROLLER 

-t7F**AgA#4' NO. SET NO. / PART NO. PART NAME 1113 A411-s /MtPONENT PARTS NO. 
MU 
Crty 

6,20,30 

1 5522 59 113 /7" KNOB 44 

2 9670061608 M6X16 SOCKET BOLT M6X16 4 

3 5522 59 114 A70 9)2" SPRING 2 

4 90730 A 0 —h—t"3') 1.6X5 RIVET 1.6X5 12 

5 5522 59 112 70 D _F PLATE 2 

6 5522 59 130 7"D—F" ASSY BLADE ASSY 2 

7 9410606008 °'1)9"L°D 6X60 SPRING PIN 6X60 4 

8 9670063508 M6X35 SOCKET BOLT M6X35 8 

9 5640 59 128 )7" KNOB 4 

10 5522 59 115 7"DV9 BLOCK 2 

11 9670083508 97'.9h*"Ilds M8X35 SOCKET BOLT M8X35 8 

12 5522 59 133 /-0."70 D—F PLATE 2 

13 9670081608 ')h"Ali"11Jh M8X16 SOCKET BOLT M8X16 4 

14 9710080008 A"Vi'"h" M8 SPRING WASHER M8 6 

15 9716080014 t5/"h" M8 PLAIN WASHER M8 4 

16 5522 59 125 A9VF" STUD 4 

17 5640 59 127 404)F BOLT 4 

18 5640 59 126 h5— COLLAR 4 

19 9721100008 E-9)9" E-10 E—RING E-10 4 

20 9670061408 `lh'Vh,1i"11)1.- M6X14 SOCKET BOLT M6X14 8 

21 9670125008 M̀VFit"11)F M12X50 SOCKET BOLT M12X50 4 

22 9710120008 A "h" M12 SPRING WASHER M12 2 

23 5640 59 129 AIJ-7" SLEEVE 4 

24 5640 59 119 hi— COLLAR 2 

25 9684080808 1-$D" M8X8 SET SCREW M8X8 6 

26 5522 59 118 STAY 2 

27 5640 59 123 TWIST SPRING 2 

28 5640 59 122 )35— COLLAR 4 

29 9670051208 M5X12 SOCKET BOLT M5X12 6 

30 5522 59 111-1 -f7AViti" INK FOUNTAIN 2 

31 5640 59 124 *E" 'J)" TWIST SPRING 2 

32 5430 38 316 41%% 13 %% WASHER 4 

33 9670051008 9h")F"11,F M5X10 SOCKET BOLT M5X10 4 

34 9410602508 A7011D9"t°) 6X25 SPRING PIN 6X25 14 

35 5522 59 134 /-0-"7 0 D—F PLATE 2 

36 5522 59 116 7"0V9 BLOCK 2 

37 5640 59 121 /35— COLLAR 2 

38 5522 55 143-1 DA"— LEVER 4 



SECTION NUMBER I 5522Z 550 I 

SECTION 
*LOYBAUM,F.TIlt.54LTI -q- A.OT,-t.:/1-#-'4T;± LTTLso  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

PART NAME 
1t7h#- 03,?.# NO. SET NO. / PART NO. fi5AF/4"#*'  COMPONENT PARTS NO. 

* 

* 

* 

39 91692 /-19) IR30X35X30 

40 5522 55.111 o-5- 

41 91665 4111/D-11) 0S35454 

42 5522 55 131-1 A 9" 

43 91679 1-h"11)1"7 1W"NK35/30R 

44 5522 55 1 44 7-L3 

45 9684050608 1.. .D" M5X6 

46 5480 51 126 5.V*-1-11) 

47 5430 51 1 63 L 0 D 

48 5430 51 1 64 A7° 11 )9" 

49 5430 31 1 40-1 1))( 

50 9721040008 E-9)9" E-4 

51 5522 55 229 -1D.7."')2A 

52 5522 53 1 34 

53 9684060608 F D" M6X6 

54 9670064508 tJH M6I45 

55 9721080008 E- 11)9" E-8. 

56 5640 07 1 02 t5/"V* 

57 5340 24 563 At\0_1_ 

58 5430 34 453 135- 

59 5522 55 223-1 t0 D 

9"-f1 =.9h. 

59 5522 55 823-1 1:0) 

9"I2 1=VF 

60 5522 55 240 9D9 

61 5522 55 224-1 VIIJF 

9"-(1 2-29h 

61 5522 55 824-1 VIDF 

9"12 

62 5522 55 231 7`15 F 

63 9410302008 77°9D9"t°D 3X20 

64 5522 55 225-1 bk".0-" 

9"-f1 =Vt. 

64 5522 55 825-2 h"-(h" 

9"-(2 

65 5522 55 232 7"”VF 

66 5522 55 1 73 A5-fh" 7"Wn. 

67 5522 55 1 74 t°) 

68 9722250008 C- 11)9" C-25 

Ma 
Q'ty 

4 INNER RACE IR30X35X30 

ROLLER 2 

OIL SEAL 0S35454 4 

HOUSING 2 

NEEDLE BEARING NK35/30R 4 

ARM 2 

SET SCREW M5X6 7 

RATCHET WHEEL 2 

PIN 2 
SPRING 

PAWL 

E-RING E-4 

INDEX 2 

KNOB 2 

SET SCREW M6X6 3 

SOCKET BOLT M6X45 4 

E -RING E-8 6 

WASHER 2 

SPACER 2 

COLLAR 2 

PIN 1 

1 ST UNIT 

PIN 1 
2ND UNIT 

LINK 2 

BOLT 1 

1ST UNIT 

BOLT 1 

2ND UNIT 

BRACKET 

SPRING PIN 3X20 

GUIDE 

1ST UNIT 

GUIDE 1 
2ND UNIT 

BRACKET 2 

BUSHING 2 

PIN 2 

C-RING C-25 2 

1 

2 

2 

2 

2 

2 

1)F 

INK FOUNTAIN ROLLER 



I Yr I ',is/. YI I !UN NUMEStK 

   

    

INK FOUNTAIN ROLLER SECTION 
* ltAti.ATUI3ALTM/1,0)T, -t ..Y h#'4'CA3C1...TT O. 
Note: When ordering items marked *,indicate the net number because they are available only as a set. 

NO. FIV4/n,11.4-q 
SET NO. / PART NO. g5A4mt/4"* . PART NAME 

COMPONENT PARTS NO. 
+ma 
Q'ty 

69 5522 55 1 52 9VDV- WASHER 2 

70 5522 55 151 7-L ARM 2 

71 91738 95Vf FCB25 CLUTCH FCB25 4 

72 9660080014 1".9h M8 NUT M8 2 

73 5522 55 1 41-3 *Hof"- HOLDER 2 

75 5522 55 121-1 Ar,D"D9" HOUSING 2 

76 9721120008 E-U)9" E-12 E -RING E-12 2 

77 5480 51 343  PLAIN WASHER 2 

78 5640 04 1 61 7'Vz-92 BUSHING 4 

79 5522 55 221-1 7-L ARM 1 

9"...(1 2=19F 1 ST UNIT 

79 5522 55 821-1 7-L ARM 1 

51"-(2 /ZVI- 2ND UNIT 

80 5522 55 222 A9Vh" STUD 2 

81 5522 55 211-1 A9VF" STUD 2 

82 91645 A57FT)D1
,
- AS1024 THRUST WASHER A51024 6 

83 5522 55 212 1-0JD METAL 4 

85 90960 =-1-4)1"7 11.-)9" HK1412 NEEDLE BEARING HK1412 6 

86 5522 55 1 81-3 Il D9 LINK 

9"-r1 /ZVI" 1 ST UNIT 

86 5522 55 811-2 97)9 LINK 1 

9"-f2 L: fl 2ND UNIT 

87 5522 55 1 72-1 79VF" STUD 2 

88 5522 55 1 71 A519"- SLIDER 2 

89 9411403500 T-A°-t°) 4X35 TAPER PIN 4X35 2 

93 9670062008 'MVIli"11)F M6X20 SOCKET BOLT M6X20 4 

94 5640 22 314-1 7057%% PLUG 2 

95 5560 54 226 AF,VA°- STOPPER 2 

96 9670053008 M5X30 SOCKET BOLT M5X30 4 

1 00 9410501208 A7°11)9't°7, 5X12 SPRING PIN 5X12 2 

1 01 9660060014 tV1- M6 NUT M6 2 

1 02 9670061008 M6X10 SOCKET BOLT M6X10 2 

1 03 91296 :V7°11, A-6MF NIPPLE A-6MF 4 

1 04 9660120014 tV1- M12 NUT M12 2 

1 05 92303001 9"9V7° PG8ON GRIP PG8ON 4 





OSCILLATING DRIVE 
StU I IUN NUMBER I   

SECTION 



T9TD9P"9 SECTION NUMBER I 5522G 560 I 

OSCILLATING DRIVE SECTION 
*ca,g5AU*ATItt.341. -0--C, -t•y1-# TitL -C -F o0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. 
plca#*. PART NAME COMPONENT PARTS NO. 

Aft 
Q'ty 

5522 53 260 Up9 ASSY LINK ASSY 2 

20.21 

5522 53 270 DT) t"IliF ASSY BOLT ASSY 2 

32.56-58 

5522 53 280 7-L ASSY ARM ASSY 2 

1 9.31 

5522 56 1 40 DpoVh" ASSY CON ROD ASSY 2 

26.34.35.39.40 

5522 56 210 7"55.VF ASSY BRACKET ASSY 

1.2.56-58 

5522 56 220 DT) 40'10- ASSY BOLT ASSY 2 

27.56-58 

5522 56 230 7-L ASSY ARM ASSY 2 

1.23 

5522 56 240 tOD ASSY PIN ASSY 8 

7.8 

5524 53 420 7-L ASSY ARM ASSY 2 

522H 522H 

1 9.31 

5524 53 430 1JD9 ASSY LINK ASSY 2 

522H 522H 

20.21 

1 5640 04 201 Jti BUSHING 1 0 

2 5522 56 211 7".”VF BRACKET 4 

3 9060100014 ,VF M10 NUT M10 1 0 

4 9710100008 A"V/"h" M10 SPRING WASHER M10 1 0 

5 5522 56 1 43 7-L ARM 2 

6 5430 33 122 1,"h" WASHER 8 

7 90214 V-11,1'7 11 )-9" 6000ZZ BALL BEARING 6000ZZ 8 

8 5522 56 241 PIN 8 

9 5522 56 212 D1'7F SHAFT 2 

1 0 5522 53 263 Y-L ARM 2 

1 0 5524 53 422 7-t ARM 2 

522H 522H 

11 9670083508 97V W11,1" M8X35 SOCKET BOLT M8X35 4 

12 5522 56 213 ARM 2 

13 9670061608 9 1-40'11:1- M6X16 SOCKET BOLT M6X16 1 6 

1 4 5522 56 1 42 r 0 PIN 2 

15 9684050608 M5X4H SET SCREW M5X6 4 



OSCILLATING DRIVE 

SECTION NUMBER I ..... 

SECTION 
*.LOgg,U*ATUt5AL -C 1-q- /t.0-C.,-t.YF L -C -Ft.s. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

-t.yF*,%L/A5A*-k NO. SET NO. /PART NO. PART NAME 1:113a COMPONENT PARTS NO. 
111 
Q'ty 

1 6 9670085508 9 F ell/1-- M8X55 SOCKET BOLT M8X55 4 

1 7 9660080014 t'A- M8 NUT M8 4 

1 8 9710080008 A"V,"b" M8 SPRING WASHER M8 6 

1 9 5522 53 281 7-G ARM 2 

1 9 5524 53 421 ARM 2 

522H 522H 

20 5522 53 261 11 )9 LINK 2 

20 5524 53 431 UD9 LINK 2 

522H 522H 

21 5522 53 262 7")D2 BUSHING 4 

22 5522 53 264 VW- BOLT 2 

23 5522 56 231 7-L ARM 2 

24 5522 56 222  BRACKET 2 

25 9710120008 1 "b" M12 SPRING WASHER M12 4 

26 9660120014 tVh M12 NUT M12 6 

27 5522 56 221 DT) VO BOLT 2 

28 90389 A5AFT.9D1' AS2035 THRUST WASHER A52035 2 

29 9670062008 9J'Vt-VIDF M6X20 SOCKET BOLT M6X20 1 6 

30 5522 53 272 7"5Vh BRACKET 2 

31 5522 53 282 7"VD2 BUSHING 2 

32 5522 53 271 DTD BOLT 2 

33 5522 53 265 VW- BOLT 2 

34 90453 oVF"Iph" PHS12 ROD END PHS12 2 

35 5522 56 1 41 3)oVF" CON ROD 2 

36 5522 56 133 DT) VW. BOLT 2 

37 9670060808 9 F V11/F M6X8 SOCKET BOLT M6X8 2 

38 5290 23 113 )3%% WASHER 2 

39 9723350008 C-9)9" C-35 C-RING C-35 2 

40 90588 1"M)9" 1202 BEARING 1 202 2 

41 9672082514 oV19VIDF M8X25 HEXAGON BOLT M8X25 2 

42 9716080014 t5/"/J" M8 PLAIN WASHER M8 2 

43 5522 56_130-1 1)Dp1'9 ASSY PLATE ASSY 2 

44 90074 9-(E)9"1"JDF 270H075 TIMING BELT 270H075 2 

46 5522 56 120 91(a)9" $.(-11) ASSY TIMING WHEEL ASSY 2 

48 9648050814 /53*D" M5X8 SCREW M5X8 6 

49 5430 24 312 BEARING COVER 2 

50 90317 V-WM)9" 6005ZZ BALL BEARING 6005ZZ 4 

51 5522 56 1 24 COLLAR 2 

52 9723470008 C- 11 )9" C-47 C-RING C-47 2 



T97)gh", SECTION NUMBER J 5522G 560 I 

OSCILLATING DRIVE SECTION 
* Opar3A ft*actit 134 L 1-d- A,O)T, F L 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. grian/  Alt514-4- PART NAME COMPONENT PARTS NO. Q'ty 

53 9670082008 Vh- hti"11,[. M8X20 . SOCKET BOLT M8X20 10 

54 5522 56 111 BRACKET 2 

54 5522 56 111 7"”Vh BRACKET 1 

9"-(1 27..')F.522H 1ST UNIT.522H 

54 5524 56 111 7".5h'VF BRACKET 1 

9".f2 2=Vh.522H 2ND UNIT.522H 

55 5522 56 123 9n1,- WASHER 2 

56 91160 7°59" PA-4 PLUG PA-4 8 

57 91161 A9-7" PB-4 SLEEVE PB-4 8 

58 91162 :V7°11) PD-4 NIPPLE PD-4 8 

59 91727 ) tOloY- KRV26LL CAM FOLLOWER KRV26LL 2 



SECTION NUMBER I -   
OSCILLATING ROLLER.IDLE GEAR SECTION 



SECTION NUMBER J 5522G 565  

SECTION 
*LorrgRAll*A -C(tt5AL A-0)-C,  L. -CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

497d0-7—.Y1r"JDT"?— 

OSCILLATING ROLLER.IDLE GEAR 

MR 
city PART NAME -t.y1-* /gfiA** NO. SET NO. / PART NO. ABA*1491" COMPONENT PARTS NO. 

5522 56 310-1 W,D")9" ASSY HOUSING ASSY 4 

5522 56 320-1 W)D")9" ASSY HOUSING ASSY 2 

4.5 

5.26 

5522 56 330-1 W,D")9" ASSY HOUSING ASSY 

5,23 

5,7 

5522 56 350-1 1\',D"D9" ASSY HOUSING ASSY 

9"-(1 /IV+ 1 ST UNIT 

5,25 

5522 56 340-1 D"D9" ASSY HOUSING ASSY 4 

5522 56 350-1 W,D"7,9" ASSY HOUSING ASSY 2 

9"-f
.
2 /ZVI' 2ND UNIT 

5,25 

5522 56 360-1 W,D")9" ASSY HOUSING ASSY 1 

9"-(1 1 ST UNIT 

5,22 

5522 56 510 7-fh"114"1'- ASSY GEAR ASSY 8 

13,15,16,19 

5522 56 520 7-.1F"W1'- ASSY GEAR ASSY 2 

1 3-16 

1  90698 UtVF M16 t9"9 U-NUT M16 (L) 8 

2 5522 56 365 N% GEAR 8 

3 9670062008 95-')Ft"11,F M6X20 SOCKET BOLT M6X20 48 

4 5522 56 311 1\,D"2,7" HOUSING 4 

5 90549 4-f$D-$ KC28354 OIL SEAL KC28354 1 6 

6 5522 56 363 o-5- ROLLER 6 

7 5522 56 341 W D9" HOUSING 4 

8 5640 56 531 h %%-

lr
F k% 

GUIDE 1 6 

9 5522 56 242 SPACER 8 

1 0 90702 lit')F M16 U-NUT M16 8 

11 9721120008 E-9.'9" E-12 E-RING E-12 10 

1 2 5522 56 513 WASHER 10 

13 9723320008 C-IlD9k` C-32 C-RING C-32 20 

1 4 5522 56 521 GEAR 2 

1 5 90314 V-W\"79)9" 6002LLU BALL BEARING 60021LU 20 

1 6 5522 56 512 h5- COLLAR 1 0 

17 9670061608 V F1i"10. M6X16 SOCKET BOLT M6X16 30 

1 8 5522 56 514 +"t- 79VF" STUD 8 



WT V - SECTION NUMBER 

 

  

OSCILLATING ROLLER.IDLE GEAR SECTION 
* OD% M.ifi%  a S54 L 1 A, 0)-C,  "C Ls. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. -t:YF W4L/g5A4U4-  
SET NO. /PART NO. 

/4110A* PART NAME gfirPe tily COMPONENT PARTS NO. Q'ty 

1 9 5522 56 511 GEAR 8 

20 90695 771(DUtVh FUO9SS U-NUT FUO9SS 8 

21 90563 A5AF9VDt AS1109 THRUST WASHER AS1109 24 

22 5522 56 361 W,D"D91` HOUSING 1 

3"-(1 / -1VF 1ST UNIT 

23 5522 56 331 W,D")9" HOUSING 2 

24 5522 56 515 + 1`1,-.7‘9VP` STUD 2 

25 5522 56 351 W)DN`D9" HOUSING 1 

9"/1 /V1- 1ST UNIT 

25 5522 56 351  HOUSING 2 

91"(2 2:VF 2ND UNIT 

26 5522 56 321 W,D"D9" HOUSING 2 

27 5522 56 366 0-5- ROLLER 2 





SECTION NUMBER I  JJGCL. Jul 

ROLLER CLEANER.HICKY PICKER SECTION 



1JTUJZI — M%11- .11J.AJJ — Zr .) SECTION NUMBER j
55 -eeL 56( I 

ROLLER CLEANER.HICKEY PICKER SECTION 

Note: When ordering items marked *ondicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. g5AtfIZ/4"*4  PART NAME COMPONENT PARTS NO. 
fINA 
Qty 

5522 52 520 FD-1 ASSY TRAY ASSY 1 

9"-.11 2.7VF 1 ST UNIT 
1 4,26,28,29,52 

5522 52 530-1 Dt7h ASSY SHAFT ASSY 1 

9"-(1 21)F 1ST UNIT 
22,25,36-38 

5522 52 560-1 Dt7h ASSY SHAFT ASSY 1 

9"111 2 h 1ST UNIT 
22,36-38,43 

5522 52 920 FD1 ASSY TRAY ASSY 1 

9-12 2L")1- 2ND UNIT 

1 4,28,29,48,52 

5522 52 930-1 D1'7h. ASSY SHAFT ASSY 1 

9"-I2 /1VF 2ND UNIT 

22,36-38,47 

5522 52 950-1 Dt7h ASSY SHAFT ASSY 1 

9"-(2 =Vh 2ND UNIT 

22,36-38,50 

5522 65 200 AD)(DD"aFUV-0D4 HICKY PICKER SET 1 

1 -4,8-13 

5522 65 210 AT' - ASSY STAY ASSY 2 

20,38 

1 9642030614 1-1"DV)" M3X6 SCREW M3X6 2 

2 9716030014 t5/"h" M3 PLAIN WASHER M3 2 

3 5640 65 501 7 ‘x
t.
,_ [.‘‘ BLADE 1 

4 5522 65 217 MO" - HOLDER 1 

5 9670061208 ”1.9F$"Ild. M6X12 SOCKET BOLT M6X12 1 6 

6 5560 65 217 70 Lj _h PLATE 4 

7 5522 65 216-1 7"”Vh BRACKET 2 

8 5640 65 503-1 Dt7F SHAFT 1 

9 5640 65 504 SPACER 1 

1 0 5640 65 505 A7° 11)9" SPRING 1 

11 5640 65 506 tVF NUT 1 

12 5640 65 507 NUT 1 

1 3 90799 -_-_ " 119"q 25 BALL GRIP 25 1 

1 4 9648051214 /5D.D" M5X12 SCREW M5X12 1 8 

1 5 5522 65 214-1 7"5rVF BRACKET 2 

1 7 5522 53 387 HOLDER 4 

1 9 9670051408 ”Vhiti"11/F M5X14 SOCKET BOLT M5X14 4 



I L. 1.0 I  • / I•.‘ ••• • Ste I IUN NUMBLK 

   

    

ROLLER CLEANER.HICKEY PICKER SECTION 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. /PART NO. 
PART NAME ma"r‘PAIAPONENT PARTS NO. crty 

20 5522 65 213-1 AT-- STAY 2 

21 5522 65 215-1 7"57')F BRACKET 2 

22 5522 52 531-1 Dt7F SHAFT 4 

23 9648041014 /5MP` M4X10 SCREW M4X10 4 

24 5310 33 538 (90) KNOB (BLACK) 4 

25 5522 52 540 7-13 ASSY ARM ASSY 1 

9"-r1 i:VF 1 ST UNIT 

26 5522 52 521-1 FU-1 TRAY 1 

9"-(1 21-VF 1 ST UNIT 

27 9670062008 Vh'')Fli"IliF M6X20 SOCKET BOLT M6X20 16 

28 5522 52 522-2 7"1i-h" BLADE 2 

29 5522 52 523 70u_ PLATE 2 

30 9721100008 E-qp9" E-10 E-RING E-10 4 

31 5430 37 115 t5V\W\ PLAIN WASHER 4 

32 5522 52 536 ro 19 BLOCK 2 

9"11 1ST UNIT 

33 9410604008 A7° 11.7)2"t°) 6X40 SPRING PIN 6X40 8 

34 9660050014 i'VF M5 NUT M5 4 

35 9670054008 Vh- VtliNtiF M5X40 SOCKET BOLT M5X40 4 

36 9410302408 77° 11)9"t°) 3X24 SPRING PIN 3X24 4 

37 5522 52 532-1 13L CAM 4 

38 9410301808 A7°9)9"t°:, 3X18 SPRING PIN 3X18 8 

39 5522 52 528 D _ PLATE 2 

40 5522 52 524-1 TN1:09 BLOCK 1 

9"-f1 izVF 1ST UNIT 

41 9684050508 M5X5 SET SCREW M5X5 4 

42 5522 52 526 t°D PIN 4 

43 5522 52 570 Y-L ASSY ARM ASSY 1 

9"11 2zVh 1ST UNIT 

44 5522 52 525-1 7"c09 BLOCK 

9"-f1 2=
1
JF 1ST UNIT 

45 5522 52 527 7°U-F PLATE 2 

46 5522 52 936 7"oV9 BLOCK 2 

9"-f2 2ND UNIT 

47 5522 52 940 Y-L, ASSY ARM ASSY 1 

9"-f2 2n1- 2ND UNIT 

48 5522 52 921-1 FL)f TRAY 1 

9"-(2 2-1Vh 2ND UNIT 



1.11- UJ:J — =Vt.l1J.AJJ — Zr'l SECTION NUMBER  ) 661
" 41:) (  I 

ROLLER CLEANER.HICKEY PICKER SECTION 
* on lt*A -c A,C) -C. -t! LtT s. 
Note: When ordering items marked*,indicate the set number because. they are available only as a set. 

rt F  fil3474*-4. 
A5aAft/

*A** 
NO. SET NO. / PART NO. COMPONENT PARTS NO. 

PART NAME Q'ty 

49 5522 52 924 T'oV9 .  BLOCK 1 

9"-(2 2ND UNIT 

50 5522 52 960 7-L ASSY ARM ASSY 1 

9`"(2 2ND UNIT 

51 5522 52 925 7``IDV2 BLOCK 1 

9"-(2 2=Vh. 2ND UNIT 

52 9670062508 M6X25 SOCKET BOLT M6X25 4 



INK FORM ROLLER SECTION 
Jtl-.11UN NUMMtK 



1:)+1T —L10-7— SECTION NUMBER  5522G 570 I 

INK FORM ROLLER SECTION 
* r-03a13A(I*A -ClI t35g L '"C"  1 F 1. t.so 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. Al$ /41til4t- PART NAME COMPONENT PARTS NO. 
Aft 
Q'ty 

5522 53 380 t°) ASSY PIN ASSY 16 

1 8,29 

5522 
.57 110-2 7"5h-Vh ASSY BRACKET ASSY 2 

1 8,29,47 

5522 57 120-2 7"5Vh ASSY BRACKET ASSY 2 

1 8,29,56 

5522 57 1 30-1 Y-L ASSY ARM ASSY 2 

1 8,29,57 

5522 57 1 40-1 7-L ASSY ARM ASSY 

1 8,29,38 

5522 57 1 50-1 7-L ASSY ARM ASSY 2 

1 8,29,30 

5522 57 1 60-1 7-L ASSY ARM ASSY 2 

1 8,29,35 

5522 57 1 70-2 7"5,".9h ASSY BRACKET ASSY 2 

1 8,27,29 

5522 57 1 80-2 7"”VF ASSY BRACKET ASSY 2 

1 8,24,29 

5522 57 230-1 A9')F" ASSY STUD ASSY 2 

1 ,8,46 

5522 57 250-1 0-5- ASSY ROLLER AS S Y 2 

1 8,49 

5522 57 260-1 0-5- ASSY ROLLER ASSY 2 

1 8,42 

5522 57 270-1 0-5- ASSY ROLLER ASSY 2 

1 8,33 

5522 57 280-1 0-5- ASSY ROLLER ASSY 2 

1 8,19 

5523 53 430 A9Vh" ASSY STUD ASSY 14 

1,8,11 

1 9660080014 tVh M8 NUT M8 32 

2 5522 52 253-1 :=) " SCREW 16 

3 5430 38 316 /"/P` WASHER 16 

4 5480 51 733-2 aA"71--Lo-5-3 7°97)9" SPRING 1 6 

5 9410501608 77°9)9"t°D 5X16 SPRING PIN 5X16 1 6 

6 5522 57 1 72 $"11,4- BOLT 4 

7 5640 34 515 SPACER 4 

8 9410301208 A7° 11)9"t°) 3X12 SPRING PIN 3X12 1 6 

9 5522 53 392 tVh NUT 1 4 



l aT/9 UU / SECTION NUMBER I   

INK FORM ROLLER SECTION 
*..=. (1*A -ell ii34 1-ft A,o-c-,  rt tV4-C-iit5C  ""CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

* 

* 

NO. -t ,y1-*J4- /A0e.* 
SET NO. / PART NO. goatl,/*4*-.4 PART NAME 

COMPONENT PARTS NO. 
MR 
City 

1 0 5522 53 393 )35- COLLAR 16 

11 5523 53 431 A9'9F" STUD 1 4 

15 5480 53 391-1 95)7°  CLAMP 8 

17 9721100008 E-9)9" E-10 E-RING E-10 16 

1 8 90214 li"-W7g)9" 6000ZZ BALL BEARING 6000ZZ 32 

1 9 5522 57 281-1 0-5- ROLLER 2 

20 5522 51 119 (9"-(1 2=VF) TUBE (FOR 1ST UNIT) 4 

21 5522 57 218-3 7"5rVF BRACKET 2 

23 9684050608 M5X6 SET SCREW M5X6 1 6 

24 5522 57 1 81-2 7"5TVh BRACKET 2 

25 5522 57 152 VIDF BOLT 4 

26 9660060014 J")1- M6 NUT M6 1 6 

27 5522 57 171-2 7"5 F BRACKET 2 

28 5522 57 217-3 7"5jVF BRACKET 2 

29 5522 53 381 1:0) PIN 16 

30 5522 57 1 51-1 7-L ARM 2 

31 5522 57 215-2 7"”Vh. BRACKET 2 

32 5522 53 342-1 t°) PIN 8 

33 5522 57 271-1 0-5.- ROLLER 2 

34 5522 57 21672 7"55-VF BRACKET 2 

35 5522 57 161-1 Y-L ARM 2 

36 5522 53 343 7"oV9 BLOCK 12 

37 9670063508 Vh'VF40`11,F M6X35 SOCKET BOLT M6X35 24 

38 5522 57 1 41-1 7-L ARM 2 

39 5522 57 133-1 7"o)9 BLOCK 4 

40 5522 57 113 VW' BOLT 8 

41 5522 57 213-2 7"55'VF BRACKET 2 

42 5522 57 261-1 o-5- ROLLER 2 

43 5522 57 214-1 7"5,VF BRACKET 2 

45 5522 57 232 NUT 2 

46 5522 57 231-1 A9Vh" STUD 2 

47 5522 57 111-2 7"5h- VF BRACKET 2 

48 5522 57 211-1 7"5rVF BRACKET 2 

48 5524 57 211 7"5rVF BRACKET 2 

522H 522H 

49 5522 57 251-1 0-5- ROLLER 2 

50 5522 53 362-1 t0 D B PIN B 8 

50 5522 53 362-1 t0 D B PIN B 4 

522H 522H 



INK FORM ROLLER 

SECTION NUMBER I 5522G 5tU  

SECTION 
*-7-0)*I3A(2.4igi-C-U134L - 1 -ftA,OTT',. L. -CT k,so  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO . lk* Ari3era* 
SET NO. / PART NO. ne.41F / COMPONENT PARTS NO. PART NAME 

Q'ty 

51 9670051408 95.V1-$"10. M5X14 SOCKET BOLT M5X14 1 6 

52 5522 53 387 HOLDER 8 

53 5522 57 112-1 7"c09 BLOCK 4 

54 9670062508 V5.JI.-710`10. M6X25 SOCKET BOLT M6X25 8 

55 5522 57 212-1 7"55.JF BRACKET 2 

55 5524 57 212 7"55.VF BRACKET 2 

522H 522H 

56 5522 57 1 21-2 7"571)F BRACKET 2 

57 5522 57 1 31-1 ARM 2 

58 5480 56 1 38 WASHER 16 

59 9670064008 Vh'JhAiNDF M6X40 SOCKET BOLT M6X40 8 

60 5524 57 213 0 PIN 4 

522H 522H 



1 ST FORM ROLLER ON/OFF 
SEC: I IUN NUMBER 

SECTION 
- 

0 

00  

0 

0 - 
0 

„A 0 0 0 0 

o°0  
0 

0 

0 
0 

0 

0 

0 0 

0 0 

0 

0 ,40  

0 

0 

0 0 

0 0 

m
e° 

0 

0 

0 

0 
0 

0 



SECTION NUMBER I 
SECTION 

*:_lonAlt*AT-Us5ALTM/anT, -t ,y1-* -cAlcl.TT0,, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

1 ST FORM ROLLER ON/OFF 
' - I 

 

- NO. 
-t -4- /g5A** 
SET NO. / PART NO. gUAGNi4"*J4.  PART NAME / COMPONENT PARTS NO. 

'aft 
Crty 

5520 57 530 OVI" ASSY ROD ASSY 1 

44,47 

5522 53 490-1 11 )9 ASSY LINK ASSY 2 

6,12 

5522 53 510-1 t7F ASSY SHAFT ASSY 1 

43,51,53,54 

5522 53 530-2 97)9 ASSY LINK ASSY 1 

23,48 

5522 53 640 ht ASSY CAM ASSY 1 

3,9,19 

5522 53 650 hL ASSY CAM ASSY 1 

3,9,22 

5522 57 310-1 hG ASSY CAM ASSY 

2,3,17 

5522 57 320-1 Y-L, ASSY ARM ASSY 2 

5,6,73 

5522 57 330-1 D1'7h ASSY SHAFT ASSY 1 

30,32-34 

5522 57 340 9)9 ASSY LINK ASSY 1 

23,24 

5522 57 350 Y-L ASSY ARM ASSY 1 

37,38 

5523 53 630 7-G ASSY ARM ASSY 

69,70 

5523 53 650 711110'- ASSY HOLDER ASSY 1 

47,55 

5524 53 570 7-1.. ASSY ARM ASSY 1 

522H 522H 

3,9,19 

5524 53 580 Y-L, ASSY ARM ASSY 1 

522H 522H 

3,9,22 

1 5522 57 322 A PIN A 4 

2 5522 57 311-1 It CAM 2 

3 90249 7"VD2 MB0808DU BUSHING MB0808DU 4 

4 9670051408 9,VfliNDF M5X14 SOCKET BOLT M5X14 4 

5 5522 57 321-1 7-13 ARM 2 

6 90597 ?"VD2 MB0806DU BUSHING MB0806DU 6 

7 5430 38 214 .11%% 13 M. WASHER 6 



   

1 ST FORM ROLLER ON/OFF SECTION 
lir,-- 0413alt*ATUS5ALTI-ff/aDT',-t7F T LTT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

* 

* 

* 

* 

NO. SET SET NO. /PART NO. PART NAME 34113 4'114=P-ONENT PARTS NO. 
Ma 
Q'ty 

8 9721060008 E-9D2" E-6 E -RING E-6 6 

9 5522 53 472 7"VD2 BUSHING 2 

1 0 5430 33 122 ii•%%13 %% WASHER 2 

11 9721080008 E- 11)2" E-8 E-RING E-8 2 

12 5522 53 491-1 qD2 LINK 2 

13 5522 57 312 7"oV2 BLOCK 2 

1 4 9660120014 tVF M12 NUT M12 4 

15 9710120008 A"VP/3" M12 SPRING WASHER M12 4 

1 6 5522 57 313 DTD*NDF BOLT 2 

1 7 5522 53 262 7"VD/ BUSHING 2 

1 9 5522 53 641 hL CAM 1 

19 5524 53 571 7-L ARM 1 

522H 522H 

21 5522 53 492 0 PIN 2 

22 5522 53 651 hL CAM 1 

22 5524 53 581 7-L ARM 1 

522H 522H 

23 90442 7”D2 MB1008DU BUSHING MB1008DU 4 

24 5522 57 341 qD2 LINK 1 

25 9670083008 9 FitiNtiF M8X30 SOCKET BOLT M8X30 2 

26 9684050608 F D" M5X6 SET SCREW M5X6 4 

27 5522 57 335 7-L ARM 1 

28 5522 52 246 t°) PIN 4 

29 9684040508 F *D" M4X5 SET SCREW M4X5 2 

30 5522 57 333-1 7-L ARM 1 

31 5522 57 323-1 t°) B PIN B 2 

32 5522 57 331 SHAFT 1 

33 5522 57 334-1 7-L ARM 1 

34 90962 5--A°-t°D 5X40 TAPER PIN 5X40 2 

35 9721120008 E- 11 )9" E-12 .  E-RING E-12 2 

36 5480 51 343 t5iPlh" PLAIN WASHER 2 

37 5487 51 322 7"VD2 BUSHING 2 

38 5522 57 351 7-G ARM 1 

39 5522 57 352-1 79VF" STUD 1 

40 9662120014 fVF M12 NUT M12 1 

41 5522 53 515 7-L ARM 1 

42 5522 57 332  BUSHING 4 

43 5522 53 512-1 7-L ARM 1 

44 5520 57 531 oVF`N ROD 1 



.0 .0 L. L. .0 I SECTION NUMBER I  

city PART NAME gi3.11 4/ga** NO. SET NO. / PART NO. COMPONENT PARTS NO. 

SECTION 
* (1*,Pn 'CU I- T "t  1.#*-C;t5C L. 
Note: When ordering items marked *,indicate the set number because they are available only as a set 

* 

* 

46 94002 DIJD9"- CMK2-CC-40-25 CYLINDER CMK2-CC-40-25 2 

47 90247 7"VD2 MB1010DU BUSHING MB1010DU 2 

48 5522 53 531-2 11 )9 LINK 1 

51 90961 T-A°-t°D 5X36 TAPER PIN 5X36 2 

52 9684050508 1-. .D" M5X5 SET SCREW M5X5 2 

53 5522 53 511 DV7F SHAFT 1 

54 5522 53 514 7-1., ARM 1 

55 5523 53 651 HOLDER 1 

57 5522 53 542-2 A9')F" STUD 1 

58 5522 57 363-1 A9VF" STUD 1 

63 5522 57 853 0 PIN 1 

64 5522 53 522-3 A9Vh" STUD 1 

67 9721100008 E-9)9" E-10 E-RING E-10 3 

69 5430 51 316 7"VD2 BUSHING 2 

70 5523 53 631 7-13 ARM 1 

71 90954 ”[. M12X1.5 NUT M12X1.5 2 

73 90599 7"VD2 MB1206DU BUSHING MB1206DU 2 

74 9684060608 F)( D' M6X6 SET SCREW M6X6 1 

75 5524 53 621 VII/F BOLT 2 

522H 522H 

76 90312 V-11/1"79D9" 6002ZZ BALL BEARING 6002ZZ 2 

522H 522H 

77 9710080008 11"*/'/J" M8 SPRING WASHER M8 2 

522H 522H 

78 9660080014 VA- M8 NUT M8 2 

522H 522H 

1ST FORM ROLLER ON/OFF 



2ND FORM ROLLER ON/OFF SECTION 



IN a 
Qty PART NAME NO  

-tvF4V-4/g5A* /011A*Ag- MaAU/ . SET NO. /PART NO. COMPONENT PARTS NO. 

5520 53 530 9D9 ASSY LINK ASSY 2 

5522 53 640 hL ASSY CAM ASSY 1 

5522 53 650 hL ASSY CAM'ASSY 1 

5522 53 790 UD9 ASSY LINK ASSY 2 

5522 53 810 D1'71' ASSY SHAFT ASSY 

5522 53 830-2 *10"- ASSY HOLDER ASSY 1 

5522 53 840-1 7-L ASSY ARM ASSY 1 

5522 57 310-1 13L ASSY CAM ASSY 2 

5522 57 320-1 7-L ASSY ARM ASSY 2 

5522 57 360 *10"- ASSY HOLDER ASSY 1 

5522 57 830-1 D1'7F ASSY SHAFT ASSY 1 

5522 57 850 Y-L ASSY ARM ASSY 1 

5524 53 570 7-L ASSY ARM ASSY 1 

43,51,53,54 

47,55 

41,50 

2,3,17 

5.6,71 

44,47 

30,32-34 

37,38 

23.24 

3,9,19 

3,9,22 

6,12 

522H 522H 

51,53,72 

3 90249 7"VD2 MB0808DU BUSHING MB0808DU 4 

191 

2ND FORM ROLLER ON/OFF SECTION 
L. TT t..so  

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

522H 522H 

3,9,19 

5524 53 580 7-L ASSY ARM ASSY 1 

522H 522H 

3,9,22 

5524 53 590 D1'7h ASSY SHAFT ASSY 1 

5524 53 610 9)9 ASSY LINK ASSY 2 

522H 522H 

6,12 

1  5522 57 322 t°D A PIN A 4 

2 5522 57 311-1 fL CAM 2 



2ND FORM ROLLER ON/OFF SECTION 
*L'OUAU*ATUS3AUTI -ft/L,0-C,-t•Yt-#*T UTTLso  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

* 

* 

* 

NO. PAI3A*- 
SET NO. /PART NO. grPo VR/4"*-'4  PART NAME COMPONENT PARTS NO. 

ima 
City 

4 9670051408 M5X14 SOCKET BOLT M5X14 4 

5 5522 57 321-1 7-t ARM 2 

6 90597 7"VD2 MB0806DU BUSHING MB0806DU 6 

7 5430 38 214 #"h"* WASHER 6 

8 9721060008 E-97/9" E-6 E -RING E-6 6 

9 5522 53 472 '7"VD/ BUSHING 2 

10 5430 33 122 #"/3" WASHER 2 

11 9721080008 E- 117)9" E-8 E -RING E-8 2 

12 5522 53 791 qp9 LINK 2 

12 5524 53 611 9)9 LINK 2 

522H 522H 

13 5522 57 312 TIWY9 BLOCK 2 

14 9660120014 tVh M12 NUT M12 6 

1 5 9710120008 A"Vf"h" M12 SPRING WASHER M12 6 

1 6 5522 57 313 DTDVIDF BOLT 2 

17 5522 53 262 7"VD2 BUSHING 2 

1 9 5522 53 641 hG CAM 1 

1 9 5524 53 571 Y-1.3 ARM 1 

522H 522H 

21 5522 53 492 tO PIN 2 

22 5522 53 651 CAM 1 

22 5524 53 581 ARM 1 

522H 522H 

23 90442 7"VD/ MB1008DU BUSHING MB1008DU 4 

24 5520 53 531 9D9 LINK 2 

25 9670083008 ”Vh74"11)F M8X30 SOCKET BOLT M8X30 2 

26 9684050608 F;( !)" M5X6 SET SCREW M5X6 5 

27 5522 57 335 7-13 ARM 1 

28 5522 52 246 0 z)  PIN 4 

29 9684040508 1-. D" M4X5 SET SCREW M4X5 2 

30 5522 57 333-1 7-G ARM 1 

31 5522 57 323-1 t°) B PIN B 2 

32 5522 57 831 SHAFT 1 

33 5522 57 334-1 Y-G ARM 1 

34 90962 T-A°-t°) 5X40 TAPER PIN 5X40 2 

35 9721120008 E-'1 9" E-12 E-RING E-12 1 

36 5480 51 343 t5V`hll PLAIN WASHER 1 

37 5487 51 322 7"VD2 BUSHING 2 

38 5522 57 851 7-G ARM 1 

9')') 



 

SECTION NUMBER I 5522G 576 I AG /1 -vu-i-7 1 

2ND FORM ROLLER ON/OFF SECTION 
*:-.:03asAit*A-c1/ i3 A 1, I F *-1g--C;t3Z L -c-F 
Note: When ordering items marked *,indicate the set number because they are available only ass set. 

* 

* 

* 

NO. -t•y1-*-'4pgia,V4 
/ SET NO. PART NO. PART NAME 1113Af'1'/ClointrZNENT PARTS NO. Qty 

39 5522 57 852 A9Vh" STUD 1 

40 5522 57 853 L 0 D PIN 1 

41 5522 53 841-1 ?-1, ARM 1 

42 5522 57 332 7"VD/ BUSHING 4 

43 5522 53 512-1 7—L ARM 1 

44 5522 57 361 $11/9'— HOLDER 1 

46 94002 DIJD9NN— CMK2—CC-40-25 CYLINDER CMK2—CC-40-25 2 

47 90247 7"VD2 MB1010DU BUSHING MB1010DU 2 

50 5430 44 1 23 7"VD2. BUSHING 2 

51 90961 5---A°—t°) 5X36 TAPER PIN 5X36 2 

52 9684050508
. 

 1-)We.)" M5X5 SET SCREW M5X5 2 

53 5522 53 811 Dt7h SHAFT 1 

54 5522 53 514 7—L ARM 1 

55 5522 53 831-2 fill;9"— HOLDER 1 

57 5522 57 854-1 A9VF" STUD 1 

60 5522 53 842-1 9VF" STUD 1 

64 5522 53 832-2 A9VF" STUD 1 

65 5524 53 511 7—L ARM 1 

67 9721100008 E—Up9" E-10 E—RING E-10 3 

68 5430 26 214 I"h" WASHER 1 

69 90954 tVh M12X1.5 NUT M12X1:5 2 

71 90599 7N`VD2 MB1206DU BUSHING MB1206DU 2 

72 5524 53 591 YLa ARM 2 

522H 522H 

75 5524 53 621 7104A- BOLT 2 

522H 522H 

76 90312 V-11/1"7 11 )9" 6002ZZ BALL BEARING 6002ZZ 2 

522H 522H 

77 9710080008 W"h" M8 SPRING WASHER M8 2 

522H 522H 

78 9660080014 tVF M8 NUT M8 2 

522H 522H 



OPERATION PANEL (FEEDER) SECTION 
SECTION NUMBER I  



sP)/AQUi (+2')D) 
_ - - 

SECTION NUMBER I 5522G 610 I 

OPERATION PANEL (FEEDER) SECTION 
tz y T t,No  

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. nenfer, /*A*14  PART NAME / COMPONENT PARTS NO. Q'ty 

1 5522 61 115 non PANEL 1 

2 9652031208 hiADD" M3X12 SCREW M3X12 12 

3 97865 COUNTER 1 
3 97865 hr,D9- COUNTER 2 

-'4"'JA FOR U.K. 

4 5522 61 117 SEAL 1 

5 96549 A-fV1 M-2012J-2G SWITCH M-2012J-2G 4 

6 96614 5)7°'0F"M2PA5732-24E LAMP HEAD M2PA-5732-24E 

7 96579 BODY 1 
8 96596 A-fVf AH22SFG-10 SWITCH AH22SFG-10 2 

9 5522 61 151 A -fVfbA"- SWITCH COVER 1 
1 0 96597 AlVf AH22SFR-10 SWITCH AH22SFR-10 1 
11 96601 A -0”

.
1V1-"A3PJ5703-24E SWITCH HEAD A3PJ5703-24E 6 

11 96601 A -
011V1-"A3PJ5703-24E SWITCH HEAD A3PJ5703-24E 5 

522H 522H 

12 96581 A•fVf A3PJ77-050-1 SWITCH A3PJ-7050-1 6 

12 96581 AlVf A3PJ-7050-1 SWITCH A3PJ-7050-1 5 

522H 522H 

1 3 9642030808 /1"DD" M3X8 SCREW M3X8 2 

1 4 5522 61 1 09 non PANEL 1 

F"-07D1") D3r) WITH GERMAN SAFETY FEATURES 

1 4 5522 61 111 non PANEL 1 

1 4 5522 61 161 A°U, (522H) PANEL (522H) 1 

1 4 5522 61 1 62 A°U, (522H) PANEL (522H) 1 

h"-fV7D1 .") D3r) WITH GERMAN SAFETY FEATURES 

1 5 98930 5)70 LSHD-28R LAMP LSHD-28R 1 

1 6 96606 AVLW322T20D-R-T SWITCH AVLW322T20D-R-TK676 1 

F"-07:it") D3r) WITH GERMAN SAFETY FEATURES 

1 6 96607 AVLW422T20D-R-T SWITCH AVLW422T20D-R-TK676 1 

1 7 96605 AIVIhA"- A3PJ5060 SWITCH COVER A3PJ5060 1 

1 8 99938 7.9.\X_ BUZZER 1 

1 9 5522 61 643 DISPLAY CIRCUIT BOARD 1 

20 5522 61 112 t3',D"A'D DISPLAY PANEL 1 

21 9710030008 M3 SPRING WASHER M3 4 

22 9660030014 tVF M3 NUT M3 4 

23 96522 AVW402-R SWITCH AVW402-R 1 

h"-fV7Dt") D3') WITH GERMAN SAFETY FEATURES 

24 98338003 +tV7° AVLW3B-1K1372 CAP AVLW3B-TK1372 1 

F"-077,t"D D3 WITH GERMAN SAFETY FEATURES 



SECTION NUMBER I I 
1 ST OPERATION PANEL SECTION 



Q'ty PART NAME 
-t.y1-4V4. /g5 -g- NO. SET NO. /PART NO. 11'3 nvt7D- NENT PARTS NO. 

1 9670061008 Vh.')F$NDF M6X10 

2 5522 61_122-1 ili"”A 

2 5522 61 1 66 40")9A 

522H 

3 9652031208 F5A7V)" M3X12 

3 9652031208 FiADD" M3X12 

522H 

4 96600 A -Of1Th"A3PA5703-24E 

5 96575 A-Of A3PA-7050-1 

6 91921 /3"-F" THA216 3421 

7 91475 /3"-F" THA216 3425 

8 96559 A -()1 C1420E-B 

8 96559 A-Of C1420E-B 

522H 

9 9642040614 J-11"7D" M4X6 

1 0 9642050614 t"\"3:)" M5X6 

11 5522 61 121-1 A'n 

11 5524 61 121 non 

522H 

1 3 5522 61 125 A9') F" 

1 4 5522 61 124 VV9A 

1 4 5522 61 1 64 40")97 

522H 

1 5 9710050008 A"VJ"h" M5 

1 6 9642051014 3!)" M5X10 

1 7 5522 61 123 nouj  

1 7 5522 61 126 A°*11, 

h"-OYDVD D2r) 

1 7 5522 61 1 63 

522H 

1 7 5524 61 1 31 nouj  

h'-0.97Dt'D D3r).522H 

1 8 96597 A-Of AH22SFR-10 

1 9 5522 61 151 A-0//3V- 

20 96606 A-OT AVLW322T20D-R-T 

F"0.97D1'D D2') 

20 96607 A-O/ AVLW422T20D-R-T 

21 98930 51)7° LSHD-28R 

22 96596 A-Of AH22SFG-10 

9"-11 9r),A°U, SECTION NUMBER 
1ST OPERATION PANEL SECTION 

*Lof.‘1,361(tAtig.-c-ttli-4L. -d-A..art-, -t•y 

I 5522G 611 I 

L -CF L•o  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

SOCKET BOLT M6X10 2 

BOX 1 

BOX 1 

522H 

SCREW M3X12 

SCREW M3X12 

522H 

SWITCH HEAD A3PA5703-24E 

SWITCH A3PA-7050-1 

GUARD THA216 3421 1 

GUARD THA216 3425 1 

SWITCH C1420E-B 4 

SWITCH C1420E-B 3 

522H 

SCREW M4X6 2 

SCREW M5X6 

PANEL 

PANEL 1 

522H 

STUD 2 

BOX 1 

BOX 1 

522H 

SPRING WASHER M5 2 

SCREW M5X10 

PANEL 

PANEL 1 

WITH GERMAN SAFETY FEATURES 

PANEL 1 

522H 

PANEL 1 

GERMAN SAFETY FEATURES1522H 

SWITCH AH22SFR-10 1 

SWITCH COVER 1 

SWITCH AVLW322T20D-R-TK676 1 

WITH GERMAN SAFETY FEATURES 

SWITCH AVLW422T20D-R-1K676 1 

LAMP LSHD-28R 1 

SWITCH AH22SFG-10 1 

8 

10 

1 

2 

1 

2 

1 



SECTION NUMBER  G- C. I47 

SECTION 
orrnaft*gh-Clt S5A 1 kart, -t L. T T 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

I  I !III 91W 

1 ST OPERATION PANEL 

-t.yFW4L/A5A*-g- 41td4-- 

NO. SET NO. / PART NO. COMPONENT PARTS NO. 
PART NAME Mgt 

City 

23 98338003 +1'V7° AVLW3B-1K1372 CAP AVLW3B-TK1372 1 

F'-(V7Dt'D Da") WITH GERMAN SAFETY FEATURES 

24 98332008 A-C” AH22-P3B11 SWITCH AH22-P3B11 1 

522H 522H 

25 98332007 AlVf AH22-P6B11 SWITCH AH22-P6B11 1 

522H 522H 





1 SECTION NUMBER I  
SECTION 2ND OPERATION PANEL 



7 -1 e 1vu1 - 4111 SECTION NUMBER I 5522G 612 I 

2ND OPERATION PANEL SECTION 
..101',I3ACIAJATI/ ts;f1t I t- t F L. -CT 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. -t.y1-#- gsgait 
SET NO. / PART NO. PART NAME 11{3 3-‘/!ErP-ONENT PARTS NO.  

gift 
Q'ty 

1 5522 61 1 42-1 ili"V9A BOX 1 

2 9670061008 Vh'Vh$"10. M6X10 SOCKET BOLT M6X10 4 

3 9652031208 F5A3V)' M3X12 SCREW M3X12 8 

3 9652031208 F5A3D' M3X12 SCREW M3X12 1 4 

522H 522H 

4 96616 )fl"- A3PA-5060 COVER A3PA-5060 2 

4 96616 /DI"- A3PA-5060 COVER A3PA-5060 4 

522H 522H 

5 96578 A-fVf1VF" A3PA-5011 SWITCH HEAD A3PA-5011 

5 96578 Af”'OF" A3PA-5011 SWITCH HEAD A3PA-5011 3 

522H 522H 

6 96575 Af” A3PA-7050-1 SWITCH A3PA-7050-1 4 

6 96575 A -OT. A3PA-7050-1 SWITCH A3PA-7050-1 6 

522H 522H 

7 96600 A -0119FA3PA5703-24E SWITCH HEAD A3PA5703-24E 3 

8 96615 5D7'1VF"M2PA5703-24E LAMP HEAD M2PA5703-24E 1 

9 96579 30%-im,f  BODY 1 

1 0 5522 61 141-1 A°U, PANEL 1 

1 0 5522 61 143 no u, PANEL 1 

F'-0.97D1"D D3') WITH GERMAN SAFETY FEATURES 

11 5522 61 1 51 A -fVflJA'- SWITCH COVER 1 

12 96597 AfVf AH22SFR-10 SWITCH AH22SFR-10 1 

13 96560 AfVf C1400E-B SWITCH C1400E-B 2 

1 4 96596 A•fVf AH22SFG-10 SWITCH AH22SFG-10 1 

1 5 98930 500 LSHD-28R LAMP LSHD-28R 1 

1 6 96606 AfVf AVLW322T20D-R-T SWITCH AVLW322T20D-R-1K676 1 

h'-07pt"D DB') WITH GERMAN SAFETY FEATURES 

1 6 96607 Af” AVLW422T20D-R-T SWITCH AVLW422T20D-R-1K676 1 

17 96559 AI'Vf C1420E-B SWITCH C1420E-B 4 

17 96559 AfV1 C1420E-B SWITCH C1420E-B 3 

522H 522H 

1 8 96549 M-2012J-2G SWITCH M-2012J-2G 1 

1 9 5522 61 131-2 A°U, PANEL 1 

1 9 5522 61 1 71 A°Ur (522H) PANEL (522H) 1 

23 95331001 JYYZ,9- MCH-6X COUNTER MCH-6X 1 

25 5522 61 132-1 110".9 A BOX 1 

25 5522 61 172 40".99A (522H) BOX (522H) 1 

26 96522 A-Of AVW402-R SWITCH AVW402-R 1 

F"-PY7Dt") D3') WITH GERMAN SAFETY FEATURES 



 

JtUIRJIN NUMUtK  

   

2ND OPERATION PANEL SECTION 
*Lo0Au*arru1541...- s -d- /aDT., -t•yi-**-rill,TTL,. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-tvFIV4'/Men* NO. SET NO. / PART NO. gsaNv /4101
,W4' PART NAME 

COMPONENT PARTS NO. 
1Wft 
Q'ty 

27 98931 570 DB19 90 LAMP DB19 BLACK 1 

F"-OYDV`p D3') WITH GERMAN SAFETY FEATURES 

28 9642040614 J-1"31.)" M4X6 SCREW M4X6 3 

29 9710040008 11 "1J" M4 SPRING WASHER M4 3 

30 90512007 A°-(7°W`DF" PZ0208 PIPE BAND PZ0208 3 

31 98338003 4I,V7° AVLW3B-TK1372 CAP AVLW3B-TK1372 1 

7D1"D D3') WITH GERMAN SAFETY FEATURES 

32 98949005 VZ.F. 021-4415 KNOB 021-4415 2 

522H 522H 

33 98949006 47Iy7O 040-4045 CAP 040-4045 2 

522H 522H 

34 99305002 inD5-13') RV24YL2OSB VARIABLE RESISTER RV24YL2OSB 2 

522H 522H 

35 5522 61 165 VV9A (522H) BOX (522H) 1 

36 5524 61 1 41 A°U, PANEL 1 

522H 522H 

37 98332007 A-Of AH22-P6B11 SWITCH AH22-P6B11 1 

522H 522H 

38 98332008 A•fVf AH22-P3B11 SWITCH AH22-P3B11 

522H 522H 

39 5524 61 1 34 A9Vh" STUD 2 

522H 522H 

40 9670051008 95- Vh*"11a. M5X10 SOCKET BOLT M5X10 2 

522H 522H 





JGA,I1011 NUMMtll 

SECTION CONTROL BOX (OPS) 



SECTION NUMBER I 5522G 620 I 

SECTION 
* -..:(Dfrid3A(1*A -c(1134  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

-t .yh /g5A*-'4. NO. SET NO. / PART NO. n.ft/41"**' PART NAME COMPONENT PARTS NO. 

5522 61 640-6 P-ROM' CPW-F" CPU BOARD(WITH P-ROM) 

26,28 

5522 61 641 CPU *"-F" (522H) CPU BOARD (522H) 

26,28 

5522 61 645-6 P-ROMV+ CPU*"-F" CPU BOARD(WITH P-ROM) 

F"IV7D1"D D2') WITH GERMAN SAFETY FEATURES 

26,28 

5522 61 646 CPU $"-F" (522H) CPU BOARD (522H) 

F"-07D1"D D3') WITH GERMAN SAFETY FEATURES 

26,28 

1 9642041614 t1"W.J" M4X16 SCREW M4X16 

1 9642041614 1-1"]*.D" M4X16 SCREW M4X16 

F"-07D1") DB') WITH GERMAN SAFETY FEATURES 

1 9642041614 1-11"3.D" M4X16 SCREW M4X16 

F"-07:F13"D D2),522H GERMAN SAFETY FEATURES,522H 

1 9642041614 1-1"DE)" M4X16 SCREW M4X16 

522H 522H 

2 9710040008 A h" M4 SPRING WASHER M4 

2 9710040008 A h" M4 SPRING WASHER A4 

F"-07Dt'D D2') WITH GERMAN SAFETY FEATURES 

2 9710040008 A"V"/J" M4 SPRING WASHER M4 

F"-1'Y7D1'D D3'),522H GERMAN SAFETY FEATURES,522H 

2 9710040008 A "/J" M4 SPRING WASHER M4 

522H 522H 

3 9716040014 t5,"h" M4 PLAIN WASHER M4 

3 9716040014 L5 1 " M4 PLAIN WASHER M4 

F"-07D1") D3') WITH GERMAN SAFETY FEATURES 

3 9716040014 ti h" MA PLAIN WASHER M4 

7D1") D3'),522H GERMAN SAFETY FEATURES,522H 

3 9716040014 t -5/"h" M4 PLAIN WASHER M4 

522H 522H 

4 5522 61 229 *"V9Ahil"- BOX COVER 

F"-07Dt"D D3') WITH GERMAN SAFETY FEATURES 

4 5522 61 235 *"V97/JA"- BOX COVER 

5 98935 97)D9"1' BTB15C19 TERMINAL BOARD BTB15C19 

5 98935002 9DD9"-f BN2211X15 TERMINAL BOARD BN2211X15 

WITH GERMAN SAFETY FEATURES 

6 5522 61 234 *"V9A BOX 

(Xty 

1 

1 

1 

1 

16 

18 

22 

20 

1 6 

1 8 

22 

20 

16 

18 

22 

20 

2 

2 

1 

1 

2 

E1+ — d1i - 2VA (UPS) 

CONTROL BOX (OPS) 



SEG lION NUMBER I -----  - _J 

SECTION 
*--:_ oli5a(tAia-c1 134 &OM -t l• L 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

%. I t 01. • 1 Sr I I 

CONTROL BOX (OPS) 

-t-yF**/MAW4 NO. SET NO. / PART NO. MNA#Pia4j4 PART NAME 
COMPONENT PARTS NO. 

%ft 
Qty 

6 5522 61 236 ii%"Y9A BOX 2 

P"07)t") D3r) WITH GERMAN SAFETY FEATURES 

7 98938 9)D9%"( BTB15LC18 TERMINAL BOARD BTB15LC18 1 

8 9642032014 t1"DD" M3X20 SCREW M3X20 23 

8 9642032014 t1"3.D" M3X20 SCREW M3X20 27 

522H 522H 

9 9710030008 IJ M3 SPRING WASHER M3 32 

9 9710030008 Vh" M3 SPRING WASHER M3 36 

P"07)1") D3r) WITH GERMAN SAFETY FEATURES 

9 9710030008 V*#"h" M3 SPRING WASHER M3 40 

F"-OYDt") D3f).522H GERMAN SAFETY FEATURES.522H 

9 9710030008 A"Vi'"W` M3- SPRING WASHER M3 36 

522H 522H 

1 0 9716030014 t3 h"* M3 PLAIN WASHER M3 32 

1 0 9716030014 t5#"/3" M3 PLAIN WASHER M3 36 

CYYDt") DT) WITH GERMAN SAFETY FEATURES 

10 9716030014 t5#"1j" M3 PLAIN WASHER M3 40 

h"-PYYDt") D3r).522H GERMAN SAFETY FEATURES.522H 

1 0 9716030014 t-5#"h" M3 PLAIN WASHER M3 36 

522H 522H 

11 5522 61 644  SHEET CONTROL BOARD 1 

12 9642031614 1-1"3 " M3X16 SCREW M3X16 9 

12 9642031614 t1"3D" M3X16 SCREW M3X16 13 

h"-07)t") WITH GERMAN SAFETY FEATURES 

13 99777 3)”),- CONDENSER 1 

1 4 5522 61 116-1 VU, PANEL 1 

15 99248 1 / 11 1') DS16BN-M RECTIFIER DS16BN-M 1 

17 99998 51")",) KMC-30-1 SWITCHING REGULATOR KMC-30-1 1 

1 8 5522 61 119 7"5,Vh BRACKET 1 

19 9648030614 #53V)" M3X6 SCREW M3X6 2. 

20 98934 9)D9"11 BTB15LC4 TERMINAL BOARD BTB15LC4 1 

21 97980 F5DA YT2S140B-56 TRANSFORMER YT2S140B-56 1 

22 97192 91)- G6A-274P-DC24V RELAY G6A-274P-DC24V 3 

23 97190 'J D- DSP1-DC24V RELAY DSP1-DC24V 20 

24 5522 61 642-1 3”W-F" CONNECTOR BOARD 1 

25 5522 61 113  BRACKET 1 

26 5522 61 801-6 P-ROM P -ROM 1 

26 5522 61 802-6 P-ROM P -ROM 1 

WITH GERMAN SAFETY FEATURES 



-1 0.• SECTION NUMBER I JJGGU ULU I 

SECTION 
*-7_045AU*A -C11/5

- AUTI -d-A-OT,-t.y1,4*TA5LLTTo. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

L.177 -.in ,  //A \VI- J1 

CONTROL BOX (OPS) 

Na 1t.y1-#-%-/Ase.#24. 
SET NO. / PART NO. .45an/

451#-'4 
PART NAME 

COMPONENT PARTS NO. Q'ty 

26 5522 61 805 P-ROM (522H) P-ROM (522H) 1 

26 5522 61 806 P-ROM (522H) P-ROM (522H) 1 

F" -.(V7D1"D D3
1
) WITH GERMAN SAFETY FEATURES 

27 5330 61 646 A"Vt9- BATTERY 1 

28 5330 61 641-1 *"-F" BOARD 1 

29 9642051014 J-1\"D.D" M5X10 SCREW M5X10 4 

29 9642051014 t't"DE)" M5X10 SCREW M5X10 6 

F" -fV7D1") D3f, WITH GERMAN SAFETY FEATURES 

30 9710050008 A"VJ"h" M5 SPRING WASHER M5 4 

31 5486 76 525 ASVF" STUD 4 

32 98935001 9)D9‘‘-1 BTB15C10 TERMINAL BOARD BTB15C10 1 

F"1')7Dt"D D21, WITH GERMAN SAFETY FEATURES 

33 97708 ?O o599- 374-201-101 CIRCUIT PROTECTOR 374-201-101 1 

F"-(V7D1") D3') WITH GERMAN SAFETY FEATURES 

34 97702 7°07-99- 375-207-101 CIRCUIT PROTECTOR 375-207-101 1 

F" 7D1" D3r) WITH GERMAN SAFETY FEATURES 

35 5340 61 260 9)D9" -f TERMINAL BLOCK 1 

F" -07Dt"D D3') WITH GERMAN SAFETY FEATURES 

36 5522 61 127 7"55•VF BRACKET 1 

F" -07D1") D2') WITH GERMAN SAFETY FEATURES 

39 9642041014 J-11"3.D" M4X10 SCREW M4X10 2 

F"-fV7Dt"D D3r) WITH GERMAN SAFETY FEATURES 

40 90643 B5 TOOTHED LOCK WASHER B5 1 0 

F" 7D1"D D2') WITH GERMAN SAFETY FEATURES 

41 9660040014 tVF M4 NUT M4 2 

F" -fV7Dt") D2') WITH GERMAN SAFETY FEATURES 

42 9660050014 1".9F M5 NUT M5 2 

F" -07D1") D3') WITH GERMAN SAFETY FEATURES 

43 5290 61 633 7-AtD 300mm EARTH WIRE 300MM 2 

F" -07Dt") WITH GERMAN SAFETY FEATURES 

44 99779 7-(10- ZGB-2203-01 NOISE FILTER ZGB-2203-01 1 

45 5522 61 991-1 TRANSFORMER ASSY 210.220.230.240V 1 

45 5522 61 993-1 TRANSFORMER ASSY 220.240.350.380.400.415.460V 1 

45 5522 61 994-2 TRANSFORMER ASSY 220.240.350.380.400.415,460V 1 

FOR FRANCE.SPAIN.SWEDEN.SWIS 

45 5522 61 996 9P)"5. 1,5DA TRANSFORMER ASSY 1 

F" -07Dt") D3r) WITH GERMAN SAFETY FEATURES 

46 5522 61 651 I/O *"-F" (522H) I/O BOARD (522H) 1 



 

...I L, I 1,111 11,./11111-11-1, 

 

  

CONTROL BOX (OPS) SECTION 
* Lt ± O)C.. -t   
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. /PART NO. / COMPONENT PARTS NO. 
PART NAME 111111( 

Q'ty 

47 5522 61 114 h11"- COVER 1 

522H 522H 





CONTROL BOX (NOPS) SECTION 
JClellUll IIUMMCM 



• •• • II SAISel SECTION NUMBER I  
CONTROL BOX (NOPS) SECTION 

*zoraisauttenTIII5Al...- 1-d-A-0)-C, F **-C";±3Z L -CT Lso  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 1!y 
SET NO. / PART NO. A-Raft/

002*-q 
PART NAME 

COMPONENT PARTS NO. (Xty 

1 9670082008 Vh*Vh*"11)1- M8X20 SOCKET BOLT M8X20 4 

2 9716080014 ti/"V M8 PLAIN WASHER M8 4 

3 96054 /DA"-9 FR-Z220-5.5KW INVERTER FR-Z220-5.5KW 1 

4 9642041614 11"DE," M4X16 SCREW M4X16 14 

4 9642041614 t'\"3:7)" M4X16 SCREW M4X16 16 

Ypt"D D3') WITH GERMAN SAFETY FEATURES 

6 99776 7-(10- BKO-C1947H01 NOISE FILTER BKO-C1947H01 1 

7 5522 61 212-1 40"J97/JA"- BOX COVER 1 
7 5522 61 214 40")9AhA"- BOX COVER 

h"-O”Dt"D :7) 3') WITH GERMAN SAFETY FEATURES 

9 98938 9)D9"-( BTB15LC18 TERMINAL BOARD B1B15LC18 1 

1 0 98935007 9DE)3"-f BTB30C3 TERMINAL BOARD BTB30C3 1 

11 99771 /-D"45- SURGE KILLER 5 

12 99785 3)51-"D# 3300 CAPACITOR 3300 1 
13 99249 t-012')+ DS5BN-M RECTIFIER DS5BN-M 1 
13 99249 1-( 112 DS5BN-M RECTIFIER DS5BN-M 2 

F"-(V7Dt") D3') WITH GERMAN SAFETY FEATURES 

1 4 97981 F5DA YT2S-80B-56 TRANSFORMER YT2S-80B-56 1 

1 4 98705001 FiDA YT2S-120B-56 TRANSFORMER YT2S-120B-56 1 

1"-(V7D1") D3') WITH GERMAN SAFETY FEATURES 

1 5 97216 91)- S-KR11 AC200V 4A RELAY S-KR11 AC200V 1 

1 6 97175 /-711/91)- TH-K12 0.1KW THERMAL RELAY TH-K12 0.1KW 3 

1 6 97210 9l;-. TH-K12TP 0.1KW THERMAL RELAY TH-K12TP 0.1KW 3 

F"-07.1-A"D E)3 WITH GERMAN SAFETY FEATURES 

17 97204 S-K11 AC200V RELAY S-K11 AC200V 3 

18 97176 /-7JDUD- TH-K12 750W THERMAL RELAY TH-K12 750W 1 

1 8 97214 /-711,9D- TH-K12TP THERMAL RELAY TH-K12TP 1 

h"1".97p13") D3r) WITH GERMAN SAFETY FEATURES 

1 9 97159 91)- LY-4 DC24V RELAY LY-4 DC24V 1 

20 97270 91)-Vh'VF PTF141 RELAY SOCKET PTF141 1 

21 97125 LY-2N DC24V RELAY LY-'2N DC24V 2 

22 97253 UD-Vh.VF PTFO8A(LY2) RELAY SOCKET PTFO8A(LY2) 2 

23 99712 /-E)"5- S1-B SURGE KILLER S1-B 6 

24 5522 61 211-1 VV9A BOX 1 

24 5522 61 213 VV9A BOX 1 

F'-fV7Dt") DB') WITH GERMAN SAFETY FEATURES 

25 5522 61 221-2 VV9A BOX 1 

25 5522 61 223-1 $'99A BOX 1 

WITH GERMAN SAFETY FEATURES 



   

CONTROL BOX (NOPS) SECTION 
-*- .7.. 0MAIt*AT(143AL. --CMA.OT., --t.t, F *T;t5CUTT, 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. /PART NO. g54". /41F /Otht*"4- PART NAME 
COMPONENT PARTS NO. City 

26 9670061408 9h.'.91-$"11,F M6X14 SOCKET BOLT M6X14 8 

27 98935021 9DD9"1 BTB30C12 TERMINAL BOARD BTB30C12 1 

522H 522H 

27 98937 9.7,D9"1 BTB30C10 TERMINAL BOARD BTB30C10 1 

28 5522 61 222-1 1t"”Ah11"- BOX COVER 1 

28 5522 61 224 ili"”Abil"- BOX COVER 1 

h"-C97DVD D3') WITH GERMAN SAFETY FEATURES 

29 97739 A-091 P3-63/EA/SVB SWITCH P3-63/EA/SVB 1 

30 5486 76 517 A9 19h" STUD 4 

31 5522 61 231 40"99A BOX 1 

31 5522 61 237 40"99A BOX 1 

h"-07Dt"D DB') WITH GERMAN SAFETY FEATURES 

32 9710050008 A h' M5 SPRING WASHER M5 4 

33 9642051014 M5X10 SCREW M5X10 4 

33 9642051014 J-1"DD M5X10 SCREW M5X10 8 

F"-07"..it") D3') WITH GERMAN SAFETY FEATURES 

34 98935022 9DD9"11 BTB15LC6 TERMINAL BOARD BTB15LC6 1 

522H 522H 

34 98939 9DD9"1 BTB15LC10 TERMINAL BOARD BTB15LC10 

35 5522 .61 232 V".99AhA'- BOX COVER 1 

35 5522 61 238 30"99AW- BOX COVER 1 

F'-09YD1"D D3') WITH GERMAN SAFETY FEATURES 

36 5522 61 233 VV9A BOX 1 

36 5522 61 239 VV9A BOX 1 

F'197D1")  WITH GERMAN SAFETY FEATURES 

37 98935003 9D,D9"-1 BN-2211X17 TERMINAL BOARD BN-2211X17 1 

h'.07Dt"D D3') WITH GERMAN SAFETY FEATURES 

37 98936 9D,D9"1 BTB15C21 TERMINAL BOARD BTB15C21 1 

38 5522 61 229 40"99AhA"- BOX COVER 1 

F"-07D1"D D3') WITH GERMAN SAFETY FEATURES 

38 5522 61 235 40"92A/V1"- BOX COVER 1 

39 9642031614 J-1"D.D" M3X16 SCREW M3X16 1 4 

39 9642031614 J-1"DEP M3X16 SCREW M3X16 24 

1-"-C97Dt'D WITH GERMAN SAFETY FEATURES 

40 '9710040008 i 1)" M4 SPRING WASHER M4 14 

40 9710040008 il'VP\h' M4 SPRING WASHER M4 1 6 

F"-C.97DVD E 3') WITH GERMAN SAFETY FEATURES 

41 9716040014 L5 V M4 PLAIN WASHER M4 1 4 



SECTION NUMBER I OG1 I 

SECTION 
ogliAct*A-cut54 L TT 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

N.1,4,1 ,00 

CONTROL BOX (NOPS) 

NO. t .y1..4V%/gfiA*-'4. 
SET NO. / PART NO PART NAME COMPONENT PARTS NO. CYty 

41 9716040014 t5,"h" M4 PLAIN WASHER M4 1 6 

1" -IV7Dt") D3') WITH GERMAN SAFETY FEATURES 

42 5290 61 135-1 if\NIJ LABEL 2 

50 9710030008 A"VP`h" M3 SPRING WASHER M3 10 

53 97702 7°0599- 375-207-101 CIRCUIT PROTECTOR 375-207-101 2 

h 7D1") Ear) WITH GERMAN SAFETY FEATURES 

54 5340 61 260  TERMINAL BLOCK 3 

7)t") D'3') WITH GERMAN SAFETY FEATURES 

55 98101001 79"*VF9U- SC-1N/S3H MAGNET RELAY SC-1N/S3H 

F" 7D1") D2') WITH GERMAN SAFETY FEATURES 

56 97198 G2R-212S-V RELAY G2R-2125-V 1 

h" -07)t") D30 WITH GERMAN SAFETY FEATURES 

57 98141001 U1,-9 F P2RF-08 RELAY SOCKET P2RF-08 1 

F" -07Dt") D2') WITH GERMAN SAFETY FEATURES 

58 5330 61 115 7"5J'VF BRACKET 1 

WITH GERMAN SAFETY FEATURES 

59 9642041014 t'\"3:7)" M4X10 SCREW M4X10 4 

WITH GERMAN SAFETY FEATURES 

60 90643 WYV/"/3" B5 TOOTHED LOCK WASHER B5 18 

7)1") D3') WITH GERMAN SAFETY FEATURES 

61 9660040014 ”F M4 NUT M4 4 

WITH GERMAN SAFETY FEATURES 

62 9716030014 t5/"h" M3 PLAIN WASHER M3 1 4 

62 9716030014 05-1")] M3 PLAIN WASHER M3 10 
F".07Dt") D20 WITH GERMAN SAFETY FEATURES 

64 9660050014 J- Vh M5 NUT M5 2 

h"1)7D1") D3') WITH GERMAN SAFETY FEATURES 

65 5290 61 633 7-At) 300MM EARTH WIRE 300MM 4 

1" -07)t") D3r, WITH GERMAN SAFETY FEATURES 

66 5522 31 154 COVER 1 

67 9652040803 FiAM)" M4X8 SCREW M4X8 12 



SECTION CONTROL BOX (5221-1) 



I.  1r ././ n N-Jccn, SECTION NUMBER I -""1-  U")  

CONTROL BOX (522H) SECTION 
* z- *A "CU I. -"C' -ft  0) -t -C-It5C L. "CT •„ 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. 
ma 

/COMPONENT PARTS NO. PART NAME 
crty 

1 5522 61 1 81 ir%!99A BOX 1 

2 5522 61 1 85 bA"- COVER 1 

3 5522 61 1 83 7"55-')F BRACKET 1 

4 5524 61 613-1 Z.A"I-9Dpho-114/1"D WATER MOTOR CONTROLLER BOARD 1 

5 95115006 7"):)27_9I-R88S-H306G POWER UNIT R88S-H306G 1 

6 95115005 h"5101"-R88D-HSO4-S1 SERVO DRIVER R88D-HSO4-S1 2 

7 95123002 77) MU825S-43 FAN MU8255-43 1 

8 95123003 h"-h" FG8B GUARD FG8B 1 

9 9642033514 t'N'Th.)" M3X35 SCREW M3X35 4 

1 0 9716030014 ti/")"* M3 PLAIN WASHER M3 8 

11 9652030607 h573D" M3X6 SCREW M3X6 4 

12 9660030014 tVF M3 NUT M3 4 

13 9710030008 11"*,"h" M3 SPRING WASHER M3 8 

1 4 9642041614 tr\ D" M4X16 SCREW M4X16 12 

15 9710040008 A"VP\h" M4 SPRING WASHER M4 12 

1 6 9716040014 t5/"h" M4 PLAIN WASHER M4 12 

17 9642032014 J-N'Th".P` M3X20 SCREW M3X20 4 

1 8 5522 61 1 82 VV2AhA"- BOX COVER 1 

1 9 5522 61 1 84 COVER 1 

20 9652040607 F57DD" M4X6 SCREW M4X6 8 

21 9642051014 t'N"DD" M5X10 SCREW M5X10 1 

h"1V7Dt"D D2') WITH GERMAN SAFETY FEATURES 

22 5290 61 633 7-AtD 300MM EARTH WIRE 300MM 1 

WITH GERMAN SAFETY FEATURES 

23 90643 AV+IP/3"* B5 TOOTHED LOCK WASHER B5 4 

h"--07Dt"D D2') WITH GERMAN SAFETY FEATURES 

24 9660050014 TVF M5 NUT M5 1 

WITH GERMAN SAFETY FEATURES 

25 9642041014 J-V\DD" M4X10 SCREW M4X10 1 

F"-fV7D -P\D D2') WITH GERMAN SAFETY FEATURES 

26 9660040014 J-Vh M4 NUT M4 1 

F"-Mpt"D D3r, WITH GERMAN SAFETY FEATURES 



.....• ,./ II  11%.01% I 1,•11,11, 1, 

SECTION STATIC ELIMINATOR 



STATIC ELIMINATOR 
SECTION NUMBER J I 

SECTION 
* 5AU*ATUVALT A.OT F *TA5cLTTo. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. 
-t .yh*- g5A4* 
SET NO. /PART NO. PART NAME COMPONENT PARTS NO. 

Aft 
Qty 

5522 61 906 1 IT-"DD"3+3V')3 STATIC ELIMINATOR 1 

4-9 

1 9660050014 1Th M5 NUT M5 2 

2 9710050008 A"Vf"h" M5 SPRING WASHER M5 9 

3 9642051014 /1"377)" M5X10 SCREW M5X10 6 

4 5486 61 125-1 o j1- PLATE 1 

5 5486 61 126-1 7o D _ F  PLATE 1 

6 5522 61 911 A"— BAR 1 

7 98191 t-0-'"DD"234i)-f 200V STATIC ELIMINATOR 200V 1 

8 5522 61 912 A"— BAR 1 

9 5522 61 134-1 7"W.99 BLOCK 1 

1 0 9670061608 V,Vh$"14h M6X16 SOCKET BOLT M6X16 2 

11 9670051408 VVF.V1111- M5X14 SOCKET BOLT M5X14 

12 9642050814 tiN"M)" M5X8 SCREW M5X8 1 

1 3 91147 A°-(7°A"DF" PZ-0112 PIPE BAND PZ-0112 1 



AIR BLOWER.SPRAY SECTION 
JE—,o1 11 11WMCJL.rN 



Uf —.A, U — 

SECTION NUMBER I DDLC4 ODU I 

AIR BLOWER.SPRAY SECTION 
*-_-_05(1*ATUS3AUTI-t-A,OT-s -t.yF**--C-1±3ZI-T o  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-t.y hlt-4-/g54%*-g-
SET NO. / PART NO. PART NAME '113A /n5  COMPONENT PARTS NO. 

flAA 
Q'ty 

91340 7o oj4  • SPRAY UNIT 1 

26,55-73 

1 5522 11 251 711 —A HOSE 1 
2 91192 A"Dh" 23 BAND 23 4 

3 5640 82 1 03 A0.(70 PIPE 1 

4 90505 0 11)9" P-16 0—RING P-16 6 

5 5522 48 121 A0,(70 PIPE 2 

6 5486 1 4 1 36 JA"11, NOZZLE 3 

7 5486 1 4 1 37 tVh NUT 3 

8 5486 1 4 1 34 SPRAY BODY 3 

9 9686050808. 1-$D" M5X8 SET SCREW M5X8 3 

10 5486 1 4 1 45 ippw.(70 END PIPE 1 

11 9670083008 M8X30 SOCKET BOLT M8X30 4 

12 5522 48 114 7"5rVh BRACKET 2 

1 4 9684060608 F)( f.)" M6X6 SET SCREW M6X6 6 

15 90553 09)9" P-7 0—RING P-7 3 

16 5486 14 1 35 _7—F4J NEEDLE 3 

17 91193 A"F" 26 BAND 26 1 

1 9 5522 48 112 Ert"7— SHOWER 1 

20-  9670084508 ”Vh*"11,1.- M8X45 SOCKET BOLT M8X45 12 

21 5522 48 111 AT— STAY 1 

22 5522 48 1 47-2 MI"— COVER 1 

23 95117 9DDhA"— AP—B TERMINAL COVER AP—B 1 

24 95111 A-(V1 Z-15GW22B SWITCH Z-15GW22B 1 

25 5522 48 1 48-2 7"5F. BRACKET 1 

26 9710040008 A"VJ'h" M4 SPRING WASHER M4 5 

27 9642043014 t1"M=.)" M4X30 SCREW M4X30 2 

28 9670061208 V”h7ti"Ilih M6X12 SOCKET BOLT M6X12 2 

29 9680060808 hj( E)" M6X8 SET SCREW M6X8 4 

30 5522 48 1 46  BRACKET 4 

32 5522 48 1 44  GUIDE 1 

33 5640 48 1 07 AFVA°— STOPPER 30 

34 5522 48 113 A0.00 4,, PIPE CLAMP 2 

35 91158 7°59' 1/8 PLUG 1 /8 5 

36 5522 48 1 43 *D"3*-9 SPARE FORK 2 

37 5522 48 1 42 *D"3$-9 SPARE FORK 6 

38 5522 48 145 b"-f F" GUIDE 1 

39 9670062001 V5"VFAINDF M6X20 SOCKET BOLT M6X20 2 

40 5522 11 228-1 $10"— HOLDER 1 



 

I IlJIN !nth< 

 

  

AIR BLOWER.SPRAY SECTION 
*..10) ALTI A,0)-C, et  F L. TT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

-t•y[At ine.*)% NO. SET NO. / PART NO. gOaAt1J411" PART NAME 
COMPONENT PARTS NO. 

an 
Q'ty 

41 9670101608 V5- Vh$Nlih M10X16 SOCKET BOLT M10X16 2 

42 9710080008 A h" M8 SPRING WASHER M8 2 

43 90920 79otVh M8 DOMED CAP NUT M8 2 

44 5522 48 1 41 AT- STAY 1 

45 9710060008 A"*/"V* M6 SPRING WASHER M6 8 

46 90706 72otVF M6 DOMED CAP NUT M6 6 

47 97056 qD9'7"o7- VFC106A RING BLOWER VFC106A 1 

48 9670082008 Vh.Vh1t4J1- M8X20 SOCKET BOLT M8X20 2 

49 5562 82 1 01 D 99- CONNECTOR 1 

50 90911024 )(A4AII
.
14" 1/2-3/8 ELBOW 1/2-3/8 1 

51 5560 82 118 t-A=V7°11, HOSE NIPPLE 1 

52 5522 11 252 7R-A HOSE 1 

53 90904009 ANO" YS301BF94N9CF VALVE YS301BF94N9CF 5X26 1 

54 90911025 n7°I1) 3/8-1/2 NIPPLE 3/8-1/2 1 

55 9648040814 /53D" M4X8 SCREW M4X8 2 

56 91286 YD9ND TB-30-324 ANGLE TB-30-324 1 

57 9411302500 3X25 TAPER PIN 3X25 1 

58 91285 )7" TB-30-312 KNOB TB-30-312 1 

59 9721060008 E- 11 )9" E-6 E -RING E-6 1 

60 91284 A7°9)9N` TB-30-311 SPRING TB-30-311 1 

61 91283 TYDV- TB-30-310 WASHER TB-30-310 1 

62 91282 0 11 )9" TB-30-306 0-RING TB-30-306 1 

63 91278 Dt7h TB-30-304 SHAFT TB-30-304 1 

64 91289 tIJA") TB-30-323-2 SCALE TB-30-323-2 1 

65 91277 TB-30-301 POWDER CASE TB-30-301 1 

66 91288 J-1)1- TB-30-322 NUT TB-30-322 1 

67 91287 =T7°11, TB-30-321 NIPPLE TB-30-321 1 

68 91279 Ac"J+D TB-31-303 PACKING TB-31-303 1 

69 91281 ANIO TB-30-309 VALVE TB-30-309 1 

70 9642040614 t1"Th)" M4X6 SCREW M4X6 5 

71 91113 A7°D-1jYr TB-31-318 SPRAY CUP TB-31-318 1 

72 91112 A"DF" TB-31-314 BAND TB-31-314 1 

73 9664050014 f3r)tVh M5 WING NUT M5 1 

74 9670061608 M6X16 SOCKET BOLT M6X16 6 

75 9660060014 tVF M6 NUT M6 2 

76 9716060014 t5,"h" M6 PLAIN WASHER M6 2 





ACCESSORIES SECTION 
• I Myr111,11 LO I S 



ACCESSORIES 
SECTION NUMBER I 44L "Li  I 

SECTION 
ti34* t t L /O)-t, "t  1- L TT 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. 
-tiyh*-4- /A5A1*-'4 
SET NO. / PART NO. gaa n/4/ka * PART NAME COMPONENT PARTS NO. Q'ty 

5430 83 1 00-1 7°5DD"t-hD PLUNGER CAN 2 

1 -1 0 

5430 83 210-3 7°5DD”-hDD)/ ASSY PLUNGER CAN SHAFT ASSY 2 

1-9 

5522 25 1 70 25)9 ASSY CRANK ASSY 1 

32-35 

5522 65 220 Dr,9"/"5 ASSY TOOL PAN ASSY 1 

1 4.15 

1 5430 83 218 /579 COVER 

2 5430 83 213-2 1VF" HEAD 2 

3 5430 83 216-2 1,V7 0  CAP 2 

4 5430 83 214-1 7"VD2 BUSHING 2 

5 5430 83 217 112.9"1..)( NUT 2 

6 5430 83 215-1 A7° 11 )2IN SPRING 2 

7 90408 A-11.4"-11, 3/8 STEEL BALL 3/8 4 

8 5430 83 111-1 937t HOLDER 2 

9 9723180008 C-9D9" C-18 C-RING C-18 2 

1 0 5430 83 115-1 iti "Flb BOTTLE 2 

11 91494 IONFIll BOTTLE 2 

12 91531 9kNI)...A$0)70 PUMP 1 

1 3 91442 OIL GUN 1 

1 4 5522 65 221 Di)9"/"5 TOOL PAN 1 

15 5522 65 222 9NN V[- MAGNET 2 

1 6 91423 oVh9$"')DDI 2.5 HEXAGON KEY WRENCH 2.5 1 

1 7 91422 c0/39*"'A.Df 3 HEXAGON KEY WRENCH 3 1 

1 8 91421 o 2t"L':'3 4 HEXAGON KEY WRENCH 4 1 

1 9 91420 (V),39 UDf 5 HEXAGON KEY WRENCH 5 1 

20 91425 oVh9iN"rX.p3 6 HEXAGON KEY WRENCH 6 1 

21 91418 T-L''3 13 T-HANDLE WRENCH 13 1 

22 91455 T-l.pf 1 9 T-HANDLE WRENCH 1 9 1 

23 91431 h"51'1)"- (-)100MM DRIVER (-)100MM 1 

24 91430 F"5-01"-(+)100MM D"/D DRIVER (+)100MM PLASTIC HANDLE 1 

25 91456 iti"-1t°1DFF"5-01"- 5 BALL POINT DRIVER 5 1 

26 91429 t"-114i° -(DFF"51/1"- 4 BALL POINT DRIVER 4 1 

27 91465 7)\01 (S) 13X17 WRENCH 13X17 1 

28 91454 AA°J- 1 0X13 L140 WRENCH 1 0X13 L140 1 

29 5522 65 322 '1 )9 ASSY LEVER 1 

30 5486 84 1 51-1 79"97"tp "t" WEDGE 4 

31 91434 D',9"A"D TOOL BOX 1 



   

ACCESSORIES SECTION 
* z..oni3a(t*g -c-It 134 s -t•.y  4U-4-"C";t3C 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

1- #/gsa#* goafA NO.  SET NO. / PART NO.  /COMPONENT PARTS NO. 
PART NAME Grty 

32 90868 ID7°51"11  NR25 GRIP NR25 1 

33 5640 25 121-3 Wt WRENCH 1 

34 9710100008 A"V,"/3"  M10 SPRING WASHER M10 1 

35 9660100014 tVF M10 NUT M10 1 

36 91468 WI 7X8 WRENCH 7X8 1 

37 5524 65 121 AD/3AA°1- SPANNER 1 





TAPE INSERTER.PRESET COUNTER SECTION 



SECTION NUMBER 
SECTION 

*c.ogisall*a-ct1154 -c-• F L TT L,
o  

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

—/ 'J GIF/J -W — 

TAPE INSERTER.PRESET COUNTER 

DDLLL 0 U I 

NO. SET NO. / PART NO. PART NAME 1"93 '2' fV=PONENT PARTS NO. Q'ty 

5522 61 930-2 T-7°.(D/-9- • TAPE INSERTER 1 
1 -20 

5522 61 940-1 7°9tVhqt°-h/v)D9- PRESET/REPEAT COUNTER 1 
1-5,20 

5522 61 960-1 5:-7° -9-1.)#-D2D TAPE INSERTER 1 
6-19 

1 5290 61 941 nD9- DC24V COUNTER DC24V 1 
2 5522 61 511 7"57')F BRACKET 1 

3 9710040008 A"Vh" M4 SPRING WASHER M4 2 

4 9642041014 11"DD" M4X10 SCREW M4X10 2 

5 9642062214 t1"3*D" M6X22 SCREW M6X22 2 

6 5290 61 961 $D9-( BODY 1 
7 5290 61 965 -L ARM 2 

8 9672106514 c0h9t'll'h M10X65 HEXAGON BOLT M10X65 2 

9 5290 61 964 T-70 4M9'- TAPE HOLDER 1 
1 0 5290 61 963 5:-70 /3"-(F" TAPE GUIDE 1 
11 9716100014 ti/"h" M10 PLAIN WASHER M10 6 

12 90680 /511" R-21 CONED DISC SPRING R-21 6 

13 9662100014 tVF M10 NUT M10 6 

1 4 9642030614 t1"DE)" M3X6 SCREW M3X6 6 

1 5 9716030014 t5 V M3 PLAIN WASHER M3 2 

1 6 5522 61 512-1 7"55-Vh BRACKET 1 
17 5560 61 932-1 h.VF BRACKET 

1 8 9670061208 9 1- t"114' M6X12 SOCKET BOLT M6X12 2 

1 9 9670081608 M8X16 SOCKET BOLT M8X16 2 

20 9710060008 A"Vi'V* M6 SPRING WASHER M6 2 



NOPS INCHING BOX SECTION 



11X0k 
Grty PART NAME 

-t.21-4V4'/NA* NO. SET NO. / PART NO. A13 AbrPONENT PARTS NO. 

5522 61 520 NOPS-1(DfD9"t"V97 1 NOPS-INCHING BOX 

5522 61 525 NOPS--(DID9"*"V9A NOPS-INCHING BOX 1 

1-13.15 

IDfD9"*"7A ASSY INCHING BOX ASSY 5522 61 521 1 
1-8 

h" -fV7Dt'D Da WITH GERMAN SAFETY FEATURES 

1 -13.15 

1-8 

1  5522 61 123 non PANEL 1 

pi vra AaTai 'J 11A SECTION NUMBER I 613 °Yu  I 

NOPS INCHING BOX SECTION 
*L0DARAU*4". ---ClIt.341...T I-th.0-C,-t-yh* -C;t5cL -CTL,

0  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

5522 61 526 -(2) D9"10".99A ASSY INCHING BOX ASSY 1 
F"-IVYDt"D D2r WITH GERMAN SAFETY FEATURES 

1  5522 61 126 no PANEL 1 

h"-V)7D1"D D3r) WITH GERMAN SAFETY FEATURES 

 

2 5522 61 144 t " 7;; BOX  1 
3 9652050803 F5A3D" M5X8 SCREW M5X8 2 

4 96596 A -Of AH22S.EG-10 SWITCH AH22SFG-10 1 
5 96606 A -Of AVLW322T20D-R-T SWITCH AVLW322T20D-R-TK676 1 

h"-fV7D1"D D3') WITH GERMAN SAFETY FEATURES 

5 96607 AlVf AVLW422T20D-R-T SWITCH AVLW421T20D-R-TK676 1 
6 96597 A -C)1 AH22SFR-10 SWITCH AH22SFR-10 1 
7 5522 61 151 A -fVf/JA"- SWITCH COVER 1 
8 9652031207 F5AM:i" M3X12 SCREW M3X12  4 

9 9642051014 J-1"3,D" M5X10 SCREW M5X10 2 

1 0 9710050008 A"*/"h" M5 SPRING WASHER M5 2 

11 5522 61 522 9"9h DUCT 1  
12 5522 61 523 MC82') 7°59" PLUG FOR MC8 1 
1 3 5522 61 801-6 P-ROM P-ROM 1 
1 3 5522 61 802-6 P-ROM P-ROM  1 

F"-(VYDt"D D3') WITH GERMAN SAFETY FEATURES 

1 4 98930 5D7°  LSHD-28R LAMP LSHD-28R 1  
1 5 5522 61 803-1 P-ROM P-ROM 1 
1 5 5522 61 804-1 P-ROM P -ROM 1 

WITH GERMAN SAFETY FEATURES 



COVER (OPS) SECTION 



 

SECTION NUMBER I
55d2G (111  ‘vrl 

COVER (OPS) SECTION 
*L.- 00A(S*A-CabALT A,OT', -t'yh**-C-5±5CLTT 
Note: When ordenng items marked *,indicate the set number because they are available only as a set. 

NO 
-t.Y1-* /g5A#* 
SET NO. / PART NO. t113 ,4t/4"4 PART NAME 

COMPONENT PARTS NO. 
fW 1St 
Qty 

1 5522 71 111-1 MI"- COVER 1 

1 5522 71 121-1 MI"- COVER 1 

F"-fV7)1") DB') WITH GERMAN SAFETY FEATURES 

1 5522 71 511 :]fl"- (522H) COVER (522H) 1 

1 5522 71 515 hil"- (522H) COVER (522H) 1 

h"-fV7)t") D3') WITH GERMAN SAFETY FEATURES 

2 5522 71 112 hA"- COVER 1 

2 5522 71 122 1))\"- COVER 1 

WITH GERMAN SAFETY FEATURES 

2 5522 71 512 bA"- (522H) COVER (522H) 1 

2 5522 71 516 hil"- (522H) COVER ( 522H) 1 

D3') WITH GERMAN SAFETY FEATURES 

3 90164 V7E.. KNOB 2 

4 9652051203 F5ADD" M5X12 SCREW M5X12 4 

5 5522 72 114 M1"- COVER 1 

6 90652 GS-9)9" GS-5 GS-RING GS-5 4 

7 5522 71 113-1 9)9" RING 2 

8 9648031014 /5MD" M3X10 SCREW M3X10 9 

9 9710030008 A"*/"h"* M3 SPRING WASHER M3 9 

1 0 9716030014 t5/"h" M3 PLAIN WASHER M3 9 

11 9660030014 t'Vh M3 NUT M3 9 

12 5522 71 1 82-1 hA"- COVER 1 

13 5522 71 151 hA"- COVER 1 

1 3 5522 71 1 61 COVER 1 

WITH GERMAN SAFETY FEATURES 

1 3 5522 71 551 hA"- (522H) COVER (522H) 1 

1 3 5522 71 555 bA"- (522H) COVER (522H) 1 

F" -07)1") D3') WITH GERMAN SAFETY FEATURES 

14 5522 71 173 COVER 1 

15 5522 71 1 34-1 COVER 1 

1 6 5522 71 1 54 BRACKET 2 

1 6 5522 71 1 54 BRACKET 1 

522H 522H 

1 7 9670061208 V,V1,4i"0 M6X12 SOCKET BOLT M6X12 1 0 

1 8 9652050803 F5AM)" M5X8 SCREW M5X8 39 

1 9 5560 71 1 74 hG CAM 1 

20 9684060608 M6X6 SET SCREW M6X6 1 

21 5522 71 1 72 7"”Vh BRACKET 1 

22 5522 71 1 44-1 79Vh" STUD 4 



 

INI VIVIDGM 

 

  

COVER (OPS) SECTION 
*z.,0>g13,1LUAiATI/S-54L A.XD-C., • #- L C Ls, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. /PART NO. PART NAME 1113 a."InsrPONENT PARTS .NO. 
1WR 
Crty 

23 5522 71 115 7"c09 BLOCK 1 

24 9670062008 V h1i"10- M6X20 SOCKET BOLT M6X20 1 

25 5522 71 117 7"5 F BRACKET 1 

26 5522 71 1 53-1 kW) NAME PLATE 1 

26 5522 71 553 $.01") (522H) NAME PLATE (522-H) 1 

27 9652040608 F57MD" M4X6 SCREW M4X6 13 

28 5522 71 1 45 A -f- V7°)JA"- STEP COVER 1 

29 5522 71 1 42-1 A5")7° STEP 1 

30 9670081608 V Fiti"JDF M8X16 SOCKET BOLT M8X16 4 

31 5522 71 141 hA"- COVER 1 

31 5522 71 1 46 COVER • 1 

F"-077,1N`D D3r) WITH GERMAN SAFETY FEATURES 

32 5522 71 1 43 A9'.9F" STUD 2 

33 9670124508 V 110`11/F M12X45 SOCKET BOLT M12X45 2 

34 9670051201 VM10`11)1- M5X12 SOCKET BOLT M5X12 2 

35 5522 71 114 70 [J _J. PLATE 1 

35 5522 71 514 7°1)-F (522H) PLATE (522H) 1 

36 5522 71 152 hA"- COVER 1 

36 5522 71 1 62 COVER 1 

h".07D1") D3') WITH GERMAN SAFETY FEATURES 

36 5522 71 552 hA"- (522H) COVER (522H) 1 

36 5522 71 556 1A"- (522H) COVER (522H) 1 

F"-IVYpt") D3') WITH GERMAN SAFETY FEATURES 

37 5522 71 1 32 qD9" RING 1 

38 5522 71 1 33 t°D PIN 4 

39 5522 71 116 7"5-h'Vh BRACKET 12 

39 5522 71 116 T`5'h'VF BRACKET 14 

522H 522H 

40 9670061008 V hti"lla. M6X10 SOCKET BOLT M6X10 12 

40 9670061008 Vh'Vh*"11/1- M6X10 SOCKET BOLT M6X10 1 4 

522H 522H 

41 5522 71 118 A9VF" STUD 3 

42 5522 72 128 COVER 1 

43 5522 72 1 26  BRACKET 1 

44 9670081208 M8X12 SOCKET BOLT M8X12 4 

45 91920 ')$ht9" PLATE 1 

47 91918 V7E. KNOB 1 

48 5522 72 125 7"”Vh BRACKET 1 

49 5522 72 113 hA"- COVER 1 



1.111 SNJI 0/ SECTION NUMBER I ru 
COVER COPS) SECTION 

*.110'4AU*ATUt.341-TI-th.MT.,.t.yh#*-C;i5CLTT0,, 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. %.11$ft/#4" PART NAME 
COMPONENT PARTS NO. City 

50 5522 72 121 COVER 1 

51 5522 72 127 70 D _F PLATE 1 

52 9642030614 t'N"3")" M3X6 SCREW M3X6 2 

53 91311 79"Vh+1'” C-100-A-1 MAGNET CATCH C-100-A-1 1 

54 5
,
522 72 112 hA"- COVER 1 

55 91347 3')/1":) B-100-6 HINGE B-100-6 2 

56 9716040014 t5/"1j"* M4 PLAIN WASHER M4 12 

57 9710040008 A" h" M4 SPRING WASHER M4 13 

58 9642041614 t'N'DD" M4X16 SCREW M4X16 12 

59 9642031014 tY'MD" M3X10 SCREW M3X10 2 

60 9710050008 A"V,"h" M5 SPRING WASHER M5 2 

61 9660050014 M- M5 NUT M5 2 

62 95338 A-f” WK244XP-2U SWITCH WK244XP-2U 1 

63 9642041214 t1"D*D" M4X12 SCREW M4X12 1 

65 9670051001 Vh"A-AINDF M5X10 SOCKET BOLT M5X10 2 

66 5640 71 304-1 hfl"- COVER 1 

67 9660060014 t'.91- M6 NUT M6 1 

68 9660040014 tV1- M4 NUT M4 12 

68 9660040014 M. M4 NUT M4 25 

F ”D1".1) D2r) WITH GERMAN SAFETY FEATURES 

69 9710060008 A" V* M6 SPRING WASHER M6 1 

70 5486 78 314-2 51"11, LABEL 1 

71 5522 74 111 PLATE 1 

71 5522 74 117 701)_1, PLATE 1 

F"-(”)t") WITH GERMAN SAFETY FEATURES 

72 5290 61 135-1 511"1L, LABEL 1 

74 5522 74 114 7(-) D-F PLATE 2 

74 5524 74 113 51"11, LABEL 2 

522H 522H 

75 9642041014 1-1"Th)" M4X10 SCREW M4X10 13 

F"1)7D13") D3r) WITH GERMAN SAFETY FEATURES 

76 90643 AV+/'h" B5 TOOTHED LOCK WASHER B5 44 

WITH GERMAN SAFETY FEATURES 

77 5486 61 643 7-At) 150MM EARTH WIRE 150MM 1 

h" -fV?D'VD D2') WITH GERMAN SAFETY FEATURES 

78 5290 61 633 7-At) 300MM EARTH WIRE 300MM 10 

h" -fV7Dt") D2') WITH GERMAN SAFETY FEATURES 

79 9642051014 M5X10 SCREW M5X10 6 

F" -r)7Dt"D D3.) WITH GERMAN SAFETY FEATURES 



 

imumm=m 

 

  

COVER (OPS) SECTION 
L "CT Ls, 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO . SET NO / PART NO. CIV / 
PkA*-  g-
COMPONENT PARTS NO. 

PART NAME City 

80 9672050614 oVh9VJDF M5X6 HEXAGON BOLT M5X6 1 

WITH GERMAN SAFETY FEATURES 

81 5522 61 118 -fpf)",--9- INDICATOR 1 

81 5522 61 1 86 -(DD"5-9- (522H) INDICATOR (522H) 1 

82 5290 74 082 -5'N"li, LABEL 1 

83 5290 74 087 5'1"li, LABEL 2 

84 5290 74 083 51ND LABEL 1 





COVER (NOPS) SECTION 



SECTION NUMBER I 
L I CU I 

SECTION 
OniPri(t*AT111.54 L -d- A,0) -C, #-`4Z-1±5C L "CT 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

COVER (NOPS) 

NO. -t,],*/gsa* 
SET NO. / PART NO. PART NAME COMPONENT PARTS NO. Qty 

1 5522 72 215 COVER 1 

2 5522 71 650 hA"- (522H) COVER (522H) 1 
2 5522 71 655 W- (522H) COVER (522H) 1 

F"-(VYDt") E 3') WITH GERMAN SAFETY FEATURES 

2 5523 71 250 1311" - COVER 1 
2 5523 71 253 hA"- COVER 1 

h"/VTDt"D D2r) WITH GERMAN SAFETY FEATURES 

3 5522 71 274-1 I A"- ASSY COVER ASSY 1 
3 5522 71 670 MI"- ( 522H) COVER (522H) 

5 5522 71 610 MI"- (522H) COVER (522H) 1 
5 5522 71 615 MI"- (522H) COVER (522H) 1 

F"-07Dt"D D3') WITH GERMAN SAFETY FEATURES 

5 5523 71 210-1 MI"- COVER 1 
5 5523 71 212-1 hA"- COVER 1 

F"-07D1") Dar) WITH GERMAN SAFETY FEATURES 

6 5522 72 227 hA'- COVER 1 
7 9652050803 M5X8 SCREW M5X8 32 

8 5522 71 242-1 hA'.- COVER 1 
9 5522 71 282-1 hA'- COVER 1 

1 0 5522 71 236 /in"- COVER 1 
11 5522 72 231-1 hA"- COVER 1 
1 2 5522 72 223 A9 V1'" STUD 1 
1 3 5522 72 213 A9Vh" STUD 1 
1 4 5522 72 212 A9Vh" STUD 1 
1 5 5522 72 222 7"”Vh BRACKET 1 
1 6 9670081208 95.VhelDF M8X12 SOCKET BOLT M8X12 2 

17 5522 72 232-1 7"”Vt. BRACKET 1 
1 8 9670051208 M5X12 SOCKET BOLT M5X12 1 
1 9 9716050014 t5I"h" M5 PLAIN WASHER M5 1 
20 5522 72 234-1 A9 ')F" STUD 1 
21 5522 72 233 A9Vh" STUD 1 
22 5522 72 224 7"55.VF BRACKET 1 
23 9670061208 991-4iNDF M6X12 SOCKET BOLT M6X12 5 

24 5522 71 235 A9V17." STUD 2 

25 9710060008 il'Vf"h" M6 SPRING WASHER M6 1 
26 9660060014 1".)F. M6 NUT M6 1 
27 5522 72 226 hil"- COVER 1 
28 5522 71 223 11)9" RING 2 

28 5522 71 623 9)9" (522H) RING (522H) 2 



   

COVER (NOPS) SECTION 
* z ogl3att*en-elt S-34 L 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 1t—y1- *Ps/M3Alt 
SET NO. / PART NO. ave. 4iT/""** PART NAME COMPONENT PARTS NO. 

{12i fez 
Q'ty 

29 9648031214 M3X12 SCREW M3X12 9 

30 9710030008 A'VJ'"h" M3 SPRING WASHER M3 9 

31 9716030014 M3 PLAIN WASHER M3 6 

32 9660030014 tVh M3 NUT M3 8 

34 5522 71 234 A9VF" sTup 2 

35 5522 71 232 7"55.VF BRACKET 1 

35 5522 71 652 7"55VF (522H) BRACKET (522H) 1 

37 5522 71 273 A9VF" STUD 2 

38 5524 71 460 70  PLATE 1 

40 5522 71 233 A9VF" STUD 1 

41 5522 71 133 t'D PIN 2 

42 5640 71 304-1 hA"— COVER 1 

43 9652040603 h571DD" M4X6 SCREW M4X6 1 

44 5522 71 1 43 A9VI" STUD 2 

45 9670124008 VVF;fiNDF M12X40 SOCKET BOLT M12X40 2 

46 9670051201 VV1.41"11JF M5X12 SOCKET BOLT M5X12 2 

47 5522 71 118 A9VF" STUD 1 

48 5640 71 249 70 1)-1.. PLATE 1 

49 5524 71 462 CAM 1 

50 9684060608 [-)( El" M6X6 SET SCREW M6X6 1 

51 5522 72 216 COVER 1 

52 5522 72 235 A9Vh" STUD 2 

53 5522 71 116  BRACKET 11 

. 54 9670061008 M6X10 SOCKET BOLT M6X10 11 

55 9652051203 F5713D" M5X12 SCREW M5X12 2 

56 9710040008 A"V,"h M4 SPRING WASHER M4 4 

57 95338 Al” WK244XP-2U SWITCH WK244XP-2U 2 

61 9642041214 M4X12 SCREW M4X12 4 

62 5560 71 203 701,—F PLATE 2 

63 5290 44 1 91 h5— COLLAR 1 

64 5300 74 069 51"11, LABEL 1 

65 5560 74 1 08  LABEL 1 

69 5640 74 217 LABEL 1 

70 5522 74 115 70D_F PLATE 2 

70 5524 74 114 PLATE 2 

522H 522H 

71 5522 74 113 70 PLATE 1 

71 5524 74 112 7o L)—F. PLATE 1 

522H 522H 



SECTION NUMBER 
SECTION 

*ZOgRAUM-ATUtiAL -C 1-t-A.OT., -t•yh*-'4-T;t5LLTT o  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

COVER (NOPS) 

DDLLI,3 (CU I 

NO. 
-t .:/1- 4/A5A1V4- 

/ SET NO. PART NO. gl3At ft,
/111A4 ** 

COMPONENT PARTS NO. PART NAME AR 
Grty 

72 9642041014 11"DD" M4X10 . SCREW M4X10 1 3 

F"-fV7D1") D3') WITH GERMAN SAFETY FEATURES 

73 90643 AVV/"b" B5 TOOTHED LOCK WASHER B5 44 

h"-07Dt") D2s, WITH GERMAN SAFETY FEATURES 

74 5486 61 643 7—AtD 150MM EARTH WIRE 150MM 2 

h"-07Dt") D2.5 WITH GERMAN SAFETY FEATURES 

75 5290 61 633 7—AtD 300MM EARTH WIRE 300MM 9 

F"IV7Dt") WITH GERMAN SAFETY FEATURES 

76 9660040014 tVF M4 NUT M4 13 

F"-07Dt") D2r) WITH GERMAN SAFETY FEATURES 

77 9642051014 t'N`ID D" M5X10 SCREW M5X10 9 

WITH GERMAN SAFETY FEATURES 

78 5290 74 082 51"11, LABEL 2 

79 92308001 ADFNI, A-250-4-2 HANDLE A-250-4-2 2 

80 98303001 A-1V3 S845620 SWITCH S845620 1 
80 98303001 A1'J3 S845620 SWITCH S845620 2 

1- "IV7Dt"D . D3g, WITH GERMAN SAFETY FEATURES 
81 9642031614 M3X16 SCREW M3X16 2 

81 9642032514 DEi" M3X25 SCREW M3X25 2 

h"-IV7Dt") D3') WITH GERMAN SAFETY FEATURES 
82 5290 74 087 51"Jb LABEL 2 



SAFETY COVER SECTION 
0.00...., I 1,01111 4,1%/1•11,, , , 



 

StUllUIN INUMBLH 

   

     

SAFETY COVER SECTION 
* *t F *—  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. rt ,y1-*-g-/gda*-'4'. 
SET NO. /PART NO. PART NAME f413a*I''Plite:PONENT PARTS NO. Q'ty 

5522 11 920 ADFND ASSY • HANDLE ASSY 1 

1 08,110 

5522 73 120 ASSY("-f1 2=)F) COVER ASSY (1ST UNIT) 1 

-097 0 FOR ITALY 

7,19,44,76-78 

5522 73 320 hn"- ASSY(9"12 2=Vh) COVER ASSY (2ND UNIT) 1 

-0117 Li FOR ITALY 

11,19,44,76-78 

5522 73 440 9D9 ASSY LINK ASSY 

52,98,101 

1 5522 73 341-3 MI"- COVER 1 

2 9684060608 1- E)" M6X6 SET SCREW M6X6 15 

3 91396 D"GYD C-30-RK-12 RUBBER BASE C-30-RK-12 4 

4 9642031214 M3X12 SCREW M3X12 4 

5 5522 73 211 7Dt") SAFETY COVER 1 
5 5524 73 1 51 bA"- COVER 1 

522H 522H 

6 5522 73 1 41-1 SAFETY COVER 1 

7 5522 73 121-1 hil"- COVER 1 

7 5522 73 125-1 bA"- (19 11 7 0) COVER (FOR
, 
ITALY) 1 

8 9670051608 9h*VhAiNDF M5X16 SOCKET BOLT M5X16 4 

9 5522 73 111-2 hA"- COVER 1 

9 5522 73 611 7Dt'DbA"- (522H) SAFETY COVER (522H) 1 

1 0 5522 73 311-2 1 A"- COVER 1 

1 0 5524 73 211 hA'- COVER 1 
522H 522H 

11 5522 73 321-1 hil'.- COVER 1 

11 5522 73 325-1 MI"- (-( 97 0) COVER (FOR ITALY) 1 

12 5522 73 131-2 MI"- COVER 1 

1 4 5522 73 411-2 7.7A"DhA"- SAFETY COVER 1 

1 5 5522 73 421-1 7Dt"Dh1\"- SAFETY COVER 1 

1 6 9648050808 /5D*D" M5X8 SCREW M5X8 10 
1 7 5522 73 342 hil'- COVER 1 
1 8 91917 f3')A"D B-100-5 HINGE B-100-5 2 

1 9 9648030614 /77,D" M3X6 SCREW M3X6 36 

20 5522 73 322-2 hA"- COVER 1 

21 5522 73 419 70 PLATE 1 

23 9710050008 A "/3" M5 SPRING WASHER M5 39 

24 5522 73 422 PLATE 1 



SAFETY COVER SECTION 
*:.:0)145A(1411-Ni-CUI-3S LT' 1 - /x...0) -t-, h*--Ti;t3Z L 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. /PART NO. PART NAME 1:1'3A1"4411#PONENT PARTS NO. Qty 

25 5522 73 415-1 hil"- COVER 1 

26 5522 73 434 70 D _ F  PLATE 1 

27 5522 73 414-1 )JA"- COVER 1 

28 5640 73 125-1 h"-F" GUARD 1 

29 9642050614 J-1"D.D" M5X6 SCREW M5X6 36 

32 5522 73 212 7"1:09 BLOCK 1 

33 5522 73 1 43 SPACER 2 

34 5522 73 1 42 LOD PIN 1 

37 5522 73 112 t°D PIN 3 

38 5522 73 332 7"cr.99 BLOCK 2 

39 9670061608 9 F;Ii"JDF M6X16 SOCKET BOLT M6X16 4 

40 9710030008 A"V/kkh" M3 SPRING WASHER M3 8 

41 9642030614 tit"M".)" M3X6 SCREW M3X6 4 

42 91310 o-5-41,Vf C-51-1 ROLLER CATCHER C-51-1 4 

43 5522 73 423-2 AFVA°- STOPPER 1 

44 9670061208 9h'VFelliF M6X12 SOCKET BOLT M6X12 21 

44 9670061208 9 FitiNliF M6X12 SOCKET BOLT M6X12 23 

522H 522H 

45 5520 73 1 73 SHAFT 1 

47 5520 73 1 83
. 

 50% SHAFT 1 

48 5522 73 413 Vfih" FIXING PLATE 15 

50 5522 73 416-2 A9Vh" STUD 2 

51 9670064008 9,VF$"11,F M6X40 SOCKET BOLT M6X40 6 

52 5520 73 1 54-1 IPD9 LINK 1 

53 5640 73 1 35 t°) PIN 1 

54 5522 73 442 7"oV9 BLOCK 2 

55 9648051207 /5DV)" M5X12 SCREW M5X12 4 

56 5522 73 426-1 AFV0- STOPPER 1 

57 5522 73 113 to D  PIN 4 

58 5522 73 215 hL, CAM 1 .  

59 5560 73 1 04 hL CAM 5 

61 9670051008 9h.VFifi"IDF M5X10 SOCKET BOLT M5X10 6 

62 5640 73 136 7o D _F PLATE 5 

62 5640 73 136 7o D _F PLATE 6 

522H 522H 

63 95338 A -f” WK244XP-2U SWITCH WK244XP-2U 6 

64 9710040008 11"*/"1j" M4 SPRING WASHER M4 12 

65 9642041214 J-1'3:7)" M4X12 SCREW M4X12 8 

67 5522 73 216 UD9 LINK 1 



   

SAFETY COVER SECTION 
*LOPAI3A(1*A -C(±15;g1- - 11d-h.0-C, et •2 1- *- -C-;±3YL TT L,„ 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-t•yl'* /03a#* 
SET NO. / PART NO. PART NAME 1113 All'/41:MPONENT PARTS NO. 

AV( 
Q'ty 

67 5524 73 1 52 9)9 LINK 1 

522H 522H 

69 5522 73 417 A9')F" STUD 4 

70 9670085008 Vh- Vht"11,F M8X50 SOCKET BOLT M8X50 1 

71 9660080014 fVF M8 NUT M8 1 

72 5522 59 112 PLATE 1 

73 90730 A 0 -h-t"3r) 1.6X5 RIVET 1.6X5 18 

74 5560 74 1 06 5 J LABEL 1 

75 5522 74 121 70 L)- 1., PLATE 2 

76 5522 73 126 A1- (-097 L') STAY (FOR ITALY) 2 

77 5522 73 127 MI"- (1997 Lh') COVER (FOR ITALY) 2 

78 91344 7t7+13')A"D B-100-1 HINGE B-100-1 4 

i'5'J L r FOR ITALY 

79 9652051208 1- 5A3D" M5X12 SCREW M5X12 8 

80 9642041014 tiN"DE)" M4X10 SCREW M4X10 4 

81 9710060008 A"Vi"b" M6, SPRING WASHER M6 4 

82 9716060014 ti/"h" M6 PLAIN WASHER M6 4 

83 5522 73 433-1 AhVA°- STOPPER 1 

85 5522 73 431-1 7"c09 BLOCK 1 

86 5522 73 432-1 7"c09 BLOCK 1 

87 9716030014 t5I"1J"* M3 PLAIN WASHER M3 4 

88 9642030814 3,!)" M3X8 SCREW M3X8 4 

89 9670063008 95- Vhiti"$1.- M6X30 SOCKET BOLT M6X30 4 

90 5520 73 1 80 7-G ASSY ARM ASSY 1 

91 5520 73 152 tDD" HINGE 2 

92 5520 73 170 7-G ASSY ARM ASSY 1 

93 5640 73 335 A-019"-f SWITCH PLATE 1 
94 5290 74 082 i'l"lb LABEL 6 

96 9642050814 J-N"3D" M5X8 SCREW M5X8 3 

97 90512007 A°17° A"DF" PZ0208 PIPE BAND PZ0208 3 

98 5522 73 441 DV7h SHAFT 1 

99 5522 46 126 h5- COLLAR 1 

1 00 9684050608 h D" M5X6 SET SCREW M5X6 1 

1 01 9410401808 77°97)9"t°) 4X18 SPRING PIN 4X18 1 

1 02 5522 73 333 7"oV9 BLOCK 2 

1 03 9670062508 M6X25 SOCKET BOLT M6X25 4 

1 04 9648040814 #5DD" M4X8 SCREW M4X8 8 

1 05 92310006 713 -1141,V1 C-90-1 BALL CATCHER C-90-1 2 

1 06 5522 73 115 COVER 1 



SAFETY COVER SECTION 
*LorAfiA(tAkATII t3;11fL F  
Note: When ordering items marked*,indicate the net number because they are available only as a set. 

F Pragt,#,%-' 3,f1A4/
01t5t#-'4 

NO. SET NO. /PART NO. COMPONENT PARTS NO. 
PART NAME %ft 

Q'ty 

1 06 5522 73 615 /DI"— COVER 1 

522H 522H 

1 08 5522 11 921 ilDF'11/ HANDLE 1  

1 09 9670082508 9”1-71i"IDF M8X25 SOCKET BOLT M8X25 2 

110 92303002 9" V7°  PG9ON GRIP PG9ON 1 

111 -5524 73 153 70 I) PLATE  1 

522H 522H 

112 5290 74 083 5'1"1b LABEL 1 

n —1A 





SAFETY BAR SECTION 



   

SAFETY BAR SECTION 
*-7.0gA(/*ATUAL -CM/1.0T-, -t%.,F* T;t3ZLTTLN, 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

NO. 
-t•y1-* /gBen** 
SET NO. / PART NO. ,20.11 1-InINIPONENT PART NAME 

PARTS NO. Wty 

1 5522 73 540 A"V3 SPRING STUD 1 

2 9670051008 V5")Fi F M5X10 SOCKET BOLT M5X10 8 

3 9716050014 ti h"* M5 PLAIN WASHER M5 8 

4 5522 73 550 A"V37 SPRING STUD 1 

5 5640 73 1 36 70 1) _F PLATE 2 

6 9670061608 Vh- Vhfi"lbh M6X16 SOCKET BOLT M6X16 4 

7 9710040008 A"V,"/3" M4 SPRING WASHER M4 4 

8 9642041014 t1"D*D" M4X10 SCREW M4X10 4 

9 95338 ?I'Y WK244XP-2U SWITCH WK244XP-2U 2 

1 0 5522 73 561 Y—t ARM 2 

11 9672060814 oVh9401 11J M6X8 HEXAGON BOLT M6X8 8 

12 9710060008 ANN h" M6 SPRING WASHER M6 4 

1 3 5522 73 562 —L ARM 2 

1 4 5522 73 522 9D9L'D LINK PIN 6 

1 5 9721070008 E—U)9" E-7 E —RING E-7 15 

1 6 5522 73 534 A9Vh" STUD 2 

17 9670084508 Vb'Vt-t"11/F M8X45 SOCKET BOLT M8X45 3 

1 8 5522 73 531 it"RiF BOLT 4 

1 9 5522 73 511 ARM 2 

20 5522 73 533 A9Vh" STUD 5 

21 9670083508 Vh- VF*"11/1- M8X35 SOCKET BOLT M8X35 4 

22 5522 73 565 1713 Dt7F CAM SHAFT 1 

23 9670081008 Vb'VF41"Ilih M8X10 SOCKET BOLT M8X10 3 

24 5522 73 564-1 t°) PIN 2 

25 5522 73 524 A7°9)9" $10"— SPRING HOLDER 1 

27 9670052208 Vh"A-$"11)F M5X22 SOCKET BOLT M5X22 4 

28 5522 73 513 A"— BAR 6 

29 5522 73 521 JJG Dt7F CAM SHAFT 1 

30 5522 73 512 7L ARM 4 

31 5522 73 517 hL Dt7F CAM SHAFT 1 

32 5522 73 526 A" -4/I SPRING STUD 2 

33 5522 73 525 -1911" LEAF SPRING 2 

34 5522 73 523 7.7°97)9" $10"— SPRING HOLDER 1 

35 5522 73 516 '1 )9 LINK 2 

36 5522 73 532-1 UD9 t'D LINK PIN 2 

37 5522 73 515 9:19 LINK 1 

38 5522 73 563 13 D9 LINK 2 

39 5522 73 514 '17)7 LINK 1 

40 5522 73 520 7"ih'VF ASSY BRACKET ASSY 1 



SAFETY BAR SECTION 
* orAventt*A-clt :y F*- --C;t3Z L TT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. -tr yF**/MA4* 
SET NO. / PART NO. 14{3gA*V4"** PART NAME COMPONENT PARTS NO. 

AR 
Q'ty 

41 9672053014 oV1)9V161- M5X30 HEXAGON BOLT M5X30 4 

43 5522 73 530 7"”F ASSY BRACKET ASSY 1 

44 5480 25 418 A7'9)9" SPRING 2 

46 5340 75 733 A -f”ht, SWITCH CAM 2 

47 9684050508 M5X5 SET SCREW M5X5 2 

48 90500 0-9)7" P-4 -0-RING P-4 4 

49 9410606008 A7°9D9"t°D 6X60 SPRING PIN 6X60 2 

51 5640 07 082 .11%% h%% WASHER 1 

52 5430 43 132 75VFA7O9D9" SPRING 2 

53 5290 38 141-1 A7'9D9" SPRING 2 

54 9716060014 t5 b" M6 PLAIN WASHER M6 4 

55 5486 32 113 A701JD9" SPRING 2 

56 9710050008 il b" M5 SPRING WASHER M5 4 





REGISTER PUNCH SECTION 

Ion 



REGISTER PUNCH 
JtU111.11\1 NUMbLK  

SECTION 

Note: When ordering items marked *,indicate the set number because they are available only as a set.. 

 

* 

NO. 1t•y1-4- A.fiAJ4- 
SET NO. / PART NO. na.mer,/*" PART NAME COMPONENT PARTS NO. 

Ma 
Q'ty 

5110 10 010-4 UD"A9-A°D11VF REGISTER PUNCH SET 1 

1-20,23-29,31-45 

5110 10 1 00-4 UD"A9-41°) ASSY REGISTER PUNCH ASSY 1 

1 -20,23-29,31-40 

5110 10 1 80-1 )1.° 71- A PUNCH SET A 

1 6,19,29,31 

5110 10 190-1 A°.)tVF B PUNCH SET B 

1 6,19,20,23 

5110 20 110-1 7-L ASSY -  ARM ASSY 

1,4,40 

1 5110 20 1 31-1 $-WD NAME PLATE 1 
2 9721080008 E- 11)9" E-43 E-RING E-8 8 

3 5110 20 121 0 PIN 2 

4 5110 2.0 111 ARM 1 

5 5110 20 119 A" SPRING 2 

6 5110 20 112 t o D  PIN 2 

7 5110 10 121_ 7"5')F BRACKET 2 

8 5110 20 132-1 kfil") NAME PLATE 1 

9 9710060008 1\ 13" M6 SPRING WASHER A6 4 

10 9670061208 Vh'Vhiti"11,F M6X12 SOCKET BOLT M6X12 4 

11 90790 M3X10 SCREW M3X1.0 1 

12 5110 10 1 41 bA"- COVER 1 

1 3 9660030014 tVF M3 NUT M3 1 

1 4 5110 10 110 701i_F PLATE 1 

1 5 9670052008 Vh.VhliNbh M5X20 SOCKET BOLT M5X20 4 

16 9412501400 1\-(D')t° -.) 5X14 PARALLEL PIN 5X14 4 

17 5110 20 115 ,D" SCREW 4 

1 8 5110 20 114-1 7"5”1- BRACKET 1 

19 5110 20 116-2 A'DT PUNCH 2 

* 

* 

* 

* 

20 5110 20 11873 A°D1 PUNCH 1 

23 5110 10 1 43-2 9'-(A DICE 1 

24 5110 20 113-1 7"591- BRACKET 1 

25 5110 10 1 71 40\_F" BOARD 1 

26 5110 10 122 At- STAY 2 

27 99948 7"VDD7" BU-692B BUSHING BU-692B 4 

28 9642042014 t1"3*D" M4X20 SCREW M4X20 4 

29 5110 20 117 A°D5 PUNCH 1 

31 5110 10 1 42-1 9"-fA DICE 1 

32 9716050014 ti")" M5 PLAIN WASHER M5 3 



REGISTER PUNCH SECTION 
* Z- 01113,11,1I*A -C1113X11 1 -th.0)-t's 1oy LTTs0 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. -tvh1144- /Afen* 
SET NO. / PART NO. malAftl"** PART NAME COMPONENT PARTS NO. 

MR 
ty 

33 9710050008 11' 1 "4 M5 SPRING WASHER M5 3 

34 9642050814 t1"34D' M5X8 SCREW M5X8 3 
35 9642041214 t1"34D' M4X12 SCREW M4X12 4 

36 9710040008 V4/"V4 M4 SPRING WASHER M4 4 
37 90773 194D" 4.8X20 WOOD SCREW 4.8X20 4 

38 5110 10 123 7o D _ F  PLATE 1 

39 5110 10 130 SCALE 1 

40 90730 A° —h—t"31, 1.6X5 RIVET 1.6X5 2 
41 5110 20 150 DD"A9—t°:, (6MM) PIN (6MM) 1 
42 5110 20 1 60 WPA51—t'D (6MM) PIN (6MM) 1 
43 5110 20 1 70 DD"A51—t°) (2MM) PIN (2MM) 1 
44 5110 20 1 80 DEPA51—t°) (2MM) PIN (2MM) 1 
45 5110 20 140 DEPA51—A"— (6MM) BAR (6MM) 1 
46 5110 20 190 DD"A51 —A'— (2MM) BAR (2MM) 1 



PART NUMBER INDEX 



PART NUMBER SECTION No 
No  

5R3 030 5522G 532 24 
5R3 037 5522G 532 25 
5R3 1 61 5522G 532 26 
5R3 1 62 5522G 532 27 
5R3 278 5522G 532 28 
5R3 280 5522G 532 29 
5R3 801 5522G 532 31 
5R3 832 5522G 532 32 
5R4 468 5522G 532 33 
5R5 282 5522G 532 30 
5R9 001 5522G 532 34 
5110 1 0 010-4 5486Z 830 
5110 1 0 1 00-4 5486Z 830 
5110 1 0 110 5486Z 830 14 
5110 1 0 1 21 5486Z 830 7 
5110 1 0 122 5486Z 830 26 
5110 1 0 123 5486Z 830 38 
5110 10 130 5486Z 830 39 
5110 10 1 41 5486Z 830 12 
5110 1 0 1 42-1 5486Z 830 31 
5110 1 0 143-2 5486Z 830 23 
5110 1 0 1 71 54861 830 25 
5110 1 0 1 80-1 5486Z 830 
5110 1 0 1 90-1 5486Z 830 
5110 20 110-1 5486Z 830 

5110 20 111 5486Z 830 4 
5110 20 112 5486Z 830 6 
5110 20 113-1 5486Z 830 24 
5110 20 114-1 5486Z 830 1 8 

5110 20 115 5486Z 830 1 7 

5110 20 116-2 5486Z 830 1 9 

5110 20 117 5486Z 830 29 
5110 20 118-3 5486Z 830 20 

5110 20 119 5486Z 830 5 

5110 20 121 5486Z 830 3 

5110 20 1 31-1 5486Z 830 1 

5110 20 1 32-1 5486Z 830 8 
5110 20 1 40 5486Z 830 45 
5110 20 1 50 5486Z 830 41 
5110 20 1 60 5486Z 830 42 
5110 20 170 5486z 830 43 
5110 20 1 80 5486Z 830 44 
5110 20 1 90 5486Z 830 46 
5290 1 7 115 5522Z 350 41 
5290 1 7 115 5522z 540 45 

5290 23 113 5522G 560 38 

5290 29 311 5522Z 260 68 
5290 29 312 5522Z 350 1 42 

5290 29 312 5522Z 360 81 
5290 29 313 5522Z 350 134 
5290 38 1 41-1 5522Z 740 53 

5290 44 191 5522G 720 63 
5290 44 242 5522G 450 116 
5290 44 242 5522Z 430 68 
5290 61 135-1 5522G 621 42 
5290 61 135-1 5522G 710 72 
5290 61 633 5522G 620 43 
5290 61 633 5522G 621 65 
5290 61 633 5522G 710 78 
5290 61 633 5522G 720 75 
5290 61 633 55221 623 22 
5290 61 941 5522Z 680 1 

PART NUMBER SECTION No 
No. 

5290 61 961 5522Z 680 6 
5290 61 963 5522Z 680 1 0 
5290 61 964 5522Z 680 9 
5290 61 965 5522Z 680 7 
5290 74 082 5522G 710 82 
5290 74 082 5522G 720 78 
5290 74 082 5522G 730 94 
5290 74 083 5522G 710 84 
5290 74 083 5522G 730 112 
5290 74 083 5522Z 350 191 
5290 74 087 5522G 710 83 
5290 74 087 5522G 720 82 
5290 88 1 70 5522Z 420 45 
5290 88 1 70 5522Z 440 1 
5300 12 224 5522Z 390 76 
5300 32 568 55221 310 42 
5300 32 568 5522Z 390 70 
5300 32 574 5522Z 390 68 
5300 33 562 5522G 520 7 
5300 33 562 55221 460 65 
5300 33 562 5522Z 530 51 
5300 33 562 5522Z 531 51 
5300 59 134 5522Z 430 31 
5300 74 069 5522G 720 64 
5310 12 220 5522Z 390 75 
5310 12 223 5522Z 390 78 
5310 33 538 5522Z 375 36 
5310 33 538 5522Z 567 24 
5327 33 342 55221 290 102 
5330 61 115 5522G 621 58 
5330 61 641-1 5522G 620 28 
5330 61 646 5522G 620 27 
5340 24 563 55221 550 57 
5340 54 635 55221 540 13 
5340 61 260 5522G 620 35 
5340 61 260 5522G 621 54 
5340 75 733 •5522Z 740 46 
5340 87 461 5522Z 410 17 
5430 1 4 117 5522Z 115 43 
5430 22 124 5522Z 290 99 
5430 23 119 5522Z 440 56 
5430 23 123 5522Z 330 42 
5430 23 123 5522Z 370 31 
5430 24 312 5522G 560 49 
5430 24 412 5522z 295 80 
5430 25 234 552.21 295 7 
5430 26 214 5522G 576 68 
5430 26 214 5522Z 340 52 
5430 26 214 5522Z 350 1 52 
5430 26 315 5522G 520 6 
5430 26 422 5522Z 290 94 
5430 26 422 5522Z 295 71 
5430 27 117 5522Z 533 29 
5430 27 117 55221 534 29 
5430 31 242 5522Z 460 14 
5430 33 122 5522G 545 45 
5430 33 122 5522G 560 6 
5430 33 122 5522G 575 1 0 
5430 33 122 5522G 576 1 0 
5430 33 122 5522Z 290 83 
5430 33 122 5522Z 375 60 
5430 33 122 5522Z 533 18 



I-1k 11 I U nnocrs I LJ CA 

# 
PART NUMBER SECTION No. 

No. # 
PART NUMBER SECTION No. 

No. 

5430 122 5522Z 534 1 8 5480 1 44 5522Z 531 46 
5430 122 5522z 537 9 5480 222 5522z 350 91 
5430 233 5522Z 330 47 5480 256-1 5522Z 530 89 
5430 324 5522z 290 1 03 5480 256-1 5522z 531 89 
5430 453 5522G 450 8 5480 286 5522G 520 15 
5430 453 5522Z 390 44 5480 286 5522Z 530 32 
5430 453 5522z 550 58 5480 286 5522z 531 32 
5430 224 5522Z 350 77 5480 287 5522G 520 36 
5430 314 5522z 295 111 5480 287 5522z 530 52 
5430 314 5522Z 530 129 5480 287 5522z 531 52 
5430 314 5522Z 531 1 36 5480 297 5522z 531 40 
5430 115 5522Z 567 31 5480 343 5522G 520 66 
5430 712 5522Z 380 1 7 54-80 343 5522G 575 36 
5430 214 5522G 575 7 5480 343 5522G 576 36 
5430 214 5522G 576 7 5480 343 5522z 380 32 
5430 316 5522G 520 49 5480 343 5522Z 440 6 
5430 316 5522G 535 38 5480 343 5522Z 533 75 
5430 316 5522G 570 3 5480 343 5522Z 534 75 
5430 316 5522z 530 1 9 5480 343 5522Z 550 77 
5430 316 5522z 531 1 9 5480 712 5522Z 460 31 
5430 316 5522Z 550 32 5480 733-2 5522G 520 50 
5430 324 5522z 531 71 5480 733-2 5522G 535 37 
5430 412 5522z 230 79 5480 733-2 5522G 570 4 
5430 412 5522z 360 90 5480 733-2 5522Z 530 1 8 
5430 989 5522z 350 21 5480 733-2 5522Z 531 1 8 
5430 415 5522z 340 34 5480 125 5522Z 530 102 
5430 132 5522z 740 52 5480 125 5522z 531 102 
5430 133 5522z 260 51 5480 128 5522z 530 103 
5430 123 5522G 576 50 5480 128 5522z 531 1 03 
5430 123 5522z 390 28 5480 382 5522G 520 21 
5430 154 5522z 340 1 8 5480 382 5522z 530 47 
5430 127 5522z 270 1 5480 383 5522G 520 5 
5430 1 40-1 5522z 550 49 5480 383 5522z 530 45 
5430 1 63 5522z 550 47 5480 383 5522z 531 45 
5430 164 5522z 550 48 5480 384 5522z 530 50 
5430 274 5522G 520 25 5480 385 5522G 520 2 
5430 274 5522G 545 1 5 5480 385 5522z 530 37 
5430 274 5522z 530 56 5480 391-1 5522G 520 53 
5430 274 5522Z 531 56 5480 391-1 5522G 570 15 
5430 316 5522G 575 69 5480 391-1 5522z 510 3 
5430 316 5522z 534 78 5480 391-1 5522Z 530 15 
5430 233 5522z 210 1 05 5480 391-1 5522Z 531 15 
5430 233 5522z 230 35 5480 313 5522G 240 82 
5430 326 5522z 290 1 01 5480 313 5522G 520 75 
5430 326 5522z 430 1 2 5480 313 5522Z 245 6 
5430 617 5522z 530 111 5480 1 38 5522G 240 101 
5430 617 5522z 531 111 5480 1 38 5522G 450 80 
5430 684 5522z 540 42 5480 138 5522G 535 55 
5430 100-1 5522z 660 5480 138 5522G 570 58 
5430 111-1 5522z 660 8 5480 138 5522z 245 1 06 
5430 115-1 5522z 660 1 0 5480 138 5522z 295 35 
5430 210-3 5522Z 660 5480 138 5522z 375 21 
5430 213-2 5522z 660 2 5480 138 5522z 440 41 
5430 214-1 5522z 660 4 5480 1 48 5522Z 530 24 
5430 215-1 5522z 660 6 5480 1 48 5522z 531 24 
5430 216-2 5522z 660 3 5480 137 5522z 390 6 
5430 217 5522Z 660 5 5483 112 5522z 310 62 
5430 218 5522z 660 1 5486 222 5522z 115 8 
5480 418 5522z 740 44 5486 110-2 5522z 115 
5480 126 5522z 550 46 5486 112-1 5522z 115 31 
5480 1 44 5522G 520 20 5486 134 5522z 650 8 
5480 1 44 5522z 530 46 5486 135 5522z 650 16 



PART NUMBER SECTION No 
No. 

5486 1 4 136 5522Z 650 6 
5486 1 4 1 37 5522Z 650 7 
5486 1 4 145 5522Z 650 1 0 
5486 28 116-1 5522Z 210 68 
5486 29 647 5522G 520 67 
5486 31 138 5522Z 310 34 
5486 31 1 38 5522Z 320 98 
5486 31 1 41-1 5522Z 310 17 
5486 31 1 44 5522G 1 40 31 
5486 31 1 44 5522Z 310 28 
5486 32 113 5522Z 320 86 
5486 32 113 5522Z 740 55 
5486 33 110-1 5522Z 330 
5486 33 111-1 5522Z 330 31 
5486 33 115 5522Z 330 60 
5486 33 116 5522Z 330 61 
5486 33 118 5522Z 330 26 
5486 33 603 5522Z 330 8 
5486 33 603 5522Z 350 1 4 
5486 33 643 5522Z 330 33 
5486 34 133 5522Z 360 77 
5486 34 134-3 5522Z 320 124 
5486 34 1 60 5522Z 340 
5486 34 1 61 5522Z 340 6 
5486 34 1 62 5522Z 340 7 
5486 34 171-1 5522Z 340 1 
5486 34 191 5522Z 340 22 
5486 34 1 95 5522Z 340 26 
5486 34 1 96 5522Z 340 64 
5486 34 212 5522Z 340 42 
5486 34 213 5522Z 340 24 
5486 34 233 5522Z 340 51 
5486 34 234 5522Z 340 50 
5486 34 241 5522Z 340 36 
5486 34 260 5522Z 340 
5486 34 261 5522Z 340 60 
5486 34 262 5522Z 340 1 7 
5486 34 263 5522Z 340 61 
5486 35 110-4 5522Z 350 73 
5486 35 122-2 5522Z 350 55 
5486 35 131-2 5522Z 350 47 
5486 35 132 5522Z 350 15 
5486 35 134 5522Z 350 101 
5486 35 135 5522Z 350 113 
5486 35 135 5522Z 533 34 
5486 35 135 5522Z 534 34 
5486 35 152 5522Z 350 62 
5486 35 153-1 5522Z 350 72 
5486 35 154 5522Z 350 111 
5486 35 1 64 5522Z 350 85 
5486 35 213-2 5522Z 350 9 
5486 35 261 5522Z 350 16 
5486 35 270-2 5522Z 340 
5486 35 271-2 5522Z 340 4 
5486 35 285-1 5522Z 340 1 0 
5486 35 293 5522Z 350 79 
5486 35 294 5522Z 350 2 
5486 35 312 5522Z 350 50 
5486 35 314 5522Z 350 20 
5486 36 1 41-1 5522Z 360 65 
5486 36 142-1 5522Z 340 33 
5486 36 142-1 5522Z 360 70 

PART NUMBER SECTION No 
No 

5486 36 162 5522Z 360 64 
5486 36 180-1 5522Z 360 •63 
5486 36 190 5522Z 360 9 
5486 36 233-1 5522Z 360 42 
5486 36 242 5522Z 360 47 
5486 36 243 5522Z 360 46 
5486 36 245 5522Z 360 48 
5486 36 250 5522Z 360 
5486 36 251 5522Z 360 61 
5486 37 207-1 5522Z 360 50 
5486 37 241 5522Z 370 16 
5486 37 242 5522Z 370 3 
5486 38 1 43-1 5522Z 295 94 
5486 38 261 5522Z 390 17 
5486 38 262 5522Z 390 15 

_5486 38 263 5522Z 390 34 
5486 38 291-1 5522Z 390 2 
5486 38 292-1 5522Z 390 90 
5486 38 310 5522Z 390 21 
5486 38 333 5522Z 390 45 
5486 38 334 5522Z 390 55 
5486 38 391-1 5522Z 390 57 
5486 38 410 5522Z 380 
5486 38 411 5522Z 380 4 
5486 38 420 5522Z 380 
5486 38 421 5522Z 380 10 
5486 39 808 5522Z 440 65 
5486 42 1 67 5522Z 420 65 
5486 53 129 5522Z 290 1 04 
5486 61 125-1 5522Z 630 4 
5486 61 126-1 5522Z 630 5 
5486 61 643 5522G 710 77 
5486 61 643 5522G 720 74 
5486 76 517 5522G 110 86 
5486 76 517 5522G 621 30 
5486 76 517 5522Z 531 134 
5486 76 525 5522G 110 • 89 
5486 76 525 5522G 620 31 
5486 78 274-1 5522G 130 35 
5486 78 275-1 5522G 130 35 
5486 78 314-2 5522G 710 70 
5486 84 151-1 5522Z 660 30 
5487 51 322 5522G 575 37 
5487 51 322 5522G 576 37 
5487 51 322 5522Z 533 78 
5487 93 527 5522Z 330 25 
5520 12 121-1 5522G 1 40 34 
5520 24 440 5522Z 245 
5520 24 441 5522Z 245 92 
5520 25 110 5522Z 250 
5520 25 111 5522Z 250 13 
5520 25 112 5522Z 250 1 6 
5520 25 113 5522Z 250 1 9 
5520 25 114 5522Z 250 1 8 
5520 25 115 5522Z 250 17 
5520 25 116-1 5522Z 250 20 
5520 25 117 5522Z 250 36 
5520 37 158 5522Z 375 97 
5520 53 522-1 5522Z 534 68 
5520 53 530 5522G 576 
5520 53 530 5522Z 533 
5520 53 530 5522Z 534 



I-14111  NUIVICSCI1 INLJLA 
ilE3 A * 
PART NUMBER SECTION No. 

No. Sr A 
PART NUMBER NUMBER SECTION No. 

No. 

5520 531 5522G 576 24 5522 421-2 5 52 2 G- 110 44 
5520 531 5522Z 533 74 5522 422-2 5522G 110 50 
5520 531 5522Z 534 74 5522 424 5522G 110 70 
5520 540 5522z 534 5522 425-1 5522G 110 4 
5520 541 5522z 534 79 5522 426 5522G 110 100 
5520 530 5522G 575 5522 427 5522G 110 1 01 
5520 531 5522G 575 44 5522 431 5522G 110 45 
5520 471-1 5522Z 115 12 5522 436 5522G 110 98 
5520 152 5522G 730 91 5522 437 5522G 110 99 
5520 154-1 5522G 730 52 5522 521 5522G 110 1 
5520 170 5522G 730 92 5522 522 5522G 110 2 
5520 1 73 5522G 730 45 5522 911-3 5522G 110 5 
5520 1 80 5522G 730 90 5522 920 5522G 730 
5520 1 83 5522G 730 47 5522 921 5522G 730 1 08 
5521 552 5522G 450 123 5522 116 5522G 140 1 6 
5522 111 5522G 110 43 5522 117 5522G 130 8 
5522 113-1 5522G 117 22 5522 121-1 5522G 130 1 7 
5522 114 5522G 110 56 5522 121-1 5522G 140 15 
5522 115 5522G 110 57 5522 123-2 5522G 130 20 
5522 116 5522G 110 74 5522 127-2 5522G 140 1 8 
5522 121-1 5522G 110 1 5522 131-1 5522G 130 33 
5522 122-2 5522G 110 2 5522 132-1 5522G 130 32 
5522 131-1 5522Z 1 20 8 5522 141 5522G 140 30 
5522 132 5522z 1 20 7 5522 142 5522G 140 32 
5522 133-1 5522Z 1 20 3 5522 171-1 5522G 117 7 
5522 134-1 5522z 1 20 1 5522 172 5522G 117 38 
5522 135 5522Z 1 20 9 5522 110-1 5522Z 210 41 
5522 151-1 5522G 1 1 0 20 5522 121 5522Z 210 61 
5522 151-1 5522Z 1 20 6 5522 121 5522Z 230 33 
5522 152 5522G 1 1 0 31 5522 130-1 5522Z 210 
5522 153-3 5522Z 1 20 4 5522 131-1 5522z 210 17 
5522 154 5522G 1 10 1 9 5522 140-1 5522Z 210 
5522 155 5522G 1 10 28 5522 141-1 5522Z 210 2 
5522 156 5522G 1 10 30 5522 150-1 5522Z 210 
5522 157 5522G 1 10 22 5522 151-1 5522Z 210 7 
5522 158-3 5522G 1 10 21 5522 1 61-1 5522z 210 15 
5522 1 61 5522G 1 10 25 5522 1 62-1 5522Z 210 26 
5522 162-2 5522G 1 10 27 5522 1 62-1 5522z 230 51 
5522 1 63-1 5522G 1 10 26 5522 1 63 5522Z 210 1 4 
5522 1 64 5522G 1 10 23 5522 1 63 5522z 230 52 
5522 1 64 5522G 4 50 76 5522 1 64 5522Z 210 22 
5522 1 65-1 5522G 1 10 29 5522 164 5522Z 230 54 
5522 1 71 5522Z 120 5 5522 170-1 5522Z 210 
5522 172 5522Z 120 2 5522 171-1 5522Z 210 25 
5522 221-1 5522Z 115 6 5522 1 80-1 5522Z 210 
5522 225-1 5522Z 115 1 8 5522 1 80-1 5522Z 230 
5522 226-2 5522Z 115 3 5522 1 81-1 5522Z 210 32 
5522 227-2 5522z 115 1 5522 1 81-1 5522z 230 1 9 
5522 228-1 5522Z 650 40 5522 1 82 5522Z 210 18 
5522 231 5522Z 420 59 5522 182 5522Z 230 21 
5522 241 5522G 110 83 5522 1 83 5522Z 210 35 
5522 251 5522Z 650 1 5522 1 84-1 5522Z 210 31 
5522 252 5522z 650 52 5522 1 90 5522Z 210 
5522 253 5522z 115 1 7 5522 1 91 5522Z 210 21 
5522 254-1 5522Z 420 32 5522 1 94 5522z 210 1 6 
5522 256 5522Z 115 22 5522 1 95 5522z 210 4 
5522 257 5522Z 115 44 5522 1 96 5522z 210 13 
5522 411-2 5522G 110 46 5522 196 5522Z 230 9 
5522 413 5522G 110 61 5522 210 5522Z 210 
5522 414-1 5522G 110 52 5522 211 5522Z 210 38 
5522 415 5522G 110 65 5522 220 5522Z 210 
5522 416 5522G 110 77 5522 221 5522z 210 39 



I—  P1111 I MI MEnt, e /S 

Al3 * 
PART NUMBER SECTION No. 

No. 413 # 
PART NUMBER SECTION No. 

No. 

5522 231 5522G 450 66 5522 122 5522Z 245 56 
5522 231 5522Z 210 78 5522 1 23 5522G 240 45 
5522 232 5522G 240 70 5522 123 5522Z 245 54 
5522 232 5522Z 210 74 5522 130 5522G 240 
5522 232 5522Z 245 55 5522 130 5522Z 245 
5522 234-1 5522Z 210 73 5522 1 31 5522G 240 15 
5522 235 5522Z 210 70 5522 131 5522Z 245 94 
5522 236 5522Z 210 71 5522 132 5522G 240 1 4 
5522 237 5522Z 210 79 5522 132 5522Z 245 63 
5522 241-2 5522Z 210 90 5522 133 5522G 240 10 
5522 242 5522z 210 88 5522 133 5522Z 245 69 
5522 243-1 5522Z 210 84 5522 1 40 5522G 240 
5522 251 5522Z 210 58 5522 1 40 5522Z 245 
5522 252 5522Z 210 57 5522 1 41 5522G 240 22 
5522 260 5522Z 210 5522 1 41 5522z 245 67 
5522 261 5522Z 210 50 5522 1 42 5522G 240 113 
5522 262 5522G 450 71 5522 1 42 5522z 245 95 
5522 262 5522G 545 65 5522 1 43 5522G 240 1 6 
5522 262 5522z 210 46 5522 1 43 5522z 245 84 
5522 263 5522G 450 75 5522 1 44 5522G 240 17 
5522 263 5522Z 210 51 5522 1 44 5522Z 245 83 
5522 271 5522Z 210 92 5522 1 50-3 5522G 240 
5522 272 5522Z 210 93 5522 150-3 5522Z 245 
5522 281-1 5522Z 210 1 01 5522 151-1 5522G 240 5 
5522 283 5522Z 210 1 1 4 5522 1 51-1 5522Z 245 101 
5522 110 5522Z 230 34 5522 152-3 5522G 240 4 
5522 120-1 5522Z 230 5522 1 52-3 5522z 245 100 
5522 121-1 5522Z 230 2 5522 1 54 5522G 240 11 
5522 123-1 5522Z 230 49 5522 1 54 5522Z 245 88 
5522 124 5522Z 230 53 5522 1 55 5522G 240 12 
5522 127 5522Z 230 57 5522 1 55 5522Z 245 89 
5522 129 5522Z 230 5522 1 56 5522G 240 2 
5522 131 5522Z 230 1 3 5522 156 5522Z 245 98 
5522 132 5522Z 230 29 5522 171-2 5522G 240 1 30 
5522 1 43-4 5522Z 230 1 4 5522 1 71-2 5522z 245 117 
5522 1 44-1 5522Z 230 20 5522 1 81 5522G 240 34 
5522 150 5522Z 230 5522 1 81 5522z 245 38 
5522 1 51 5522Z 230 65 5522 1 83 5522G 240 33 
5522 152 5522Z 230 62 5522 1 83 5522Z 245 37 
5522 153 5522Z 230 64 5522 210 5522G 240 
5522 154 5522Z 230 60 5522 211 5522G 240 65 
5522 155 5522Z 230 59 5522 212 5522G 240 55 
5522 1 60 5522Z 230 5522 212 5522Z 245 26 
5522 1 61 5522Z 230 66 5522 213 5522G 240 117 
5522 1 62 5522Z 230 68 5522 213 5522z 245 42 
5522 1 63-1 5522Z 230 70 5522 214-1 5522G 240 71 
5522 210 5522Z 230 5522 214-1 5522z 245 41 
5522 211 5522z 230 39 5522 215 5522G 240 57 
5522 212 5522Z 230 22 5522 215 5522z 245 28 
5522 213 5522Z 230 41 5522 216 5522G 240 56 
5522 214 5522Z 230 43 5522 216 5522Z 245 27 
5522 215 5522Z 230 42 5522 217 5522G 240 60 
5522 220 5522Z 230 5522 217 5522z 245 59 
5522 221 5522Z 230 38 5522 218 5522G 240 72 
5522 222 5522Z 230 24 5522 218 5522Z 245 14 
5522 110-1 5522G 240 51 5522 220 5522G 240 
5522 110-1 5522Z 245 61 5522 220 5522z 245 
5522 120 5522G 240 5522 221 5522G 240 48 
5522 120 5522z 245 5522 221 5522z 245 60 
5522 1 21 5522G 240 44 5522 222 5522G 240 59 
5522 121 5522z 245 46 5522 222 5522z 245 75 
5522 122 5522G 240 46 5522 223 5522G 240 73 



PART PART NUMBER SECTION No. 
No 

5522 24 223 5522Z 245 30 
5522 24 224 5522G 240 64 
5522 24 224 5522Z 245 1 09 
5522 24 225 5522G 240 28 
5522 24 225 5522Z 245 49 
5522 24 226 5522G 240 29 
5522 24 226 5522Z 245 50 
5522 24 227 5522G 240 66 
5522 24 227 5522Z 245 31 
5522 24 230 5522G 240 
5522 24 231 5522G 240 27 
5522 24 233 5522G 240 32 
5522 24 233 5522Z 245 35 
5522 24 238 5522G 240 30 
5522 24 238 5522Z 245 74 
5522 24 240 5522G 240 
5522 24 240 5522Z 245 
5522 24 241 5522G 240 53 
5522 24 241 5522Z 245 24 
5522 24 250 5522G 240 
5522 24 260 5522G 240 
5522 24 311 5522G 240 75 
5522 24 312 5522G 240 119 
5522 24 313 5522G 240 74 
5522 24 313 5522Z 245 1 3 
5522 24 314 5522G 240 69 
5522 24 314 5522Z 245 44 
5522 24 315 5522G 240 67 
5522 24 315 5522Z 245 21 
5522 24 331 5522G 240 84 
5522 24 331 5522Z 245 1 
5522 24 332-1 5522G 240 83 
5522 24 332-1 5522Z 245 2 
5522 24 333 5522G 240 76 
5522 24 333 5522Z 245 11 
5522 24 339 5522G 240 137 
5522 24 410 5522G 240 111 
5522 24 411 5522G 240 110 
5522 24 411 5522Z 245 107 

. 5522 24 414 5522G 240 104 
5522 24 415 5522G 240 1 08 
5522 24 416-1 5522G 240 1 09 
5522 24 420 5522G 240 
5522 24 421 5522G 240 1 03 
5522 24 422 5522G 240 118 
5522 24 430 5522G 240 
5522 24 431 5522G 240 99 
5522 24 432 5522G 240 97 
5522 24 433 5522G 240 96 
5522 24 440 5522G 240 
5522 24 441 5522G 240 94 
5522 24 442 5522G 240 87 
5522 24 443 5522G 240 86 
5522 24 443 5522Z 245 86 
5522 24 444 5522G 240 93 
5522 24 445 5522G 240 91 
5522 24 450-1 5522G 240 
5522 24 451-1 5522G 240 90 
5522 24 451-1 5522Z 245 79 
5522 24 460 5522G 240 
5522 24 460 5522Z 245 
5522 24 461 5522G 240 40 

PART PART NUMBER SECTION No 
No 

5522 24 461 5522Z 245 1 6 
5522 24 462 5522G 240 37 
5522 24 462 5522Z 245 19 
5522 24 530 5522Z 245 
5522 24 531 5522Z 245 58 
5522 24 532 5522G 240 133 
5522 24 532 5522Z 245 124 
5522 24 533 5522G 240 131 
5522 24 534 5522Z 245 121 
5522 24 540 5522Z 245 
5522 24 541 5522Z 245 34 
5522 24 550 5522Z 245 
5522 24 560 5522Z 245 
5522 24 711 5522Z 245 20 
5522 24 813 5522Z 245 108 
5522 24 814 5522Z 245 71 
5522 24 815 5522Z 245 102 
5522 24 816-1 5522Z 245 105 
5522 24 822-1 5522Z 245 93 
5522 24 842-1 5522z 245 91 
5522 24 844 5522Z 245 76 
5522 24 845 5522Z 245 80 
5522 24 850-1 5522Z 245 
5522 25 111-3 5522Z 250 34 
5522 25 112-2 5522Z 250 28 
5522 25 1 70 5522Z 660 
5522 25 1 81 5522Z 295 104 
5522 25 1 82 5522Z 295 106 
5522 25 191 5522Z 295 107 
5522 25 211 5522Z 250 7 
5522 25 212 5522Z 250 6 
5522 25 221 5522Z 250 5 
5522 25 222 5522Z 250 4 
5522 25 223 5522Z 250 3 
5522 25 224 5522Z 250 2 
5522 26 110-2 5522Z 260 
5522 26 111-2 5522Z 260 15 
5522 26 112 5522Z 260 1 4 
5522 26 120-2 5522Z 260 
5522 26 121-2 5522Z 260 23 
5522 26 122-1 5522Z 260 24 
5522 26 128 5522Z 260 21 
5522 26 1 30 5522Z 260 
5522 26 1 31 5522Z 260 9 
5522 26 1 32 5522Z 260 1 0 
5522 26 1 33 5522Z 260 12 
5522 26 1 50 5522Z 260 
5522 26 1 51 5522Z 260 85 
5522 26 1 52 5522Z 260 81 
5522 26 1 53 5522Z 260 88 
5522 26 154 5522Z 260 95 
5522 26 1 61 5522Z 260 93 
5522 26 1 62 5522Z 260 94 
5522 26 1 63 5522Z 260 91 
5522 26 1 64 5522Z 260 90 
5522 26 212 5522Z 260 5 
5522 26 213 5522Z 260 4 
5522 26 220 5522Z 260 
5522 26 221 5522Z 260 55 
5522 26 270 5522Z 260 
5522 26 271 5522Z 260 99 
5522 26 311-2 5522Z 290 33 



PART NUMBER SECTION No 
No 

5522 26 312-1 5522Z 290 36 
5522 26 313-1 5522Z 290 42 
5522 26 314 5522Z 290 39 
5522 26 315 5522Z 290 40 
5522 26 316 5522Z 290 106 
5522 26 334 5522Z 290 29 
5522 26 335 5522Z 290 30 
5522 26 351 5522Z 290 2 
5522 26 352 5522Z 290 4 
5522 26 353-1 5522Z 290 1 6 
5522 26 361 5522Z 290 1 8 
5522 26 362 5522Z 290 1 9 
5522 26 363 5522Z 290 22 
5522 26 364 5522Z 290 111 
5522 26 365 5522Z 290 112 
5522 27 111 5522Z 210 91 
5522 27 112 5522Z 210 98 
5522 27 113 5522Z 210 97 
5522 27 114 5522Z 210 43 
5522 27 120 5522Z 280 
5522 27 121 5522Z 280 7 
5522 27 122 5522Z 280 5 
5522 27 123 5522Z 280 9 
5522 27 130-1 5522Z 280 
5522 27 1 31-1 5522Z 280 1 
5522 27 1 32 5522Z 280 3 
5522 27 133 5522Z 280 1 0 
5522 27 134 5522Z 280 12 
5522 27 1 40 5522Z 280 
5522 27 1 41 5522Z 280 14 
5522 27 1 42 5522Z 280 30 
5522 27 143 5522Z 280 32 
5522 27 144 5522Z 280 29 
5522 27 1 45 5522Z 280 45 
5522 27 150-1 5522Z 280 
5522 27 151-1 5522Z 280 54 
5522 27 152 5522Z 280 64 
5522 27 153 5522Z 280 63 
5522 27 160 5522Z 280 
5522 27 1 61 5522Z 280 60 
5522 27 1 62 5522Z 280 62 
5522 27 1 64 5522Z 280 57 
5522 27 1 65 5522Z 280 59 
5522 27 1 66-1 5522Z 280 58 
5522 27 167 5522Z 280 50 
5522 27 170 5522Z 280 
5522 27 171 5522Z 280 42 
5522 27 1 80-1 5522Z 280 
5522 27 1 81-1 5522Z 280 38 
5522 27 182 5522Z 280 39 
5522 27 1 83 5522Z 280 43 
5522 27 1 90 5522Z 280 
5522 27 1 91 5522Z 280 56 
5522 27 211-1 5522Z 280 86 
5522 27 220 5522Z 280 
5522 27 221 5522Z 280 85 
5522 27 223 5522Z 280 84 
5522 27 230 5522Z 280 
5522 27 231 5522Z 280 79 
5522 27 241-2 5522Z 280 36 
5522 27 242 5522Z 280 35 
5522 27 320-1 5522Z 270 

PART NUMBER SECTION No 
No 

5522 27 321-1 5522Z 270 12 
5522 27 322 5522Z 270 10 
5522 27 324 5522Z 270 29 
5522 27 331 5522Z 270 3 
5522 27 332 5522Z 270 1 7 
5522 27 333 5522Z 270 15 
5522 27 334 5522Z 270 19 
5522 27 335 5522Z 270 6 
5522 27 336 5522Z 260 27 
5522 27 336 5522Z 270 18 
5522 27 336 5522Z 470 17 
5522 27 341 5522Z 270 24 
5522 27 342 5522Z 270 23 
5522 27 343 5522Z 270 26 
5522 27 344 5522Z 270 27 
5522 27 345 5522Z 270 28 
5522 27 360 5522Z 280 
5522 27 410 5522Z 280 
5522 27 411 5522Z 280 75 
5522 27 412 5522Z 280 70 
5522 27 413 5522Z 280 73 
5522 27 422 5522Z 295 47 
5522 27 423 5522Z 280 66 
5522 27 424 5522Z 295 58 
5522 27 429 5522Z 280 
5522 27 430 5522Z 295 
5522 27 431 5522Z 295 61 
5522 27 440 5522Z 295 
5522 27 441 5522Z 295 37 
5522 27 442-1 5522Z 295 46 
5522 27 443 5522Z 295 45 
5522 27 444 5522Z 295 38 
5522 27 450 5522Z 295 60 
5522 29 110 5522Z 290 
5522 29 111 5522Z 290 68 
5522 29 112 5522Z 290 73 
5522 29 113 5522Z 290 66 
5522 29 120-1 5522Z 290 
5522 29 121-1 5522Z 290 95 
5522 29 122 5522Z 290 72 
5522 29 131-1 5522Z 290 70 
5522 29 132-1 5522Z 290 80 
5522 29 133 5522Z 290 76 
5522 29 134-1 5522Z 290 92 
5522 29 135-1 5522Z 290 58 
5522 29 1 40-1 5522Z 290 
5522 29 1 41-2 5522Z 290 82 
5522 29 1 42 5522Z 290 78 
5522 29 1 43 5522Z 290 86 
5522 29 1 44 5522Z 290 85 
5522 29 151 5522Z 290 90 
5522 29 152 5522Z 290 91 
5522 29 153 5522Z 290 88 
5522 29 1 60 5522Z 295 
5522 29 1 61 5522Z 295 42 
5522 29 1 63 5522Z 290 96 
5522 29 1 63 5522Z 295 66 
5522 29 1 64 5522Z 295 65 
5522 29 1 65-1 5522Z 290 61 
5522 29 170 5522Z 290 
5522 29 171 5522Z 290 63 
5522 29 172 5522Z 290 97 



rpm I INI UIVIDC11 II1LJCA 

;rip # • 
PART NUMBER SECTION No. 

No. 1413 # 
PART NUMBER SECTION No. 

No. 

5522 29 173 5522Z 290 98 5522 118 5522Z 310 38 
5522 29 1 80 5522Z 295 43 5522 119 5522Z 310 71 
5522 29 1 81 5522Z 290 65 5522 120-1 5522Z 310 
5522 29 1 82 5522Z 290 62 5522 121-1 5522Z 310 53 
5522 29 1 90 5522Z 295 5522 122 5522Z 310 4 
5522 29 1 91 5522Z 295 39 5522 124 5522Z 310 20 
5522 29 215-2 5522Z 290 47 5522 125 5522Z 310 1 9 
5522 29 216 5522Z 290 46 5522 126 5522Z 310 49 
5522 29 221 5522Z 290 53 5522 1 30-2 5522Z 310 
5522 29 222 5522Z 290 43 5522 1 31-2 5522Z 310 47 
5522 29 223 5522Z 290 48 5522 1 32 5522Z 310 29 
5522 29 320-1 5522Z 280 1 8 5522 133 5522Z 310 33 
5522 29 323 5522Z 280 21 5522 134 5522Z 310 35 
5522 29 331-1 5522Z 295 2 5522 135-1 5522Z 310 32 
5522 29 332 5522Z 295 12 5522 136 5522Z 310 58 
5522 29 333 5522Z 295 1 5522 137 5522Z 310 31 
5522 29 334 5522Z 295 1 08 5522 151 5522Z 310 25 
5522 29 341 5522Z 295 17 5522 152 5522Z 310 24 
5522 29 342 5522Z 295 1 9 5522 153 5522Z 310 69 
5522 29 343 5522Z 295 1 8 5522 154 5522G 621 66 
5522 29 345 5522Z 295 6 5522 160 5522Z 390 93 
5522 29 346 5522Z 295 5 5522 1 91 5522Z 310 59 
5522 29 348 5522Z 295 9 5522 1 92 5522Z 310 40 
5522 29 351-1 5522Z 295 25 5522 110-1 5522Z 320 
5522 29 352-1 5522Z 295 24 5522 111-1 5522Z 320 52 
5522 29 353 5522Z 280 47 5522 112 5522Z 320 29 
5522 29 361-1 5522Z 295 1 4 5522 113 5522Z 320 85 
5522 29 370 5522Z 295 5522 114 5522Z 320 25 
5522 29 371 5522Z 295 69 5522 115 5522Z 320 46 
5522 29 372 5522Z 295 70 5522 117-2 5522Z 320 92 
5522 29 381-1 5522Z 295 21 5522 120-2 5522Z 320 
5522 29 382 5522Z 295 1 3 5522 121 5522Z 320 3 
5522 29 383 5522Z 295 1 6 5522 123 5522Z 320 2 
5522 29 384 5522Z 295 27 5522 124 5522Z 320 1 
5522 29 390 5522Z 295 5522 126 5522Z 320 81 
5522 29 391 5522Z 295 63 5522 127-1 5522Z 320 32 
5522 29 392 5522Z 295 62 5522 128 5522Z 320 33 
5522 29 393 5522Z 295 52 5522 130-1 5522Z 320 
5522 29 394 5522Z 295 56 5522 1 41 5522Z 320 115 
5522 29 410-3 5522z 295 5522 1 42-1 5522Z 320 117 
5522 29 411-3 5522Z 295 78 5522 1 43 5522Z 320 119 
5522 29 412 5522Z 295 77 5522 1 44 5522Z 320 116 
5522 29 413 5522Z 295 73 5522 1 45 5522Z 320 125 
5522 29 420-1 5522Z 295 5522 151 5522Z 320 108 
5522 29 421-1 5522Z 295 76 5522 152 5522Z 320 1 06 
5522 29 422-1 5522Z 295 79 5522 1 54 5522Z 320 113 
5522 29 430 5522Z 295 84 5522 1 56 5522Z 320 110 
5522 29 433 5522Z 295 82 5522 1 70 5522Z 320 1 01 
5522 29 434 5522Z 295 87 5522 1 80 5522Z 320 99 
5522 29 435 5522Z 295 86 5522 514 5522Z 320 27 
5522 29 436 5522Z 295 92 5522 530 5522Z 320 
5522 29 437 5522Z 295 83 5522 531 5522Z 320 26 
5522 29 438 5522Z 295 90 5522 532 5522Z 320 23 
5522 29 440 5522Z 290 5522 533 5522Z 320 1 9 
5522 29 632 5522Z 280 24 5522 116-1 5522Z 330 1 0 
5522 31 111-1 5522Z 310 22 5522 122 5522Z 330 6 
5522 31 112 5522Z 310 3 5522 123 5522Z 350 170 
5522 31 113-1 5522Z 310 64 5522 125 5522Z 350 169 
5522 31 114-1 5522Z 310 61 5522 126 5522Z 350 1 72 
5522 31 115 5522Z 310 11 5522 1 40-1 5522Z 330 1 7 
5522 31 116-1 5522Z 310 27 5522 110-1 5522Z 350 
5522 31 117-5 5522Z 310 50 5522 111-1 5522Z 350 1 54 



PART NUMBER SECTION No. 
No. 

5522 34 112-1 5522Z 350 1 48 
5522 34 113-1 5522Z 350 1 44 
5522 34 115-1 5522Z 350 1 55 
5522 34 1 30-1 5522Z 350 
5522 34 1 31-1 5522Z 350 1 49 
5522 34 1 40-1 5522Z 350 
5522 34 141-1 5522Z 350 92 
5522 34 1 50 5522Z 350 
5522 34 1 51 5522Z 350 120 
5522 34 1 60 5522Z 350 
5522 34 1 61 5522Z 350 119 
5522 34 1 63 5522Z 350 116 
5522 34 1 64 5522Z 350 1 50 
5522 34 1 65 5522Z 350 133 
5522 34 1 66 5522Z 350 1 68 
5522 34 1 90 5522Z 340 
5522 34 191 5522Z 340 25 
5522 34 1 92 5522Z 340 29 
5522 34 1 93 5522Z 340 21 
5522 34 210 5522Z 340 
5522 34 211 5522Z 340 41 
5522 34 214 5522Z 340 40 
5522 34 215 5522Z 340 39 
5522 34 217 5522Z 340 32 
5522 34 218 5522Z 340 47 
5522 34 219 5522Z 340 48 
5522 34 220 5522Z 340 
5522 34 221 5522Z 340 46 
5522 34 226 5522Z 340 37 
5522 34 229 55221 340 56 
5522 34 230 5522Z 340 - 
5522 34 231 5522Z 340 54 
5522 34 232 5522Z 340 53 
5522 34 233 55221 340 63 
5522 34 240 5522Z 340 
5522 34 242 5522Z 340 31 
5522 35 120 5522Z 350 54 
5522 35 126 5522Z 350 69 
5522 35 130 5522Z 350 46 
5522 35 134 5522Z 350 1 41 
5522 35 135 5522Z 350 1 35 
5522 35 136 5522Z 350 122 
5522 35 137 5522Z 350 174 
5522 35 138 5522Z 350 138 
5522 35 141 5522Z 350 127 
5522 35 1 42-1 5522Z 350.178 
5522 35 1 43-1 5522Z 350 177 
5522 35 1 45 5522Z 350 1 76 
5522 35 146 5522Z 350 1 09 
5522 35 151 5522Z 350 86 
5522 35 152 5522Z 350 1 00 
5522 35 154 5522Z 350 112 
5522 35 1 55 5522Z 350 110 
5522 35 156 5522Z 350 102 
5522 35 157 5522Z 350 175 
5522 35 160 5522Z 350 
5522 35 161 5522Z 350 1 08 
5522 35 163 55221 350 83 
5522 35 171-1 5522Z 350 96 
5522 35 172-1 5522Z 350 94 
5522 35 1 80 5522Z 350 
5522 35 1 81 5522Z 350 124 

PART NUMBER SECTION No 
No 

5522 35 190-2 5522Z 350 
5522 35 1 98-1 5522Z 350 •23 
5522 35 210-2 5522Z 350 11 
5522 35 220-1 5522Z 350 
5522 35 221 5522Z 350 161 
5522 35 222-1 5522Z 350 1 60 
5522 35 224 5522Z 350 7 
5522 35 225 5522Z 350 162 
5522 35 226 5522Z 350 8 
5522 35 230-1 5522Z 350 
5522 35 231-1 5522Z 350 26 
5522 35 240 5522Z 350 
5522 35 241 5522Z 350 1 03 
5522 35 242-1 5522Z 350 1 04 
5522 35 247 5522Z 350 6 
5522 35 250-2 5522Z 340 
5522 35 251-2 5522Z 340 9 
5522 35 260-1 5522Z 350 
5522 35 261-1 5522Z 350 3 
5522 35 262 5522Z 350 4 
5522 35 263 5522Z 350 183 
5522 35 270-1 5522Z 350 
5522 35 271-1 55221 350 1 05 
5522 35 280 5522Z 350 
5522 35 290-2 5522Z 350 
5522 35 291-1 5522Z 350 13 
5522 35 313 55221 350 45 
5522 35 321 5522Z 350 185 
5522 35 322 5522Z 350 44 
5522 35 323 5522Z 350 1 86 
5522 36 111-4 5522Z 360 57 
5522 36 113 5522Z 360 94 
5522 36 114 5522Z 360 97 
5522 36 115 5522Z 360 58 
5522 36 121-3 5522Z 375 67 
5522 36 123 5522Z 375 69 
5522 36 130-1 5522Z 360 
5522 36 131-1 5522Z 360 92 
5522 36 133-1 5522Z 360 89 
5522 36 135-1 5522Z 320 36 
5522 36 1 40 5522Z 360 
5522 36 1 41 5522Z 360 75 
5522 36 1 42 5522Z 360 73 
5522 36 1 43 5522Z 360 72 
5522 36 150 5522Z 360 
5522 36 151 5522Z 360 69 
5522 36 170-1 55221 360 
5522 36 171-1 55221 360 83 
5522 36 1 82-1 5522Z 360 85 
5522 36 1 83-1 5522Z 360 79 
5522 36 211 55221 360 29 
5522 36 230 5522Z 360 35 
5522 36 240 5522Z 360 43 
5522 36 280 5522Z 360 
5522 36 290 5522Z 360 
5522 37 110 5522Z 375 
5522 37 112 5522Z 375 13 
5522 37 113-1 5522Z 370 35 
5522 37 114 5522Z 375 14 
5522 37 115 5522Z 370 27 
5522 37 118 5522Z 375 52 
5522 37 119 55221 375 



rbui Nuivitscri HILJCA 
r7 0 

ol fin # 
PART NUMBER SECTION No. 

No. 13 # 
PART NUMBER SECTION No. 

No. 

5522 120-1 55221 375 5522 280 5522z 370 55 
5522 1 22 5522Z 375 46 5522 290 5522Z 370 
5522 123 5522Z 370 40 5522 310 5522Z 370 
5522 124 5522Z 375 55 5522 320 5522Z 370 56 
5522 125 5522Z 375 56 5522 340 5522Z 370 57 
5522 126-1 5522Z 375 51 5522 370 5522Z 370 
5522 127-1 5522Z 375 19 5522 390 5522Z 370 
5522 128 5522Z 375 44 5522 500 5522Z 370 
5522 129 5522Z 375 5522 512 5522Z 370 24 
5522 130 5522Z 375 5522 513 5522Z 370 33 
5522 131 5522Z 375 82 5522 514-2 5522Z 370 32 
5522 132 5522Z 375 83 5522 515 5522Z 370 34 
5522 133 5522Z 375 77 5522 521 5522Z 370 42 
5522 134 5522Z 375 89 5522 522 5522Z 370 43 
5522 135 5522Z 375 88 5522 523 5522Z 370 44 
5522 136 5522Z 375 1 5 5522 524 5522Z 370 45 
5522 137 5522Z 375 28 5522 525 5522Z 370 46 
5522 138-1 5522Z 375 2 5522 526 5522z 370 47 
5522 39 5522Z 370 5522 528 5522Z 370 49 
5522 40-1 5522Z 375 5522 111 5522Z 380 22 
5522 41-1 5522Z 375 81 5522 112 5522Z 380 28 
5522 42 5522Z 375 68 5522 121-1 5522Z 380 27 
5522 43 5522Z 375 95 5522 122 5522Z 380 20 
5522 44-1 5522Z 375 8 5522 210-1 5522Z 380 
5522 45 5522Z 375 80 5522 211 5522Z 380 26 
5522 46-1 5522Z 375 84 5522 212-1 5522Z 380 12 
5522 47 5522Z 375 70 5522 213-1 5522Z 380 19 
5522 48 5522Z 375 87 5522 240 5522Z 390 
5522 52-1 5522Z 375 6 5522 241 5522Z 390 26 
5522 53-2 5522Z 375 37 5522 242 5522Z 390 86 
5522 54 5522Z 375 38 5522 243 5522Z 390 31 
5522 55-2 5522Z 375 39 5522 244-1 5522Z 390 32 
5522 57 5522Z 375 92 5522 245-1 5522Z 390 30 
5522 58 5522Z 375 50 5522 246 5522Z 390 29 
5522 60 5522Z 375 5522 251 5522Z 390 1 4 
5522 61 5522Z 375 47 5522 252 5522Z 390 27 
5522 62-1 5522Z 375 48 5522 253 5522Z 390 35 
5522 63-1 5522Z 375 53 5522 254 5522Z 390 37 
5522 64 5522Z 375 54 5522 256-1 5522Z 390 9 
5522 65-1 5522Z 375 5 5522 280-1 5522Z 390 
5522 70 5522Z 375 5522 281-1 5522Z 390 5 
5522 74 5522Z 375 72 5522 283 5522Z 390 79 
5522 80 5522Z 375 5522 284 5522Z 390 81 
5522 81 5522Z 375 62 5522 286-1 5522Z 390 85 
5522 82 5522Z 375 58 5522 287-2 5522Z 390 89 
5522 83 5522Z 375 59 5522 289 5522Z 390 3 
5522 84 5522Z 375 57 5522 291 5522Z 390 91 
5522 85 5522Z 375 42 5522 292 5522Z 390 92 
5522 86 5522Z 375 41 5522 322-1 5522Z 390 50 
5522 89 5522Z 375 5522 323 5522Z 390 71 
5522 90 5522Z 375 5522 324-1 5522Z 310 72 
5522 1 91 5522Z 375 11 5522 325 5522Z 390 63 
5522 1 92 5522Z 375 12 5522 332-1 5522Z 390 43 
5522 1 93 5522Z 375 32 5522 340 5522Z 390 
5522 1 94 5522Z 375 34 5522 341 5522Z 390 59 
5522 210 5522Z 370 5522 342 5522Z 390 62 
5522 220 5522Z 370 52 5522 350 5522Z 390 
5522 230 5522Z 370 5522 351 5522Z 390 60 
5522 240 5522Z 370 53 5522 380 5522Z 390 
5522 250 5522Z 370 5522 381 5522Z 390 73 
5522 260 5522Z 370 54 5522 392 5522Z 390 74 
5522 270 5522Z 370 5522 412 5522Z 380 11 



• AN II  • 

tz flu t 
PART NUMBER SECTION No. 

No. 

5522 413 5522Z 380 40 
5522 414-1 5522z 380 31 
5522 415 5522z 380 5 
5522 416 5522Z 380 3 
5522 417 5522z 380 7 
5522 430 5522z 380 
5522 431 5522z 380 38 
5522 432 5522z 380 35 
5522 311 5522Z 410 13 
5522 312-1 5522z 410 29 
5522 313-1 5522Z 410 2 
5522 315-3 5522Z 410 23 
5522 317 5522Z 410 8 
5522 318-1 5522Z 410 3 
5522 319 5522z 410 22 
5522 321 5522z 410 6 
5522 322-3 5522Z 410 25 
5522 325-1 5522Z 410 7 
5522 327 5522Z 410 30 
5522 331 5522Z 410 21 
5522 332 5522Z 410 11 
5522 333-1 5522z 410 12 
5522 334 5522z 410 1 8 
5522 110-2 5522z 420 
5522 111-2 5522Z 420 22 
5522 112-1 5522Z 420 2 
5522 113 5522z 420 29 
5522 114 5522z 420 30 
5522 115 5522z 420 66 
5522 120-1 5522z 420 
5522 121 5522z 420 3 
5522 122-1 5522Z 420 1 8 
5522 123 5522Z 420 21 
5522 124 5522Z 420 9 
5522 125 5522Z 420 1 4 
5522 126-1 5522z 420 1 6 
5522 130 5522z 420 
5522 1 31 5522Z 420 38 
5522 132 5522z 420 39 
5522 133 5522z 420 33 
5522 140-1 5522z 420 
5522 141-1 5522z 420 52 
5522 151 5522Z 420 50 
5522 1 60 5522Z 420 
5522 161 5522z 420 23 
5522 1 62 5522z 420 26 
5522 1 71 5522z 420 41 
5522 172-1 5522z 420 44 
5522 173 5522Z 420 8 
5522 174 5522z 420 7 
5522 175 5522Z 420 42 
5522 181-1 5522z 420 12 
5522 182-1 5522z 420 1 0 
5522 190 5522z 420 46 
5522 111-1 5522z 430 35 
5522 112-1 5522z 430 48 
5522 113-2 5522z 430 84 
5522 114-1 5522z 430 85 
5522 120 5522z 430 
5522 121-2 5522Z 430 23 
5522 122 5522z 430 26 
5522 123 5522Z 430 22 

PART NUMBER SECTION No 
No. 

5522 43 124-2 5522Z 430 36 
5522 43 125 5522Z 430 30 
5522 43 128-2 5522Z 430 38 
5522 43 130 5522z 430 
5522 43 131 5522Z 430 7 
5522 43 132 5522z 430 3 
5522 43 1 33 5522z 430 13 
5522 43 134 5522z 430 2 
5522 43 1 36 5522G 450 1 8 
5522 43 1 37 5522Z 430 9 
5522 43 1 38 5522Z 430 88 
5522 43 211 5522Z 430 46 
5522 43 212-1 5522Z 430 44 
5522 43 213 5522Z 430 78 
5522 43 214 5522z 430 47 
5522 43 215 5522z 430 77 
5522 43 221 5522Z 430 83 
5522 43 230 5522Z 430 
5522 43 231 5522z 430 60 
5522 43 240 5522Z 430 
5522 43 241 5522z 430 62 
5522 43 250-1 5522z 430 70 
5522 43 252-1 5522z 430 81 
5522 43 260-1 5522z 430 73 
5522 43 262-1 5522z 430 82 
5522 43 270 5522z 430 
5522 43 280 5522z 430 
5522 43 310 5522z 440 
5522 43 311 5522z 440 42 
5522 43 312 5522Z 440 44 
5522 43 313 5522z 440 40 
5522 43 320 5522z 440 
5522 43 321 5522z 440 62 
5522 43 322 5522z 440 49 
5522 43 323 5522z 440 52 
5522 43 540 5522z 440 
5522 43 541 5522z 440 64 
5522 44 110-1 5522Z 460 28 
5522 44 112-1 5522z 460 15 
5522 44 114 5522z 460 10 
5522 44 115 5522z 460 30 
5522 44 116 5522z 460 16 
5522 44 120-1 5522Z 460 23 
5522 44 121 5522z 460 22 
5522 44 1 22-1 5522z 460 19 
5522 44 1 23 5522z 460 63 
5522 44 1 31-3 5522z 460 40 
5522 44 1 32-3 5522z 460 41 
5522 44 1 36-1 5522Z 460 45 
5522 44 1 37 5522z 460 38 
5522 44 138-1 5522Z 460 39 
5522 44 1 40 5522Z 460 
5522 44 1 41 5522z 460 53 
5522 44 1 42 5522z 460 47 
5522 44 210-1 5522z 460 
5522 44 211-1 5522z 460 9 
5522 44 212 5522z 460 5 
5522 44 213 5522z 460 4 
5522 44 220-1 5522Z 440 
5522 44 221-1 5522Z 440 1 8 
5522 44 230 5522z 440 
5522 44 231 5522Z 440 15 



l'ArS I  P1UIVIDl1 LJCA 
tIF A # 
PART NUMBER SECTION No. 

No. t113 A # 
PART NUMBER SECTION No. 

No. 

5522 44 240-2 5522Z 440 5522 46 242-2 5522G 450 40 
5522 44 241-2 5522Z 440 8 5522 46 243-1 5522G 450 42 
5522 44 242 5522Z 440 12 5522 46 310-1 5522G 450 
5522 44 270 5522Z 440 2 5522 46 311-1 5522G 450 1 6 
5522 44 310 5522Z 440 5522 46 312 5522G 450 1 
5522 44 311 5522Z 440 38 5522 46 313 5522G 450 121 
5522 44 312 5522Z 440 86 5522 46 314-3 5522G 450 1 4 
5522 44 313 5522Z 440 31 5522 46 315-3 5522G 450 15 
5522 44 320 5522Z 440 5522 46 316-3 5522G 450 49 
5522 44 321 5522Z 440 37 5522 46 317-4 5522G 450 57 
5522 44 330 5522Z 440 5522 46 319 5522G 450 119 
5522 44 331 5522Z 440 34 5522 46 320 5522G 450 
5522 44 332 5522Z 440 55 5522 46 322 5522G 450 17 
5522 44 530 5522Z 440 5522 46 323 5522G 450 1 
5522 44 531 5522Z 440 57 5522 47 110-1 5522Z 470 
5522 44 532 5522G 450 88 5522 47 111-1 5522Z 470 7 
5522 44 533 5522G 450 78 5522 47 112 5522Z 470 1 
5522 44 561 5522z 440 75 5522 47 113-1 5522Z 470 5 
5522 44 562 5522Z 440 72 5522 47 114 5522Z 470 4 
5522 44 564 5522Z 440 66 5522 47 115-1 5522Z 470 1 3 
5522 44 570 5522Z 440 73 5522 47 116-1 5522Z 470 9 
5522 44 573 5522z 440 74 5522 47 117-2 5522z 470 3 
5522 44 575 5522Z 440 80 5522 47 119 5522Z 470 6 
5522 45 111 5522G 450 64 5522 47 120-4 5522Z 470 
5522 45 115 5522G 450 77 5522 47 122 5522Z 470 25 
5522 45 117-1 5522G 450 96 5522 47 123 5522Z 470 1 0 
5522 45 118 5522G 450 99 5522 47 124-2 5522Z 470 20 
5522 45 124 5522G 450 84 5522 47 125 55221 470 21 
5522 45 125 5522G 450 73 5522 47 126-1 55221 470 32 
5522 45 126 5522G 450 105 5522 47 127 5522Z 470 34 
5522 45 1 41 5522G 110 24 5522 47 128 5522Z 470 33 
5522 45 1 60-1 5522G 450 5522 47 130-1 5522Z 470 
5522 45 161-1 5522G 450 72 5522 47 131 5522Z 470 24 
5522 45 170 5522G 450 5522 47 1 40 5522Z 470 
5522 45 171 5522G 450 60 5522 47 1 41 5522Z 470 36 
5522 46 110-2 5522G 450 5522 47 1 42 5522Z 470 35 
5522 46 111-2 5522G 450 37 5522 47 211 5522Z 470 28 
5522 46 112 5522G 450 25 5522 47 212 5522Z 470 29 
5522 46 113-1 5522G 450 39 5522 48 111 5522Z 650 21 
5522 46 114-2 5522G 450 12 5522 48 112 5522Z 650 1 9 
5522 46 115-4 5522G 450 31 5522 48 113 5522Z 650 34 
5522 46 116-3 5522G 450 47 5522 48 114 5522Z 650 1 2 
5522 46 118 5522G 450 45 5522 48 121 5522Z 650 5 
5522 46 119 5522G 450 34 5522 48 1 31-2 5522G 110 91 
5522 46 120-1 5522G 450 5522 48 1 41 5522Z 650 44 
5522 46 123 5522G 450 35 5522 48 1 42 5522Z 650 37 
5522 46 125-1 5522G 450 46 5522 48 1 43 5522Z 650 36 
5522 46 126 5522G 450 110 5522 48 1 44 5522Z 650 32 
5522 46 126 5522G 730 99 5522 48 1 45 5522z 650 38 
5522 46 127 5522G 450 1 06 5522 48 1 46 5522Z 650 30 
5522 46 128 5522G 450 1 07 5522 48 1 47-2 5522Z 650 22 
5522 46 1 30 5522G 450 5522 48 1 48-2 5522Z 650 25 
5522 46 1 41-2 5522G 450 21 5522 51 110 5522Z 510 
5522 46 142-2 5522G 450 24 5522 51 111 5522Z 510 6 
5522 46 1 43 5522G 450 11 5522 51 113-1 5522Z 510 1 
5522 46 1 44 5522G 450 112 5522 51 114-1 5522Z 510 8 
5522 46 1 45 5522G 450 114 5522 51 117 5522Z 510 27 
5522 46 151-2 5522G 450 3 5522 51 117 5522Z 533 21 
5522 46 154-3 5522Z 440 9 5522 51 117 5522Z 534 21 
5522 46 155-2 5522G 450 9 5522 51 119 5522G 520 39 
5522 46 159-2 5522Z 440 5522 51 119 5522G 535 8 
5522 46 241-1 5522G 450 63 5522 51 1 1 9 S522r, 5 7 n pri 



1-1-%1 I I amoivam.. 1 a 

tif3 
PART NUMBER SECTION No. 

No. P1 PP # 
PART NUMBER SECTION No. 

No. 

5522 119 5522Z 510 7 5522 270 5522G 520 
5522 119 5522Z 530 3 5522 271 5522G 520 38 
5522 119 5522Z 533 88 5522 311-1 5522Z 530 27 
5522 119 5522Z 537 54 5522 311-1 5522Z 531 27 
5522 120 5522Z 510 5522 312-3 5522Z 530 6 
5522 121 5522Z 510 1 6 5522 312-3 5522Z 531 6 
5522 123-2 5522Z 510 14 5522 313-1 5522Z 530 26 
5522 124-2 5522Z 510 17 5522 313-1 5522Z 531 26 
5522 130 5522Z 510 5522 320 5522Z 530 
5522 131 5522Z 510 1 0 5522 321 5522Z 530 1 4 
5522 133-1 5522Z 510 9 5522 322 5522Z 530 20 
5522 134-1 5522Z 510 11 5522 330 5522Z 530 
5522 135-2 5522Z 510 12 5522 331 5522Z 530 28 
5522 136-2 5522Z 510 13 5522 340 5522Z 530 
5522 1 40 5522Z 510 5522 340 5522Z 531 
5522 1 41 5522Z 510 21 5522 341 5522Z 530 2 
5522 143-1 5522Z 510 1 9 5522 341 5522Z 531 2 
5522 1 44-1 5522Z 510 22 5522 343 5522Z 530 127 
5522 1 45 5522Z 510 1 8 5522 343 5522Z 531 131 
5522 150 5522Z 510 5522 350 5522G 520 
5522 151 5522Z 510 26 5522 351 5522G 520 88 
5522 153-1 5522Z 510 29 5522 410 5522G 520 
5522 154-1 5522Z 510 24 5522 410 5522Z 530 
5522 155-1 5522Z 510 23 5522 411 5522G 520 22 
5522 111 5522G 520 84 5522 411 5522Z 530 48 
5522 120 5522G 520 5522 412 5522G 520 18 
5522 121 5522G 520 76 5522 412 5522Z 530 44 
5522 122 5522G 520 81 5522 412 5522Z 531 44 
5522 123 5522G 520 82 5522 413 5522G 520 16 
5522 124-1 5522G 520 83 5522 413 5522Z 530 42 
5522 1 30-1 5522G 520 5522 413 5522Z 531 42 
5522 1 40-1 5522G 520 87 5522 414 5522G 520 24 
5522 1 43 5522G 520 72 5522 414 5522Z 530 55 
5522 1 44 5522G 520 95 5522 414 5522Z 531 55 
5522 210-1 5522G 520 5522 415 5522G 520 1 
5522 211-1 5522G 520 63 5522 420-1 5522G 520 
5522 221 5522G 520 69 5522 431-1 5522G 520 1 7 
5522 230 5522G 520 5522 440-1 5522Z 530 
5522 231 5522G 520 62 5522 440-1 5522Z 531 
5522 241-1 5522G 520 55 5522 451 5522Z 530 43 
5522 242 5522G 520 34 5522 451 5522Z 531 43 
5522 242 5522Z 530 30 5522 520 5522Z 567 
5522 242 5522Z 531 30 5522 521-1 5522Z 567 26 
5522 244-1 5522G 520 57 5522 522-2 5522Z 567 28 
5522 245-2 5522G 520 42 5522 523 5522Z 567 29 
5522 246 5522G 520 40 5522 524-1 5522Z 567 40 
5522 246 5522G 575 28 5522 525-1 5522Z 567 44 
5522 246 5522G 576 28 5522 526 5522Z 567 42 
5522 246 5522Z 533 71 5522 527 5522Z 567 45 
5522 246 5522Z 534 71 5522 528 5522Z 567 39 
5522 247 5522G 520 58 5522 530-1 5522Z 567 
5522 250 5522G 520 5522 531-1 5522Z 567 22 
5522 251 5522G 520 52 5522 532-1 5522Z 567 37 
5522 253-1 5522G 520 45 5522 536 5522Z 567 32 
5522 253-1 5522G 535 41 5522 540 5522Z 567 25 
5522 253-1 5522G 570 2 5522 560-1 5522Z 567 
5522 253-1 5522Z 530 22 5522 570 5522Z 567 43 
5522 253-1 5522Z 531 22 5522 820 5522Z 531 
5522 254 5522G 520 47 5522 821 5522Z 531 1 4 
5522 254 5522Z 531 20 5522 830 5522Z 531 
5522 260 •5522G 520 5522 831 5522Z 531 28 
5;72 c2 261 5522G 520 56 5522 850 5522G 520 



ri-tn IIVIVIL71-1111 L, I I_, 

PART PART NUMBER SECTION No 
No 

5522 52 851 5522G 520 22 
5522 52 852 5522G 520 90 
5522 52 860 5522z 531 
5522 52 861 5522z 531 48 
5522 52 862 5522z 531 50 
5522 52 863 5522z 531 37 
5522 52 864-1 5522G 520 8 
5522 52 864-1 5522z 330 24 
5522 52 864-1 5522z 530 38 
5522 52 864-1 5522z 531 38 
5522 52 865 5522z 531 139 
5522 52 866 5522z 531 47 
5522 52 920 5522z 567 
5522 52 921-1 5522z 567 48 

• 5522 52 924 5522z 567 49 
5522 52 925 5522z 567 51 
5522 52 930-1 5522z 567 
5522 52 936 5522z 567 46 
5522 52 940 5522z 567 47 
5522 52 950-1 5522z 567 
552a 52 960 5522Z 567 50 
5522 53 110 5522Z 530 
5522 53 110 5522z 531 
5522 53 111 5522z 530 95 
5522 53 111 5522z 531 95 
5522 53 112 5522G 520 32 
5522 53 112 5522z 530 11 
5522 53 112 5522z 531 11 
5522 53 113 5522z 530 98 
5522 53 113 5522Z 531 98 
5522 53 114-1 5522z 530 96 
5522 53 114-1 5522z 531 96 
5522 53 115-2 5522z 530 123 
5522 53 116-3 5522Z 530 1 25 
5522 53 116-3 5522z 531 125 
5522 53 116-3 5522z 533 93 
5522 53 116-3 5522Z 534 89 
5522 53 117 5522z 530 121 
5522 53 118 5522z 530 122 
5522 53 120-1 5522z 530 
5522 53 120-1 5522z 531 
5522 53 121 5522z 530 88 
5522 53 121 5522z 531 88 
5522 53 122 5522z 530 99 
5522 53 122 5522Z 531 99 
5522 53 125 5522z 531 1 09 
5522 53 126 5522z 531 81 
5522 53 130-1 5522z 530 
5522 53 131-1 5522z 530 78 
5522 53 132 5522z 530 84 
5522 53 1 32 5522z 531 84 
5522 53 1 33 5522z 530 79 
5522 53 1 34 5522z 530 82 
5522 53 1 34 5522z 531 82 
5522 53 1 34 5522z 550 52 
5522 53 1 35 5522Z 530 83 
5522 53 1 35 5522z 531 83 
5522 53 1 40 5522z 530 
5522 53 1 41 5522z 530 86 
5522 53 1 42 5522z 530 87 
5522 53 1 42 5522z 531 87 
5522 53 1 43-1 5522z 530 76 

PART NUMBER SECTION No No. 

5522 53 143-1 5522Z 531 76 
5522 53 150-2 5522z 530 
5522 53 1 50-2 5522z 531 
5522 53 151-1 5522z 530 73 
5522 53 151-1 5522Z 531 73 
5522 53 152-1 5522z 530 69 
5522 53 152-1 5522z 531 69 
5522 53 153 5522z 530 70 
5522 53 153 5522z 531 70 
5522 53 154 5522Z 530 71 
5522 53 155-1 5522z 530 72 
5522 53 155-1 5522z 531 72 
5522 53 162 5522z 530 65 
5522 53 162 5522z 531 65 
5522 53 170-1 5522z 530 
5522 53 1 70-1 5522z 531 
5522 53 1 71-1 5522z 530 63 
5522 53 1 71-1 5522z 531 63 
5522 53 180-1 5522z 530 
5522 53 181-1 5522z 530 60 
5522 53 1 91 5522Z 530 104 
5522 53 1 91 5522z 531 1 04 
5522 53 1 91 5522z 533 26 
5522 53 1 91 5522z 534 26 
5522 53 211 5522z 530 119 
5522 53 211 5522z 531 119 
5522 53 212-1 5522z 531 112 
5522 53 213-2 5522z 530 115 
5522 53 213-2 5522z 531 115 
5522 53 214 5522z 531 129 
5522 53 215-1 55221 530 112 
5522 53 216-1 5522Z 530 126 
5522 53 217 5522z 530 110 
5522 53 217 5522Z 531 110 
5522 53 260 5522G 560 
5522 53 261 5522G 560 20 
5522 53 262 5522G 520 60 
5522 53 262 5522G 560 21 
5522 53 262 5522G 575 1 7 
5522 53 262 5522G 576 1 7 
5522 53 263 5522G 560 1 0 
5522 53 264 5522G 520 61 
5522 53 264 5522G 560 22 
5522 53 265 5522G 560 33 
5522 53 270 5522G 560 
5522 53 271 5522G 560 32 
5522 53 272 5522G 560 30 
5522 53 280 5522G 560 
5522 53 281 5522G 560 1 9 
5522 53 282 5522G 560 31 
5522 53 310-1 5522G 535 
5522 53 310-1 5522z 537 
5522 53 311 5522G 535 35 
5522 53 311 5522z 537 51 
5522 53 320-1 5522G 535 
5522 53 320-1 5522z 537 
5522 53 321 5522G 535 43 
5522 53 321 5522z 537 5 
5522 53 323-1 5522G 535 24 
5522 53 324 5522G 535 52 
5522 53 324 5522z 537 50 
5522 53 340-2 5522G 535 



PART NUMBER SECTION No. 
No 

5522 53 341-2 5522G 535 50 
5522 53 342-1 5522G 535 34 
5522 53 342-1 5522G 570 32 
5522 53 343 5522G 535 40 
5522 53 343 5522G 570 36 
5522 53 350-2 5522G 535 
5522 53 351-2 5522G 535 33 
5522 53 360-1 5522G 535 
5522 53 361-1 5522G 535 48 
5522 53 362-1 5522G 535 31 
5522 53 362-1 5522G 570 50 
5522 53 370-1 5522G 535 
5522 53 371-1 5522G 535 30 
5522 53 380 5522G 535 
5522 53 380 5522G 570 
5522 53 381 5522G 535 27 
5522 53 381 5522G 570 29 
5522 53 383-2 5522G 535 51 
5522 53 384-2 5522G 535 11 
5522 53 385-1 5522G 535 49 
5522 53 386-1 5522G 535 16 
5522 53 387 5522G 535 1 8 
5522 53 387 5522G 570 52 
5522 53 387 5522Z 567 17 
5522 53 388-1 5522G 535 12 1 
5522 53 390-2 5522G 535 
5522 53 391-2 5522G 535 
5522 53 392 5522G 535 4 
5522 53 392 5522G 570 9 
5522 53 393 5522G 535 22 
5522 53 393 5522G 570 1 0 
5522 53 394 5522G 535 2 
5522 53 395 5522G 535 2 
5522 53 396 5522G 535 58 
5522 53 397 5522G 535 59 
5522 53 430-2 5522G 535 
5522 53 431-2 5522G 535 7 
5522 53 433 5522G 535 53 
5522 53 440-2 5522G 535 
5522 53 441-2 5522G 535 15 
5522 53 443-1 5522Z 530 108 
5522 53 444 5522Z 530 107 
5522 53 444 5522Z 533 91 
5522 53 445 5522Z 530 132 
5522 53 472 5522G 575 9 
5522 53 472 5522G 576 
5522 53 490-1 5522G 575 
5522 53 491-1 5522G 575 12 
5522 53 492 5522G 575 21 
5522 53 492 5522G 576 21 
5522 53 510-1 5522G 575 
5522 53 511 5522G 575 53 
5522 53 512-1 5522G 575 43 
5522 53 512-1 5522G 576 43 
5522 53 514 5522G 575 54 
5522 53 514 5522G 576 54 
5522 53 515 5522G 575 41 
5522 53 522-3 5522G 575 64 
5522 53 530-2 5522G 575 
5522 53 531-2 5522G 575 48 
5522 53 542-2 5522G 575 57 
5522 53 620-1 5522G 535 

ttli A t -`4 
PART NUMBER 

-t,:>9:,#-g• 
SECTION No 

No 

5522 53 621-1 5522G 535 7 
5522 53 630-1 5522G 535 
5522 53 631-1 5522G 535 15 
5522 53 640 5522G 575 
5522 53 640 5522G 576 
5522 53 641 5522G 575 1 9 
5522 53 641 5522G 576 1 9 
5522 53 650 5522G 575 
5522 53 650 5522G 576 
5522 53 651 5522G 575 22 
5522 53 651 5522G 576 22 
5522 53 715-2 5522Z 531 126 
5522 53 716 5522Z 531 128 
5522 53 721 5522Z 531 122 
5522 53 722 5522Z 531 1 07 
5522 53 723 5522G 532 35 
5522 53 723 5522Z 531 1 40 
5522 53 730 5522Z 531 
5522 53 731 5522Z 531 78 
5522 53 732 5522Z 531 79 
5522 53 740 5522Z 531 
5522 53 741 5522Z 531 86 
5522 53 754 5522Z 531 80 
5522 53 760-1 5522Z 530 
5522 53 760-1 5522Z 531 
5522 53 761-1 5522Z 530 66 
5522 53 761-1 5522Z 531 66 
5522 53 780 5522Z 531 
5522 53 781 5522Z 531 60 
5522 53 790 5522G 576 
5522 53 791 5522G 576 12 
5522 53 810 5522G 576 
5522 53 811 5522G 576 53 
5522 53 830-2 5522G 576 
5522 53 831-2 5522G 576 55 
5522 53 832-2 5522G 576 64 
5522 53 840-1 5522G 576 
5522 53 841-1 5522G 576 41 
5522 53 842-1 5522G 576 60 
5522 53 910 5522G 532 
5522 53 912 5522G 532 3 
5522 53 913 5522G 532 16 
5522 54 110-1 5522Z 540 38 
5522 54 211-4 5522Z 540 28 
5522 54 212-4 5522Z 540 14 
5522 54 213 5522Z 540 44 
5522 54 214-4 5522Z 540 26 
5522 54 215-4 5522Z 540 27 
5522 54 216-4 5522Z 540 7 
5522 54 217-4 5522Z 540 9 
5522 54 218 5522Z 540 36 
5522 54 219 5522Z 540 39 
5522 54 223-1 5522Z 540 40 
5522 54 224-1 5522Z 540 33 
5522 54 225 5522Z 540 30 
5522 54 226 5522Z 540 31 
5522 54 229 5522Z 540 6 
5522 54 231-1 5522Z 540 1 9 
5522 54 232 5522Z 540 25 
5522 54 250-2 5522Z 540 21 
5522 54 251 5522Z 540 2 
5522 54 310 5522G 545 



1-14111 INI U11/1151t IPAILJCA 
t113 -̀4 
PART NUMBER SECTION No. 

No. IN A 4 
PART NUMBER SECTION No. 

No. 

5522 311 5522G 545 64 5522 121-1 5522Z 550 75 
5522 312 5522G 545 63 5522 1 30-1 5522Z 550 
5522 320 5522G 545 5522 1 31-1 5522Z 550 42 
5522 321 5522G 545 37 5522 1 40-3 5522Z 550 
5522 330 5522G 545 5522 1 41-3 5522Z 550 73 
5522 331 5522G 545 64 5522 1 43-1 55221 550 38 
5522 340 5522G 545 5522 1 44 5522Z 550 44 
5522 341 5522G 545 37 5522 150 5522Z 550 
5522 350 5522G 545 5522 1 51 5522Z 550 70 
5522 351 5522G 545 34 5522 152 5522Z 550 69 
5522 411 5522G 545 74 5522 1 60-1 5522Z 550 
5522 412 5522G 545 87 5522 170-1 5522Z 550 
5522 412 5522Z 540 37 5522 171 5522Z 550 88 
5522 413 5522G 545 73 5522 172-1 5522Z 550 87 
5522 414-1 5522G 545 71 5522 173 5522Z 550 66 
5522 421-1 5522G 545 1 5522 174 5522Z 550 67 
5522 422 5522G 545 54 5522 1 80-3 5522Z 550 
5522 423 5522G 545 3 5522 1 81-3 5522Z 550 86 
5522 424 5522G 545 68 5522 1 90 5522Z 550 
5522 425-1 5522G 545 7 5522 210-1 5522Z 550 
5522 426 5522G 545 68 5522 211-1 5522Z 550 81 
5522 431 5522G 545 60 5522 212 5522G 520 73 
5522 432 5522G 545 59 5522 212 5522Z 530 62 
5522 433 5522G 545 67 5522 212 5522Z 531 62 
5522 434 5522G 545 11 5522 212 5522Z 550 83 
5522 435-2 5522G 545 76 5522 220-1 5522Z 550 
5522 436-1 5522G 545 1 4 5522 221-1 5522Z 550 79 
5522 437 5522G 545 80 5522 222 5522Z 550 80 
5522 441-1 5522G 545 1 7 5522 223-1 5522Z 550 59 
5522 442 5522G 545 20 5522 224-1 5522Z 550 61 
5522 443-2 5522G 545 22 5522 225-1 55221 550 64 
5522 444 5522G 545 75 5522 229 5522Z 550 51 
5522 445 5522G 545 24 5522 231 5522Z 550 62 
5522 446 5522G 545 23 5522 232 5522Z 550 65 
5522 447 5522G 545 83 5522 240 5522Z 550 60 
5522 449 5522G 545 88 5522 250 5522Z 550 
5522 450 5522G 545 5522 810-2 5522Z 550 
5522 460 5522G 545 5522 811-2 5522z 550 86 
5522 471-1 5522G 545 40 5522 820-1 5522Z 550 
5522 472 5522G 545 41 5522 821-1 5522Z 550 79 
5522 473 5522G 545 42 5522 823-1 5522Z 550 59 
5522 474-1 5522G 545 56 5522 824-1 5522Z 550 61 
5522 475-1 5522G 545 49 5522 825-2 5522Z 550 64 
5522 476 5522G 545 86 5522 830 5522z 550 
5522 481-2 5522G 545 61 5522 840-2 5522Z 550 
5522 482-1 5522G 545 51 5522 850 5522Z 550 
5522 483 5522G 545 8 5522 111 5522G 560 54 
5522 484 5522G 545 8 5522 120 5522G 560 46 
5522 485 5522G 545 9 5522 123 5522G 560 55 
5522 510 5522Z 540 38 5522 124 5522G 560 51 
5522 520 5522Z 540 38 5522 130-1 5522G 560 43 
5522 531-1 5522Z 540 28 5522 133 5522G 560 36 
5522 532-1 5522Z 540 1 4 5522 1 40 5522G 560 
5522 533-2 5522Z 540 26 5522 1 41 5522G 560 35 
5522 534-2 5522Z 540 27 5522 1 42 5522G 560 1 4 
5522 535-2 5522Z 540 7 5522 1 43 5522G 560 5 
5522 536-2 5522Z 540 9 5522 210 5522G 560 
5522 541 5522Z 540 6 5522 211 5522G 560 2 
5522 542 5522Z 540 42 5522 212 5522G 560 9 
5522 110 5522Z 550 5522 213 5522G 560 12 
5522 111 5522Z 550 40 5522 220 5522G 560 
5522 120-1 5522Z 550 5522 221 5522c; 56n 27 



fil3 * 
PART NUMBER SECTION No. 

No. 

5522 222 5522G 560 24 
5522 230 5522G 560 
5522 231 5522G 560 23 
5522 240 5522G 560 
5522 241 5522G 560 8 
5522 242 5522G 535 46 
5522 242 5522G 565 9 
5522 242 5522Z 537 3 
5522 310-1 5522G 565 
5522 311 5522G 565 4 
5522 320-1 5522G 565 
5522 321 5522G 565 26 
5522 330-1 5522G 565 
5522 331 5522G 565 23 
5522 340-1 5522G 565 
5522 341 5522G 565 7 
5522 350-1 5522G 565 
5522 351 5522G 565 25 
5522 360-1 5522G 565 
5522 361 5522G 565 22 
5522 363 5522G 565 6 
5522 365 5522G 565 2 
5522 366 5522G 565 27 
5522 510 5522G 565 
5522 511 5522G 565 1 9 
5522 512 5522G 565 1 6 
5522 513 5522G 565 12 
5522 514 5522G 565 1 8 
5522 515 5522G 565 24 
5522 520 5522G 565 
5522 521 5522G 565 1 4 
5522 110-2 5522G 570 
5522 111-2 5522G 570 47 
5522 112-1 5522G 570 53 
5522 113 5522G 570 40 
5522 120-2 5522G 570 
5522 121-2 5522G 570 56 
5522 130-1 5522G 570 
5522 131-1 5522G 570 57 
5522 133-1 5522G 570 39 
5522 1 40-1 5522G 570 
5522 1 41-1 5522G 570 38 
5522 150-1 5522G 570 
5522 151-1 5522G 570 30 
5522 152 5522G 570 25 
5522 160-1 5522G 570 
5522 161-1 5522G 570 35 
5522 170-2 5522G 570 
5522 171-2 5522G 570 27 
5522 1 72 5522G 570 6 
5522 1 80-2 5522G 570 
5522 181-2 5522G 570 24 
5522 211-1 5522G 570 48 
5522 212-1 5522G 570 55 
5522 213-2 5522G 570 41 
5522 214-1 5522G 570 43 
5522 215-2 5522G 570 31 
5522 216-2 5522G 570 34 
5522 217-3 5522G 570 28 
5522 218-3 5522G 570 21 
5522 230-1 5522G 535 
5522 230-1 5522G 570 

PART NUMBER SECTION No 
No. 

5522 57 231-1 5522G 535 21 
5522 57 231-1 5522G 570 46 
5522 57 232 5522G 535 23 
5522 57 232 5522G 570 45 
5522 57 250-1 5522G 570 
5522 57 251-1 5522G 570 49 
5522 57 260-1 5522G 570 
5522 57 261-1 5522G 570 42 
5522 57 270-1 5522G 570 
5522 57 271-1 5522G 570 33 
5522 57 280-1 5522G 570 
5522 57 281-1 5522G 570 1 9 
5522 57 310-1 5522G 575 
5522 57 310-1 5522G 576 
5522 57 311-1 5522G 575 2 
5522 57 311-1 5522G 576 2 
5522 57 312 5522G 575 1 3 
5522 57 312 5522G 576 13 
5522 57 313 5522G 575 1 6 
5522 57 313 5522G 576 16 
5522 57 320-1 5522G 575 
5522 57 320-1 5522G 576 
5522 57 321-1 5522G 575 5 
5522 57 321-1 5522G 576 5 
5522 57 322 5522G 575 1 
5522 57 322 5522G 576 1 
5522 57 323-1 5522G 575 31 
5522 57 323-1 5522G 576 31 
5522 57 330-1 5522G 575 
5522 57 331 5522G 575 32 
5522 57 332 5522G 575 42 
5522 57 332 5522G 576 42 
5522 57 332 5522Z 533 63 
5522 57 332 5522Z 534 63 
5522 57 333-1 5522G 575 30 
5522 57 333-1 5522G 576 30 
5522 57 334-1 5522G 575 33 
5522 57 334-1 5522G 576 33 
5522 57 335 5522G 575 27 
5522 57 335 5522G 576 27 
5522 57 340 5522G 575 
5522 57 341 5522G 575 24 
5522 57 350 5522G 575 
5522 57 351 5522G 575 38 
5522 57 352-1 5522G 575 39 
5522 57 360 5522G 576 
5522 57 361 5522G 576 44 
5522 57 363-1 5522G 575 58 
5522 57 830-1 5522G 576 
5522 57 831 5522G 576 32 
5522 57 850 5522G 576 
5522 57 851 5522G 576 38 
5522 57 852 5522G 576 39 
5522 57 853 5522G 575 63 
5522 57 853 5522G 576 40 
5522 57 853 5522Z 534 72 
5522 57 854-1 5522G 576 57 
5522 59 110 5522Z 550 
5522 59 111-1 5522Z 550 30 
5522 59 112 5522G 730 72 
5522 59 112 5522Z 550 5 
5522 59 113 5522Z 550 1 



I I 40 II/II-PI-El  I I 1.01-^ 

PART NUMBER SECTION No 
No 

5522 59 114 5522Z 550 3 
5522 59 115 5522Z 550 1 0 
5522 59 116 5522Z 550 36 
5522 59 118 5522Z 550 26 
5522 59 125 5522Z 550 1 6 
5522 59 1 30 5522Z 550 6 
5522 59 133 5522z 550 12 
5522 59 1 34 5522Z 550 35 
5522 61 1 09 5522G 610 14 
5522 61 111 5522G 610 1 4 
5522 61 112 5522G 610 20 
5522 61 113 5522G 620 25 
5522 61 114 5522G 620 47 
5522 61 115 5522G 610 1 
5522 61 116-1 5522G 620 14 
5522 61 117 5522G 610 4 
5522 61 118 5522G 710 81 
5522 61 119 5522G 620 1 8 
5522 61 121-1 5522G 611 11 
5522 61 1 22-1 5522G 611 2 
5522 61 1 23 5522G 611 1 7 
5522 61 1 23 5522G 690 1 
5522 61 124 5522G 611 1 4 
5522 61 125 5522G 611 13 
5522 61 126 5522G 611 17 
5522 61 126 5522G 690 1 
5522 61 127 5522G 620 36 
5522 61 1 31-2 5522G 612 1 9 
5522 61 1 32-1 5522G 612 25 
5522 61 1 34-1 5522Z 630 9 
5522 61 1 41-1 5522G 612 1 0 
5522 61 1 42-1 5522G 612 1 
5522 61 1 43 5522G 612 1 0 
5522 61 1 44 5522G 690 2 
5522 61 1 51 5522G 610 9 
5522 61 1 51 5522G 611 1 9 
5522 61 1 51 5522G 612 11 
5522 61 1 51 5522G 690 7 
5522 61 1 61 5522G 610 1 4 
5522 61 1 62 5522G 610 1 4 
5522 61 1 63 5522G 611 1 7 
5522 61 1 64 5522G 611 1 4 
5522 61 1 65 5522G 612 35 
5522 61 1 66 5522G 611 2 
5522 61 1 71 5522G 612 1 9 
5522 61 1 72 5522G 612 25 
5522 61 1 81 5522Z 623 1 
5522 61 1 82 5522Z 623 1 8 
5522 61 1 83 5522Z 623 3 
5522 61 1 84 5522Z 623 1 9 
5522 61 1 85 5522Z 623 2 
5522 61 1 86 5522G 710 81 
5522 61 211-1 5522G 621 24 
5522 61 212-1 5522G 621 7 
5522 61 213 5522G 621 24 
5522 61 214 5522G 621 7 
5522 61 221-2 5522G 621 25 
5522 61 222-1 5522G 621 28 
5522 61 223-1 5522G 621 25 
5522 61 224 5522G 621 28 
5522 61 229 5522G 620 4 
5522 61 229 5522G 621 38 

PART NUMBER SECTION No. 
No 

5522 61 231 5522G 621 31 
5522 61 232 5522G 621 35 
5522 61 233 5522G 621 36 
5522 61 234 5522G 620 6 
5522 61 235 5522G 620 4 
5522 61 235 5522G 621 38 
5522 61 236 5522G 620 6 
5522 61 237 5522G 621 31 
5522 61 238 5522G 621 35 
5522 61 239 5522G 621 36 
5522 61 241 5522G 110 88 
5522 61 242 5522G 110 85 
5522 61 243 5522G 110 87 
5522 61 244 5522G 110 90 
5522 61 245 5522G 110 90 
5522 61 511 5522Z 680 2 
5522 61 512-1 5522Z 680 1 6 
5522 61 520 5522G 690 
5522 61 521 5522G 690 
5522 61 522 5522G 690 11 
5522 61 523 5522G 690 12 
5522 61 525 5522G 690 
5522 61 526 5522G 690 
5522 61 640-6 5522G 620 
5522 61 641 5522G 620 
5522 61 642-1 5522G 620 24 
5522 61 643 5522G 610 1 9 
5522 61 644 5522G 620 11 
5522 61 645-6 5522G 620 
5522 61 646 5522G 620 
5522 61 651 5522G 620 46 
5522 61 801-6 5522G 620 26 
5522 61 801-6 5522G 690 13 
5522 61 802-6 5522G 620 26 
5522 61 802-6 5522G 690 13 
5522 61 803-1 5522G 690 15 
5522 61 804-1 5522G 690 15 
5522 61 805 5522G 620 26 
5522 61 806 5522G 620 26 
5522 61 906 5522Z 630 
5522 61 911 5522Z 630 6 
5522 61 912 5522Z 630 8 
5522 61 930-2 5522Z 680 
5522 61 940-1 5522Z 680 
5522 61 960-1 5522Z 680 
5522 61 991-1 5522G 620 45 
5522 61 993-1 5522G 620 45 
5522 61 994-2 5522G 620 45 
5522 61 996 5522G 620 45 
5522 65 200 5522z 567 
5522 65 210 5522Z 567 
5522 65 213-1 5522Z 567 20 
5522 65 214-1 5522Z 567 1 5 
5522 65 215-1 5522Z 567 21 
5522 65 216-1 5522Z 567 7 
5522 65 217 5522Z 567 4 
5522 65 220 5522Z 660 
5522 65 221 5522Z 660 1 4 
5522 65 222 5522Z 660 15 
5522 65 322 5522Z 660 29 
5522 65 473-1 5522Z 115 1 4 
5522 71 111-1 5522G 710 1 



igi a # -`4 
PART NUMBER 

•-t,f, #-'' 
SECTION No. No. 

5522 71 112 5522G 710 2 
5522 71 113-1 5522G 710 7 
5522 71 114 5522G 710 35 
5522 71 115 5522G 710 23 
5522 71 116 5522G 710 39 
5522 71 116 5522G 720 53 
5522 71 117 5522G 710 25 
5522 71 118 5522G 710 41 
5522 71 118 5522G 720 47 
5522 71 1 21-1 5522G 710 1 
5522 71 1 22 5522G 710 2 
5522 71 1 32 5522G 710 37 
5522 71 1 33 5522G 710 38 
5522 71 1 33 5522G 720 41 
5522 71 1 34-1 5522G 710 15 
5522 71 1 41 5522G 710 31 
5522 71 1 42-1 5522G 710 29 
5522 71 1 43 5522G 710 32 
5522 71 1 43 5522G 720 44 
5522 71 1 44-1 5522G 710 22 
5522 71 1 45 5522G 710 28 
5522 71 1 46 5522G 710 31 
5522 71 1 51 5522G 710 13 
5522 71 1 52 5522G 710 36 
5522 71 153-1 5522G 710 26 
5522 71 1 54 5522G 710 1 6 
5522 71 1 61 5522G 710 1 3 
5522 71 1 62 5522G 710 36 
5522 71 172 5522G 710 21 
5522 71 173 5522G 710 1 4 
5522 71 1 82-1 5522G 710 12 
5522 71 223 5522G 720 28 
5522 71 232 5522G 720 35 
5522 71 233 5522G 720 40 
5522 71 234 5522G 720 34 
5522 71 235 5522G 720 24 
5522 71 236 5522G 720 10 
5522 71 242-1 5522G 720 8 
5522 71 273 5522G 720 37 
5522 71 274-1 5522G 720 3 
5522 71 282-1 5522G 720 9 
5522 71 511 5522G 710 1 
5522 71 512 5522G 710 2 
5522 71 514 5522G 710 35 
5522 71 515 5522G 710 1 
5522 71 516 5522G 710 2 
5522 71 551 5522G 710 1 3 
5522 71 552 5522G 710 36 
5522 71 553 5522G 710 26 
5522 71 555 5522G 710 1 3 
5522 71 556 5522G 710 36 
5522 71 610 5522G 720 5 
5522 71 615 5522G 720 5 
5522 71 623 5522G 720 28 
5522 71 650 5522G 720 2 
5522 71 652 5522G 720 35 
5522 71 655 5522G 720 2 
5522 71 670 5522G 720 3 
5522 72 112 5522G 710 54 
5522 72 113 5522G 710 49 
5522 72 114 5522G 710 5 
5522 72 121 5522G 710 50 

PART NUMBER SECTION No. No 

5522 72 125 5522G 710 48 
5522 72 126 5522G 710 43 
5522 72 127 5522G 710 51 
5522 72 128 5522G 710 42 
5522 72 130-2 5522Z 350 27 
5522 72 132 5522Z 350 1 65 
5522 72 212 5522G 720 1 4 
5522 72 213 5522G 720 1 3 
5522 72 215 5522G 720 1 
5522 72 216 5522G 720 51 
5522 72 222 5522G 720 1 5 
5522 72 223 5522G 720 12 
5522 72 224 5522G 720 22 
5522 72 226 5522G 720 27 
5522 72 227 5522G 720 6 
5522 72 231-1 5522G 720 11 
5522 72 232-1 5522G 720 17 
5522 72 233 5522G 720 21 
5522 72 234-1 5522G 720 20 
5522 72 235 5522G 720 52 
5522 73 111-2 5522G 730 9 
5522 73 112 5522G 730 37 
5522 73 113 5522G 730 57 
5522 73 115 5522G 730 1 06 
5522 73 120 5522G 730 
5522 73 121-1 5522G 730 7 
5522 73 125-1 5522G 730 7 
5522 73 126 5522G 730 76 
5522 73 127 5522G 730 77 
5522 73 131-2 5522G 730 12 
5522 73 1 41-1 5522G 730 6 
5522 73 1 42 5522G 730 34 
5522 73 1 43 5522G 730 33 
5522 73 211 5522G 730 5 
5522 73 212 5522G 730 32 
5522 73 215 5522G 730 58 
5522 73 216 5522G 730 67 
5522 73 311-2 5522G 730 10 
5522 73 320 5522G 730 
5522 73 321-1 5522G 730 11 
5522 73 322-2 5522G 730 20 
5522 73 325-1 5522G 730 11 
5522 73 332 5522G 730 38 
5522 73 333 5522G 730 1 02 
5522 73 341-3 5522G 730 1 
5522 73 342 5522G 730 17 
5522 73 411-2 5522G 730 1 4 
5522 73 413 5522G 730 48 
5522 73 414-1 5522G 730 27 
5522 73 415-1 5522G 730 25 
5522 73 416-2 5522G 730 50 
5522 73 417 5522G 730 69 
5522 73 419 5522G 730 21 
5522 73 421-1 5522G 730 1 5 
5522 73 422 5522G 730 24 
5522 73 423-2 5522G 730 43 
5522 73 426-1 5522G 730 56 
5522 73 431-1 5522G 730 85 
5522 73 432-1 5522G 730 86 
5522 73 433-1 5522G 730 83 
5522 73 434 5522G 730 26 
5522 73 440 5522G 730 



• %I • • • ..d•  • • • • In ••/, nim/ 

Ali ilp # -'' 
PART NUMBER 

-t9:>:•,*- 
SECTION No. 

No. 

5522 73 441 5522G 730 98 
5522 73 442 5522G 730 54 
5522 73 511 5522z 740 1 9 
5522 73 512 5522Z 740 30 
5522 73 513 5522z 740 28 
5522 73 514 5522Z 740 39 
5522 73 515 5522z 740 37 
5522 73 516 5522z 740 35 
5522 73 517 5522z 740 31 
5522 73 520 5522z 740 40 
5522 73 521 5522z 740 29 
5522 73 522 5522z 740 1 4 
5522 73 523 5522Z 740 34 
5522 73 524 5522z 740 25 
5522 73 525 5522Z 740 33 
5522 73 526 5522z 740 32 
5522 73 530 5522Z 740 43 
5522 73 531 5522z 740 18 
5522 73 532-1 5522Z 740 36 
5522 73 533 5522z 740 20 
5522 73 534 5522Z 740 1 6 
5522 73 540 5522Z 740 1 
5522 73 550 5522Z 740 4 
5522 73 561 5522Z 740 1 0 
5522 73 562 5522Z 740 13 
5522 73 563 5522Z 740 38 
5522 73 564-1 5522z 740 24 
5522 73 565 5522z 740 22 
5522 73 611 5522G 730 9 
5522 73 615 5522G 730 106 
5522 74 111 5522G 710 71 
5522 74 113 5522G 720 71 
5522 74 114 5522G 710 74 
5522 74 115 5522G 720 70 
5522 74 117 5522G 710 71 
5522 74 121 5522G 730 75 
5523 11 158 5522G 110 1 02 
5523 27 320 5522z 270 
5523 27 321 5522z 270 30 

. 5523 29 221 5522z 290 51 
5523 29 222 5522z 290 113 
5523 31 140 5522z 310 
5523 31 1 41 5522z 310 21 
5523 37 210 5522z 370 
5523 37 211 5522z 370 66 
5523 37 212 5522z 370 59 
5523 37 213 5522z 370 63 
5523 37 214 5522z 370 64 
5523 37 215 5522z 370 61 
5523 37 220 5522z 370 
5523 37 221 5522z 370 68 
5523 38 282 5522z 390 80 
5523 38 321 5522z 390 39 
5523 38 322 5522z 390 53 
5523 38 323-1 5522z 390 52 
5523 38 327 5522z 390 42 
5523 38 328 5522z 310 52 
5523 43 122 5522z 430 92 
5523 43 124 5522z 430 93 
5523 43 521 5522z 430 94 
5523 43 522 5522Z 430 95 
5523 43 523 5522z 430 89 

PART NUMBER SECTION No. 
No 

5523 43 531-1 5522Z 420 68 
5523 52 213 5522z 530 9 
5523 52 213 5522z 531 9 
5523 53 430 5522G 535 
5523 53 430 5522G 570 
5523 53 431 5522G 535 32 
5523 53 431 5522G 570 11 
5523 53 630 5522G 575 
5523 53 631 5522G 575 70 
5523 53 650 5522G 575 
5523 53 651 5522G 575 55 
5523 61 171 5522z 430 
5523 71 210-1 5522G 720 5 
5523 71 212-1 5522G 720 5 
5523 71 250 5522G 720 2 
5523 71 253 5522G 720 2 
5523 73 511 5522G 117 24 
5524 41 314 5522z 410 28 
5524 41 316 5522Z 410 24 
5524 41 324 5522z 410 26 
5524 41 326 5522Z 410 5 
5524 45 110 5522G 450 
5524 45 112 5522G 450 54 
5524 52 1 43 5522G 520 97 
5524 53 112 5522Z 533 3 
5524 53 112 5522Z 534 3 
5524 53 121 5522z 533 52 
5524 53 121 5522z 534 52 
5524 53 122 5522z 533 53 
5524 53 122 5522z 534 53 
5524 53 123 5522Z 533 86 
5524 53 124 5522z 534 86 
5524 53 125 5522z 533 87 
5524 53 126 5522z 534 87 
5524 53 127 5522z 537 36 
5524 53 130 5522z 533 
5524 53 1 31 5522z 533 41 
5524 53 1 41 5522z 533 50 
5524 53 1 41 5522z 534 50 
5524 53 142 5522z 533 7 
5524 53 1 42 5522z 534 7 
5524 53 1 60 5522z 533 
5524 53 1 61 5522z 533 55 
5524 53 1 62-1 5522z 533 54 
5524 53 1 62-1 5522z 534 54 
5524 53 1 63 55221 533 43 
5524 53 163 5522Z 534 43 
5524 53 1 64 5522z 533 56 
5524 53 1 64 5522z 534 47 
5524 53 1 65 5522z 534 48 
5524 53 166 5522z 533 47 
5524 53 1 67 5522z 533 48 
5524 53 1 68 5522z 533 44 
5524 53 1 68 5522z 534 44 
5524 53 1 71-1 5522z 533 11 
5524 53 1 72 5522z 534 11 
5524 53 173-1 5522z 533 12 
5524 53 173-1 5522z 534 12 
5524 53 174-1 5522z 533 9 
5524 53 174-1 5522z 534 9 
5524 53 175 5522Z 533 95 
5524 53 181 5522z 533 1 9 



PART NUMBER SECTION No 
No 

5524 53 182 5522z 533 39 
5524 53 183 5522z 533 49 
5524 53 1 83 5522Z 534 49 
5524 53 1 90 5522Z 533 
5524 53 1 90 5522Z 534 
5524 53 1 91 5522Z 533 30 
5524 53 1 91 5522Z 534 30 
5524 53 1 92 5522z 533 23 
5524 53 1 92 5522Z 534 23 
5524 53 1 93 5522Z 533 27 
5524 53 194 5522Z 533 33 
5524 53 194 5522z 534 33 
5524 53 210 5522z 533 
5524 53 210 5522z 534 
5524 53 211 5522z 533 37 
5524 53 211 5522z 534 37 
5524 53 213 5522z 533 38 
5524 53 213 5522z 534 38 
5524 53 220 5522z 533 60 
5524 53 222 5522Z 533 62 
5524 53 222 5522Z 534 62 
5524 53 223 5522Z 533 90 
5524 53 240 5522z 533 
5524 53 241 5522z 533 67 
5524 53 242 5522Z 533 66 
5524 53 242 5522z 534 66 
5524 53 244 5522Z 533 68 
5524 53 250 5522z 533 
5524 53 251 5522Z 533 79 
5524 53 252 5522z 533 77 
5524 53 253 5522Z 533 84 
5524 53 270 5522z 533 
5524 53 271 5522Z 533 81 
5524 53 280 5522z 533 
5524 53 280 5522Z 534 
5524 53 281 5522Z 533 64 
5524 53 281 5522Z 534 64 
5524 53 330 5522Z 534 
5524 53 331 5522z 534 41 
5524 53 340 5522z 534 
5524 53 341 5522z 534 55 
5524 53 351 5522z 534 1 9 
5524 53 352 5522z 534 39 
5524 53 353 5522z 534 27 
5524 53 370 5522z 534 60 
5524 53 372 5522z 534 91 
5524 53 373-1 5522Z 534 90 
5524 53 374-1 5522Z 534 93 
5524 53 380 5522z 534 
5524 53 381 5522z 534 67 
5524 53 390 5522Z 534 
5524 53 391 5522z 534 56 
5524 53 392 5522z 534 84 
5524 53 393 5522z 534 81 
5524 53 411 5522z 537 53 
5524 53 420 5522G 560 
5524 53 421 5522G 560 1 9 
5524 53 422 5522G 560 10 
5524 53 430 5522G 560 
5524 53 431 5522G 560 20 
5524 53 471 5522z 537 52 
5524 53 472 5522z 537 1 0 

PART NUMBER SECTION No. 
No 

5524 53 481 5522Z 537 46 
5524 53 482 5522Z 537 16 
5524 53 483 5522Z 537 20 
5524 53 511 5522G 576 65 
5524 53 531 5522z 537 43 
5524 53 532 5522z 537 18 
5524 53 533 5522z 537 21 
5524 53 534 5522z 537 1 9 
5524 53 535 5522z 537 27 
5524 53 536 5522z 537 1 5 
5524 53 537 5522Z 537 26 
5524 53 538 5522Z 537 24 
5524 53 539 5522Z 537 24 
5524 53 541 5522Z 537 47 
5524 53 542 5522z 537 37 
5524 53 543 5522Z 537 38 
5524 53 544 5522z 537 34 
5524 53 545 5522z 537 28 
5524 53 560 5522Z 537 
5524 53 561 5522z 537 42 
5524 53 564 5522Z 537 30 
5524 53 565 5522z 537 48 
5524 53 566 5522Z 537 29 
5524 53 570 5522G 575 
5524 53 570 5522G 576 
5524 53 571 5522G 575 19 
5524 53 571 5522G 576 19 
5524 53 580 5522G 575 
5524 53 580 5522G 576 
5524 53 581 5522G 575 22 
5524 53 581 5522G 576 22 
5524 53 590 5522G 576 
5524 53 591 5522G 576 72 
5524 53 610 5522G 576 
5524 53 611 5522G 576 12 
5524 53 621 5522G 575 75 
5524 53 621 5522G 576 75 
5524 53 630 5522Z 537 
5524 53 631 5522z 537 41 
5524 53 811 5522G 532 14 
5524 53 813 5522G 532 21 
5524 53 815 5522G 532 7 
5524 53 816 5522G 532 6 
5524 53 821 5522G 532 2 
5524 56 111 5522G 560 54 
5524 57 211 5522G 570 48 
5524 57 212 5522G 570 55 
5524 57 213 5522G 570 60 
5524 61 121 5522G 611 11 
5524 61 131 5522G 611 1 7 
5524 61 134 5522G 612 39 
5524 61 1 41 5522G 612 36 
5524 61 613-1 5522z 623 4 
5524 61 981 5522G 532 
5524 61 982 5522G 532 
5524 65 121 5522z 660 37 
5524 71 460 5522G 720 38 
5524 71 462 5522G 720 49 
5524 73 151 5522G 730 5 
5524 73 152 5522G 730 67 
5524 73 153 5522G 730 111 
5524 73 211 5522G 730 1 0 



I I.iIVIIJI_il  I I 11  La% 

PART NUMBER SECTION No. 
No. 

5524 74 112 5522G 720 71 
5524 74 113 5522G 710 74 
5524 74 114 5522G 720 70 
5560 11 114 5522G 110 76 
5560 11 114 5522z 310 67 
5560 11 901 5522G 110 3 
5560 11 905 5522G 110 16 
5560 11 907 5522G 110 8 
5560 11 908 5522G 110 9 
5560 23 116 5522z 210 12 
5560 23 116 5522z 230 7 
5560 23 116 5522z 350 145 
5560 23 127-2 5522z 210 1 0 
5560 23 127-2 5522z 230 11 
5560 23 129-1 5522z 210 11 
5560 23 129-1 5522z 230 12 
5560 23 212 5522z 320 1 8 
5560 24 1 62 5522G 240 52 
5560 24 162 5522G 450 124 
5560 24 162 5522z 210 42 
5560 24 162 5522z 245 62 
5560 24 164 5522G 240 35 
5560 24 164 5522z 245 39 
5560 26 212 5522z 260 75 
5560 26 213 5522z 260 78 
5560 26 214 55222 260 79 
5560 26 215 5522Z 260 65 
5560 26 216 5522Z 260 66 
5560 26 217 55222 260 53 
5560 26 220 5522Z 260 
5560 26 221 55222 260 28 
5560 26 230 55222 260 35 
5560 26 232 5522z 260 72 
5560 26 233 5522z 260 61 
5560 26 234 5522z 260 36 
5560 26 235 5522z 260 70 
5560 26 240 5522z 260 
5560 26 241 5522z 260 30 
5560 26 242 5522z 260 49 
5560 26 243 5522z 260 38 
5560 26 244 5522z 260 50 
5560 26 245 5522z 260 45 
5560 26 246 5522z 260 26 
5560 26 247-1 5522z 260 33 
5560 26 248 5522z 260 34 
5560 26 249 5522z 260 47 
5560 26 250 55222 260 
5560 26 251 5522z 260 57 
5560 26 252 5522z 260 42 
5560 26 253 5522z 260 40 
5560 26 254 5522z 260 46 
5560 26 270 5522z 260 
5560 26 271 5522z 260 39 
5560 26 272 5522z 260 37 
5560 26 273 5522z 260 1 01 
5560 26 286 5522z 260 87 
5560 26 292 55222 260 1 00 
5560 27 356 5522z 470 1 8 
5560 32 113 5522z 320 84 
5560 32 116 5522z 320 58 
5560 32 117 5522z 320 34 
5560 32 118 5522z 320 35 

PART NUMBER SECTION No. No 

5560 32 120 5522z 320 
5560 32 121 55222 320 40 
5560 32 122 5522Z 320 37 
5560 32 124 5522Z 320 41 
5560 32 125-1 5522Z 320 79 
5560 32 126 5522Z 320 50 
5560 32 129 5522Z 320 53 
5560 32 153 5522Z 320 1 05 
5560 32 155 5522Z 320 57 
5560 32 1 60-1 5522Z 320 
5560 32 1 61-1 5522Z 320 97 
5560 32 1 73 5522Z 320 103 
5560 32 210 5522z 320 
5560 33 112 5522Z 330 28 
5560 33 114 5522Z 330 32 
5560 33 115 5522Z 330 27 
5560 33 120 5522Z 330 
5560 33 121 5522Z 330 54 
5560 33 130 5522Z 330 
5560 33 132 5522Z 330 12 
5560 33

.
132 5522Z 350 171 

5560 33 133 5522Z 330 1 4 
5560 33 1 40-1 5522Z 330 
5560 33 1 41-1 5522Z 330 43 
5560 33 1 42-1 5522z 330 46 
5560 33 1 43 5522Z 330 58 
5560 33 144 55222 330 59 
5560 33 150 5522Z 330 
5560 33 151 55222 330 35 
5560 34 211 5522Z 340 59 
5560 35 112-2 5522z 350 70 
5560 35 116-1 5522Z 350 52 
5560 35 117 5522Z 350 71 
5560 35 133-1 5522Z 350 40 
5560 35 1 44-1 5522z 350 140 
5560 35 1 45-1 5522z 350 129 
5560 35 1 47 5522Z 350 89 
5560 35 1 49 5522z 350 61 
5560 35 1 57-1 5522z 350 130 
5560 35 162 5522z 350 107 
5560 35 165 5522z 350 84 
5560 35 166-1 5522z 350 136 
5560 35 173 5522z 350 1 59 
5560 35 1 82 5522z 350 126 
5560 35 1 83-1 55222 350 121 
5560 35 243 55221 350 76 
5560 35 246 55222 350 88 
5560 35 252 5522z 350 97 
5560 35 290 5522z 350 
5560 35 291 5522z 350 24 
5560 35 292 5522Z 350 87 
5560 35 293 5522Z 340 13 
5560 36 1 85 5522Z 360 78 
5560 36 235 5522Z 360 40 
5560 37 294 5522Z 370 11 
5560 37 382 5522Z 370 8 
5560 37 383 5522Z 370 9 
5560 37 384-1 5522Z 370 41 
5560 38 118 5522G 520 30 
5560 38 118 5522Z 530 12 
5560 38 118 5522Z 531 12 
5560 43 113 5522Z 430 1 0 



PART NUMBER SECTION No. 
No 

5560 43 117-1 5522Z 430 53 
5560 43 118 55222 430 52 
5560 43 119 5522Z 430 55 
5560 43 233 5522Z 430 79 
5560 43 235 5522Z 430 65 
5560 43 243-1 5522Z 430 58 
5560 43 324 5522Z 440 63 
5560 44 114-1 5522Z 460 8 
5560 44 212 5522Z 460 7 
5560 44 213-1 5522Z 460 1 
5560 44 222 5522Z 440 20 
5560 44 223 5522Z 440 17 
5560 44 224 55222 440 1 9 
5560 44 230 55222 440 
5560 44 231 5522Z 440 88 
5560 44 312 5522Z 440 58 
5560 53 392 5522Z 533 28 
5560 54 1 38 5522G 545 47 
5560 54 1 39 5522G 545 46 
5560 54 213 5522Z 540 35 
5560 54 226 5522Z 550 95 
5560 61 932-1 5522Z 680 17 
5560 65 217 5522Z 567 6 
5560 71 174 5522G 710 1 9 
5560 71 203 5522G 720 62 
5560 73 1 04 5522G 730 59 
5560 74 1 02 5522Z 350 17 
5560 74 1 06 5522G 730 74 
5560 74 1 08 5522G 720 65 
5560 74 113 5522Z 350 1 67 
5560 74 114 5522Z 350 1 66 
5560 75 1 02 5522G 240 127 
5560 75 102 5522Z 245 118 
5560 75 102 5522Z 540 1 
5560 82 118 5522Z 650 51 
5562 33 681 5522Z 330 1 
5562 33 684 5522Z 330 2 
5562 42 316 5522Z 420 57 
5562 54 136 5522G 450 98 
5562 54 136 5522G 545 58 
5562 54 137 5522G 545 48 
5562 65 321 5522G 110 47 
5562 82 1 01 5522z 650 49 
5640 04 100 5522Z 440 61 
5640 04 122 5522z 440 43 
5640 04 161 5522z 440 39 
5640 04 161 5522z 550 78 
5640 04 201 5522G 560 1 
5640 04 201 5522Z 260 83 
5640 07 082 5522z 440 26 
5640 07 082 5522z 740 51 
5640 07 1 02 5522z 550 56 
5640 11 1 02-1 5522G 110 66 
5640 11 1 03 5522G 110 68 
5640 11 222-1 55222 115 7 
5640 11 903 5522G 110 18 
5640 11 904 5522G 110 1 7 
5640 11 907 5522G 110 1 5 
5640 11 909-1 5522G 110 7 
5640 11 911 5522G 110 6 
5640 12 1 41 5522z 280 92 
5640 12 142 5522G 240 134 

PART NUMBER SECTION No. 
No 

5640 12 1 42 55222 245 125 
5640 12 1 42 5522Z 280 91 
5640 21 402 5522Z 290 1 4 
5640 21 502 5522Z 290 32 
5640 22 314-1 5522G 240 23 
5640 22 314-1 5522G 545 18 
5640 22 314-1 5522Z 210 112 
5640 22 314-1 5522Z 230 48 
5640 22 314-1 55222 245 45 
5640 22 314-1 5522Z 550 94 
5640 23 136 5522G 240 6 
5640 23 136 5522G 450 117 
5640 23 136 5522Z 210 34 
5640 23 136 5522Z 230 1 6 
5640 23 136 5522Z 245 104 
5640 23 136 5522Z 370 12 
5640 23 136 5522Z 390 22 
5640 23 202 5522Z 210 102 
5640 23 205-1 5522Z 210 104 
5640 23 205-1 55222 320 45 
5640 24 114 5522G 240 31 
5640 24 114 5522Z 245 66 
5640 24 115 5522G 240 21 
5640 24 115 5522Z 245 85 
5640 24 127-1 5522G 240 8 
5640 24 127-1 5522z 245 97 
5640 24 204 5522G 240 1 00 
5640 25 121-3 5522z 660 33 
5640 26 207 5522z 260 64 
5640 26 214 5522z 260 73 
5640 26 232 5522Z 260 96 
5640 26 233 55222 260 97 
5640 26 234 5522Z 260 98 
5640 26 234 5522Z 390 1 0 
5640 27 359-1 5522z 210 33 
5640 27 359-1 5522Z 230 18 
5640 27 359-1 5522z 470 1 9 
5640 32 353 5522Z 330 4 
5640 32 540 55222 320 
5640 32 541 5522Z 320 74 
5640 32 542 55222 320 73 
5640 32 550 5522Z 320 
5640 32 551 5522Z 320 65 
5640 32 552-1 5522Z 320 66 
5640 32 553 55222 320 68 
5640 32 555 5522Z 320 72 
5640 32 556 5522Z 320 69 
5640 32 557 5522Z 320 67 
5640 32 558 5522Z 320 75 
5640 32 572 55222 320 88 
5640 32 575 5522Z 320 87 
5640 32 576 5522Z 320 89 
5640 33 602 5522Z 330 34 
5640 33 621 5522Z 330 49 
5640 33 622 5522Z 330 48 
5640 33 623 5522Z 330 51 
5640 33 644 5522Z 330 39 
5640 33 645 5522Z 330 37 
5640 33 646-1 5522Z 330 36 
5640 33 655 5522Z 210 67 
5640 33 672 5522Z 330 44 
5640 33 673 55222 330 22 



1-1-1n 1 11la 11111.01..1-1 11 11 

PART NUMBER SECTION No. 
No. 

5640 33 691 5522Z 330 5 
5640 33 692 5522Z 330 3 
5640 33 693 5522z 330 13 
5640 33 694 5522Z 330 11 
5640 34 515 5522G 570 7 
5640 34 571 5522z 340 2 
5640 35 524 5522z 350 28 
5640 35 525 5522Z 350 29 
5640 35 526 5522z 350 74 
5640 35 527 55227 350 30 
5640 35 528 5522z 350 35 
5640 35 531-1 5522Z 350 1 36 
5640 35 532 5522z 350 123 
5640 35 533 5522z 350 125 

' 5640 35 579 5522z 375 86 
5640 35 610 5522z 350 
5640 35 618-2 5522z 350 60 
5640 35 619 5522z 350 59 
5640 35 620 5522z 350 
5640 35 621-1 5522z 350 68 
5640 35 622 5522z 350 58 
5640 35 623 5522z 350 64 
5640 35 624 5522z 350 66 
5640 36 152 5522z 320 95 
5640 36 200 55227 360 
5640 36 200 5522z 370 
5640 36 201 5522z 360 95 
5640 36 201 5522z 370 1 9 
5640 36 202 5522Z 360 96 
5640 36 202 5522Z 370 37 
5640 36 202 5522z 375 75 
5640 36 203 5522z 360 37 
5640 36 203 5522z 370 20 
5640 36 211 5522z 360 5 
5640 36 212 5522z 360 2 
5640 36 213 55227 360 3 
5640 36 214 5522z 360 6 
5640 36 215 5522z 360 25 

. 5640 36 216 5522z 360 26 
5640 36 217-1 55227 360 22 
5640 36 218 5522z 360 4 
5640 36 219 55227 360 7 
5640 36 223 5522z 360 27 
5640 36 224 55227 360 1 8 
5640 36 255 5522z 360 1 02 
5640 36 270-1 5522z 360 
5640 36 271 5522z 360 51 
5640 36 272 5522z 360 45 
5640 37 1 60 5522z 375 
5640 37 1 61 5522z 375 76 
5640 37 1 62 5522z 375 73 
5640 37 208 5522z 360 49 
5640 37 208 5522z 370 1 0 
5640 37 209-1 5522z 360 38 
5640 37 209-1 5522z 370 2 
5640 37 209-1 5522z 375 74 
5640 37 215 5522Z 370 4 
5640 37 222 5522z 370 13 
5640 38 1 94 5522z 390 1 9 
5640 38 214 5522z 390 20 
5640 38 230 5522z 390 1 
5640 42 114 5522z 420 4 

PART NUMBER SECTION No. 
No. 

5640 42 131 5522z 531 1 33 
5640 42 135 5522z 420 64 
5640 43 123 5522z 430 21 
5640 43 125 5522z 430 28 
5640 43 544 5522z 440 60 
5640 44 1 04 5522z 460 26 
5640 44 1 05 5522z 460 24 
5640 44 112 55227 460 12 
5640 44 512 5522z 420 54 
5640 44 514 5522z 420 48 
5640 44 514 5522Z 440 4 
5640 44 541-1 5522Z 440 30 
5640 44 546 5522z 440 24 
5640 44 550 5522z 440 22 
5640 44 553 55227 440 23 
5640 44 574-3 5522z 440 79 
5640 44 581-1 5522z 440 68 
5640 44 583-2 5522z 440 70 
5640 45 1 44-1 5522G 110 71 
5640 45 145 5522G 110 73 
5640 47 123 5522z 420 36 
5640 47 123 5522z 430 1 8 
5640 48 1 07 5522Z 650 33 
5640 53 130 5522G 110 63 
5640 53 1 33 5522G 110 64 
5640 53 1 36 5522G 110 54 
5640 53 1 36 5522z 115 4 
5640 54 1 04 5522z 540 41 
5640 54 116 5522G 240 1 
5640 54 116 5522Z 245 96 
5640 54 116 5522Z 540 24 
5640 54 123 5522z 540 17 
5640 55 1 33 5522z 270 20 
5640 55 1 33 5522z 290 74 
5640 55 561 5522z 530 1 00 
5640 55 561 5522z 531 100 
5640 56 531 5522G 535 45 
5640 56 531 5522G 565 8 
5640 56 531 5522z 537 2 
5640 56 611-1 5522z 470 37 
5640 57 156-1 5522z 537 25 
5640 59 117 5522G 240 41 
5640 59 117 5522G 450 97 
5640 59 117 5522G 545 57 
5640 59 117 5522z 230 74 
5640 59 117 5522Z 245 51 
5640 59 119 5522z 550 24 
5640 59 121 5522z 550 37 
5640 59 122 5522z 550 28 
5640 59 123 5522z 550 27 
5640 59 124 5522z 550 31 
5640 59 126 5522z 550 1 8 
5640 59 127 5522z 550 1 7 
5640 59 128 5522z 550 9 
5640 59 129 5522z 550 23 
5640 61 1 63 5522z 320 61 
5640 65 501 5522Z 567 3 
5640 65 503-1 55227 567 8 
5640 65 504 5522z 567 9 
5640 65 505 5522z 567 1 0 
5640 65 506 5522z 567 11 
5640 65 507 5522z 567 12 



PART NUMBER SECTION No. 
No 

5640 71 249 5522G 720 48 
5640 71 304-1 5522G 710 66 
5640 71 304-1 5522G 720 42 
5640 73 125-1 5522G 730 28 
5640 73 135 5522G 730 53 
5640 73 136 5522G 730 62 
5640 73 136 5522Z 740 5 
5640 73 335 5522G 730 93 
5640 74 205 5522Z 440 87 
5640 74 217 5522G 720 69 
5640 74 306 5522Z 310 65 
5640 75 243-1 5522G 240 125 
5640 75 243-1 5522Z 245 119 
5640 75 243-1 5522Z 540 3 
5640 75 244 5522G 240 126 
5640 75 244 5522Z 245 120 
5640 75 244 5522Z 540 4 
5640 82 103 5522Z 650 3 
5722 65 126 5522G 532 1 8 
90074 5522G 520 94 
90074 5522G 560 44 
90075 5522Z 320 100 
90076 5522Z 250 29 
90106003 5522Z 115 41 
90164 5522G 710 3 
90200 5522Z 330 50 
90204 5522Z 320 118 
90206 5522Z 320 1 09 
90206 5522Z 360 91 
90214 5522G 520 37 
90214 5522G 535 28 
90214 5522G 560 7 
90214 5522G 570 18 
90214 5522Z 260 8 
90214 5522Z 440 1 0 
90214 5522Z 510 5 
90214 5522Z 530 8 
90214 5522Z 533 36 
90214 5522Z 534 36 
90214 5522Z 537 40 
90217 5522Z 430 20 
90229 5522G 535 26 
90229 5522Z 537 7 
90233 5522Z 280 67 
90233 5522Z 295 59 
90237 5522Z 280 1 6 
90241 5522Z 330 45 
90242 5522Z 260 48 
90243 5522Z 420 35 
90243 5522z 430 5 
90244 5522Z 420 25 
90245 5522z 260 1 02 
90247 5522G 575 47 
90247 5522G 576 47 
90247 5522Z 533 80 
90247 5522Z 534 80 
90248 5522Z 330 53 
90249 5522G 575 3 
90249 5522G 576 3 
90249 5522Z 260 29 
90257 5522Z 340 20 
90257 5522Z 350 80 

PART NUMBER SECTION No. 
No. 

90260 5522Z 210 20 
90260 5522Z 230 44 
90260 5522Z 350 93 
90262 5522Z 280 1 5 
90289 5522Z 530 93 
90289 5522z 531 93 
90292 5522Z 360 33 
90294 5522Z 350 1 43 
90294 5522Z 360 80 
90295 5522Z 380 6 
90299 5522Z 320 22 
90301 5522Z 290 44 
90302 5522Z 350 90 
90302 5522Z 430 15 
90307 5522Z 350 10 
90312 5522G 575 76 
90312 5522G 576 76 
90312 5522Z 360 56 
90312 5522Z 375 64 
90312 5522Z 420 17 
90312 5522Z 533 65 
90312 5522Z 534 65 
90314 5522G 565 15 
90315 5522Z 295 1 05 
90315 5522Z 533 2 
90315 5522Z 534 2 
90316 5522Z 380 1 6 
90316 5522Z 440 33 
90317 5522G 520 80 
90317 5522G 560 50 
90317 5522Z 320 39 
90324008 5522G 450 32 
90324017 5522Z 280 53 
90324018 5522G 450 126 
90330007 5522Z 295 110 
90336 5522G 450 41 
90336 5522Z 250 15 
90336001 5522Z 533 31 
90336001 5522Z 534 31 
90352 5522Z 375 7 
90355 5522Z 460 6 
90355002 5522Z 530 75 
90355002 5522Z 531 75 
90355004 5522Z 530 91 
90355004 5522Z 531 91 
90368 5522Z 280 52 
90370 5522G 450 30 
90381 5522Z 534 77 
90386 5522G 545 81 
90387 5522G 545 55 
90388 5522G 240 79 
90388 5522z 245 8 
90389 5522G 240 81 
90389 5522G 560 28 
90389 5522Z 210 115 
90389 5522Z 230 30 
90389 5522Z 245 4 
90392 5522G 545 12 
90394 5522Z 250 12 
90408 5522Z 660 7 
90412 5522Z 350 1 53 
90427 5522G 240 39 



I II ‘..1 IWILOI..1 1 II MI./  /‘ 

PART NUMBER SECTION No 
No 

90427 5522z 245 17 
90427 5522z 280 74 
90427 5522z 295 41 
90442 5522G 575 23 
90442 5522G 576 23 
90442 5522z 210 1 07 
90442 5522z 260 17 
90442 5522z 533 73 
90442 5522z 534 73 
90445 5522z 370 26 
90445 55222 375 22 
90446 5522z 295 36 
90446 5522z 340 5 
90447 5522z 310 54 
90447 5522z 380 9 
90447 5522z 440 7 
90450 5522z 440 50 
90453 5522G 560 34 
90470 5522z 270 7 
90471 55227 470 12 
90493 5522G 240 80 
90493 5522z 245 5 
90494 5522G 545 1 3 
90495 5522z 250 11 
90500 5522z 740 48 
90505 5522Z 650 4 
90507 5522z 530 124 
90507 5522z 531 124 
90507 5522z 533 94 
90507 5522z 534 92 
90507001 5522z 280 93 
90512007 5522G 612 30 
90512007 5522G 730 97 
90512007 55227 310 76 
90514 5522z 350 1 9 
90514 5522z 375 96 
90515 5522z 115 2 
90531001 5522G 450 122 
90531003 5522z 280 94 
90534 5522G 240 49 
90534 5522z 210 40 
90534 5522z 245 22 
90549 5522G 565 5 
90553 5522z 650 15 
90563 5522G 565 21 
90582 5522z 430 66 
90586 5522z 530 94 
90586 5522z 531 94 
90588 5522G 560 40 
90591 5522z 330 52 
90596 5522z 360 62 
90597 5522G 575 6 
90597 5522G 576 6 
90597 5522Z 360 68 
90597 5522z 375 24 
90599 5522G 575 73 
90599 5522G 576 71 
90599 5522z 260 67 
90599 5522z 375 23 
90602 5522z 260 69 
90628 5522G 520 9 
90628 5522z 295 95 

PART NUMBER SECTION No. 
No. 

90628 5522z 330 23 
90628 5522z 440 76 
90628 5522z 530 39 
90628 5522z 531 39 
90634 5522z 230 40 
90643 5522G 620 40 
90643 5522G 621 60 
90643 5522G 710 76 
90643 5522G 720 73 
90643 5522z 623 23 
90652 5522G 710 6 
90668 5522z 440 54 
90677 5522G 535 25 
90677 55227 537 11 
90680 5522z 680 12 
90685 5522z 440 53 
90695 5522G 565 20 
90696 5522z 533 25 
90696 5522z 534 25 
90698 5522G 535 54 
90698 5522G 565 1 
90698 5522z 537 49 
90699 5522z 320 59 
90699 5522z 370 58 
90699 5522z 390 96 
90699 5522Z 530 1 09 
90700 5522G 450 118 
90700 5522z 533 42 
90700 5522z 534 42 
90700 5522z 537 23 
90701 55221 537 45 
90702 5522G 110 1 03 
90702 5522G 535 47 
90702 5522G 565 1 0 
90702 5522Z 537 1 
90703 5522z 260 1 04 
90703 5522z 290 50 
90703 5522z 320 71 
90703 5522z 350 158 
90703 5522z 375 9 
90703 5522z 390 87 
90703 5522z 440 91 
90706 5522z 650 46 
90707 5522z 320 112 
90715 5522z 350 181 
90722 5522G 450 29 
90723 5522G 450 28 
90730 5486z 830 40 
90730 5522G 730 73 
90730 5522z 245 122 
90730 55222 310 1 8 
90730 5522Z 340 28 
90730 5522z 350 1 8 
90730 5522z 550 4 
90734 5522z 210 96 
90734 5522z 280 82 
90761 5522z 250 8 
90761 5522z 280 49 
90761 5522Z 295 31 
90762 5522z 250 9 
90762 5522z 280 48 
90762 5522z 295 30 



tll A * -`' 
PART NUMBER 

-t,:>:,#-•% 
SECTION No 

No. 

90765 5522G 545 5 
90766 5522G 545 4 
90767 5522G 240 77 
90767 5522Z 245 1 0 
90768 5522G 240 78 
90768 5522Z 245 9 
90769 5522Z 210 95 
90769 5522Z 280 83 
90773 5486Z 830 37 
90777 5522Z 390 8 
90777 5522Z 460 52 
90787 5522Z 370 5 
90790 5486Z 830 11 
90799 5522Z 530 90 
90799 5522z 531 90 
90799 5522Z 567 13 
90857 5522z 380 39 
90858 5522Z 380 25 
90858 5522Z 460 11 
90862 5522Z 470 23 
90868 5522Z 660 32 
90878 5522Z 295 75 
90879 5522Z 260 86 
90881 5522Z 260 43 
90882 5522Z 260 76 
90887 5522Z 320 48 
90889 5522Z 290 69 
90899 5522G 520 54 
90899 5522Z 530 1 6 
90899 5522Z 531 1 6 
90904001 5522G 117 5 
90904003 5522G 117 37 
90904008 5522G 117 44 
90904009 5522Z 650 53 

. 90904013 5522G 117 8 
90904014 5522G 117 43 
90911015 5522G 117 36 
90911016 5522G 117 34 
90911017 5522G 117 35 
90911017 5522G 532 12 
90911019 5522G 532 15 
90911022 5522G 117 45 
90911024 5522Z 650 50 
90911025 5522Z 650 54 
90920 5522Z 650 43 
90924 5522Z 260 54 
90931 5522Z 210 1 00 
90932 5522Z 210 99 
90937 5522G 450 89 
90938 5522G 450 90 
90939 5522G 240 123 
90939 5522Z 245 114 

• 90953 5522Z 533 82 
• 90953 5522Z 534 82 

90954 5522G 575 71 
90954 5522G 576 69 
90957 5522G 450 26 
90958 5522G 450 55 
90960 5522Z 530 61 
90960 5522Z 531 61 
90960 5522Z 550 85 
90961 1 5522G 575 51 

PART NUMBER SECTION No. 
No. 

90961 5522G 576 51 
90962 5522G 575 34 
90962 5522G 576 34 
90963 5522G 240 85 
90963 5522Z 245 87 
90964 5522G 110 35 
91012 5522Z 320 9 
91013 5522Z 320 1 0 
91014 5522Z 320 11 
91015-1 5522Z 320 7 
91016 5522Z 320 12 
91054 5522G 1 40 37 
91056 5522G 1 40 36 
91061 5522G 130 12 
91061 5522G 1 40 21 
91062 5522G 1 40 26 
91090 5522z 115 25 
91091 5522Z 115 33 
91092 5522z 115 42 
91093 5522Z 115 27 
91094 5522Z 115 28 
91096 5522Z 115 48 
91097 5522Z 115 26 
91101017 5522G 532 1 0 
91101018 5522G 532 4 
91112 5522Z 650 72 
91113 5522Z 650 71 
91119 5522Z 115 30 
91120 5522Z 115 29 
91124 5522Z 115 24 
91125 5522Z 115 23 
91126 5522Z 115 40 
91127 5522Z 115 38 
91130 5522Z 115 39 
91131 5522Z 115 37 
91147 5522Z 630 13 
91158 5522Z 650 35 
91160 5522G 130 21 
91160 5522G 1 40 1 0 
91160 5522G 240 122 
91160 5522G 450 1 04 
91160 5522G 560 56 
91160 5522Z 210 110 
91160 5522Z 230 78 
91160 5522Z 245 113 
91160 5522Z 280 89 
91160 5522Z 295 98 
91160 5522Z 410 34 
91161 5522G 130 16 
91161 5522G 1 40 17 
91161 5522G 240 121 
91161 5522G 450 1 03 
91161 5522G 560 57 
91161 5522Z 210 1 09 
91161 5522Z 230 76 
91161 5522Z 245 112 
91161 5522Z 280 88 
91161 5522Z 295 99 
91161 5522Z 410 33 
91162 5522G 130 25 
91162 5522G 1 40 28 
91162 5522G 560 58 



• II VI • • • ••••• • • • • 111.11,  ••••ff W 

PART NUMBER SECTION No. 
No 

91162 5522Z 210 108 
91162 5522Z 230 75 
91162 5522Z 280 87 
91162 5522Z 295 100 
91164W 5522G 1 30 37 
91164 5522G 140 33 
91165 5522G 130 5 
91165 5522G 140 23 
91165 5522Z 290 109 
91166 5522G 130 1 
91166 5522G 140 3 
91166 5522Z 290 108 
91167 5522G 130 3 
91167 5522G 1 40 24 
91171 5522G 130 36 
91172 5522G 130 10 
91172 5522G 1 40 8 
91173 5522G 130 11 
91173 5522G 1 40 9 
91180 5522G 130 4 
91180 5522G 1 40 1 
91180 5522Z 310 75 
91180 5522Z 350 190 
91186 5522G 140 35 
91191 5522G 110 58 
91192 5522Z 531- 121 
91192 5522Z 650 2 
91193 5522Z 115 16 
91193 5522Z 420 31 
91193 5522Z 650 17 
91202 5522Z 350 188 
91203 5522G 130 24 
91203 5522G 1 40 29 
91203 5522G 240 120 
91203 5522G 450 102 
91203 5522Z 210 111 
91203 5522Z 230 77 
91203 5522Z 245 111 

. 91203 5522Z 280 90 
91203 5522Z 410 32 
91211 5522G 532 5 
91212 5522G 532 13 
91217 5522Z 115 45 
91217 5522Z 420 63 
91217 5522Z 531 106 
91219 5522Z 330 7 
91250 5522Z 330 9 
91252 5522Z 260 56 
91277 5522Z 650 65 
91278 5522Z 650 63 
91279 5522Z 650 68 
91281 5522Z 650 69 
91282 5522Z 650 62 
91283 5522Z 650 61 
91284 5522Z 650 60 
91285 5522Z 650 58 
91286 5522Z 650 56 
91287 5522Z 650 67 
91288 5522Z 650 66 
91289 5522Z 650 64 
91296 5522G 520 96 
91296 5522Z 210 106 

PART NUMBER SECTION No. 
No 

91296 5522Z 230 1 
91296 5522Z 530 136 
91296 5522Z 531 145 
91296 5522Z 550 103 
91310 5522G 730 42 
91311 5522G 710 53 
91316001 5522Z 530 118 
91316001 5522Z 531 118 
91330 5522Z 375 49 
91331 5522G 130 1 8 
91331 5522G 140 13 
91332 5522G 130 22 
91332 5522G 140 11 
91336 5522G 130 12 
91336 5522G 140 21 
91337 5522G 130 1 5 
91337 5522G 140 22 
91340 5522Z 650 
91344 5522G 730 78 
91347 5522G 710 55 
91350 5522Z 460 49 
91376 5522G 140 19 
91379 5522G 140 25 
91396 5522G 730 3 
91418 5522Z 660 21 
91420 5522Z 660 19 
91421 5522Z 660 18 
91422 5522Z 660 17 
91423 5522Z 660 16 
91425 5522Z 660 20 
91429 5522Z 660 26 
91430 5522Z 660 24 
91431 5522Z 660 23 
91434 5522Z 660 31 
91442 5522Z 660 13 
91454 5522Z 660 28 
91455 5522Z 660 22 
91456 5522Z 660 25 
91465 5522Z 660 27 
91468 5522Z 660 36 
91475 5522G 611 7 
91478 5522G 130 15 
91478 5522G 1 40 22 
91486 5522G 130 27 
91488 5522G 130 9 
91488 5522G 140 7 
91489 5522Z 270 21 
91494 5522Z 660 11 
91531 5522Z 660 12 
91537 5522G 535 53 
91609 5522Z 360 74 
91609 5522Z 370 60 
91634 5522Z 210 1 
91634 5522Z 230 5 
91636 5522Z 210 113 
91636 5522Z 280 46 
91636 5522Z 295 20 
91637 5522Z 295 3 
91638 5522G 535 6 
91638 5522Z 530 1 
91638 5522Z 531 1 
91639 5522G 240 63 



PART NUMBER SECTION No 
No. 

91639 5522z 245 110 
91640 5522G 450 68 
91640 5522z 210 76 
91640 5522z 280 27 
91644 5522G 240 62 
91644 5522z 245 33 
91645 5522G 520 71 
91645 5522z 530 59 
91645 5522z 531 59 
91645 5522Z 537 44 
91645 5522z 550 82 
91646 5522G 450 67 
91646 5522Z 210 77 
91646 5522z 280 26 
91647 5522z 280 17 
91648 5522z 230 37 
91661 5522G 450 69 
91661 5522z 210 75 
91662 5522Z 280 78 
91663 5522Z 270 11 
91664 5522G 535 42 
91664 5522z 537 6 
91665 5522z 550 41 
91666 5522G 450 53 
91666 5522G 545 33 
91666 5522z 210 44 
91667 5522z 230 67 
91668 5522G 240 54 
91668 5522z 245 25 
91669 5522z 230 63 
91671 5522G 450 70 
91671 5522G 545 38 
91671 5522Z 210 48 
91673 5522G 240 124 
91673 5522Z 245 126 
91676 5522G 240 98 
91677 5522z 295 55 
91678 5522z 270 14 
91679 5522z 550 43 
91681 5522G 240 88 
91681 5522z 245 77 
91683 5522z 280 80 
91684 5522z 280 76 
91685 5522z 530 68 
91685 5522z 531 68 
91686 5522z 280 41 
91687 5522G 240 61 
91687 5522z 245 32 
91688 5522G 240 38 
91688 5522z 245 1 8 
91690 5522Z 280 40 
91692 5522Z 550 39 
91693 5522G 240 89 
91693 5522z 245 78 
91694 5522G 450 33 
91702 5522z 250 1 0 
91723 5522z 280 6 
91727 5522G 560 59 
91733 5522z 280 4 
91735 5522z 280 11 
91736 5522z 210 27 
91736 5522z 230 50 

PART NUMBER SECTION No. 
No. 

91737 5522G 450 23 
91738 5522z 550 71 
91743 5522z 290 87 
91748 5522Z 290 64 
91749 5522z 290 67 
91754 5522G 545 2 
91870 5522z 115 21 
91908 5522z 375 17 
91909 5522Z 375 1 8 
91910 5522Z 210 23 
91911 5522z 230 55 
91917 5522G 730 1 8 
91918 5522G 710 47 
91920 5522G 710 45 
91921 5522G 611 6 
91922 5522z 531 123 
91923 5522z 531 1 08 
91927 5522z 370 38 
91928 5522z 370 48 
92118001 5522z 320 93 
92303001 5522z 550 1 05 
92303002 5522G 730 110 
92308001 5522G 720 79 
92310006 5522G 730 105 
94001 5522z 533 83 
94001 5522z 534 83 
94002 5522G 575 46 
94002 5522G 576 46 
94100 5522G 117 5 
94102 5522G 117 2 
94103 5522G 117 11 
94105 5522G 117 4 
94106 5522G 117 1 
94107 5522G 117 3 
94108 5522G 117 6 
94200 5522G 117 13 
94202 5522G 117 18 
94203 5522G 117 1 4 
94204 5522G 117 15 
94205 5522G 117 17 
94206 5522G 117 21 
94207 5522G 117 27 
94208 5522G 117 28 
94209 5522G 117 29 
94210 5522G 117 31 
95111 5522z 210 83 
95111 5522z 460 54 
95111 5522z 650 24 
95115004 5522z 533 16 
95115004 5522z 534 16 
95115005 5522z 623 6 
95115006 5522Z 623 5 
95117 5522z 210 116 
95117 5522z 350 34 
95117 5522z 360 24 
95117 5522z 430 39 
95117 5522z 460 55 
95117 5522z 650 23 
95119 5522z 350 36 
95123002 5522z 623 7 
95123003 5522z 623 8 
95184 5522z 330 1 8 



ttI3 
PART NUMBER SECTION No. 

No. 

97321 
97324 
97621 
97622 
97644 
97644 
97644 
97646 
97702 
97702 
97708 
97739 
97812 
97823 
97828 
97835 
97865 
97980 
97981 
98101001 
98141001 
98191 
98303001 
98332007 
98332007 
98332008 
98332008 
98338003 
98338003 
98338003 
98341001 
98705001 
98911001 
98912001 
98930 
98930 
98930 
98930 
98931 
98934 
98935 
98935001 
98935002 
98935003 
98935007 
98935021 
98935022 
98936 
98937 
98938 
98938 
98939 
98943002 
98949005 
98949006 
99248 
99249 
99305002 
99712 
99771 
99776 
99777 

5522Z 360 23 
5522Z 430 40 
5522Z 320 63 
5522Z 440 78 
5522G 520 10 
5522Z 530 36 
5522Z 531 36 
5522Z 295 89 
5522G 620 34 
5522G 621 53 
5522G 620 33 
5522G 621 29 
5522Z 210 87 
5522Z 290 38 
5522Z 290 15 
5522Z 290 110 
5522G 610 3 
5522G 620 21 
5522G 621 14 
5522G 621 55 
5522G 621 57 
5522Z 630 7 
5522G 720 80 
5522G 611 25 
5522G 612 37 
5522G 611 24 
5522G 612 38 
5522G 610 24 
5522G 611 23 
5522G 612 31 
5522Z 310 12 
5522G 621 14 
5522Z 430 91 
5522Z 430 90 
5522G 610 15 
5522G 611 21 
5522G 612 15 
5522G 690 14 
5522G 612 27 
5522G 620 20 
5522G 620 5 
5522G 620 32 
5522G 620 5 
5522G 621 37 
5522G 621 10 
5522G 621 27 
5522G 621 34 
5522G 621 37 
5522G 621 27 
5522G 620 7 
5522G 621 9 
5522G 621 34 
5522G 117 39 
5522G 612 32 
5522G 612 33 
5522G 620 15 
5522G 621 13 
5522G 612 34 
5522G 621 23 
5522G 621 11 
5522G 621 6 
5522G 620 13 

I 1111011111.PLI 11 ,111.0 /‘ 

PART NUMBER SECTION No 
No 

95331001 5522G 612 23 
95338 5522G 710 62 
95338 5522G 720 57 
95338 5522G 730 63 
95338 5522Z 740 9 
95902 5522G 110 78 
96054 5522G 621 3 
96522 5522G 610 23 
96522 5522G 612 26 
96549 5522G 610 5 
96549 5522G 612 1 8 
96559 5522G 611 8 
96559 5522G 612 17 
96560 5522G 612 13 
96575 5522G 611 5 
96575 5522G 612 6 
96578 5522G 612 5 
96579 5522G 610 7 
96579 5522G 612 9 
96581 5522G 610 12 
96596 5522G 610 8 
96596 5522G 611 22 
96596 5522G 612 1 4 
96596 5522G 690 4 
96597 5522G 610 1 0 
96597 5522G 611 1 8 
96597 5522G 612 12 
96597 5522G 690 6 
96600 5522G 611 4 
96600 5522G 612 7 
96601 5522G 610 11 
96605 5522G 610 17 
96606 5522G 610 1 6 
96606 5522G 611 20 
96606 5522G 612 1 6 
96606 5522G 690 5 
96607 5522G 610 1 6 
96607 5522G 611 20 
96607 5522G 612 1 6 

' 96607 5522G 690 5 
96613-1 5522Z 430 74 
96614 5522G 610 6 
96615 5522G 612 8 
96616 5522G 612 4 
97056 5522Z 420 55 
97056 5522Z 650 47 
97061 5522Z 250 26 
97062 5522Z 380 29 
97125 5522G 621 21 
97159 5522G 621 19 
97175 5522G 621 16 
97176 5522G 621 1 8 
97190 5522G 620 23 
97192 5522G 620 22 
97198 5522G 621 56 
97204 5522G 621 17 
97210 5522G 621 1 6 
97214 5522G 621 1 8 
97216 5522G 621 15 
97253 5522G 621 22 
97270 5522G 621 20 
97318 5522Z 310 8 



PART NUMBER SECTION No 
No. 

99779 5522G 620 44 
99785 5522G 621 12 
99938 5522G 610 1 8 
99948 5486z 830 27 
99994 5522G 110 92 
99995 5522G 110 92 
99996 5522G 110 93 
99998 5522G 620 17 

PART NUMBER SECTION No. 
No. 





ua-e 
RYOBI 

=r--  101  *6!4 6!808b1$ 3-15-1 au (03) 3257-1211 
111111:EN 15  =r-  101  1*1111±1t530696-4133 3-14-6 *16 (03)3257-1260 

IR* En. 
18 14i 86 -7 114 XX8fl1t201.% 5-2-8 *l0(03)39275560 

81..  II I rg  ¶064 41..f1M=13*E1t71AN 27-12 V6(011)644-2431 
011 X gg  -7 983 laitmwttzoitix 3-I-I *86 (022)288-8051 
lb I xrx T' 330 icS*fillIT 3-306-1 UIO5 UJL *65 (048)651-6620 
JR X X. X g -7 101  *1561+1t1580913315 3-15-I *16(03)3257-1241 
d§ I X X ig ¶ 101  X1560+1-t.631E 9144E8 3-15-1 *66 (03)3257-1241 
1111 120 X IN  -7 221  41(Aliog1111K811T 15-5 *15(045)3I2-2766 
t A' X X IN  -7 464 2020E +120.103iit L.) 7-49 M6(052)263,1301 
t 0 X rg  -7 569 4961503-9611 24-12 X88(0726)85-1171 
ft, X X TX ¶736 IVA taidX 3-7-29 X.18 (082) 823-0068 
IA X rE ¶811-23 48 filM91-$81 X1-31108 107-1 *16(092)623-5005 

-ff7 -7 038 wrA t156468v61 EH 56 *06 (0177)81-6869 

t*133#- E 7 010 16 IkEE1 18ffi161 7-32 *11(0188)63-4021 

68 1 *6! T- 020 11881500Ilt6f 3 17-10 'C10(0196)51-6911 
1116.1.0t - e7.•  ¶963 n13ir6811*18E064-1 *15(0249)22-6978 
7, 
MA -7 950 *534968623 2-9-4 ,  *60 (025)243-8201 
96i8151X96 ¶320 *CZ 1-7-20 151U1- It:6(0286)24-5747 
1t6+-7- - EA ¶327 MliMIPAPIT 2 X16(0283)22-9420 
7. 3 

ez -7 310 * 1516. 2-6-6 *16 (0292)51-9140 

X *4 1*96 -7 370 4o4t 7c X*14 518-3 an (0273) 64-2352 
I If X X T 380 Alf 1053 *366(0262)27-6773 

fX X X 96 T 422 Rf Pal 'Xit"1-3-7 X18 (954)238-0150 
Yfi -7 430 Ali: JIIF,111T  .K133 808 tit (053)441-8272 

20520* X 104 -7 920 IfiR tliIhr 5-2 AN E)1. *64 (0762)67-3128 
88 X X if ¶604 Xl1M ,4=15E6p1, /1204:_t1l, X18(075)211-8831 

96438198 
gffiXAti,k -7 543 SMTI*Zix/torr 10-65 Xit (06) 765-1551 

10 I 5 
44,  F. X X -7 650 14.1-.0015*2000141114 2-3-6 X15(0)8)231-6714 

e;  r) 
IA Li, *At -7 702 80200531964 12-25-101 "..  X11(0862)63-9530

, 
 

X*11 i•fr -7 761 41515683481 1095-1 .-6‘X06(0878)66-1051 
*is t.L S X OE  ¶ 791 8541.1113X1-6-7-28 X18(0899)22-7216 

¶862 93*8613371 2-12-3 *50 (096)382-2967 
/MEP 1 en. 

MAXI** *890 Rf20X15E13 1-6-11 *65 (0992)54-8780 

▪ U .e 

RYOBI 

▪ RYOB1 1.11V11TED 
TOKYO HEAD OFFICE; 
3-15-1 SOTOKANDA, CHIYODA-KU 
TOKYO, 101, JAPAN 
PHONE (03) 3257-1502 
FAX (03) 3257-0223 
TELEX J33672 RYOBI 
CABLE ADDRESS RYOBILTD TOKYO 


	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12
	Page 13
	Page 14
	Page 15
	Page 16
	Page 17
	Page 18
	Page 19
	Page 20
	Page 21
	Page 22
	Page 23
	Page 24
	Page 25
	Page 26
	Page 27
	Page 28
	Page 29
	Page 30
	Page 31
	Page 32
	Page 33
	Page 34
	Page 35
	Page 36
	Page 37
	Page 38
	Page 39
	Page 40
	Page 41
	Page 42
	Page 43
	Page 44
	Page 45
	Page 46
	Page 47
	Page 48
	Page 49
	Page 50
	Page 51
	Page 52
	Page 53
	Page 54
	Page 55
	Page 56
	Page 57
	Page 58
	Page 59
	Page 60
	Page 61
	Page 62
	Page 63
	Page 64
	Page 65
	Page 66
	Page 67
	Page 68
	Page 69
	Page 70
	Page 71
	Page 72
	Page 73
	Page 74
	Page 75
	Page 76
	Page 77
	Page 78
	Page 79
	Page 80
	Page 81
	Page 82
	Page 83
	Page 84
	Page 85
	Page 86
	Page 87
	Page 88
	Page 89
	Page 90
	Page 91
	Page 92
	Page 93
	Page 94
	Page 95
	Page 96
	Page 97
	Page 98
	Page 99
	Page 100
	Page 101
	Page 102
	Page 103
	Page 104
	Page 105
	Page 106
	Page 107
	Page 108
	Page 109
	Page 110
	Page 111
	Page 112
	Page 113
	Page 114
	Page 115
	Page 116
	Page 117
	Page 118
	Page 119
	Page 120
	Page 121
	Page 122
	Page 123
	Page 124
	Page 125
	Page 126
	Page 127
	Page 128
	Page 129
	Page 130
	Page 131
	Page 132
	Page 133
	Page 134
	Page 135
	Page 136
	Page 137
	Page 138
	Page 139
	Page 140
	Page 141
	Page 142
	Page 143
	Page 144
	Page 145
	Page 146
	Page 147
	Page 148
	Page 149
	Page 150
	Page 151
	Page 152
	Page 153
	Page 154
	Page 155
	Page 156
	Page 157
	Page 158
	Page 159
	Page 160
	Page 161
	Page 162
	Page 163
	Page 164
	Page 165
	Page 166
	Page 167
	Page 168
	Page 169
	Page 170
	Page 171
	Page 172
	Page 173
	Page 174
	Page 175
	Page 176
	Page 177
	Page 178
	Page 179
	Page 180
	Page 181
	Page 182
	Page 183
	Page 184
	Page 185
	Page 186
	Page 187
	Page 188
	Page 189
	Page 190
	Page 191
	Page 192
	Page 193
	Page 194
	Page 195
	Page 196
	Page 197
	Page 198
	Page 199
	Page 200
	Page 201
	Page 202
	Page 203
	Page 204
	Page 205
	Page 206
	Page 207
	Page 208
	Page 209
	Page 210
	Page 211
	Page 212
	Page 213
	Page 214
	Page 215
	Page 216
	Page 217
	Page 218
	Page 219
	Page 220
	Page 221
	Page 222
	Page 223
	Page 224
	Page 225
	Page 226
	Page 227
	Page 228
	Page 229
	Page 230
	Page 231
	Page 232
	Page 233
	Page 234
	Page 235
	Page 236
	Page 237
	Page 238
	Page 239
	Page 240
	Page 241
	Page 242
	Page 243
	Page 244
	Page 245
	Page 246
	Page 247
	Page 248
	Page 249
	Page 250
	Page 251
	Page 252
	Page 253
	Page 254
	Page 255
	Page 256
	Page 257
	Page 258
	Page 259
	Page 260
	Page 261
	Page 262
	Page 263
	Page 264
	Page 265
	Page 266
	Page 267
	Page 268
	Page 269
	Page 270
	Page 271
	Page 272
	Page 273
	Page 274
	Page 275
	Page 276
	Page 277
	Page 278
	Page 279
	Page 280
	Page 281
	Page 282
	Page 283
	Page 284
	Page 285
	Page 286
	Page 287
	Page 288
	Page 289
	Page 290
	Page 291
	Page 292
	Page 293
	Page 294
	Page 295
	Page 296
	Page 297
	Page 298
	Page 299
	Page 300
	Page 301
	Page 302
	Page 303
	Page 304
	Page 305
	Page 306
	Page 307
	Page 308
	Page 309
	Page 310
	Page 311
	Page 312
	Page 313
	Page 314
	Page 315
	Page 316
	Page 317
	Page 318
	Page 319
	Page 320
	Page 321
	Page 322

